Aqua Utilities Florida, Inc.

Docket No. 060368-WS
Application to Increase Rates and Charges
For a "Class A" Utility
in
Florida
VOLUME 6
Book 2A

Containing
Additional Engineering Schedules

Department of Environmental Protection Permits- Sewer Systems

CMP
CcoM
CTR
gcr |
GCL
oPC
RCA
SCR _
SGA
SEC |
oTH

(cATr
1o d

| 1021 HOV30 8
FPSC-COMMISSION CLERK

W MEDC

poCLME RS



Aqua Utilities Florida, Inc.

Department of Environmental Protection Permits

Sewer Systems- Part A

SYSTEM

Arredondo Estates/Farms Sewer
Chuluota Sewer

FI Central Commerce Park Sewer
Holiday Haven Sewer

Jasmine Lakes Sewer

JS - Kings Cove Sewer

JS - Summit Chase Sewer
Jungle Den Sewer

Leisure Lakes Sewer
Morningview Sewer

Palm Port Sewer

Palm Terrace Sewer

PAGE

NUMBER

3
36
51
66
88

122
141
154
173
200
216
240



Department of
Environmental Protection

Northeast District

Jeb Bush 7825 Baymeadows YVay, Suite B200 David B. Struhs
Governor Jacksonville, Fiorida 32256-7590 Secretary
t{[} &i
January 27, 2003 N 2093

In the Matter of an

Application for Permit by:

Mr. Glenn LaBrecque, Permit Number FLAO11315

Southeast Regional Vice President Project Number FLAO11315-001-DW3P
AquaSource Utility, Inc. Arredondo Farms Mobile Home Park WWTF
6960 Professional Parkway, Suite 400 Alachua County

Sarasota, Florida 34240

NOTICE OF ISSUANCE OF PERMIT

Enclosed is Permit Number FLA011315 to operate the Arredondo Farms Wastewater Treatment
Facility (WWTF), an existing 0.060 million gallons per day (mgd) annual average daily flow
(AADF) permitted capacity activated sludge wastewater treatment facility (WWTF) consisting of
a splitter box, six 5,000-gallon aeration basins for a total aeration volume of 30,000 gallons, two
7.412-gallon clarifiers for a total clarifier volume of 14,824 gallons, a 2,244-gallon chlorine
contact chamber, and a 1,500-gallon digester. The WWTF shall be operated in the extended
aeration process mode for average daily flows of less than 0.030 mgd and in the conventional
activated sludge process mode for average daily flows from 0.030 mgd through 0.060 mgd.
Effluent is disposed of in a rapid-rate infiltration basin. Residuals are taken to the Central
Process Residuals Management Facility (RMF) in Ocala, Florida. The permit is issued under
Chapter 403, Florida Statutes, and Chapters 62-4, 62-600, 62-601, 62-610, 62-620, 6§2-640, and
62-699, Florida Administrativé Cods. :

The proposed agency action of the Department shall become final unless a timely petition for an
administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes, within -

fourteen days of receipt of notice. The procedures for petitioning for a hearing are set forth
below. :

A person whose substantial interests are affected by the proposed permitting decision of the
Department may petition for an administrative proceeding (hearing) under Sections 120.569 and
120.57, Florida Statutes. The petition must contain the information set forth below and must be
filed (received by the clerk) in the Office of General Counsel of the Department at 3900
Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000.

FER - 2 208

“More Protection, Less Process”

Printed on recycled paper.



Mr. Glenn LaBrecque, Southeast Regional Vice President
AgquaSource Utlity, Inc.

Arredondo Farms Mobile Home Park WWTF

January 27, 2003

Under Rule 62-110.106(4), Florida Administrative Code, a person may request enlargement of
the time for filing a petition for an administrative hearing. The request must be filed (received
by the clerk) in the Office of General Counsel before the end of the time period for filing a
petition for an administrative hearing.

Petitions by the applicant or any of the persons listed below must be filed within fourteen days of
receipt of this written notice. Petitions filed by any persons other than those entitled to written
notice under Section 120.60(3), Florida Statutes, must be filed within fourteen days of
publication of the notice or within fourteen days of receipt of the written notice, whichever
occurs first. Under Section 120.60(3), Florida Statutes, however, any person who has asked the

Department for notice of agency action may file a petition within fourteen days of receipt of such
notice, regardless of the date of publication.

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at
the time of filing. The failure of any person to file a petition or request for enlargement of time

_within fourteen days of receipt of notice shall constitute a waiver of right of that person to

request an administrative determination (hearing) under Sections 120.569 and 120.57, Florida
Statutes. Any subsequent intervention (in a proceeding initiated by another party) will be only at
the discretion of the presiding officer upon the filing of a motion in compliance with Rule 28-

- 106.205, Florida Administrative Code.

A petition that disputes the material facts on which the action of the Department is based must
contain the following information:

(a) The name, address, and telephone number of each petitioner; the name, address, and
" telephone number of the representative of the petitioner, if any; the Department

Permit Number FLAO11315, and the county in which the subject matter or activity is
located, ' '

(b) A statement of how and when each pétitioner received notice of the Department
action;

(c) A statement of how the substantial interests of each petitioner are affected by the
Department action;

(d) A statement of all disputed issues of material fact. If there are none, the petition must
so indicate; )

() A statement of facts that the petitioner contends warrant reversal or modification of
the Department action;

() A concise statemment of the ultimate facts alleged, as well as the rules and statutes
which entitle the petitioner to relief; and

(2) A statement of the relief sought by the petitioner, stating precisely the action that the
petitioner wants the Department to take.



Mr. Glenn LaBrecque, Southeast Regional Vice President
AquaSource Utility, Inc.

Arredondo Farms Mobile Home Park WWTF

January 27, 2003

Because the administrative hearing process is designed to formulate final agency action, the
filing of a petition means that the final action of the Department may be different from the
position taken by it in this notice. Persons whose substantial interests will be affected by any
such final decision of the Department have the right to petition to become a party to the
proceeding, in accordance with the requirements set forth above.

In addition to requesting an administrative hearing, any petitioner may elect to pursue mediation.

The election may be accomplished by filing with the Department a mediation agreement with all

parties to the proceeding (that is, the applicant, the Department, and any person who has filed a
timely and sufficient petition for a hearing). The agreement must contain all the information

required by Rule 28-106.404, Florida Administrative Code. The agreement must be received by

the clerk in the Office of General Counsel of the Department at 3900 Commonwealth Boulevard,

Mail Station 35, Tallahassee, Florida 32399-3000, within ten days after the deadline for filing a

petition, as set forth above. Choosing mediation will not adversely affect the right to a hearing if

mediation does not result in a settlement.

As provided in Section 120.573, Florida Statutes, the timely agreement of all parties to mediate
will toll the time limitations imposed by Sections 120.569 and 120.57, Florida Statutes, for
holding an administrative hearing and issuing a final order. Unless otherwise agreed by the
parties, the mediation must be concluded within sixty days of the execution of the agreement. If
mediation results in settlement of the administrative dispute, the Department must enter a final
order incorporating the agreement of the parties. Persons seeking to protect their substantial
interests that would be affected by such a modified final decision must file their petitions within
fourteen days of receipt of this notice, or they shall be deemed to have waived their right to a
proceeding under Sections 120.569 and 120.57, Florida Statutes. If mediation terminates without
settlement of the dispute, the Department shall notify all parties in writing that the administrative
hearing processes under Sections 120.569 and 120.57, Florida Statutes, remain available for
disposition of the dispute, and the notice will specify the deadlines that then will apply for
challenging the agency action and electing remedies under those two statutes.

This permit is final and effective on the date filed with the clerk of the Department unless a
petition (or request for enlargement of time) is filed in accordance with the above. Upon the

timely filing of a petition (or request for enlargement of time) this permit will not be effective
until further order of the Department.



Mr. Glenn LaBrecque, Southeast Regional Vice President
AquaSource Utility, Inc.

Arredondo Farms Mobile Home Park WWTF

January 27, 2003

Any party to this permit has the right to seek judicial review under Section 120.68, Florida
Statutes, by the filing of a notice of appeal under Rules 9.110 and 9.190, Florida Rules of
Appellate Procedure with the clerk of the Department in the Office of General Counsel, 3900
Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida, 32399-3000; and by filing a
copy of the notice of appeal accompanied by the applicable filing fees with the appropriate
district court of appeal. The notice of appeal must be filed within thirty days from the date when
this permit is filed with the clerk of the Department.

Executed in Jacksonville, Florida. % ? Md/i

STATE OF FLORIDA DEPARTMENT
OF ENVIRON"MENTAL PROTECTION

y M. o‘bﬁn PE
ater Faciliffes Administrator

CERTIFICATE OF SERVICE

The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies
were sent before the close of business on the _ 2% ¥4 dayof TFAruARY 2003 to the
listed persons and organizations.

Gl 4 Do 1)25/0

Date

FILING AND ACKNOWLEDGEMENT

_ : ’ . FILED, on this date, pursuant to $120.52 Fiprida
Enclosure — Draft Permit Statutes, with the designaizd Department Cierk,

receipt of which is ne acknowiedged. / 2 -
Copies sent to: Mﬁ%ﬂw -A;t;éwe

Jeff Streitmatter, II, P.E., Kimley-Horm and Associates, Inc., Sarasota
Alachua County Environmental Protection Department, Gainesville
Alachua County Health Department

Chairperson, Alachua County Commission

Elsa Potts, Water Resource Management, FDEP, Tallahassee -

Charles “Chip” Collett, Office of General Counsel, Tallahassee
Domestic Wastewater Section, Central District Office, Orlando
Azeem Syed, Gainesville Branch Office, Gainesville



7
Department of
[ ] L]
Envirenmental Pretection
Northeast District
7825 Baymeadows YVay, Suite B200 David B. Struhs
Jacksonville, Florida 32256-7590 Secretary
STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT
PERMITTEE: PERMIT NUMBER: FLAO11315
PROJECT NUMBER: FLAO11315-001-DW3P

AquaSource Utility, Inc. ISSUANCE DATE: January 27, 2003

EXPIRATION DATE: January 26, 2008
RESPONSIBLE AUTHORITY:

Mr. Glenn LaBrecque,
Southeast Regional Vice President
AquaSource Utility, Inc.
6960 Professional Parkway, Suite 400
Sarasota, Florida 34240 FER - 2 o003
941-907-7400 - v eI

FACILITY:

Arredondo Farms Mobile Home Park WWTF

7117 Southwest Archer Road

Gainesville, Florida 32608

Alachua County

Latitude 29° 35” 50” North znd Longitude 82° 25” 25” West

This permit is issued under the provisions of Chapter 403, Fiorida Statutes (F.S.), and applicable rules of
the Florida Administrative Code (F.A.C.). The above named permittee is hereby authorized to operate
the facilities shown on the application and other documents attached hereto or on file with the
Departiment and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.060 million-gallons-per-day (mgd) annual average daily flow (AADF) permitted capacity
activated sludge wastewater treatment facility (WWTF) consisting of a splitter box, six 5,000-gallon
aeration basins for a total aeration volume of 30,000 gallons, two 7,412-gallon clarifiers for a total
clarifier volume of 14,824 gallons, a 2,244-gallon chlorine contact chamber, and a 1,500-gallon digester.
The WWTF shall be operated in the extended aeration process mode for average daily flows of less than
0.030 mgd and in the conventional activated sludge process mode for average daily flows from 0.030
mgd through 0.060 mgd. Residuals are taken to the Central Process Residuals Management Facility

(RMF) in Ocala, Flonda.
REUSE:

Land Application: An existing 0.060 mgd AADF permitted capacity rapid infiltration basin system (R-

001). R-001 consists of a Part [V rapid-rate land application system located approximately at latitude 29°
35' 50" North and longitude 82° 25' 25" West.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in
pages I through 18 of this permuit.

“More Protection, Less Process”

Printed on recyded paper.



PERMITTEE.  AquaSource Utility, Inc. PERMIT NUMBER: FLAO11315
PROJECT NUMBER:  FLAO011315-001-DW3P .
FACILITY: Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003

EXPIRATION DATE:  January 26, 2008

L. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
A. Reuse and Land Application Systems

1. EXTENDED AERATION. During the period beginning on the issuance date and lasting through the expiration date of this permit when the
facility is operating in the extended aeration process mode with average daily flows of 0.030 mgd and less, the permittee is authorized to
direct reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limitations Monitoring Requirements
: Monitoring
Annual Monthly Weekly Single Monitoring Location Si¢
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type ";‘:l :::er € Notes
Flow mgd Maximum 1 0.030 Report - - Daily, five days per Elapsed time EFA-1 See Conditions
week meters LA3andl AS.
BOD, Carbonaceous, five-day, mg/L Maximum 20.0 30.0 45.0 60.0 Monthly Grab EFA-1
oo 20°C )
Solids, Total Suspended mg/L Maximum 20.0 30.0 450 60.0 Monthly Grab EFA-1
pH S.u. Range - - - 6.0t08.5 Daily, five days per Grab EFA-1
week
Coliform, Pecal #7100 Maximum See Permit Condition I A. 6. Monthly Grab EFA-1
mL
Total Residual Chlorine (For mg/L Minimum - - - 0.5 Daily, five days per Grab , EFA-1 See Condition
Disinfection) week LA, 7.
Nitrogen, Nitrate, Total (as N) mg/L Maximum - - - 12.0 Monthly Grab EFA-1
Percent Capacity (TMADF/ Percent Maximum - Report - . Monthly Calculated CAL-1
Permitted Capacity) x 100, (Mo. Total)




’ (el "oW) ‘001 X (Aworde) pannuirag
1-1vD pare(nore) Alqruopy - - woday - wnuXeA 192154 7 AAYNL) Airoede)) juasieg
1-vdg gesp Aproom 0zt - - - ey /8w (N 5?) [mo], ‘srentN ‘uaBonin

LV . qoom (uonoaguist
uoNIpPuUOy 99§ 1-vdg qein 1ad skep oay ‘Afreq 01 - - - vy 1Aw 10.3) AULIO[Y (ENPISaY [vI0],
. T
1-vdd qesn Apteam ‘9 'Y '] UonIpuoy IS aag WX BIA 001 /# 1892 'ul0j0)
Y39M
1-vda qein " aod sdep aay Areg | g'gorpo - - - afuey ‘n's Hd @
1-vda quin Aproom 009 0S¢ 0'0¢ __00T WNIXHA Tim . papuadsng [E10], ‘spiiog
D.0C
1-v4a qe1n Aprasp 009 834 0°0¢ 002 wnwrxej /A ‘Aep-oa1y 'sn0adETOqIE)) ‘qOY
SV IpuR LY g s1a)au yooam
SUONIPUOD) 23§ 1-vdd auny pasdery 1ad skep aayy ‘Lpeqg - - woday 090°0 wnuxep pSuw Mol
1Iquiny Aausmbasy apdureg aferoay aferoay adesoay
SMON ang uonwaor] ad£y, ajdureg Supowuomy stBuIs PRN ko {enmy UNA/XBIA s J19)13utese
duproyiuopy .
sjusmaarnbay Jurroyuopy SUONTINNIT 13IBAA PIRITR[IIN
:M0[2q patgtoads se sanuriad ay3 Aq paloluow pue
o] 3q []eys Iojem PIAWILIIAI YONG *1O0-Y WRISAS 503y 0) 157BM PaWTe]da1 1021p 0) pazuoyIne st senmuwiad ayr ‘pSw (90’ 01 piw
0£0°0 ey 1918213 Jo smo[3 A[1ep a8eIoA® YuM opout $s2001d 93pN[s PIIBANIR [BUOHUIALOD Sy 1T Funeado st A[108] 2 uoym rurad sy
Jo arep uonendxa sy y3noxy) Sunse; pue arep eouensst oy uo Futuwidaq pored sy Fuing "FOANTS ALLVALLIV TYNOLLNIANOD g/
800¢ ‘9¢ Arenuef ‘HIVA NOLLVAIdXH -
£00¢ ‘LT Kxenuef ‘HIVA HONVNSST JLAM Ied SWOL SIQOIN Swle,] OpuUOpa.Lry ALITIOVA
‘ dEMT-TO0-STETTOVTA NMHEANNN LOT0¥d
STETIOVTId YHINNN LDAEd ‘oup ‘Ajnny somogenby  :gALLIANAd



PERMITTEE:

FACILITY:

10

AquaSource Utility, Inc. PERMIT NUMBER: FLAOQ! 1315

PROJECT NUMBER:  FLAOL13]15-001-DW3p

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

When the average daily flow as quantified by any five consecutive daily flow

measurements exceeds 0.030 mgd, the mode of operation shall be changed to the
conventional activated sludge process.

When the facility is operated in the conventional activated sludge process mode and the
average daily flow as quantified by any five consecutive daily flow measurements is

0.030 mgd or less, the mode of operation shall be changed to the extended aeration
process.

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit
Condition 1. A. 1. and as described below:

MONITORING DESCRIPTION OF MONITORING LOCATION
LOCATION
SITE NUMBER
EFA-1 Effluent After disinfection and prior to discharge
CAL-1 Calculated value

Elapsed time meters shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .S00(6)}

The arithmetic mean of the monthly fecal coliform values collected during an annual
period shall not exceed 200 per 100 mL of reclaimed water sample. The geometric mean -
of the fecal coliform values for a minimum of ten samples of reclaimed water, each
collected on a separate day during a period of thirty consecutive days (monthly), shall
not exceed 200 per 100 mL of sample. No more than 10 percent of the samples collected
(the 90th percentile value) during a period of thirty consecutive days shall exceed 400
fecal coliform values per 100 mL of sample. Any one sample shall not exceed 800 fecal
coliform values per 100 ml. of sample. Note: To report the 90th percentile value, list
the fecal coliform values obtained during the month in ascending order. Report the value
of the sample that corresponds to the 90th percentile (multiply the number of samples by
0.9). For example, for thirty samples, report the corresponding fecal coliform number
for the 27th value of ascending order. [62-610.510] [62-600.440(4)(c)]

When the facility is operated in the extended aeration process mode, 2 minimum of 0.5
mg/L total residual chlorine must be maintained for a minimum contact time of 15
minutes based on peak hourly flow.

When the facility is operated in the conventional activated sludge process mode, a

minimum of 1.0 mg/L total residual chlorine must be maintained for a minimum contact
time of 15 minutes based on peak hourly flow.

[62-610.510] [62-600.440(4)(b)]

When a year of continuous operation as a conventional activated sludge process without
violations can be documented, the permittee may submit DEP Form 62-620.910(9),
Application for Minor Revision to a Wastewater Facility or Activity Permit, together
with the application fee, for the reduction of the frequency of monitoring.

10



L

PERMITTEE.

FACILITY:

AquaSource Utility, Inc.

Arredondao Farms Mobile Home Park WWTF

PERMIT NUMBER:

PROJECT NUMBER:

ISSUANCE DATE:

EXPIRATION DATE:

B. Other Limitations and Monitoring and Reporting Requirements

FLAO11315

FLAO11315-001-DW3P
January 27, 2003
January 26, 2008

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited
and monitored by the permittee as specified -below:

Limitations Monitoring Requirements
Monitoring
. Annual Monthly Weekly Single Monitoring Location Sit )
Parameter Uuits Max/Min Average Average Average Samp} Freq y Sample Type lent';‘crl ¢ Notes
BOD, Carbonaceous, five-day, mg/L Maximuin Report Monthly Grab INF-1
20°C
Solids, Total Suspended mg/L Maximum Report Monthly Grab INF-1

K



12

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAD11315

FACILITY:

2.

PROJECT NUMBER:  FLAO11315-001-DW3P

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1. and
as described below:

MONITORING DESCRIPTION OF MONITORING SITE
LOCATION
SITE NUMBER
INF-1 Influent prior to treatment

Influent samples shal] be collected so that they do not contain digester supernatant or retum
activated sludge, or any other plant process recycled waters. [62-601.500(4)]

Parameters which must be monitored as a result of a surface water discharge shall be
analyzed using a sufficiently sensitive method in accordance with Title 40 of the Code of
Federal Regulation Part 136 (cited as “40 CFR 136”). Parameters which must be monitored
as a result of a ground water discharge (that is, underground injection or land application-

system) shall be anmalyzed in accordance with Chapter 62-601, F.A.C.
[62-620.610(18)]

The permittee shall provide safe access points for obtaining representative influent,
reclaimed water, and effluent samples which are required by this permit. {62-601.500(5)]

Monitoring requirements under this permit are effective on the first day of the second month
following permit issuance. Until such time, the permittee shall continue to monitor and
report in accordance with previously effective permit requirements, if any. During the period
of operation authorized by this permit, the permittee shall complete and submit to the
Northeast District Office of the Department DEP Form 62-620.910(10), Discharge
Monitoring Report (DMR), in accordance with the frequencies specified by the REPORT
type (that is, monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMRs

attached to this permit. Monitoring results for each monitoring period shall be submitted in
accordance with the associated DMR due dates below.

REPORT TYPE MONITORING PERIOD DUE DATE
Monthly or | first day of month — last day of | 28th day of following
Toxicity month month
Quarterly January 1 - March 31 April 28

April 1 - June 30 July 28

July 1 — September 30 October 28

October 1 ~ December 31 January 28
Sermiannual January 1 - June 30 July 28

July I ~ December 31 January 28
Annual Japuary 1 — December 31 January 28

DMRs shall be submitted for each required movitoring period including months of no
discharge. The permittee shall make copies of the attached DMR(s) and shall submit the
completed DMR(s) to the Northeast District Office of the Department at the address

specified in Permit Condition I. B. 7. by the twenty-eighth day of the month following the
month of operation.

[62-620.610(18)] [62-601.300(1), (2), and (3))

6

12



13
PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAD11315
PROJECT NUMBER: FLAO11315-001-DW3P
FACILITY: Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008
'7.

Unuless specified otherwise in this permit, all reports and other information required by this
permit, including twenty-four-hour notifications, shall be submitted to or reported to, as
appropriate, the Northeast District Office of the Department at the address specified below:

Northeast District Office

Florida Department of Environmental Protection
7825 Baymeadows Way, Suite B-200
Jacksonville, Florida 32256-7590

Telephone Number - 904-807-3300
FAX Number - 904-448-4366

All FAX copies shall be followed by original copies: All reports and other information shall
be signed in accordance with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

II. RESIDUALS MANAGEMENT REQUIREMENTS

L.

ignod
The method of residuals use or disposal by .this facility is transport to Central Process

Residuals Management Facility (RMF), Ocala, Florida, Permit Number FLAO10776, or
disposal in a Class I'or I solid waste landfill. :

The permittee shall be responsible for proper treafment,' management, use, and land
application or disposal of its residuals. [62-640.300(5))

The permittee shall not be held responsible for treatment, management, use, or land
application violations that occur after its residuals have been accepted by a permitted
residuals management facility with which the source facility has an agreement in accordanc

Qance

with Rule 62-640.880(1)c), F.A.C., for further treatment, management, use or land
application. {62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by
placement on land for purposes other than soil conditioning or fertilization, such as at a

monofill, surface impoundment, waste pile, or dedicated site, shall be in accordance with
Chapter 62-701, F.A.C. [62-640.100(6)(k)3 and 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required
pursuant to Rule 62-640.880(2)(d), F.A.C. [62-640.880(2)(d)]

13



14
PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAO11315
PROJECT NUMBER: FLAO!1315-001-DW3p
FACILITY: Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003

EXPIRATION DATE:  January 26, 2008

6. The permittee shall keep hauling records to track the transport of residuals between facilities.
The hauling records shall contain the following information:

SOURCE FACILITY RESIDUALS MANAGEMENT FACILITY OR
TREATMENT FACILITY
1. Date and Time Shipped 1. Date and Time Received
2. Amount of Residuals Shipped 2. Amount of Residuals Received
3...Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility
4
5

4. Name and ID Number of Residuals Signature of Hauler
Management Facility or Treatment Signature of Responsible Party at Residuals
Facility : Management Facility or Treatment Facility

5. Signature of Responsible Party at
Source Facility

6. Signature of Hauler and Name of
Hauling Firm

These records shall be kept for five years and shall be made available for inspection.upon
request by the Department. A copy of the hauling records information maintained by the
source facility shall be provided upon delivery of the residuals to the residuals management
facility or treatment facility. The permittee shall report to the Department within twenty-four

" hours of discovery any discrepancy in'the quantity of residuals leaving the source facility and
arriving at the residuals management facility or treatment facility. [62-640.880(4)]

7. Storage of residuals or other solids at the permitted facilivy shall require prior: written
notification to the Department. [62-640.300(4}] : ’ '
III. GROUND WATER REQUIREMENTS

Section I is not applicable to this facility.

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IV Rapid Infiltration Basins (R-001)

. Advisory signs shall be posted around the site boundaries to designate the nature of the
project area. [62-610.518]

The annual average hydraulic loading rate to the rapid infiltration basins shall be limited to a

maximum of 3.0 inches per day (as applied to the entire bottom area).
[62-610.523(3)]

3. The rapid infiliration basins normally shall be loaded for seven days and shall be rested for
seven days. Infiltration ponds, basins, or trenches shall be allowed to dry during the resting
portion of the cycle. [62-610.523(4)]

4.

Rapid infiltration basins shall be routinely maintained to control vegetation growth and to
maintain percolation capability by scarification or removal of deposited solids.

Basin
bottoms shall be maintained to be level. [62-610.523(6) and (7)]

3

14



15

PERMITTEE:  AquaSource Uulity, Inc. PERMIT NUMBER: FLAOL1315

FACILITY:

5.

PROJECT NUMBER:  FLAO11315-001-DW3P

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

Routine aquatic weed control and regular maintenance of storage pond embankments and
access areas are required. [62-610.514 and .414]

Overflows from emergency discharge facilities on storage ponds or on infiltration ponds,
basins, or trenches shall be reported as an abnormal event to the Northeast District Office of
the Department within twenty-four hours of an occurrence. The provisions of Rule 62-
610.800(9), F.A.C., shall be met. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the period of operation authorized by this permit, the wastewater facilities shall be
operated under the supervision of an operator(s) certified in accordance with Chapter 62-602,
F.A.C. In accordance with Chapter 62-699, F.A.C., this facility is a Category III, Class C
facility when it is operated in the extended aeration process mode and is a Category II, Class
C facility when it is operated in the conventional activated sludge process mode. At a
minimum, operators with appropriate certification must be on the site as follows:

A Class C, or higher, operator 0.5 hour per day for five days per week and one visit each
weekend. The lead operator must be a Class C, or higher, operator.

[62-620.630(3)] [62-699.310] [62-610.462]

" An operator meeting the lead operator classification level of the treatment facility shall be

available during all periods of plant operation. “Available” means able to be contacted as
needed to initiate the appropriate action in a timely manner. Daily checks of the treatment
facility shall be performed by the permittee or his representative or agent five days per week.
On those days when the facility is not staffed by a certified operator, the permittee shall
ensure that Flow, pH, Total Residuval Chlorine (For Disinfection) are monitored in
accordance with Part I of this permit. [62-699.311(1)]

The application to renew this permit shall include an updated capacity analysis report
prepared in accordance with Rule 62-600.405, F. A.C. [62-600.405(5)]

The application to renew this permit shall include a detailed operation and maintenance
performance report prepared in accordance with Rule 62-600.735, F.A.C. {62-600.735(1)]

The permittee shall maintain the following records and make them available for inspection
on the site of the permitted facility:

a. Records of all compliance monitoring information, including all calibration and
maintenance records and all original strip chart recordings for continuous monitoring
instrumentation and a copy of the laboratory certification showing the certification

number of the laboratory, for at least three years from the date the sample or
measurement was taken;

b. Copies of all reports required by the permit for at least three years from the date the
report was prepared;

¢. Records of all data, including reports and documents, used to complete the application
for the permit for at least three years from the date the application was filed;

9

15



16

PERMITTEE: AquaSource Utility, Inc. PERMIT NUMBER: FLAOLI315

FACILITY:

PROJECT NUMBER: FLAO!1315-001-DW3P
Arredondo Farms Mobile Home Park WWTE ISSUANCE DATE: January 27, 2003

EXPIRATION DATE:  January 26, 2008

d. Monitoring information, including a copy of the laboratory certification showing the
laboratory certification number, related to the residuals use and disposal activities for the
time period set forth in Chapter 63-640, F.A.C., for at least three years from the date of
sampling or measurement;

e. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600,
F.AC,;

g. A copy of the facility record drawings;
h. Copies of the licenses of the current certified operators; and

i. Copies of the logs and schedules showing plant operations and equipment maintenance’
for three years from the date of the logs or schedules. The logs shall, at a2 minimum,
include identification of the plant; the signature and certification number of the
operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken;
and major repairs made. The logs shall be maintained on-site in a Jocation accessible to

-twenty-four-hour inspection;, protected from weather damage, and current to the last
operation and maintenance performed.

[62-620.350]

V1. SCHEDULES

. This section is not applicable to this facility.

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

Thas facility is not required to have a pretreaﬁnent prograin at this time. [62-625.500]

VIII. OTHER SPECIFIC CONDITIONS

L.

If the permittee wishes to continue operation of this wastewater facility after the expiration
date of this permit, the permittee shall submit an application for renewal, using DEP Forms
62-620.910(1) and (2), Application Forms 1 and 2A, no later than 180 days prior to the
expiration date of this permit. [62-620.410(5)]

Florida water quality criteria and standards shall not be violated as a result of any discharge

or land application of reclaimed water or residuals from this

facility.
[62-610.850(1)(a) and {2)(a))

10

16



17

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAO11315

FACILITY:

3.

PROJECT NUMBER:  FLAO11315-001-DW3p

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

In the event that the treatment facilities or equipment no longer function as intended, are no
longer safe in terms of public health and safety, or odor, noise, aerosol drift, or lighting
adversely affects neighboring developed areas at the levels prohibited by Rule 62-
600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective
action may be required to ensure compliance with rules of the Department. Additionally, the
treatment, management, use or land application of residuals shall not cause a violation of the
odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8)] [62-640.400(6)]

The deliberate introduction of stormwater in any amount into collection/transmission
systems designed solely for the introduction (and conveyance) of domestic/industrial
wastewater; or the deliberate introduction of stormwater into collection/transmission systems
designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant

removal by the treatment plant is prohibited, except as provided by Rule 62-610.472, F. A.C.
[62-604.130(3))

Collection/transmission system overflows shall be reported to the Department in accordance
with Permit Condition IX. 20. [62-604.550] [62-620.610(20)]

The operating authority of a collection/transmission system and the permittee of a treatrnent
plant are prohibited from accepting connections of wastewater discharges which have not
received necessary pretreatment or which contain materials or pollutants (other than normal
domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wasiewater facilities due
to chemical action or pH levels; or

c. Which are solid or viscous and obstruct flow or otherwise interfere with wastewater
facility operations or treatment; or

d. Which result in treatment plant discharges having temperatures above 40° C.

[62-604.130(4)]

The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches
shall be enclosed with a fence or otherwise provided with features to discourage the entry of
animals and unauthorized persons. [62-610.518(1)] {62-600.400(2)(b)]

Screenings and grit removed from the wastewater facilities shall be collected in suitable
containers and hauled to a Department approved Class I landfill or to a landfill approved by
the Department for receipt/disposal of screenings and grit. [62-701.300(1)a)]

11

17



18

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAO11315

FACILITY:

9.

PROJECT NUMBER:  FLAD11315-001-DW3Pp

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

The permitiee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which
would be subject to Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C. if
it were directly discharging those pollutants; and

b. Any substantial change in the volume or character of pollutants being introduced into
that facility by a source which was identified in the permit application and known to be
discharging at the time the permit was issued.

Adequate notice shall include information on the quality and quantity of effluent
introduced into the facility and any anticipated impact of the change on the quantity or
quality of effluent or reclaimed water to be discharged from the facility.

[62-620.625(2)]

IX. GENERAL CONDITIONS

L.

The terms, conditions, requirernents, limitations and restrictions set forth in this permit are
binding and enforceable pursuant to Chapter 403, F.S. Any permit noncompliance
constitutes a violation of Chapter 403, F.S., and is grounds for enforcement action, permit
termination, permit revocation and reissuance, or penmit revision. [62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated
in the approved drawings or exhibits. Any unauthorized deviations from the approved
drawings, exhibits, specifications or conditions of this permit constitutes grounds for
revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any
vested rights or any exclusive privileges. Neither does it authorize any injury to public or
private property or any invasion of personal rights, nor authorize any infringement of federal,
state, or local laws or regulations. This permit is not a waiver of or approval of any other
Department permit or authorization that may be required for other aspects of the total project
which are not addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or
acknowledgment of title, and does not constitute authority for the use of submerged lands
unless herein provided and the necessary title or leasehold interests have been obtained from

the State. Only the Trustees of the Internal Improvement Trust Fund may express State
opinion as to title. [62-620.610(4)]

12

18



- - p S . _— -

19

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAOQI1315

FACILITY:

5.

PROJECT NUMBER: FLAO11315-001-DW3p

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

This permit does not relieve the permittee from liability and penalties for harm or injury to
human health or welfare, animal or plant life, or property caused by the construction of
operation of this permitted source; nor does it allow the permittee to cause pollution in
contravention of Florida Statutes and Department rules, unless specifically authorized by an
order from the Department. The permittee shall take all reasonable steps to minimize or
prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of
this permit which has a reasonable likelihood of adversely affecting human health or the
environment. It shall not be a defense for a permititee in an enforcement action that it would
have been necessary to halt or reduce the permitted activity in order to maintain compliance
with the conditions of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration
date, the permittee shall apply for and obtain a new permit. [62-620.610(6)]

The permittee shall at ail times properly operate and maintain the facility and systems of -
treatment and control, and related appurtenances, that are installed and used by the permittee
to achieve compliance with the conditions of this permit. This provision includes the
operation of backup or auxiliary facilities or similar systems when necessary to maintain or
achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a
request by the permittee for a permit revision, revocation and reissuance, or termination, or a

notification of planned changes or anticipated noncompliance does not stay any permit
condition. [62-620.610(8)) ‘

The permittee, by accepting this permit, specifically agrees to allow authorized Department
personnel, including an authorized representative of the Department and authorized EPA
personnel, when applicabie, upon presentation of credentials or other documents as may be

required by law, and at reasonable times, depending upon the nature of the concern being
investigated, to:

a. Enter upon the premises of the permittee where a regulated facility, system, or activity is
located or conducted, or where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this
permit;

c. Inspect the facilities, equipment, practices, or operations regulated or required under this
permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure
compliance with this permit or Department rules.

[52-620.610(9)]

19



20

PERMITTEE:  AquaSource Utility, Inc. " PERMIT NUMBER: FLAQL1315

FACILITY:

10.

11.

12.

14.

15.

16.

PROJECT NUMBER:  FLAD11315-001-DW3p

Arredondo Farmns Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

In accepting this permit, the permittee understands and agrees that all records, notes,
monitoring data, and other information relating to the construction or operation of this
permitted source which are submitted to the Department may be used by the Department as
evidence in any enforcement case involving the permitted source arising. under the Florida
Statutes or Department rules, except as such use is proscribed by Section 403.114, E.S., or
Rule 62-620.302, F.A.C. Such evidence shall only be used to the extent that it is consistent
with the Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any
information required by law which is needed to determine whether there is cause for
revising, revoking and reissuing, or terminating this permit, or to determine compliance with
the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permittee becomes aware of relevant facts
that were not submitted or were incorrect in the permit application or in any report to the
Department, such facts or information shall be promptly submitted or corrections promptly
reported to the Department. [62-620.610(11)]

Unless specifically stated otherwise in Departmment rules, the permittee, in accepting this
permit, agrees to comply with changes in Department rules and Florida Statutes after a
reasonable time for compliance; provided, however, the permittee does not waive any other
rights granted by Florida Statutes or Department rules. A reasonable time for compliance
with a pew or amended surface water quality standard, other than those standards addressed
in-Rule 62-302.500, F.A.C,, shall include a reasonable time to obtain or be denied a mixing
zone for the new or amended standard. [62-620.610(12)]

. The permittee, in accepting this permit, agrees to pay the applicable regulatory piogram and

surveillance fee in accordance with Rule 62-4.052, E.A.C. [62-620.610(13))

This permit is transferable only upon Department approval in accordance with Rule 62-
620.340, F.A.C. The permittee shall be liable for any noncompliance of the permitted
activity until the transfer is approved by the Department. [62-620.610(14)]

The permittee shall give the Department written notice at least sixty days before inactivation
or abandonment of a wastewater facility and shall specify what steps will be taken to

safeguard public health and safety during and following inactivation or abandonment.
[62-620.610(15))

The permittee shall apply for a revision to the Department permit in accordance with Rule
62-620.300, 62-620.420, or 62-620.450, F.A.C., as applicable, at least ninety days before
construction of any planned substantial modifications to the permitted facility is to
commence or with Rule 62-620.300 for minor modifications to the permitted facility. A

revised permit shall be obtained before construction begins except as provided in Rule 62-
620.300, F.A.C. [62-620.610(16)]

14

20



21

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAOIL1315

FACILITY:

17.

18.

19.

PROJECT NUMBER: FLAOI11315-001-DW3P

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

The permitiee shall give advance notice to the Department of any planned changes in the
permitted facility or activity which may result in noncompliance with permit requirements.
The permittee shall be responsible for any and all damages which may result from the
changes and may be subject to enforcement action by the Department for penalties or
revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;
b. The period of the anticipated noncompliance, including dates and times; and

c. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)}

Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-
4.246, Chapters 62-160 and 62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit
and shall be reported on DEP Form 62-620.910(10), Discharge Monitoring Report
(DMR).

b. If the permittee monitors any contaminant more frequently than required by the permit,
using Department approved test procedures, the results of this monitoring shall be
included in the calculation and reporting of the data submitted in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an
arithmetic mean unless otherwise specified in this permit.

d. Any laboratory test required by this permit shall be performed by a laboratory that has
been certified by the Florida Department of Health (FDOH) under Chapter 64E-1,
F.A.C., where such certification is required by Rule 62-160.300, F.A.C. The laboratory
must be certified for any specific method and analyte combination that is used to comply
with this permit. For domestic wastewater facilities, the on-site test procedures specified
in Rule 62-160.300(4), F.A.C., shall be performed by a laboratory certified test for those
parameters or under the direction of an operator certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by a
laboratory or a certified operator, must follow the applicable procedures described in
DEP-SOP-001/01 (January 2002). Alternate field procedures and laboratory methods

may be used where they have been approved according to the requirements of Rules 62-
160.220 and 62-160.330, F.A.C.

[62-620.610(18)]

Reports of compliance or noncompliance with, or any progress reports on, interim and final
requirements contained in any compliance schedule detailed elsewhere in this permit shall be
submitted no later than fourteen days following each schedule date. [62-620.610(19)]

15

21



22

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAO11315

PROJECT NUMBER: FLAO11315-001-DW3P

FACILITY: Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003

EXPIRATION DATE:  January 26, 2008

20. The permittee shall report to the Department any noncompliance which may endanger health
or the environment. Any information shall be provided orally within twenty-four hours from
the time the permitiee becomes aware of the circumstances. A written submission shall also
be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the
period of noncompliance including exact dates and time, and if the noncompliance has not
been corrected, the anticipated time it is expected to continue; and steps taken or planned to
reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be in¢luded as information which must be reported within twenty-

four hours under this condition: .

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed
any permit limitation or results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation
in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants
specifically listed in the permit for such notice, and

4. Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:

1.

For unauthorized releases or spills of treated or untreated wastewater reported
pursuant to subparagraph a. 4. that are in excess of 1,000 gallons per incident, or
where information indicates that public health. or the environment. will be:
endangered, oral reports shall be provided to the STATE WARNING POINT TOLL
FREE NUMBER 800-320-0519, as soon as practical, but no later than twenty-four
hours from the time the permittee becornes aware of the discharge. The permittee, to

the extent known, shall provide the following information to the State Warning
Point:

a) Name, address, and telephone number of person reporting;

b) Name, address, and telephone number of permittee or responsible person for the
discharge;

c) Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated,
industrial or domestic wastewater),

e) Estimated amount of the discharge;
f) Location or address of the discharge;
g) Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

16

22



PERMITTEE:

FACILITY:

23

AquaSource Utility, Inc. PERMIT NUMBER: FLAOL1315

PROJECT NUMBER:  FLAO11315-001-DW3Pp

Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

i) Description of area affected by the discharge, including name of water body
affected, if any; and

j) Other persons or agencies contacted.

2. Oral reports, not otherwise required to be provided pursuant to subparagraph b.1.
above, shall be provided to the Department within twenty-four hours from the time
the permittee becomes aware of the circumstances.

If the oral report has been received within twenty-four hours, the noncompliance has
been comected, and the noncompliance did not endanger health or the environment, the
Department shall waive the written report.

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit
Conditions IX. 18. and 19. of this permit at the time monitoring reports are submitted. This

report shall contain the same information required by Permit Condition IX. 20. of this permit.
[62-620.610(21)]

22. Bypass Provisions.

a.

b.

Bypass is prohibited, and the Department may take enforcement action against a
permittee for bypass, unless the permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property
. damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary

treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate back-up
equipment should have been installed in -the exercise of reasonable engineering
judgment to prevent a bypass which occurred during normal periods of equipment
downtime or preventive maintenance; and

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this
permit.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to
the Department, if possible at least ten days before the date of the bypass. The permittee
shall submit notice of an unanticipated bypass within twenty-four hours of leamning about
the bypass as required in Permit Condition IX. 20. of this permit. A notice shall include
a description of the bypass and its cause; the period of the bypass, including exact dates
and times; if the bypass has not been corrected, the anticipated time it is expected to

continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of
the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect,
if the permittee demonstrates that it will meet the three conditions listed in Permit
Condition IX. 22. a. 1. through 3. of this permit.

17

23



24

PERMITTEE:  AquaSource Utility, Inc. PERMIT NUMBER: FLAO11315

PROJECT NUMBER:  FLAO11315-001-DW3pP

FACILITY: Arredondo Farms Mobile Home Park WWTF ISSUANCE DATE: January 27, 2003
EXPIRATION DATE:  January 26, 2008

d. A permitiee may allow any bypass to occur which does not cause reclaimed water or
effluent limitations to be exceeded if it is for essential maintenance to assure efficient
operation. These bypasses are not subject to the provisions of Permit Condition IX. 22.
a. through c. of this permit.

[62-620.610(22))

23. Upset Provisions

a. A permittee who wishes to establish the affirmative defense of upset shall demonstrate,
through properly signed contemporaneous operating logs, or other relevant evidence that:

1. An upset occuited and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20.
of this permit; and

4. The permittee complied with any remedial measures required under Permit
Condition IX. 5. of this permut. '

b. In any enforcement proceeding, the permittee seeking to establish the occurrence of an
upset has the burden of proof.

c. Before an enforcement proceeding is instituted, no representation made during the

Department review of a claim that noncompliance was caused by an upset is final agency
action subject te judicial review.

{62-620.610(23)]

Executed in Jacksonville, Florida. ;IW/

il

STATE OF FLORIDA DEPARTMENT OF
NVIRONMENTAL PROTECTION

my M. Ow%P.E‘

FILING AND ACKNOW! EDGEMENT ater Facilitied Administrator
FILED, on this dats, pursuant to St 20,52 Florids
Statutes, with the designatsd Dzoartment Clerk

receipt of which is herebyacknowiedged. /\- g
. ) o éaé;g'/a 3 DATE:___{ Z ’63

18

24

—1/-\“\~@WV%\



DEPARTMENT OF ENVIRONMENTAL PROTECT” "N DISCHARGE MONITORING REPORT - PART A DRAFT .

When Completed mai. s report to: Department of Environmental Protection, Northeast District Office, 7825 Baymicadows Way, Suite B-200, Jacksonville, Florida 32256-7590

PERMITTEE NAME: AquaSource Utility, lnc. PERMIT NUMBER FLAD11315 .
MAILING ADDRESS: 6960 Professional Parkway, Suite 400 '

Sarasota, Florida 34240 T LIMITY Final REPORT: Monthly
CLASS SIZE: Minor GROUP: Domeslic
FACILITY: Agedondo Farms Mobile Home Park WWTF
LOCATION: 7117 Southwest Archer Road MONITORING GROUP NUMBER: R-001
Gainesville, Florida 32608 . MONITORING GROUP DESC: FOR FLOWS OF 0.030 MGD ADF AND LESS
COUNTY: Alachua NO DISCHARGE FROM SITE: ]
MONITORING PERIOD: From: To:
Parameter Quantity or Loading Units Quality or Concentration Units | No. | Frequency of Sample Type
Ex. Analysis
Flow Sample
Measurement
5 i PR Elapsed time
Mon Site Nﬁ EFA 1 eq (2
Flow Sample
) ) Measurement
PARM Code, 500501 .. Elapsed fime
Mon. Site No. EFA-T: ‘e GUITEmE, meltes
BOD, Carbonaceous 5 day 20C Sample
] o Mcasu ement
N RARM Code:80082" "V ; Rihly Grab
. Mou. Site No. EFA-]- e ‘ IR
BOD, Carbonaceous 5 day, 20C Snmplc
Measurement
“PARNT Code:g0082° "3 " ‘ ; ‘Monmihly Grab
:;_N_I_bn:._Sm:WNo,:EF P PR |
Sample
Mcasuremem
gl | Manthly Grab
Sample
Measurement
’ & Manthly Grab

08 Vi e e L

P i

[ certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persans who manage the system, or thosc persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. Tam aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT I SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO | DATE (YY/MM/DD)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

14

Version 22 January 2003 1



4

DISCHARGE MONITORINC  'PORT - PART A DRAFT (Continued)

FACILITY NAME: Arredondo Farms Mobile Home Park WWTF PERMIT NUMBER: FLAO11315 MONITORING GROUP NUMBER: R-001
FOR FLOWS OF 0.030 MGD ADF AND LESS MONITORING PERIOD Foom: _____ To: .
Parameter Quaatity or Loading Units |- Quality or Concentration Units | No. Frequency of Sample Type
Ex Analysis
pH Sample
Measurement i ]
PARM;Code-00400 | ebmlt - . g - S FOUUT e T 85 5.0 Datly, five days Grab
Mon. Site No. EFA-1 Requisgpment, -} -  (Min) (Max.) per week
Coliform, Fecal Sample

Measurement
e

| #7100 mL Monthly Crab

Monthly . Grab

Measurement
; AL CGrab
- Mon. Site No. EFA-1 "© .-
Nitrogen, Nitrate, Total (as N)
PARNFCOde 00620 Grab
| MonoSireNo ERA#L - o0 x ey S
BOD, Carbonaceous 5 day, 20C Sample
e Measurcment
ARM Code-80682 i e Grab
" Mait. Site:No: INF-F 0 . T
Solids, Tota} Suspended Sample
Measurement
e ; k ; : i sl * “Monthly Grab
Sample ——l{
Measurement
: ‘ode Percent | [ Maonthly Calculated
Mo ‘Site No. CA ]

Version 22 January 2003 2

9z



X4

DEPARTMENT OF ENVIRONMENTAL PROTEC"

When Completed mail iuis report to: Department of Environmental Protection, Northeast District Office, 7825 Baymcadows Way, Suite B-200, Jacksonville, Florida 32256-7590
PERMITTEE NAME:

N DISCHARGE MONITORING REPORT - PART A DRAFT

AquaSource Utility, Inc. PERMIT NUMBER FLAO11315
MAILING ADDRESS: 6960 Professional Parkway, Suite 400 .
Sarasota, Florida 34240 LIMIT: . Final REPORT: Monthly
CLASS SIZE: Minor GROUP: Domestic
FACILITY: Arredondo Farms Mobile Home Park WWTF
LOCATION: 7117 Southwest Archer Road MONITORING GROUP NUMBER: R-001
Gainesville, Florida 32608 MONITORING GROUP DESC: FOR FLOWS GREATER THAN 0.030 MGD ADF
COUNTY: Alachua NO DISCHARGE FROM SITE: [ |
MONITORING PERIOD: From: To:
Parameter Quantity or Leading Units Quality or Concentration Units | No. | Frequency of Sample Type
Ex. Analysis
Flow Sample
Measurement
i Daily, five Elapsed time
Regqu . days.per week . meter
Sample
Mecasurement
Elapsed time

EqutT
Sample
Measurement

ATTINERES) banis . o]

“mefer.

“Mon..Site. No. EEA-#

© Weekly

CPARM: ¢ .. Grab
| Mon. Site No. EFA-1. , Requin :
BOD, Carbonaceous S day, 20C Sample

_ Measusement

" PARM Codes8DGEY i b Grab
Mo, Sjte.No. BPA-I- : i

Solids, Total Suspended Sample
L . Measurement
PARM Code-00530 Y. & Vaa ~Weekly Grab
Mon. Site No. EFA-I A - ‘

Solids, Total Suspended Sample

Measurement

“PARM Code 00530° . } *- - AL, Grab

Vcestify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and

belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT 1 SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT J TELEPHONE NO [ DATE (YY/MM/DD)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

Version 22 January 2003 3

FXA



DISCHARGE MONITORING REPOF  PART A DRAFT (Continued) '

FACILITY NAME: Arredondo Farms Mobile Home Park WWTF PERMIT NUMBER: FLAO11315 : MONITORING GROUP NUMBER: R-091
FOR FLOWS GREATER THAN 0.030 MGD ADF MONITORING PERIOD From: To: '
Parameter Quantity or Loading Units Quality or Concentration Units | No. | Frequency of Sample Type
) Ex Analysis
pH Sample
Measurement
L

"Daily, five days. | Grab

| PARM Code 00400 "1
o CENECK

- Vfon. Site No. EFA-1 R :
Coliform, Fecal Sample

" PARM.Code 74055 Weekly Grab
|-Mon. Site-No. EFA-1 i
Coliform, Fecal

bdmplc
Measurement

- PARMCode 74055, Weekly Grab
Mop. Sne No. EFA—_

"Daily, fivedays | Grab
L _per.week:

oo, §iteNo EFA:L

Nitrogen, Nitrate, Total (as N) Samplc
Measurement

Grab

8C

) . _ Measurcment

- PARM:Code'80082° © ¢ e ¢ e : ; ; : Tou T Grab
_Mon. Site No. INE-1 s - - ; ]
Solids, Total Suspended

Mcasuremcnt
§ ; Grab

" PARM-Code 00530, el
Mon. Site'No. INE-1: i b e
Percent Capacity (TMADFE/ Pcrrmm:d Sample
Capacity) x 100
"PARM-Code 00180 -
.-Mon. §ite. No. CAL~T

- Calculated

8z

Version 22 January 2003 ’ 4



- -

Facilitv iD:
Month/Year:

FLADLI31S

From:

To:

DAILY SAMPLE RESULTS - PART B

FACILITY
COUNTY:

29

NAME: Asredondo Farms Mobile Home Park WWTFE
Alachua

Flow
(mgd)

CBOD3
(mg/L)

T3S
(mg/L)

Fecal
Coliform
Bacteria

(#/100 mL)

pH
(s.u.}
MIN

pH
(s.u.)
MAX

Total Residual
Chlorine
(mg/L)

Total Nitrate
Nitrogen
@asN)
(mg/L)

CBODs
(mg/L)

T8S
(mg/L)

STORET

50050

30082

00530

74055

00400

50060

00620

80082

Mon. Site

EFA-1

EFA-1

EFA-1

EFA-}

EFA-1

EFA-1

EFA-1

EFA-1

INF-1

INF-1

1

w| o] W o] «»| &l Wl N

PLANT STAFFING:
Dav Shift Operator

F 2g Shift Operator
N, .t Shift Operator

Lead Operator

Version 22 January 2003

Class:
Class:
Class:
Class:

Certificate No:
Certificate No:
Certificate No:
Certificate No:

29

Name:
Name:
Narne:




INSTRUCTIONS FOR COMPLETING THE WASTEY  "£R DISCHARGE MONITORING REPORT

The DMR consists of four parts--A, B, C, and D--ail of which may or may not be applicable to every facility. Facilities ;ﬁny have ane or more Part A's for reporting effiuent data. All domestic wastewater facilities will have a Part
B for reporting daily sample results, Part C is only applicable for domestic wastewater facilities with limited wet weather discharges permitted under Chapter 62-610.860, F.A.C. Part D is used for reporting ground water

monitoring well data.
Hard copies and/or electronic copies of the required parts of the DMR were provided with the permit. All required information shal be typed or printed in ink.

In addition to filling in numerical results on various parts of the DMR, the followingcodes should be used and an explanation provided where appropriate. Note: Codes used by the lab for raw data may be different.

CODE DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD No discharge from/to site.
DRY Dry Well OPS Operations were shutdowa so no sample could be taken.
FLD Flood disaster. OTH Other. Please coter an explanation of why monitoring data were not available.
FS Insufficient flow for sampling. SEF Sampling equipment failure.
LS Lost sample.
MNR Monitoring not required this period.

When reporting analytical results that fall below a laboratery’s reported method detection limits or practical quantification limits, the following instructions should be used:

1. Results greater than or equal to the PQL shall be reported as the measured quantity.
2. Results less than the PQL and greater than or equal to the MDL shall be reported as the laboratory's MDL value. These values shall be deemed equal to the MDL when necessary to calculate an average for that parameter and

when determining compliance with permit limits.
3. Results less than the MDL shall be reported by entering a less than sign ("<") followed by the laboratory's MDL value, e.g. < 0.001. A value of one half the MDL or half the effluent limit, whichever is Jower, shall be uscd for

that sample when necessary to calculate an average for that parameter. Values less than the MDL are considered to demonstrate compliance with an effluent limitation.

PART A -DISCHARGE MONITORING REPORT (DMR)

0¢

Part A of the DMR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring
requirements are interim or final, and the required submittal frequency (e.. monthly, annually, quarterly, etc.) Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit. The
following blanks in the header should be compieted by the permittee or authorized representative:

No Discharge From Site: Check this box if no discharge occurs and, as a result, there are-no data or codes to be entered for all of the paramcters on the DMR for the entire monitoring group number. [If there was no discharge of
effluent for a particular outfall, veusc, or land application system and the DMR monitoring group includes other mouitoring locations (e.g., influent sampling); the “NOD" code should be used to individually denote those
parameters for which there was no discharge.

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this repost were collected and analyzedl.

Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data carrespond ta the monitaring
group number in the header. Enter the data or calculated results for each parameter on this row. Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average, monthly average, single

sample maximum, etc.).
No. Ex.: Eater the number of sample measurements during the monitoring period that exceeded the permit limit for cach parameter. If none, enter zero.
Frequency of Analysis: The shaded areas in this column contain the minimura number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the

space above the shaded arca.
Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuons) required by the permit. Enter the actual sample type that was taken in the space above the shaded area.
Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone aumber where the official may be reached in the event there are

questions concerning this report. Enter the date when the report is signed.
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any vpset or by-pass events, or other items which require explanation. If more space is necded, reference all attachments in this area.

0¢

Version 22 January 2003 6



JAILYSA®  ERESULTS

Jear: Enter the month and year during which the data on this report were collected and analyzed.

. aree-month Average Daily Flow: Calculate and enter the three-month average daily flow to the treatment facility. ’ L
(TMADF/Permitted Capacity) x 100: Divide the three-month average daily flow by the permitted capacity of the treatment facility, multiply by 100, and enter this value.
Duily Monitoring Results: Record the results of daily monitoring for the parameters requived to be sampled by your permit. Record the data in the units indicated.

Plant Staffing: List the name, certificate number, and class of all state cestificd operators operating the facility during the monitoring period. Use additional sheets as necessary.
Type of Effluent Disposal or Reclaimed Water Reuse: Enter the type of effluent disposal or reclaimed water reuse (e.g. surface water discharge, ocean outfall, slow rate fand application-public access, slow rate fand
application-restricted public access, rapid rate land application, absorption field, underground injection).
Limited Wet Weather Discharge Activated: If this plant does not have a limited wet weather discharge permitted under the pravision of Rule 62-610.860, F.A.C.. check ‘Not Applicable.
discharge during the reporting month, check ‘Yes' and attach PART C - LIMITED WET WEATHER DISCHARGE.

* i the plant sctivated the wel weather

PART C - LIMITED WET WEATHER DISCHARGE

This part is to be completed and submisted each moath reclaimed water or effluentiis discharged by a limited wet weather discharge permitted under Rule 62-610.860, F.A.C. For months with no discharge, Part C nced not be
submitted. All information is to be provided for each day on which the limited wet weather discharge was activated.

Month/Year: Enter the month and year during which the data on this report were collected and analyzed.
Rainfall Information: Enter the name and location of the rainfall gauging station, the source of climatological (normal rainfall) data, the cumulative rainfall for the aversge rainfall year, and the cumulative rainfall to date for this

calendar year. The cumnulative rainfall for the average rainfall year is the amount of rain, in inches, which falls during an average rainfall year from January through the month for which this part contains data. The cumulative
rainfall to date for this calendar year is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data.

Date: Enter the date on which the discharge occurred.

Duration of Discharge: Enter the number of hours, to the nearest 0.1 of an hour (0. 1 hr. = 6 min. ) during each day of dlschnrge that reclaimed water was actually discharged to surface waters.

Gallons Discharged: Enter the quantity in millions of gallous of reclaimed water dxschargcd during the period shown in duration of discharge. Show the units as millions of gallons {mg), accurate to the nearest 0.0,

Average Discharge Flow Rate: Divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day (MGD).

Average Upstream Flow Rate: Enter the average flow rate in the receiving stream upstream from the point of discharge for the period shown in duration of discharge. The average flow rate can be calculated based on two
measurements; one made at the start and one made at the end of the discharge period, M its are to be made at the upstream gauging station described in the permit, )

Stream Dilution Factor: Euter the actual stream dilution ratio accurate to the nearest 0.1. To calculate the factor, divide the average upstream flow rate by the average discharge flow rate.

CBOD;: Enter the average CBOD; of the reclaimed water discharged during the period shown in duration of discharge.

TKN: Eater the average TKN of the reclaimed water discharged during the period shown in duration of discharge.

Total P: Enter the cumulative number of days smcc January 1 of the current year diring which the limited wet weather discharge was activated divided by the total number of days since January ! of the current year multiplied by

100%.
Reason for Discharge: Provide a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

Le

PART D - GROUND WATER MONITORING REPORT

Monitoring Peried: Enter the month, day, and year for the first and last day of the monitoring period (i.c. the month, the quarter, the year, etc. ) during which the data on this report were collected and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.

Sampling Methods: Indicate the procedure used to collect the sample (¢.g. airlift, bucket/bailer, centrifuga) pump, etc.)

Samples Filtered: Indicate whether the sample obtained was filtered by faboratory (L) filtered in field (F), or unfiltered (N).

Preservatives Added: State what preservatives were added to the sample.

Analysis Method: Indicate the analytical method used. Record the method numberifrom Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.

Analysis Result/Units: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Enter the units associated with the results of the analysis.

Detection Limits/Units: Record the detection limits of the analytical methods used and the units associated with them.
Comments and Explanations: Use this space to make any comments on or explanations of resuits which are unexpected. If more space is necded, reference all attachments in this area.

1€

Version 22 January 2003 7



-_-—----_--’-_-

32

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION
DOMESTIC WASTEWATER FACILITY PERMIT .

STATEMENT OF BASIS
PERMIT NUMBER: FLAOI11315
FACILITY NAME: Arredondo Farms Mobile Home Park WWTF
FACILITY LOCATION: Gainesville, Alachua County
NAME OF PERMITTEE: AquaSource Utility, Inc.

PERMIT WRITER: Robert H. Lear

GENERAL DESCRIPTION:

This facility had a history of exceeding the limitations for total suspended solids (TSS) and fecal:
coliform. After the submission of the application, the applicant failed to respond adequately to the
Request for Additional Information conceming the ability of the facility to operate satisfactorily in the
conventional activated sludge process mode. The Department denied the permit. The applicant
petitioned the denial and submitted additional information conceming the WWTE. After several
postponements were granted by the OGC, the applicant agreed to withdraw from the heanng process and
accept a permit which included an Order to provide for corrections. The applicant also reorgamzed the
operating staff to provide improved control of operations at the facility.

Following consideration of the inclusion of an Order as an addition to the permit, the D partment
decided to create a permit which included the following:

1. Operation in the convention activated sludge process mode at an average daily flow of greater
than 0.030 mgd to 0.060 mgd.

2. More-frequent monitoring when the conventional activated sludge process mode is employed.

3. Minimum Total Residual Chlorine for disinfection of 1.0 mg/L when the conventional activated
sludge process mode is employed to better protect the environment.

4. Expectation of the permittee submitting an application for a permit revision for the reduction of

the frequency of monitoring with a year of operation as a conventional activated sludge process
without violations.

Therefore, additional pages for discharge requirements and DMRs have been included im the permit.

27 January 2003 1

32



33

BASIS FOR EFFLUENT AND RECLAIN[ED WATER LIMITS AND MONITORING

REQUIREMENTS (INCLUDING EFFLUENT MONITORING REQUIREMENTS)

The following table provides the basis for Part I. A. provisions.

Land Application System R-001 (rapid infiltration basin):

Parameter Limit Basis Rationale
Flow (MGD) 0.060 | Annual Average 62-600.400(3)(b) FAC
BOD, 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a.
Carbonaceous, 30.0 Monthly Average ‘FAC
five-day, 20C 45.0 Weekly Average 62-600.740(1)(b)1.b. FAC
(mg/L) . 60.0 Single Sample Max. | 62-600.740(1)(b)1.c. FAC
62-600.740(1)(b)1.d. FAC
Solids, Total 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a.
Suspended (mg/L) 30.0 Monthly Average FAC
45.0 Weekly Average 62-600.740(1)(b)1.b. FAC
60.0 Single Sample Max. | 62-600.740(1)(b)1.c. FAC
62-600.740(1)(b)1.d. FAC
pH(S.U) 6.0to | Minimum and 62-600.445 FAC
. 8.5 Maximum
Total Residual 0.5 Minimum 62-610.510 & 62-600.440(4)(b) FAC
Chlorine (For
Disinfection)
(mg/L)
Nitrogen, Nitrate, 12.0 Single Sample Max. | 62-610.510(1) FAC
Total (as N) )
(mg/L)

The following table provides the basis for Part 1. B. provisions.

Other Limitations and Monitoring Requirernents:

Parameter

Limit Basis Rationale
BOD, Report | Monthly Average 62-601.300(1)FAC
Carbonaceous,
five-day, 20° C
(mg/L)
Solids, Total Report | Monthly Average 62-601.300(1)FAC
Suspended
(MG/L)
Monitoring - All Pararpeters 62-601 FAC & 62-699 FAC and/or BP]
Frequency and ' of permit writer
Sample Type :
Sampling - All Parameters 62-601, 62-610.412, 62-610.463(1), 62-
Location 610.568, 62-610.613 FAC and/or BPJ of
permit writer
27 January 2003 2
33



34

2. RESIDUALS MANAGEMENT

The method of residuals use or disposal by this facility is transport to Central Process Residuals
Management Facility (RMF), Ocala, Merion County, Florida, Permit Number FLA010776, or
disposal in a Class I or II solid waste landfill.

3. GROUND WATER MONITORING REQUIREMENTS
This section is not applicable to this facility.
4. INDUSTRIAL PRETREATMENT REQUIREMENTS
At this time, the facility is not required to develop an approved industrial pretreatment program.

However, the Department reserves the right to require an approved program if future conditions
warrant.

5. APPLICABLE RULES

~ The following were used as the basis of the permit limitations/conditions:
a. FAC refers to various portions of the Florida Administrative Code.

' The effective dates of FAC Rule Chapters cited in the table are as follows:

Chapter Effective Date
62-4 07-08-02
62-160 04-09-02
62-302 05-15-02
62-520 12-09-96
62-522 08-27-01
62-550 11-27-01
62-600 12-24-96
62-601 12-24-96
62-602 02-06-02
62-610 08-08-99
62-620 04-17-02
62-625 01-08-97
62-640 03-30-98
62-650 12-26-96
62-699 07-05-01

b.  FS refers to various portions of the Florida Statutes
c.  CFR refers to various portions of the Code of Federal Regulations, Title 40
d.  BPJ refers to Best Professional Judgment

27 January 2003 3

34



6. PROPOSED SCHEDULE FOR PERMIT ISSUANCE

Notice of Draft Permit to applicant December 20, 2002
Notice of Permit Issuance January 27, 2002
27 January 2003 4
35

35



_ 36
- Department of
Environmental Protection
Central District
Jeb Bush 3319 Maguire Boulevard, Suite 232 David B. Struhs
Governor Orlando, Florida 32803-3767 Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAO11076 |
PA FILE NUMBER: FLA011076-002-DW2P
Florida Water Services, Inc. ISSUANCE DATE: March 17, 2003

EXPIRATION DATE: March 10, 2008
RESPONSIBLE AUTHORITY:

Mr. Craig J. Anderson, P.E.

Vice President, Environmental Services
PO Box 609520

Orlando, FL 32860-9520

(407) 598-4199

FACILITY:

Chuluota WWTF

125 East 10th Street

Chuluota, FL

Seminole County

Latitude: 28° 38’ 15" N Longitude: 81° 07’ 35" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative Code.
The above named permittee is hereby authorized to operate the facilities shown on the application and other documents attached hereto
or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.1 mgd annual average daily flow (AADF) permitted capacity extended aeration domestic wastewater treatment plant
consisting of aeration, secondary clarification, filtration, chlorination, aerobic digestion of residuals and a 0.3 MG wet weather holding
pond.

REUSE:

Land Application: An existing 0.1 MGD AADF permitted capacity slow-rate restricted public access system (R-001). R-001
consists of 17.4 acre sprayfield located approximately at latitude 28° 38' 15" N, longitude 81° 7' 35" W.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 155 of this
permit.

36



FACILIT x: Chuluota WWTF Pr:xMIT NUMBER: FLAO11076
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limitations’ R T .- ... " - Moniforing Requirements
- Monitoring
. 5 Anaual Monthly Weekly Single Monitoring Location Site
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type :Jml:tl:crl Notes
Flow, Total Through Plant MGD Maximum 0.1 - - - 5 Days/Week Recording flow meters FLW-1 See Cond.
and totalizers LAJ
BOD, Carbonaceous 5 day, 20°C mg/L Maximum 20.0 30.0 45.0 60.0 Every Two Weeks 8-hour flow proportioned EFA-1
composite
Solids, Total Suspended mg/L Maximum 200 30.0 45.0 60.0 Every Two Weeks 8-hour flow proportioned EFA-1
composite
pH SuU Range - - - 6.0t0 8.5 S Days/Week Grab EFA-1
3 Coliform, Fecal #/100 Maximum See Permit Condition L.A 4. Every Two Weeks Grab EFA-1
ML
Total Residual Chlonne (For mg/L Minimum - - - 0.5 S Days/Weck Grab EFA-1 See Cond
Disinfection) LAS.
Nitrogen, Nitrate, Total (as N) mg/L Maximum - - - 12 Every Two Weeks 8-hour flow proportioned EFA-{ See Cond,
composite LLA.G.

LE



38

FACILITY: Chuluota WWTF PERMIT NUMBER: FLAO11076
PERMITTEE: Florida Water Servicces, Inc. EXPIRATION DATE:  March 10, 2008

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition . A. 1.and as
described below:

Monitoring Location Description of Monitoring Location
Site Number :
EFA-1 chlorine contact chamber effluent
FLW-1 flow meter on chlorine contact chamber discharge

3. Recording flow meters and totalizers will be utilized to measure flow and shall be calibrated at least annually. [62-
601.200(17) and .500(6)]

4. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200 per 100
mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10 samples of
reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly), shall not exceed 200
per 100 mL of sample. No more than 10 percent of the samples collected (the 90th percentile value) during a pertod of
30 consecutive days shall exceed 400 fecal coliform values per 100 mL of sample. Any one sample shall not exceed 800
fecal coliform values per 100 mL of sample. Note: To report the 90th percentile value, list the fecal coliform values
obtained during the month in ascending order. Report the value of the sample that corresponds to the 90th percentile

(multiply the number of samples by 0.9). For example, for 30 samples, report the corresponding fecal coliform number
for the 27th value of ascending order. [/62-610.410 and 62-600.440(4)(c)]

5. A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact time of 15 minutes based on
peak hourly flow. [62-610.410 and 62-600.440(4)(b)]

6. Due to elevated concentrations of nitrate nitrogen (NO;) in the ground water monitoring wells, nitrate nitrogen

concentration in the water discharged to the slow rate land application system shall not exceed 12.0 mg/L. Rule 62-
601.300(6), F.A.C.

38



Chuluota WWTF PexMIT NUMBER: FLAO11076

FACILIT «:
Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008

PERMITTEE:

[. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont.)

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored
by the permittee as specified below:

‘Limitations R ) - " “Monitoring Requirements
Monitoring

. Annual Monthly Weekly Single Monitoring Location Si :
. tx i
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type 01:‘:1:::“.' ¢ Notes %
BOD, Carbonaceous S day, 20°C mg/L Maximum - Report - - Every Two Weeks 8-hour flow INF-1 See Cond !

proportioned composite 1.B.3.

Solids, Total Suspended mg/L Maximum - Report - - Every Two Weeks 8-hour flow INF-1 See Cond
proportioned composite 1.8.3.
Percent Capacity, Percent Maximum - Report - - . Monthly Calculated FLW-1
(TMADF/Permitted Capacity) x 100

6€

6¢



40
.FACILITY: Chuluota WWTF PERMIT NUMBER: FLAQ11076
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE: March 10, 2008
2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as described below:
Monitoring Location Description of Monitoring Location.
Sité Number
FLW-1 flow meter on chlorine contact chamber discharge
INF-1 Raw influent to aeration tank
3. Influent samples shall be collected so that they do not contain digester supematant or return activated sludge, or any other
plant process recycled waters. [62-601.500(4)]
4. Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored as a result of a ground water
discharge (i.e., underground injection or land application system) shall be analyzed in accordance with Chapter 62-601,
F.A.C. [62-620.610(18)] :
5. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent samples
which are required by this permit. [62-601.500(5)]
6.

Monitoring requirements under this permit are effective on the first day of the second month following permit issuance.
Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit
requirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit to
the Department's Central District Office Discharge Monitoring Reports (DMRs) in accordance with the frequencies
specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms
attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the
associated DMR due dates below.

"REPORT Type | ... -.Monitoring Period ~ .+ Due Date
Monthly or first day of month - last day of 28" day of following month
Toxicity month
Quarterly ‘ January 1 - March 31 April 28

April 1 - June 30 July 28

July 1 — September 30 October 28

October 1 — December 31 January 28
Semiannual January 1 — June 30 July 28

July 1 - December 31 January 28
Annual January 1 — December 31 January 28

DMRSs shall be submitted for each required monitoring period including months of no discharge. The permittee shall
make copies of the attached DMR form(s) and shall submit the completed DMR form(s).to the Department's Central

District Office at the address specified in Permit Condition I.B. 9 by the twenty-eighth (28th) of the month following the
month of operation.

[62-620.610(18)] [62-601.300(1), (2), and (3)]

During the period of operation authorized by this permit, reclaimed water or effluent shall be monitored annually for the
primary and secondary drinking water standards contained in Chapter 62-550, F.A.C., (except for turbidity, total
coliforms, color, and corrosivity). Twenty-four hour composite samples shall be used to analyze reclaimed water or
effluent for the primary and secondary drinking water standards. These monitoring results shall be reported to the
Department annually on the Reclaimed Water or Effluent Analysis Report, Form 62-620.910(15), or in another format if
requested by the permittee and if approved by the Department as being compatible with data entry into the Department's
computer system. During years when a permit is not renewed, a certification stating that no new non-domestic
wastewater dischargers have been added to the collection system since the last reclaimed water or effluent analysis was
conducted may be submitted in lieu of the report. The annual reclaimed water or effluent analysis report or the

certification shall be completed and submitted in a timely manner so as to be received by the Department by July 1 of
each year. [62-601.300(4)][62-601.500(3))

40



41
'FACILITY: Chuluota WWTF PERMIT NUMBER: FLAO11076
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE: March 10, 2008
8. The permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2. on or before January 1 of each

year. [62-610.870(3)]

Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-hour

notifications, shall be submitted to or reported to, as appropriate, the Department's Central District Office at the address
specified below:

Central District Office
3319 Maguire Boulevard Suite 232
Orlando, Florida 32803-3767

Phone Number - (407) 894-7555

FAX Number - (407) 897-2966

All FAX copies shall be followed by original copies. All reports and other information shall be signed in accordance
with the requirements of Rule 62-620.305, F. A.C. [62-620.305]

II. RESIDUALS MANAGEMENT REQUIREMENTS

1.

The method of residuals use or disposal by this facility is transport to Shelley's Environmental Services or disposal in a
Class I or IT solid waste landfill.

The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

The permittee shall not be held responsible for treatment, management, use, or land application violations that occur after
its residuals have been accepted by a permitted residuals management facility with which the source facility has an

agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management, use or land application.
[62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for purposes
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F. A.C. [62-640.100(6)(k)3 & 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d)]

The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling records shall
contain the following information:

Source Facility Residuals Management Facility or Treatment Facility

1. Date and Time Shipped 1. Date and Time Received

2. Amount of Residuals Shipped 2. Amount of Residuals Received

3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility

4. Name and ID Number of Residuals 4. Signature of Hauler
Management Facility or Treatment 5. Signature of Responsible Party at Residuals
Facility Management Facility or Treatment Facility

5. Signature of Responsible Party at
Source Facility

6. Signature of Hauler and Name of
Hauling Firm

These records shall be kept for five years and shall be made available for inspection upon request by the Department. A
copy of the hauling records information maintained by the source facility shall be provided upon delivery of the residuals
to the residuals management facility or treatment facility. The permittee shall report to the Department within 24 hours
of discovery any discrepancy in the quantity of residuals leaving the source facility and arriving at the residuals
management facility or treatment facility. [62-640.88014)]

41



42

"FACILITY:  Chuluota WWTE
PERMITTEE: Florida Water Services, Inc.

PERMIT NUMBER:
EXPIRATION DATE:

FLAO11076
March 10, 2008

7. Storage of residuals or other solids at the permitted facility shall require prior written notification to the Department.
[62-640.300¢4)]

III. GROUND WATER REQUIREMENTS
Construction Requirements
Section Construction Requirements is not applicable to this facility.

Operational Requirements

1. For the Part II land application system(s), all ground water quality criteria specified in Chapter 62-520, F.A.C,, shall be
met at the edge of the zone of discharge. The zone of discharge for this project shall extend horizontally 100 feet from
the application site or to the facility’s property line, whichever is less, and vertically to the base of the surficial aquifer.
[62-520.200(23)][62-522.400 and 62-522.410]

2. The ground water minimum criteria specified in Rule 62-520.400 F.A.C., shall be met within the zone of discharge. [62-
520.400 and 62-520.420(4)]

3. During the period of operation authorized by this permit, the permittee shall sample ground water in accordance with this

permit and the approved ground water monitoring plan prepared in accordance with Rule 62-522.600, F.A.C. [62-
522.600]f62-610.412}

4. The following monitoring wells shall be sampled quarterly. Sampling must be reasonably spaced to be representative of
potentially changing conditions.

Facilty | Permie [ o :
"MW Builder | WAFR | GMS# | Well Typé! 1= Aquife New or
Namg ‘| MW ID ID/#- ST ‘Monitored | Existing:
Sprayfield ‘

MW-1 MWB-1 6982 3058A15380 | Background 20 Surficial Existing
MW-2 | MWC-2 6981 3058A15381 | Compliance 20 Surficial Existing
MW-3 | MWC-3 6980 3059A15382 | Compliance 18 Surficial Existing
MW-4 MWC-4 6979 3059A15383 Compliance 20 Surficial Existing
MW-5" | MWC-5 6978 3059A15384 | Compliance 20 Surficial Existing |

MWB = Background, MWC = Compliance

[62-522.600][62-610.412]

5. The following parameters shall be analyzed for each of the monitoring well(s) identified in Permit Condition(s) I11. 4:

Parameter - Compliance Units - | Sample Type | Monitoring

: . - Well Limit L ' - | - Freguency.
Water Level Relative to Feet, NGVD Report FEET In Situ Quarterly
Nitrogen, Nitrate, Total (as N) 10 mg/L Grab Quarterly
Solids, Total Dissolved (TDS) 500 mg/L Grab Quarterly
Coliform, Fecal 4 #/100ML Grab Quarterly
pH 6.5-8.5 SU Grab Quarterly
Turbidity, Lab - Nepholometric Report NTU Grab Quarterly
Chloride (as Cl) 250 mg/L Grab Quarterly

[62-522.600(11)(b)] [62-601.300(3), 62-601.700, and Figure 3 of 62-601][62-601.300(6)] [62-520.300(9)]

42



FACILITY:

43

Chuluota WWTF PERMIT NUMBER: FLAOI1076

PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE: March 190, 2008

6.

10.

11.

12.

13.

1f the concentration for any constituent listed in Permit Condition 111. 5. in the natural background guality of the ground
water is greater than the stated maximum, or in the case of pH is also less than the minimum, the representative natural
background quality shall be the prevailing standard. [62-520.420(2)]

In accordance with Part D of Form 62-620.910(10), water levels shall be recorded before evacuating wells for sample
collection. Elevation references shall include the top of the well casing and land surface at each wel] site (Feet, NGVD)
at a precision of plus or minus 0.1 foot. [62-610.412(2)(c)]

Ground water monitoring wells shall be purged prior to sampling to obtain representative samples. [62-601.700(5)]

Analyses shall be conducted on unfiltered samples, unless filtered samples have been approved by the Department's
Central District, Ground Water Section as being more representative of ground water conditions. [62-520.300(9)]

Ground water monitoring parameters shall be analyzed in accordance with Chapter 62-601, F.A.C, [62-620.610(18)]

Ground water monitoring test results shall be submitted on Part D of Form 62-620.910(10). A completed Certification
Page shall accompany each quarter of monitoring data. For reuse or land application projects, the quarterly ground water
monitoring results shall be submitted with the DMR as shown in the following schedule. [62-4.070(3)] [62-522.600(10)
and (11)()] [62-601.300(3), 62.601.700, and Figure 3 of 62-601] [62-620.610(18)]

- SAMPLEPERIOD v REPORT DUE DATE
January - March April 28
April - June July 28
July - September October 28
October - December January 28

If any monitoring well becomes damaged or cannot be sampled for some reason, the permittee shall notify the
Department's Central District, Ground Water Section within 24 hours of the permittee becoming aware of the situation
and shall follow with a written report within seven days that details the circumstances and remedial measures taken or

proposed. Repair or replacement of monitoring wells shall be approved in advance by the Department's Central District,
Ground Water Section. [62-522.600][62-4.070(3)]

The Permittee shall provide verbal notice to the Department's Central District, Ground Water Section as soon as practical
after discovery of a sinkhole within an area for the management or application of wastewater, wastewater residuals
(sludges), or reclaimed water. The Permittee shall immediately implement measures appropriate to control the entry of
contaminants, and shall detail these measures to the Department's Central District, Ground Water Section in a written
report within 7 days of the sinkhole discovery. [62-4.070(3)]

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part II Slow-Rate/Restricted Access System(s) (R-001)

1.

2.

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-6/0.418(1)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required. f62-
610.414(8)]

The annual average hydraulic loading rate to the 17.4-acre sprayfield shall be limited to a maximum of 1.5 inches per

week. The hydraulic loading rate shall not produce surface runoff or ponding of the applied reclaimed water. [62-
610.423(3) and (4)]

The crops or vegetation shall be periodically harvested and removed from the project area. [62-610.3/ 0(3)(d) and 62-
610.419(1)(b)]

Dairy cattle whose milk is intended for human consumption shall not be allowed on the project area for a period of 15

days after the last application of reclaimed water. No restrictions are imposed on the grazing of other cattle. [62-
610.425]

43



44
" FACILITY: Chuluota WWTF PERMIT NUMBER: FLAO11076
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE: March 10, 2008
6. Imrigation of edible food crops is prohibited. [62-6/0.426]

Overflows from emergency discharge facilities on storage ponds shall be reported as an abnormal event to the
Department’s Central District Office within 24 hours of an occurrence. The provisions of Rule 62-610.800(9), F.A.C,
shall be met. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the pén’od of operation authorized by this permit, the wastewater facilities shall be operated under the supervision
of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699, F.A.C,, this

facility is a Category 11, Class C facility and, at a2 minimum, operators with appropriate certification must be on the site
as follows:

A Class C or higher operator 1/2 hour/day for 5 days/week and one visit each weekend. The lead operator must be a
Class C operator, or higher.

[62-620.630(3)] [62-699.310] [62-610.462]

An operator meeting the lead operator classification level of the plant shall be available during all periods of plant

operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely manner. [62-
699.311(1)]

An updated capacity analysis report shall be submitted to the Department annually by April 1 of each year. The updated
capacity analysis report shall be prepared in accordance with Rule 62-600.405, F.A.C. [62-600.405(5)]

The application to renew this permit shall include a detailed operation and maintenance performance report prepared in
accordance with Rule 62-600.735, F.A.C. [62-600.735(1)] '

The permittee shall maintain the following records and make them available for inspection on the site of the permitted
facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all original
strip chart recordings for continuous monitoring insttumentation and a copy of the laboratory certification showing

the certification number of the laboratory, for at least three years from the date the sample or measurement was
taken;

b. Copies of all reports required by the permit for at least three years from the date the report was prepared;

c. Records of all data, including reports and documents, used to complete the application for the permit for at least
three years from the date the application was filed;

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification number,

related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C., for at least
three years from the date of sampling or measurement;

e. A copy of the current permit;

bae

A copy of the current operation and maintenance manual as required by Chapter 62-600,. F. A.C,;

A copy of the facility record drawings;

o

Copies of the licenses of the current certified operators; and

i.  Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the date
of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the signature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The

logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, and
current to the last operation and maintenance performed.

[62-620.350]

44



"FACILITY:
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE:

45

Chuluota WWTF PERMIT NUMBER: FLAO011076
March 10, 2008

Vi. SCHEDULES

1.

The following improvement actions shall be completed according to the following schedule:

Improvement Action , * Completion Date
1 Submit Wastewater Facility or Activity Permit May 15, 2003
Application Form 1, for the planned plant expansion
2 Submit Wastewater Permit Application Form 2A and the May 15, 2003
associated review fee of $3,750.00, for the planned plant
expansion

[62-600.735(1)]

ViI. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500]

VIII. OTHER SPECIFIC CONDITIONS

1.

If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later than one-

- hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5)]

Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of
reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)]

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of public
health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the levels
prohibited by Rule 62-600.400(2)(a), F.A.C,, corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of

residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8) and 62-
640.400(6)]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the
introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into
collection/transmission systems designed for the introduction or conveyance of combinations of storm and

domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant is
prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition IX.
20. [62-604.550] [62-620.610(20)]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited from
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normal domestic wastewater constituents):

a.  Which may cause fire or explosion hazards; or

b.  Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH

levels; or

Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment;
or

d.  Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4)]

10

45



" FACILITY:

46

Chuluota WWTF PERMIT NUMBER: FLA0OI1076

PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008

1X.

7. The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a fence

or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-610.418(1)} [and
62-600.400(2)(B)]

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a
Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of screenings and

grit. [62-701.300(1)(a)]

The permittee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to Chapter
403, F.S,, and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants; and

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a source which
was identified in the permit application and known to be discharging at the time the permit was issued.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and any

anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from the
facility.

[62-620.625(2)]

GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida

Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit revision.
[62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this permit
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights,
nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or approval of

any other Department permit or authorization that may be required for other aspects of the total project which are not
addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does
not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold

interests have been obtained from the State. Only the Trustees of the Intemnal Improvement Trust Fund may express State
opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or welfare,
animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the
permittee to cause pollution in contravention of Florida Statutes and Department rules, unless specifically authorized by
an order from the Department, The penmittee shall take all reasonable steps to minimize or prevent any discharge, reuse
of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of adversely
affecting human health or the environment. It shall not be a defense for a permittee in an enforcement action that it

would have been necessary to halt or reduce the permitted activity in order to maintain compliance with the conditions of
this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply
for and obtain a new permit. [62-620.610(6)]

11

46



47
"FACILITY: Chuluota WWTF PERMIT NUMBER: FLAD11076
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008
7. The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and

10.

11

12.

13.

14.

15.

related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for
a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated
noncompliance does not stay any permit condition. [62-620.6/0(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an
authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of

credentials or other documents as may be required by law, and at reasonable times, depending upon the nature of the
concern being investigated, to:

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or where
records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or
Department rules. °

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the Department may
be used by the Department as evidence in any enforcement case involving the permitted source arising under the Florida
Statutes or Department rules, except as such use is proscribed by Section 403.111, Florida Statutes, or Rule 62-620.302,
Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules of
Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any information required by law
which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit, or to
determine compliance with the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permittee becomes aware of relevant facts that were not submitted or
were incorrect in the permit application or in any report to the Department, such facts or information shall be promptly
submitted or corrections promptly reported to the Department. [62-620.610(11)]

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with
changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-

302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended standard.
[62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F A.C. [62-620.610(13)]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The permittee

shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. [62-
620.610(14)]

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following
inactivation or abandonment. [62-620.610(15)]

12

47



" FACILITY:

48

Chuluota WWTF PERMIT NUMBER: FLAO11076

PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008

16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, 62-620.420 or

18.

19.

20.

62-620.450, F.A.C., as applicable, at least 90 days before construction of any planned substantial modifications to the
permitted facility is to commence or with Rule 62-620.300 for minor modifications to the permitted facility. A revised
permit shall be obtained before construction begins except as provided in Rule 62-620.300, F.A.C. [62-620.610(16)]

7. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or activity
" which may result in noncompliance with permit requirements. The permittee shall be responsible for any and all damages

which may result from the changes and may be subject to enforcement action by the Department for penalties or
revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;
b. The period of the anticipated noncompliance, inctuding dates and times; and
c. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)]

Sambling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-160 and
62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department approved

test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted
in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Any laboratory test required by this permit shail be performed by a laboratory that has been certified by the
Department of Health (DOH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62-160.300,
F.A.C. The laboratory must be certified for any specific method and analyte combination that is used to comptly
with this permit. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-160.300(4),
F.A.C,, shall be performed by a laboratory certified test for those parameters or under the direction of an operator
certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by a laboratory or a certified
operator, must follow the applicable procedures described in DEP-SOP-001/01 (January 2002). Alternate field

procedures and laboratory methods may be used where they have been approved according to the requirements of
Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610(19)]

The permittee shall report to the Department any noncompliance which may endanger health or the environment. Any
information shall be provided orally within 24 hours from the time the permittee becomes aware of the circumstances. A
written submission shall also be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the period of noncompliance
including exact dates and time, and if the noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

13

48



" FACILITY: Chuluota WWTF . PERMIT NUMBER: FLAO11076
PERMITTEE: Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008

1.

4.

Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or
results in an unpermitted discharge,

Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for
such notice, and

Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:

1.

For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph a.4 that
are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment
will be endangered, oral reports shail be provided to the Department by calling the STATE WARNING POINT
TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from the time the
permittee becomes aware of the discharge. The permittee, to the extent known, shall provide the following
information to the State Warning Point:

a) Name, address, and telephone number of person rep'oning;
b) Name, address, and telephone number of permittee or responsible person for the discharge;
¢) Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

¢) Estimated amount of the discharge;

f) Location or address of the discharge;

g) Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

1) Description of area affected by the discharge, including name of water body affected, if any; and

j)  Other persons or agencies contacted.

Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be provided to the
Department within 24 hours from the time the permittee becomes aware of the circumstances.

c. [If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance
did not endanger health or the environment, the Department shall waive the written report.

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19. of this
permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit
Condition IX. 20 of this permit. [62-620.610(21)] :

22. Bypass Provisions.

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the
permittee affirmatively demonstrates that:

1.

Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

14

49



-

" FACILITY:
PERMITTEE:

50

Chuluota WWTF PERMIT NUMBER: FLA011076
Florida Water Services, Inc. EXPIRATION DATE:  March 10, 2008

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied
if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment to
prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance; and

3. The permittee submitted notices as required under Permit Condition 1X. 22. b. of this permit.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible
at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypass within 24
hours of learning about the bypass as required in Permit Condition IX. 20. of this permit. A notice shall include a
description of the bypass and its cause; the period of the bypass, including exact dates and times; if the bypass has
not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to reduce,
eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this permit.

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610(22)]

23. Upset Provisions

a.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporaneous operating logs, or other relevant evidence that:

1. Anupsct occurred and that the permittee can identify the cause(s) of the upset;

2. The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit.

In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden of proof.

Before an enforcement proceeding is instituted, no representation made during the Department review of a claim that
noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Orlando, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

SIGNED

Christianne Ferraro, P.E.
Program Administrator
Water Facilities

DATE: March 17, 2003

15

50



51
Department of
Environmental Protection
St Gentral Distric
Jeb Bush 3319 Maguire Boulevard, Suite 232 David B. Struhs
Governor Orlando, Florida 32803-3767 Secretary
STATE OF FLORIDA

DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAO11078
PA FILE NUMBER: FLA011078-003-DW3P
Florida Water Services Corporation ISSUANCE DATE: . April 9,2003

EXPIRATION DATE: April 7, 2008
RESPONSIBLE AUTHORITY:

Mr. Craig J. Anderson

Vice President, Environmental Services
PO Box 609520

Orlando, FL 32860-9520

(407) 598-4199

FACILITY:

Florida Central Commerce Park WWTF

140 Hope Street

Longwood, FL

Seminole County

Latitude: 28°41° 43" N Longitude: 81° 21’ 20" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative Code.
The above named permittee is hereby authorized to construct and operate the facilities shown on the application and other documents
attached hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.095 mgd annual average daily flow (AADF) permitted capacity extended aeration domestic wastewater treatment plant
consisting of flow equalization, influent screening, aeration, secondary clarification, chemical feed facilities, filtration, chlorination, 3-
day (0.285 MG) reject storage pond with provisions for retreatment, and aerobic digestion of residuals. This permit also authorizes

construction of a 10,000 gallon surge taok, including all associated piping and appurtenances, to provide a total surge capacity of
30,000 gallons.

REUSE:

Land Application: An existing 0.095 MGD AADF permitted capacity slow-rate public access (R-001) consisting of a 10-day (0.95

MG) wet weather storage pond and irrigation of approximately 19 acres of greenspace at the commerce park. The reuse system shall
be evaluated in accordance with Condition IV.15. of this permit.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 15 of this
permit.

51



FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO011078
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittce as specified below:

Flow ' MGD Maximum ‘ i - ‘ - - 5v vDays/Wee‘k - ] Meter = ‘ FLW-2 ‘ ScchOndA.
LA3.
BOD, Carbonaceous 5 day, 20C MGL Maximum 20.0 30.0 45.0 60.0 Every Two Wecks Grab EFA-1
Solids, Total Suspended MG/L Maximum - - - 5.0 3 Days/Week Grab EFB-1
pH SU Range - - - 6.0t0 8.5 5 Days/Week Grab EFA-{
Coliform, Fecal #/100ML Maximum See Permit Condition LA 4. 3 Days/Week Grab EFA-1
(8]
N Total Residual Chlorine (For MG/L Minimum - - - t.o Continuous Meter EFA-] Sec Cond.
Disinfection) LAS.
Turbidity NTU Maximum See Permit Condition LA.6. Continuous Meter EFB-1
Giardia CYSTS/ Maximum - - - Report five years Filtered EFA-1
100L
Cryptosporidium OOCYSTS/ | Maximum - - - Keport five years Filtered EFA-1
1001

A



53_

FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO011078
PERMITTEE:  Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and as
described below:

EFA-1 Chlorine contact chahﬂ;erhcfﬂvﬁém
EFB-1 Filter effluent prior to chlorination
FLW-2 Flow meter to irrigation system

3. A meter shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) and .500(6)]

4. Over a 30-day period, at least 75 percent of the fecal coliform values shall be below the detection limits. No sample
shall exceed 25 fecal coliforms per 100 mL. No sample shall exceed 5.0 mg/L of total suspended solids (T'SS) at a point
before the application of the disinfectant. Note: To report the “% less than detection,” count the number of fecal
coliform observations that were less than detection, divide by the total number of fecal coliform observations in the
month, and multiply by 100% (round to the nearest integer). [62-600.440(5)()]

5. The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that the
permit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be less than 1.0
mg/L. [62-600.440(5)(); 62-610.460(2); and 62-610.463(2)]

6. The maximum turbidity shall be limited as described in the approved operating protocol, such that the permit limitations
for total suspended solids and fecal coliforms will be achieved. [62-610.463(2)]

53



FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLA011078
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE: April 7, 2008

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont.)

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the cxpiration date of this permit, the treatment facility shall be limited and monitored
by the permittec as specified below:

BOD, Carbonaceous 5 day, 20C See Cond.

Maximum - Report - T . Every Tw‘;‘Weeks‘ ‘

LB.3.
Solids, Total Suspended MG/L Maximum - Report - - Every Two Weeks Grab INF-1 See Cond.
1.B.3.
Flow MGD Maximum 0.095 - - - 5 Days/Week Meter FLW-1 See Cond.
1.B.4.
Percent Capacity, PER Maximum - Report - - Monthly Calculated FLW-1
(TMADF/Permitted Capacity) x 100 | CENT {Mo.Total) ’

14°]

14°]



55

FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLAD11078
PERMITTEE:  Florida Water Services Corporation EXPIRATION DATE:  Aprnil 7, 2008
2.

Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as described below:

FLW-1 Effluent flow meter, rec‘c‘)rding total plant flow
INF-1 Raw influent to surge tank

Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any
other plant process recycled waters. [62-601.500(4)]

A meter shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) and .500(6)]

The treatment facilities shall be operated in accordance with all approved operating protocols. Only reclaimed water
that meets the criteria established in the approved opcrating protocol(s) may be released to system storage or to the reuse
system. Reclaimed water that fails to meet the criteria in the approved operating protocol(s) shall be directed to reject
storage for subsequent additional treatment or disinfection. The operating protocol(s) shall be reviewed and updated
periodically to ensure continuous compliance with the minimum treatment and disinfection requirements. Updated
operating protocols shall be submitted to the Department for review and approval upon revision of the operating
protocol(s) and with each permit application. [62-610.320(6) and 62-610.463(2)]

Instruments for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped with an
automated data logging or recording device. [62-610.463(2) & .865(8)(d)]

Intervals between sampling for Giardia and Cryptosporidium shall not exceed five years. Sampling results shall be
reported on DEP Form 62-610.300(4)(a)4 which is attached to this permit. This form shall be submitted to the
Department and to DEP’s Reuse Coordinator in Tallahassee. [62-610.463(4)]

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored as a result of a ground
water discharge (i.e., underground injection or land application system) shall be analyzed in accordance with Chapter
62-601, F.A.C. [62-620.610(18)]

The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [62-601.500(5)]

. Monitoring requirements under this permit are effective on the first day of the second month following permit issuance.

Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit
requirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit
to the Department's Central District Office Discharge Monitoring Reports (DMRs) in accordance with the frequencies
specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms
attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the
associated DMR due dates below.

ARFRLTT BT A R P Mt LR R
P R Moo S Herit

Monthly or first day of month — last day of 28" day of following month
Toxicity month
Quarterly January 1- March 31 April 28
April 1 - June 30 July 28
July 1 — September 30 October 28
October 1 — December 31 January 28
Semiannual January 1 - June 30 July 28
July 1 — December 31 January 28
Annual January 1 — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee shall
make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department’s Central
District Office at the address specified in Permit Condition 1.B. 12 by the twenty-cighth (28th) of the month following
the month of operation.

[62-620.610¢18)][62-601.300(1), (2), and (3)]

55



2

FACILITY:

56

Florida Central Commerce Park WWTF PERMIT NUMBER: FLAOL11078

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

1.

The permittee shall maintain an inventory of storage systems. The inventory shall be submitted to the Department at
least 30 days before reclaimed water will be introduced into any new storage system. The inventory of storage systems
shall be attached to the annual submittal of the Annual Reusc Report. [62-610.464(5)]

Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-hour
notifications, shall be submitted to or reported to, as appropriate, the Department's Central District Office at the address
specified below:

Central District Office
3319 Maguire Boulevard Suite 232
Orlando, Florida 32803-3767

Phone Number - (407) 894-7555

FAX Number - (407) 897-2966

All FAX copies shall be followed by original copies. All reports and other information shali be signed in accordance
with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

I1. RESIDUALS MANAGEMENT REQUIREMENTS

1.

The method of residuals use or disposal by this facility is transport to Shelley's Environmental Service, Inc., Residuals
Management Facilities or disposal in a Class I or II solid waste landfill.

The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

The permittee shall not be held responsible for treatment, management, use, or land application violations that occur -
after its residuals have been accepted by a permitted residuals management facility with which the source facility has an
agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management, use or land
application. [62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for purposes
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(%)3 & 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d)]

The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling records shall
contain the following information:

Source Facility Residuals Management Facility or Treatment Facility

I. Date and Time Shipped 1. Date and Time Received

2. Amount of Residuals Shipped 2. Amount of Residuals Received

3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility

4. Name and ID Number of Residuals 4. Signature of Hauler
Management Facility or Treatment 5. Signature of Responsible Party at Residuals
Facility Management Facility or Treatment Facility

5. Signature of Responsible Party at
Source Facility

6. Signature of Hauler and Name of
Hauling Firm

These records shall be kept for five years and shall be made available for inspection upon request by the Department. A
copy of the hauling records information maintained by the source facility shall be provided upon delivery of the
residuals to the residuals management facility or treatment facility. The permittee shall report to the Department within
24 hours of discovery any discrepancy in the quantity of residuals leaving the source facility and arriving at the residuals
management facility or treatment facility. [62-640.880(4)]

Storage of residuals or other solids at the permitted facility shall require prior written notification to the Department.
[62-640.300(4)]

56



3

FACILITY:

57

Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO11078

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

II1. GROUND WATER REQUIREMENTS

Section I1I is not applicable to this facility.

1V. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part III Public Access System(s) (R-001)

L.

2.

Cross-connections to the potable water system are prohibited. [62-610.469(7)]

A cross-connection control program shall be implemented and/or remain in effect within the areas where reclaimed
water will be provided for use. [62-610.469(7)]

If a cross-connection between the potable and reclaimed water systems is discovered, the permittee shall:

a. Immediately discontinue potable water and/or reclaimed water service to the affected area.

b. If the potable water system is contaminated, clear the potable water lines.

c. Eliminate the cross-connection.

d. Test the affected area for other possible cross-connections.

e. Within 24 hours, notify the Central District Office's domestic wastewater and drinking water programs.

f.  Within 5 days of discovery of a cross-connection, submit a written report to the Department detailing: a
description of the cross-connection, how the cross-connection was discovered, the exact date and time of
discovery, approximate time that the cross-connection existed, the location, the cause, steps taken to
eliminate the cross-connection, whether reclaimed water was consumed, and reports of possible illness,
whether the drinking water system was contaminated and the steps taken to clear the drinking water
system, when the cross-connection was eliminated, plan of action for testing for other possible cross-
connections in the area, and an evaluation of the cross-connection control and inspection program to ensure
that future cross-connections do not occur. [62-555.350(3) and 62-555.360]{62-620.610(20)]

Maximum obtainable separation of reclaimed water lines and potable water lines shall be provided and the minimum
separation distances specified in Rule 62-610.469(7), F.A.C., shall be provided. Reuse facilities shall be color coded or
marked. Underground piping which is not manufactured of metal or concrete shall be color coded using Pantone Purple
522C using light stable colorants. Underground metal and concrete pipe shall be color coded or marked using purple as
the predominant color. [62-610.469(7)]

In constructing reclaimed water distribution piping, the permittee shall maintain a 75-foot setback distance from a
reclaimed water transmission facility to public water supply wells. No setback distances are required to other potable
water supply wells or to any nonpotable water supply wells. [62-610.471(3)]

A setback distance of 75 feet shall be maintained between the edge of the wetted area and potable water supply wells,
unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the reuse service area.
No setback distances are required to any nonpotable water supply well, to any surface water, to any developed areas, or

to any private swimming pools, hot tubs, spas, saunas, picnic tables, barbecue pits, or barbecue grills. [62-610.471(1),
(2), (5), and (7)]

Reclaimed water shall not be used to fill swimming pools, hot tubs, or wading pools. [62-610.469(4)]

Low trajectory nozzles, or other means to minimize aerosol formation shall be used within 100 feet from outdoor public
eating, drinking, or bathing facilities. [62-610.471(6)]

A setback distance of 100 feet shail be maintained from indoor aesthetic features using reclaimed water to adjacent
indoor public eating and drinking facilities. [62-610.471(8)]

57



a

FACILITY:

58

Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO11078

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

10.

11

14.

15.

16.

The public shall be notified of the use of reclaimed water. This shall be accomplished by posting of advisory signs in
areas where reuse is practiced, notes on scorecards, or other methods. [62-610.468(2)]

All new advisory signs and labels on vaults, service boxes, or compartments that house hose bibbs along with all labels
on hose bibbs, valves, and outlets shall bear the words “do not drink” and “no beber” along with the equivalent standard
international symbol. In addition to the words ‘“do not drink and “no beber,” advisory signs posted at storage ponds
and decorative water features shall also bear the words “do not swim” and “no nadar” along with the equivalent standard
international symbols. Existing advisory signs and labels shall be retrofitted, modified, or replaced in order to comply
with the revised wording requirements. For existing advisory signs and labels this retrofit, modification, or replacement
shall occur within 365 days after the date of this permit. For labels on existing vaults, service boxes, or compartments
housing hose bibbs this retrofit, modification, or replacement shall occur within 730 days after the date of this permit.
[62-610.468 & 62-610.469]

. The permittee shall ensure that users of reclaimed water are informed about the origin, nature, and characteristics of

reclaimed water; the manner in which reclaimed water can be safely used; and limitations on the use of reclaimed water.
Notification is required at the time of initial connection to the reclaimed water distribution system and annually after the
reuse system is placed into operation. A description of on-going public notification activities shall be included in the
Annual Reuse Report. [62-610.468(6)]

. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required. [62-

610.414 & 62-610.464]

Overflows from emergency discharge facilities on storage ponds shall be reported as an abnormal event to the
Department's Central District Office within 24 hours of an occurrence. The provisions of Rule 62-610.800(9), F.A.C,,
shall be met. [62-610.800(9)]

The permittee shall prepare and submit a report evaluating the reuse system. This report shali include, but not be limited
to: information on the actual irrigated acreage within the reuse service area, the actual application rates of the reclaimed
water, rainfall at the treatment plant site, staff gauge readings in the wet-weather holding pond and in one of the right-of-
way swales within the area irrigated with reclaimed water (a map showing the proposed location must be submitted to
the Department for approval within 30 days of permit issuance), future reclaimed water sites and a discussion of any
situations that may limit the use of reclaimed water within the existing service area. The evaluation must include at least
six months of data (beginning within 30 days of permit issuance) and the report must be submitted to the Department’s
Central District office by November 1, 2003,

Reclaimed water may be released to the system storage or reuse system during periods when the operator is not in
attendance, provided that all automatic monitoring, diversion and notification equipment is operational, in compliance
with the approved operating protocol. [62-610.462(2)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699,

F.A.C,, this facility is a Category [II, Class C facility and, at a minimum, operators with appropriate certification must be
on the site as follows:

A Class C or higher operator 6 hours/day for 7 days/week. The lead operator must be a Class C, or higher,

[62-620.630(3)] [62-699.310] [62-610.462]

The lead operator shall be employed at the plant full time. “Full time” shall mean at least 4 days per week, working 2
minimum of 35 hours per week, including leave time. A certified operator shall be on-site and in charge of each
required shift and for periods of required staffing time when the lead operator is not on-site. An operator meeting the
lead operator classification level of the plant shall be available during all periods of plant operation. “Available” means
able to be contacted as needed to initiate the appropriate action in a timely manner. /62-699.311(10), (5) and (1)]

58



59

"

FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO011078
PERMITTEE:  Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

3. An operator meeting the lead operator classification level of the plant shall be available during all periods of plant
operation. ““Available” means able to be contacted as needed to initiate the appropriate action in a timely manner. [62-
699.311(1)]

4. The application to renew this permit shall include a detailed operation and maintenance performance report prepared in
accordance with Rule 62-600.735, F.A.C. [62-600.735(1)]
H

5. The permittee shall maintain the following records and make them available for inspection on the site of the permitted
facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all original
strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory certification showing
the certification number of the laboratory, for at least three years from the date the sample or measurement was
taken;

b. Copies of all reports required by the permit for at least three years from the date the report was prepared;

c. Records of all data, including reports and documents, used to complete the application for the permit for at least
three years from the date the application was filed;

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C.,
for at least three years from the date of sampling or measurement;

A copy of the current permit;
A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C.;

A copy of the facility record drawings,;

5o o

Copies of the licenses of the current certified operators; and

Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the
date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the signature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The
logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, and
current to the last operation and maintenance performed.

[62-620.350]

V1. SCHEDULES

1. The foltowing improvement actions shall be completed according to the following schedule:

Repair all sprinkler heads

[62-600.735(1)]

2. The following construction schedule for the facilities shall be followed, unless the Department is notified:

Complete 10,000 gallon surge tank ' February 1, 2004

[62-620.400]

59



IS

60

FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLA011078
PERMITTEE:  Florida Water Services Corporation EXPIRATION DATE:  April 7,2008
3. The permittee shall conduct and implement according to the following schedule:

A
Prepare report on irrigation capacities and function of the reuse November 1, 2003
system, in accordance with Condition IV.15. of this permit

[62-620.320(1) and (2)] [62-4.070(3)]

VIL. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500]

VIII. OTHER SPECIFIC CONDITIONS

1.

If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later than one-
hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5)]

Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of
reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)]

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of
public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the
levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of

residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8) and 62-
640.400(6)]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the
introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stonnwater into
collection/transmission systems designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant
is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition IX.
20. [62-604.550] [62-620.610(20)]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited from
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normat domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b.  Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH
levels; or

c.  Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment;
or

d. Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4)]

The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a fence
or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-600.400(2)(b)]

10

60



61

FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO11078
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008
8. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauleﬂ toa

Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of screenings and
grit. [62-701.300(1)(a)]

The permittee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to Chapter
403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those poliutants; and

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a source which
was identified in the permit application and known to be discharging at the time the permit was issued.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and any
anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from the
facility.

[62-620.625(2)]

IX. GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida
Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit revision.

[62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this permit
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights,
nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or approval
of any other Department permit or authorization that may be required for other aspects of the total project which are not
addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does
not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold
interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express
State opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or welfare,
animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the
permittee to cause pollution in contravention of Florida Statutes and Department rules, unless specifically authorized by
an order from the Department. The permittee shall take all reasonable steps to minimize or prevent any discharge, reuse
of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of adversely
affecting human health or the environment. It shall not be a defense for a permittee in an enforcement action that it
would have been necessary to halt or reduce the permitted activity in order to maintain compliance with the conditions
of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply
for and obtain a new permit. [62-620.610(6)]

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and
related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

11

61



-

62

FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLA011078
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008
8. This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for

a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated
noncompliance does not stay any permit condition. [62-620.6/0(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an
authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of
credentials or other documents as may be required by law, and at reasonable times, depending upon the nature of the
concern being investigated, to:

a.  Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or where
records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
¢. lospect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or
Department rules.

[62-620.610(9)]

. In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other

information relating to the construction or operation of this permitted source which are submitted to the Department may
be used by the Department as evidence in any enforcement case involving the permitted source arising under the Florida
Statutes or Department rules, except as such use is proscribed by Section 403.111, Florida Statutes, or Rule 62-620.302,
Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules
of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

. When requested by the Department, the permittee shall within a reasonable time provide any information required by

law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit,
or to determine compliance with the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permitice becomes aware of relevant facts that were not submitted or
were incorrect in the permit application or in any report to the Department, such facts or information shall be promptly
submitted or corrections promptly reported to the Department. [62-620.610(11)]

. Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with

changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-

302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended standard.
[62-620.610(12)]

. The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in

accordance with Rule 62-4.052, F. A.C. [62-620.610(13)]

. This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The permittee

shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. [62-
620.610(14)]

. The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following
inactivation or abandonment. [62-620.610(15)]

. The permi{tee shall apply for a revision to the Department permit in aceordance with Rules 62-620.300, 62-620.420 or

62-620.450, F.A.C,, as applicable, at least 90 days before construction of any planned substantial modifications to the
permitted facility is to commence or with Rule 62-620.300 for minor modifications to the permitted facility. A revised
permit shall be obtained before construction begins except as provided in Rule 62-620.300, F.A.C. [62-620.610(16)]

12

62



63
A d
FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLAO011078
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

17. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or activity
which may result in noncompliance with permit requirements. The permittee shall be responsible for any and all
damages which may result from the changes and may be subject to enforcement action by the Department for penalties
or revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and

c. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)]

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-160 and
62-601, F.A.C,, and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department approved
test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted
in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d.  Any laboratory test required by this permit shall be performed by a laboratory that has been certified by the
Department of Health (DOH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62-
160.300, F.A.C. The laboratory must be certified for any specific method and analyte combination that is used to
comply with this permit. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-
160.300(4), F.A.C., shall be performed by a laboratory certified test for those parameters or under the direction of
an operator certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by a laboratory or a certified
operator, must follow the applicable procedures described in DEP-SOP-001/01 (January 2002). Alternate field
procedures and laboratory methods may be used where they have been approved according to the requirements of
Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610¢19)]

20.

The permittee shall report to the Department any noncompliance which may endanger health or the environment. Any
information shall be provided orally within 24 hours from the time the permittee becomes aware of the circumstances. A
written submission shall also be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the period of noncompliance
including exact dates and time, and if the noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or
results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for
such notice, and

4. Any unauthorized discharge to surface or ground waters.

13

63



64
FACILITY: Florida Central Commerce Park WWTF PERMIT NUMBER: FLA011078
PERMITTEE: Florida Water Services Corporation . EXPIRATION DATE:  April 7,2008

b. Oral reports as required by this subsection shall be provided as follows:

1.

2.

For unauthorized releases or spills of treated or unireated wastewater reported pursuant to subparagraph a.4 that
are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment
will be endangered, oral reports shall be provided to the Department by calling the STATE WARNING POINT
TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from the time the
permittee becomes aware of the discharge. The permittee, to the extent known, shall provide the following
information to the State Waming Point:

a) Name, address, and telephone number of person reporting;
b) Name, address, and telephone number of permittee or responsible person for the discharge;
c) Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

e) Estimated amount of the discharge;

f) Location or address of the discharge;

g) Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

i)y Description of area affected by the discharge, including name of water body affected, if any; and

j)  Other persons or agencies contacted.

Oral reports, not otherwise required to be provided pursuant to subparagraph b.! above, shall be provided to
the Department within 24 hours from the time the permittee becomes aware of the circumstances.

c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance
did not endanger health or the environment, the Department shall waive the written report.

[62-620.610020)]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19. of this
permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit
Condition IX. 20 of this permit. [62-620.610(21)]

22. Bypass Provisions.

a.  Bypass is prohibited, and the Department may take enforcement action against 2 permittee for bypass, unless the
permittee affirmatively demonstrates that:

1.

2.

Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and
There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied

if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment

to prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance;
and

The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

14

64



gle

~

A W

FACILITY:

PERMITTEE:

23.

65

Florida Central Commerce Park WWTF PERMIT NUMBER: FLA011078
Florida Water Services Corporation EXPIRATION DATE:  April 7, 2008

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible
at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypass within
24 hours of leaming about the bypass as required in Permit Condition IX. 20. of this permit. A notice shall include
a description of the bypass and its cause; the period of the bypass, including exact dates and times; if the bypass has
not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to reduce,
eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this permit,

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610(22)]

Upset Provisions

a.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporaneous operating logs, or other relevant evidence that:

1. Anupset occurred and that the permittee can identify the cause(s) of the upset;

2. The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit.

In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden of
proof.

Before an enforcement proceeding is instituted, no representation made during the Department review of a claim
that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Orlando, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

Chnstianne Ferraro, P.E.
Program Administrator
Water Facilities

DATE: April 9, 2003

15

65



08/23/2015 22:10 FAX @oo2

Department of |
Environmental Protection

Centra) District

3319 Maguire Boulevard, Sutte 232 . David B, Seruts
Orlandp, Plorida 3280343767 4 . Socretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: : FERMITNUMBER:  FLAO010655
' PAFILENUMEFR:  PLA010655-003-DW3P
Florida Water Services Corporation . ISSUANGE DATR: ., 300}

EXPIRATION DATE:  Aughlst 5 2006
RESPONSIBLE AUTHORITY:

Mr. Ying C. Les, P.B.

Vico President, Engineeting Services
Poat Office Box 609520

[ Orlmdo Fr.szsemsza

(407) 5584213

FACILITY;

Holidsy Haven WWTF
Pear] and Lisa Strects
Astor, FL

Lake County

* Latinide: 29° 09" 55" N Lomgitude: 81° 32’ 06" W

This permit is issued under the provisions of Chapter 403, Flarida Statutes, aud applicable tules of the Florida Administrative
Code. The above namsd pemmittee is hereby authorized to ‘eperste the facilities shown on tho application and other
documents attached hereto or on fils with the Depmmmt and made 2 part Imaofand specifically described as follows:

TREATMENT FACILITIES:

An existing 0.025 MGD amvual average daily flow (AADF) petmimd capdcity extended setation activated sludge domestic
wastewater trestment plant consisting of sevation, secondary clarification, chlorination and acrobic digestion of residuals,

REUSE:

Land Applieation: An existing 0.0186 mgd AADF pexmitied capacity: aluw-nw restricted public sccess systcm (R-OOI)
R-001 comsists of a 2 acre, wetted area, sprayficld located appumbly st latitude 20°9"22" N, longitude 81°31' 49" W,

Land Appleations An existing 0,0064 mgd AADF permitted capacity rapid infiliration basin systom (R-002). R-002°
consists of 8 0.5 acro parcolstion pond, which can aleo be used as o 15 day wot-woather storage poudfurﬂwmmcteducom
speayfield, having 8 upmty of0,0064 mgd located approximately at latituds 29° 9' 55 N, longitudo 81°32' 6" W

IN ACCORDANCE WITH: The limitations, monitoring nquuemenu and other conditions sct forth in Pages | tl\roug,h 17
uf thix pnrmiL

“Mora Protection, Less Process”

66

66



PACILITY: Haliday Havea WWTF - ' . PERMITNUMBER:  FLADL0655 .8
PERMITTEE: FhthshSa'nmCaxpuuhnn EXPIRATION DATB: August5, 2006 . ) . ' . S
Post Office Box 609520 - ‘ ) . . ’ o
Orlxodo, FL 32860-9520 ’ e
L mvumwozmvm LIMITATIONS AND MONITORING REQUIREMKNTS a i
A R:uneudLmdApplu&nSymm 3
. e
Dunngthepmdbepnm;m&cmmdmudmmﬁnmgbﬁeapnnmdmdﬁnpmﬁnwmwcumtodnect
: mhmedmwkmSylmmR«OOl the sprayficld. denmdmlu:haﬂbehnn‘:dandnm@edbytb:pamﬁaouspeuﬁpdbdw
. mp . -
Soua.mw T =t | v 0 3 "4_5_ %@ Moctily Gob B_r,'«_-x"
BOD, Cabanaceoce 5 &7, 30C | WL | Vamam |~ 2 ® s | @ Moutily b TEAT
o Ny Witowd | Maxizmn seemmc:nAimuu. _ ~ Vioubly Grab TEPAT
P w [ e : g T[S | 3Duviek G AT
Tchlkn&-loﬂmm:(l’a' mg/l, | Mamas . - - 1 - 03 SDeVWek Gnb At | Sox Cont
Disinfection) B - . ’ ) ) LAS.
Y
<
2

.9



>

’ PACILLLY: Holiday Havenn WWTF

08/23/2015 22:11 FAX @oo4

. PERMITNUMBER: - FLA010655

PERMITTER: Floridi Water Services Corporation ~ EXPIRATION DATE:  August5, 2006

2.

4,

Post Office Box 509520
Qrlando, FL 32860-9520

RechhnedwmumpklMumumemmmmlmwmndmrummwml A 1. and
83 describéd below: :

FFA-1 - Chlogino contect chamber effluent '
RFP-2 Mwhwm -
Flow meters are uuhzed bmunneﬂowmdmnbe caﬁbnv:d ot least lmnnlly [62—601 200(17) and

.500(6), 12-24-96]

The ariimstic mean of the monthly fecal coliform vatues collxmddtnmgmma!pmodmﬂnot exceed
200pa100m!.otmlmedmmumple The gooniotrio mean of the focal coliform values for s minirmum of
10 sxmnpics of reclaimed water, each collactad on 2 acparate day. drring & peviod of 30 consecutive days
(manthly), shall pot excoed 200 pec 100 mL of saraple, No nte than, 10 percent of the sumples collscted (the
90th percentile nha)dumsnp«iodoﬁﬂmmxﬂvednynb;ﬂw«dﬂbfwﬂcoﬂfumvﬂuapa 100
mL of sample. Ay one sareple shall not exceed 800 fecal coliform values per 100 mi. of sample, Note: Ta
report the 90th peroentle valos, Ha&:ﬁuﬂuoﬂfmvmuommdmmemmhncndingm«
Repo:t!hsvaheufdunmplathnmspmdlbdnQOmPﬂwﬁla(mﬂplymmmbuohmpblbyog)
‘Far example, for 30 samplos,.report th mmdmgﬁoﬂqohfugmnmnbufm&ol?ﬂxnbeofumdmg
otder, [62:610.410, 8-8-99 and 62-500.440(4)(c), 12-24-96] ‘

AmmmofOJWmed&dommo be maintained for mnhhmmmﬁﬁcoflsmu
based on pesk hously flow. [62-610.410, 3-8-99 and o:z- 600. aoﬂ)(b), 1}-24-95] . :

68

68



69

8 4
1V . - : R
w00 ©F -V 0 Ayerowy o - ooy | R (1) oL S “wfonsy
o1V, . ] (eooagEna
a0 208 il qup - 204,200 § s - - e VRt 1) IR MOPENE MOL
) VAR qro oM sy@0 - - . ey ) . ., Hd
. -vag a0 Aypuma V'] WORIPUI0O JANISE 095 . wnopy | soots T304 ‘gD
5-VaR: 0 APRH ® o et . 0 | woopex | 18 207 Kop 5 mosoeIOGI ‘GO
“vaa -~ Aygoyg 09 Y of oz oy (8w popuadms Mol ‘AHOS
£2bI8 apam anpy L= Y9000 r pim v ]

mopq

. .%l%é?%?%mzuﬂ.%%ﬁ.m “pucd sogepeond ap T0-H WARSS SO 0 1EM PIHINT[IG
A .Bﬂ.a%a%i@g@%yegﬁggasaéésgﬁiég 9

07S6-0992E 13 OPEBO.

. : . | 075609 Xog ©omOMOd
.. 9007 swnfey HLVANOLLVMIIXH " uoparodio) SOWDE meM TpUolf  HALLIAEHEL
SSY010VIA THAMNAN T Wadd - JLMAM WarH AeXICH ALITOVE

69




®

°

f
|
|
|

08/23/2015 22:11 PAX 2oo0s
FALLLITY:  Hobiday Haven WWTF : PBRMIT NUMBER:  FLAO10655
PERMITTEE; Florida Water Sarvices Corparation EXPIRATION DATE:  August 5, 2006

Post Office Box 609520 : v

Orlends, FL 328609520

7. Resiaimed warer asmuples thll be taken & tho monirring s locations Listed in Peamit Condition L A. 6, snd

EFA- 0 confact efflusmt :
EFPF-3 C@kpd'ummﬁ‘nm mgp-lmm-z

8. Flow meters are wtitized to measure flow and shell be calibrated at east ansraally. [62-601.200(17) and
.500(8), 13-24.96] . : ' I |

report the 90th percontile valiss, lhtﬁgfeu!oo!ﬂhﬂnwhuobmhﬁmmemmmin-mﬁng order.
Report the value of the sample that comespands to the 90th percentile (prultiply the rumber of tamples by 0,9),
For example, for 30 samples, report the comresponding fooal coliforn mmber for the 27tk vahue of nscending
order. [62-610.310, 8-8-99 and 62-800.440(4)(c), 12-2¢-94]

10.. A minizmn of 0.5 mg/L, twtal residual chloring it be maintained fo o wifnivnm cantact s of 1S miutes

x minod for o
bassd on peak hourly flow. ' [62-610.510, 8-8-99 and 62-600.440()(®), 12-24-967
11. Nitrato pitrogen (NO,).cancautration in the water discharged 1o the lind application syatem aball not exeeed
12.0 mg/L. or a5 required to comply with Rula 62-610.510, FA.C. If the Aacility sxoeeds this kinit, the

Dmmyn@'mmmmmmmﬁmpmmmmmme '
nitrogen. [62-610.510, 3-3-99] S ' '

70

70



71
@

7
(=]
o
&
. . 001 X (wdn pARTRIIAIGFINY)
1143 | a8 Arpopyg yodng sy Aoedes pmang
£33 ] — - -
) oy 1-dNI L2 Aoy vodni | wmoveyy { 1A 0T “i=p g smoowungary ‘oA
eal N -
) sog 1N [ >] Aoy uodag UrEmng | yRo papmdms moy ‘wog
1
gy g 1-d48 NP Jop ekt ¢ 00 wmnoey | pm . Moy]

- mumambsy Sapmdoy pov Japomoly pie mepnMTT PO |
(mo2) SYNANGTHIN DAY wz_mgzoz% SNOLLY LEWTT INEOTAIE GNV WELY M CEWTYTYEE 1

. 0756-0982£ "1 ‘opowpO

. - 025609 306 0[O W0
9007 ‘SBn3nV  FLvANOILVEMXH uogsrodyy sonatog e PGl CHELLINNHEL
SSSOIOY AHENN LIANEd | AIMMWAVEASpioH CAITHOVS




T

72
06/23/2015 22:12 FAX 2008
 WACILITY:  Holidsy Haven WWTF . PERMITNUMBER:  FLAOM0655
PERMITTEE:  Florids Water Services Corpotstion ' EXPIRATION DATE;  August 5, 2006
n Post Office Box 609520 ' e '

_ INF.] " | raw influent to asration ak

Orlando, FL 32860-9520

Samples ahall be taken at the monitoring site locations listed in Peumit Capdition 1. B. 1 and as described
below: ' : .

. | Parshalt Fhtme flow mater located in tho chiorine contact
chamber discharge pipi '

Infhucat samples shall b collgoted so that they do fiot sontain digéstor supcrmatant or retarn activated stadgs, or.
any other plant process recycled watets. (62-601.500(4), 12-24-96]

A Parshall fumb and flow métet is otilized to tacasurs flow and-shall be calibrated st least ammually. [62-
601.200(17) and ,500(6), 12-24.96] B L

Parsmeters which zmust be'monitored a4 8 rosuttof a mnfmmmduclmge &hall be analyzed using a
sufficiently scnaitive mwethod in accordanee with 40 CFR Part 136. Pammaters which must be monitored as a
result of 3 ground water discharge (i.e., undzrground injection of land applluﬁou systern) shall be analyzed in

.socordames with Chaptee 62-601, F.A.C. (62-620. 610(18), 3-2-007

The perniittes shall provide safe access poists for shkining represzatative influent, reciatmed water, and
effiugnt samples which arp roquired by this permit. /62-601. 500(3), 12-24:96] '

Momrhgmxkﬁnnm under this permit are effective qn'mc first diy of the second marith following permit -

- issuanse. Unﬁlnmhﬁmqﬂwpumimnlhmm&nnmwqumnhnwmdmuwimmw

effective pemmit requirementy, if any. During the period of operation autborized by this permit, the permittee
shall complete snd submit to the Departinest Discharge Monitoring Reporis (DMRs) in accoedance with the
e o et
cated on pitac ' ) i jod 5
mWMhmdmﬁﬁmcmhpdDdeambﬂuw. ’ : pcn ,

- | fowtday of month - last day of - 28%day of following month
| Quartedy Jauxry |~ March 30 - April 28
T Agril | - Jupe 30 " | July28
Tuly 1 - Septemaber 30 - 'f October 28 .
October |~ December 3] Jesuary 28 - -
Semispmual . | Janusry | - Juge 30 T hiy2s
N July 1 - December 31 Jamuagy 28
Anmal Jeanary 1 ~ December 31 Jaguiary 28

 DMRs slall be submifted for each requirsd monjtoring period including months of no diachazge, ‘the permiree

shall make copiss of the sttached DMR form(s) and shall sobanit the completed DMR form(s) to the
Department at the addresy specifiod in Permit Condition LB, 8 by the twenty-eighth (26th) of the month
tollowing the month of operation. ’ ) .

[62-620.610(18), 3-2-00}[621601.100(1), (2), and (3), 12-24-96]

72



R —

BACILITY: Holidsy Haven WWTF
PERMI’ITE.B * Florida Water Services

@ooo
06/,23/2015 22:12 FaX

PERMITNUMBER:  FLA010655
EXPIRATION DATB:  August$, 2006

Past Office Box 609520 S

" Orlandd, FL 32860-9520

B. Unlesupeaﬁedothnrwuoluthhpmtaﬂnpmﬂo&nhfmmmhvdwmnpmﬂ.mh&mg

24-hour notifications, shsll be mbmitted to or reportsd to, as appropriate, Laks County Water Resource
m:mwvmlwnmom&mm'pedﬂdbehv

' Contral District Office

3319 Maguire Boulevard Suite 232

Orlendo, Florids 32803-3767 -

" Photis Number - (407) 894-7555

FAX Number - (407) 897-2966

AﬂPAXcvpxuMbefoﬂowdbympmlcopm Alltepommdothu hfmanmshnbengnedm
sccordance with the requirements of Rule 62-620.305, F.A.C.' [62-620:305, 10-23-00]

IL RESIDUALS MANAGEMENT REQUIREMINTB

i

mmmofmnmumbymmmunmmmmumsms Tnhkwdmh ,
Manangthywdhpoadm:CImIornwhdmhndﬁn

Thapcmmmllbe Noforvapcruumv,mmgmt.me,ndlandnppnuﬂouordupoulof
its residuals, [62~640 300(5); aa-ﬂa}

I‘hepmme mnnubeheldmpmmufptnumgmamm,mwtppmmhﬂmmn

omnﬁuibmd&nhhwobmmcwdby peamitted residuals management facility with which the sourcs
facility has an agreement in accordance with Rule 62-640. BBO(IXc), P.A.C for further troatraent, rqnsgemont,
use oz lend spplicatien. [62-640.30073), 3-30-98)

Dispossl of resjduals, septage, mdoﬂwrwhdnmuohdmlandﬂll.ordnpombyphmmtmlmdfw

puaposes other then soll conditioning or fertilization, such ns st & menofil), surface impovadment, wasts pile, o

dedicated wn, shall be in wccardance with Chapter 62701, F.A.C, [62-640 100(6)(1)3 & 4; 3-30-98]

Ifmepaminumdawmptmmﬁmothaﬁwiﬁmawmnmmanhmqunodpmumwmﬂe
62—640 B80(2)(d), F.A.C. [62-640. 880(2)(4) 3-30-95] .

mmmumwmmmd-mmmmmdmmmm The hanling
reoords shalt contain the follawing information:

Sourcs Pacihty Regidusls Manngcmnt Flcihty ox’hutmem Facility
1. Date sod Time Bhipped 1. Datc and Tiow Received .
2. Amount of Resicusls Shipped 2 - Amount of Residuals Received
3. Degres of Treannent (ﬂtppbubh) 3. Name wmd [D Number of Source Faoility -
4. Nime and ID Number of Residuals 4. Signuture of Hauler
. Management Facility of Trestment 5. Signsturs of Responsible Party at Residuals
Facility

‘ . . Maznagement Facility or Treatment Facility
5. Signaturs of Responxible Party st
Source Facility :

6. “Sigaature of Hruler and Name of
Hanling Firm

Mom&mnubmhmcmmmum“uhblemmmmtbyh

- Depatment. A copy of tho hsuling recards informstion mainteined by the source facility shall be provided

upondahvaofdwmdduhh&emddmhmmumth:ﬂluammtm Tho permittes thalt
ropart to the Depastment within 24 hours of discovery aiiy discrepancy in the quantity of residnals leaving the

ving
v source facility and emriving st the reaicuals mugmt facility ot trestment facility. [62-640.880(4); 3-30.98]

Storage ofnd&dloroﬂwwﬂdnaﬁwpmmdfacﬂnyshﬂlmmwnmnnohﬁmmhm
Dep:mnznt [82-640.300(4), 3-30.98)

W oy

73

73



T

06/23/2015 22:12 FAX @o1o0

BAUILEIY: - Holiday Haven WWTF PERMIT NUMBER: FLA010655

PERMITTEE:  Flarids Water Services Corporaticn

Post Office Box 609520 - .

EXPIRATIONDATE:  August §, 2006
Orlando, FL 32860-9520 ' "

III. GROUND WATER REQUIREMENTS

1.

Section I is 1ot applicable to thin facility,

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IT Slow-Rate/Restricted Access Syitean(s) (R-001)

1.

Advisory signs shall bo posted around the site boundariss to designato the naturs of the project area. [62«
610.418(1), 8-8-99] . o o
an@wcwudcmmlmﬁgummofmpmdmbmhnmu ﬁdacus;uulsim
required. [62-610.414(3), 8-8-99) Co -

The anmeal sverage ydraulic loading rate to the sprayfiold ahall bo limitsd o 5 masirmun of 2.4 inches per

week. The hydraulic Ioading rate shall not produce surface ranoff or ponding of the applied reclaimed water.
[62-610.423(3) and (J), 8.8.99] . o - , ! .

The crops or vegetation shall be periodically haryssted and removed from the project atea. [62-610.3103)(d)
and 62-610.419(1)(b), 8-8-99] ’ S - . , :

Dairy cattle Whoso milk is inttndad for humen consuruption shall ot be allowed on the project area fot & period

" of 15 days after the last application of reclaimed wetet. No restrictions are irposed on the grazing of other

- canle. [62-610.425, 8-3-99]

Trvigation of edible food crops is prohibited. /62-610.426, 8-8-95)

Overflows from emergemcy discharge facilities on storage ponds shall be reparted as an sboormal avest fo the
Department’s Central District Office within 24 hours of an oceurrence, The provisions of Rule 62-610.800(9),
FAC, shallbemet. [62-610.800(3), 8-8-99] R o _

Part IV Rapid Inflitration Basins (R:002)

10.

1.

12,

3.

Advisory signs shall be posted around the site boundarles to designate the aaturo of the projoct arca, (62
610.518, 8-8-99) Co :

The sunual sverge hydraulic loading ratt w the percolstion pond, which can also be used as & 15 day wet-
weather storage pond for the restricted aocess sprayfield; shall be linvited to a maxtomim of 0.5 inches per day
(rs spplied to the entiro bottom ares). (62-610.523(3), 8-8-99] - - :

The percolation pond, notmally shall bo Joadod fuz 7 days and rested for 7. days. Infiltration ponds, basins, or

treaches akall be allowed to dry during the refting poxtion of the cycls, [62-510.523(1), 8-8-99]

Repid infiltration basins shall be routinely maintained to coutrol vegetation growth snd to maintain percolation
capabllity by scarification of remoyal of depotited solids. Basin bottoms shall be maintsined to be level. [62-
610.523(6) and (7), 8-8-95] N

Routins aquatic weed ooatrol and regalar mainbmance of sturage pond canbaskments and scocss areas are
required, [62-610.314 and 62-610.414,.8-8-99) S

Overflows from emergency discharge facilities on storage ponds or on infiltration pands, basns, or trenches
shall bo reporicd a3 an sbnormal event to the Dopartrient’s Centril District Office withia 24 hours of an
ocoqrece. The provisiona of Rule 62-610.800(9), P.A,C,, shall be met. [62-610.500(9), 8-8-99]

[ PRI

74

74



068/23/2015 22:12 FAX @o11
*  FAWGLLY:  Hoiigay Haven WWIK PERMITNUMBER:  FLAO10655
:  Florids Water Servicea Corponation - EXPIRATION DATE:  August 5, 2006
Post Office Box 609520 e : : '
Orlando, FL 32860-9520

Y. OFPERATION AND MAINTENANCE REQUIREMENTS

.. l‘

Dﬂng&epaiodoﬂ:pdﬁpnnﬂhmﬂodbyhhpm&@mmlmﬁcﬂmmummdmm
supervision of a(n) cperator(s) certified in acoardunce with Chapter 62-602, F.A.C. In ascordance with Chapter
62699, ¥.A.C,, this facility is s Category I, Class C facility and, at a minimum, operstors with spproprists

certification st be on the site s follows: 3} |
.AClmCothighu operstor 1/2 hout/day for 5 dayw/'week. mkadopmmmutbeaausComm,m '
[52-620.630(3), 10-23-00] [62-699 310, 5-20-92] [62-610.462, 8:8.99) ‘

A certifiad operator shall be an.call during periods the plant is wnattended, (62-699.311(1), 5-20-92) o

An updaied capacity enalysia report shall be submitted 1o the Deparment kumally by .~ of each year, The

updated capacity analysis report shall be prepned in sccordance with Rule 61-600.495, F.AC. [62-600405(5), .

12:24-96] : : .
Tha epplication m'mwmpamuhnmlm ndmnedopmummdmhmneopnfammcowm
prepered in aceordance with Rule 62-600.735, F.A.C. [62-600.735(1), 12-24-96] '

The peemitos ahall mairtain the followig reconds snd miks thom avalablo for baspection on the st of the

2. Records of all complisnce monitoring information, inchiding all calibration snd msintensnos recerds and
_ all original strip Mmfwmmmm-wmudnwpyofﬁghbonmy
wﬁﬂciﬁbnnhoihsmccxiiﬁuﬂdnmmbno{dnhbaim,fwcﬂmﬁmeymﬁmﬂwdm&c
sample or measurement was taken; s .

b, Oopiuofaﬂmpmmmlﬁmdbythnpu-nitfm'nilémthmymfmimlicvdmihe_reponwumpmd: ‘

c. Recordsofal]dm,iéchdingnpqhmddbmmﬂ,medto.mmmuppﬁuﬁmfa&epcﬁfmu
Jeast three years from the date the application wes filed; ’ . . :

4. Manitaring information including & copy of the ibortory certiScation showing the Ieborstory
caﬁﬁuﬁonnﬁmbu,rohﬁdhthamidmhuumddispouluﬁviﬁufdrm_h’mopm‘odmfoﬂhin
Chaptey 62-640, P.A.C,, for at loast threo yours from the _dmofumgungoznwumt,"

e. A copy, of the current permit; ‘ ' _

f. A‘wpyonbcvmown-ﬁonmdiminmMMHWMWMW,.PAC.;

& A copy of the Acility record drawings; |

B Copies of the licensen of the current certified operator; and _

L Oopieaqfmélopud'lchmhmowhgphmwmmdquwﬁmtmm&mym
from tho date of the logs of schedules. The logs shall, st a minimum, include identificstion of the plant; the
|igmmmdwiﬁﬁcaﬁonmmbuuﬂheopeuw(a)qddmmmnof&wpmw(a)mkhgmyenhiea;
gshmdﬁmnh'mdmwﬁnwmndmiﬁvﬁmmemdumplam'
mdmjamnﬁde.mlopuhﬂbenuhuhad'm-dm’hubaﬁanmm‘blom%hminspecﬁm.
mmdﬂmmﬁum,hdmmw;&ehnwdmmmmpufbm

[62-620.350, 10-23-00)

n

iy, AR

75

75



rALLLILY:

08,/23/2015 22:13 FaX @or2

Holday Haven WWTY . , PERMIT NUMBER: FLAO10655
PERMITTEE:  Florida Waber Services ' EXPIRATION DATE:  Augnst 5, 2006
: Post Office Box 609520 o :
Orlando, FL 32860-9520

VL SCHEDULES

1

mmummm@ummwppmmaw:

[62-600.735(7), 12.24-96]

. VIL INDUSTRIAL PRETREATMENT PROGRAM R!QUIR!MEN‘IS

1

m fuﬂuy is notteq\ﬂxed to have am\:uuunmlpromm at ﬂxh ﬂma [62-625 500, 1-8-97]

VIIL O’X'EBR SI’ECTFIC CONDI'I’IONS

L

ummmwmw@ofmmmmmmmmdmormmt .
tho permittee shall subzit an spplication for rengwal, using Department Forms 62-620.910(1) and (2), o later

than ono-hmdred and cighty byl (180) prior to the nph’lﬁon dato of this pcmﬁt ‘[62-620.410(5), 10-23.00).

Florida water quality critaria and standards shall not be violated as a result of dischngaorhndapphnuon'
of reclaimed water or residuals from this fldl.ity [62-610.850(1)(6) and a)(a) 8-8-99)

hmmmtmm&c&uuothulpmmmlmguﬁmmonummnolvngernfemtmm

* of public bealth and safety, or odor, noise, acrosol driR, or lighting sdversely affects neighboring developed

76

archa ot the 1zvels prohibited by Rols 62—600.400(2)(-). F.A.C, cotrective action (which may inchuda additional o
" maintenance or reodifications of the permitted facilitics) aliall be taken by the permittee. Other corrective

action may be required to ensure compliance with rules of the Department. Additionally, the treatment,
use or land application of residualy shall not cause ' viglation of the odnrwohﬂamonmknle 62-
296. 320(2), P.A.C [62-600,410(8), I2~M-96 md a2-640. 400(6) 3-!0-”]

mummhmmmdmmmmmemmmmdui@edmmy
for the tntroduction (and coaveyancs) of domestic/ndstria) wartswater; or the deliberate introduction of
stoomwtes into collection/trinsmission systems dasigned for thes indroduction or conveyance of ¢ombinations
of starm and domestic/industrial wustcwater in emounts which may reduce the efficiensy of pollutant remaval
bythu treztment plnmprobnaiﬁod, mammm 62-610.472, P A.C.. [62-604.130(3). 12-26-96)

Wmmov@mmumﬁbmummmmm?m
cm:mnc 20 [62-604.550, 12-26-96] [62-620. 610(20). 10-23-00) e

'mmmgmhnmyohwmwcmmumsymndthppmm ofnummphm:npmhxbmd

from accepting counections of wastewster discharges which Have 5ot recetved nocessary pretreatment or which:-
contain materials or pollotants (mmwmmmﬁmn)

L8 thchmymﬁnmmpbaimhnmda or

b. Mmymmmmm«mwmdmmﬁmumdumohmmm '

ot pH levels; or

e thhmwhduvmwdobmumﬂkuomuwiummmmmﬁ@nﬂyopmumw

<mamtor'

d. Which result in treatment phntd.uclu.rgee huvb;mmnm above 40°C.

| [62-604.130(4), 12-26.56]

3

L IR

76



H

06/23/2015 22:13 FAX @o13

PACLLITY:  Holiday Haven WWTF " PERMITNUMBER:  FLA010655
PERMITTEE:  Florida Water Services Corporation . EXPIRATIONDATE:  August 3, 2006
o  Post Office Box 609520' ‘ :

Orlando, FL 32860-9520

7. The m:aunentm:mw, storage pondd, rapid infiltration basins, md/urmﬁlmﬂonm:nchu ghall be enclosed with
a fence or otherwise provided with features to discourage the entry nfmmlsmdmuﬁmmdpmou [62- .
- 610.418(1), 8—8-99] [62-610. 518(!) 8-8-99] [and 62-600. 400(2)(b), 12-24-96}

3 Smanmpmdmmmwedﬁnmmawmcmmﬁcmuanhmheconemdmmmblc containers and hyuled
-touquwwedcwnmdﬁnwwahndﬂnmmmdbymnepmmfmmww&poma
acraemngn mdgnt. [62-70]. 300())(4), 423-97]

9, The permittee shall provids edequate notice mmnepm of the following:

8 Anynewmmducuonofponmnbm&eﬁcﬂnymmmdnmddwhnzawhmhwuldbowbjmw
@WJM,PS..MN requiremnents otanmswo P.A.C.if it were directly discharging those
polh.mnm,

b, Anymbumnﬂchmcmmavohmewmdpo&mnhbemm&oedmbmnmwbn
wmewhthmidmﬁﬁedmthopamtappﬂuummdhmbbcduc.huginga!theﬁmethepmt
Wi issued. .

Admabmﬂummmmummmquwmmdeﬁhmtmmmw
ﬁcihtyndmynﬁcrpawdimputoﬂhe change on the qtmmltqumlﬂyofeﬁ]umormmmed water to
badmchngedﬁom facility.

[62-620.625(2), 10-23-00]
IX. GENERAL CONDITIONS

1. WMMm.WQMMudmmmfwﬁmmmmmmd '
enfarcesblo pursuant to Chapter 403, Florids Statites. Any permit noncompliance constitutes s violation of
ampmwa Florids Statutes, mdupuundsfmmfmm,pmmmumpnmitmoﬁﬂmmd
reissuance, of permit | mman. [62-620.610(1), 10-23-00]

2 mpauhuvuhdonlyfor&amﬁcptocmamdopenuonupphedihrmdmdiuwdm&umwd

" drawings oc exhibits, Any unsuthorized deviations from the spproved drawings, exhibits, specifications or
mmdauofmhpmnmﬁmmmmmmrmoauanndmemtmmbymobepmwmm
[62-620.610(2), 10-23-00]

3. Alpvv:dadm&xbwcmmos‘l(s),l’ﬂ mumcdﬁpmtdmﬁotmvwmymmd:@bor
xmy exslusive privileges. Nc:&udoesnmthonzcmndurywpoblicmpdvmpmpenyamymonof
persanal rights, nor suthories any infringeinent of federal, stats, or local Ixws or regulations. This petmit is not

nmvuoformﬂﬁmoﬁnbmmmmmmﬂwmﬂhrequndforo&uernpecu ’

of the tofal project which aro not addressed in this permf. (62-620.610(3), 10-23-00]

4, Thmmmtwnvmnotixlcwlandmwmr docanotmdmmiemcgmdcnonckmwledgmmtoftzﬂe.
and docs ot constitute suthority for the use of submerged linds utless herein provided and the necessary title
or leasehold intetests have been obtainod from the Stats. Onlythemmnoﬁbehbmﬂlmpmvemcmmm
PundmycxprusSmtaopmutohﬂe [62:620.610(4), 10-23.00]

5. Tbapmndoanotmhm&epmmﬁ’omhnbﬂkymdpmﬂdelfmhamomgmymhumbwmm
welfare, animal or plant life, or property caused by the construction or operstion of this permitted source; nor
does it allow the permittes to cause pollution in contravention of Flarida Statutes and Departzaent rulss, unless.
specifically suthorized by an order from the Department. The penmnittee shall take all reascnsbls stops o
" minixgize of prevent any discharge, reuse of reclaimod watct, or residuals use or disposal in violation of this
peamit which haa » reasonablo tikelibood of adversely. affecting hurhan health or the environment. 1t shallnot
be a defense for & permittes in an enforcemnent action that #t would have been necessary to hakt or reduce the
permitted activity-in order to maintain compliance with the condiﬂm of this peruf. {62'620 610(5), 10-23-
00)

”

77

77



08/23/2015 22:

78

13 FaX @oi4

FACILITY:  Holiday Haven WWTR.. " PERMITNUMBER:  FLAO10655
PERMITTEE: Florida Water Services Corporation . EXPIRATION DATE:  Augus 5, 2006
. Post Office Box 609520 ' T '

Orlando, FL 32860-9520

Umepcmmwmmmﬁnunmmvitymgnmadb mupmcmmmdm !hepmmmae
&hal) epply for and obitiunawpamn. [62-620.610(6), 10-23-00) :

mpermmmnmnmprmly udmdnhmthcﬁdlnymdrymnsofmmwmdmm '
and related appstenances, ma!mmnedmdmedbyhmmchhiwemlhwewimﬂw ’
conditions of this permiit. This provision includes the operation of backup ot suxilisry facilities or similar
mmmmmummmmmmdmormm [62-620610(1)

' 0-23-00]

9

Thnpmmyhomodxﬂcd mkedlnanmmmbdrorma Theﬁlhxgofe t by the
permittee for 8 parmit revision, revocstion and reissuance, or termination, ar a notification of d changex
or suticipsted noncemplisnce does not stay any pesmit condition. |/62-620.610(8), 10-23-00)

Thpcmﬂc.bymphng&upmﬂ;mﬁaﬂh manwwmeL
Including an suthorized representative of the Department and sutherizod EPA persotinel, when spplicable, upon

- wpon the damre of the eunmbelnsmmntad,m’

‘wmﬂmcfmdmhmmmmuumybomumbth,mnmbhmm

Y &mwmmﬂm’lmmwhmauzwﬁcw,mmonchv:tymbutedorconducbd, :

10.

urwhmmdnhmhekqnmdnmncmdmotmhpem
b. Hawmbmdoopyunymordlmnmwtapt\nduhmdmwofﬂlkpm:
. mcpecmat\cmm,eqmpmmpmﬂo« umﬂmnguhumnqumwmhpmrmd

d, Sampbornmmmmymbmsorpummatmbuuwmurymmmmpumemﬁmu
pmxwmpmmmh .

[62-620.610(9), 10—21-00]

hmephngmupcnmgmepmhmmdmmﬂdwmnﬂummmmonimngdm and other

iuformation relating to the or operstion of fhis parmitied source which are sybmitted o the :
Department Central may be' bymnbepanmmcenmluevﬂmmmymfumaumomme

permitted sowrce erising under the Floridi Stitutes or Departmcnt rules, entcopt as such use is proscribed by

" Section 403.111, Florids Statntes, or Rule 62620302, Florids Administrative Cods. Such svidence shall ouly

i1

13

be used to the extent that it is consiztent with the Florida Rules of Civil Procedure mdtpphmble evidentiary
rulos. [62-620.610(10) 10-23-00]

Whmmquemdbymebepmmanm.ﬂwpmmmmm:mmempmwdnmy :
inforvastion required by law which i needed tn detarmine whether there is causa for revising, revoking and
mming,mmdngﬂ:hpemjgwmdeumecmphmwlmmwmh The permittee shall also -
provide to the Department Contral upon request copies of recards required by this peremit to be kept, If the
mmbmnmdmmﬁmﬁnmmtnmuﬂmmmmmmcpmappbumm
mmyrcpoztbmbapummtcm nxchﬁchamhmamdnnbemuupﬁymhuzudwmecum
pmnpdy roported eo the Deputmm [62-620 610¢11), 10—23-00]

. Wmmﬁuﬂymwdv&awcmbuwmmmksmmuwammmmhpmuwm

comply with changes in Department roles and Florids Statutes after a reasanable time for cormpliance; pmvzded,
hom,&m&edouMwamnmmwmaSmmmDm .
reasonable tims for wlﬁnmaamddmﬁcamqunlnymdnrd,mhammm
smndards addressed fn 02.500, F.Ac,ahlnhcludummnbhmmobmhotbedmmdlmmmg'
zone fuﬁwmwmnded;mm [62-620 6]0(]2), 10-23-00) )

Tho permittoe, in sccepting this permit, mummmolppﬂabkmnhmpmmmdmmmncefwm
sccordanse mﬁ: Ruls 62-4.052, FA.C. [62-6)0. 61 0(13), 10-23-00 '

11

78



3

79

08/23/2015 22:14 FAX do1s
*

rALLLY: Holidsy Haven WWIH . PERMIT NUMBBR: FLAOL0655
PERMITTEB: Florida Weter Services Corparation EXPIRATION DATE:  August 5, 2005
Post Office Box 609520 ° , -
Orlando, FL 32860-9520 ‘ . L !

.14,

15.

This permit iy trunstérable on.lywonbepumt lppxwutnamdamwwm 62-820. 340 F.A.C. The
permittee shall be lizhle for any noncomplisnce of the prrmitted wﬂwty until the transfer is nppmved by the
Department. [62-620.610(14), 10-23-00]

mpanﬂm:hnmomnepwunmwﬂtwnnﬁunkutﬁodmbvmmcuvmmonbandoummtofa

. wn:mmflcihtyndchaﬂapomfywhﬂuvpuwmbahkmmnfezundwbhchnkhndufctymﬂngmd

16.

17.

followma inactivation or ibendotment. /62:620. 61%(15), 10-23-00)

mp«mmam bfm-mﬁnwb&cbepMpmthamdmwwmnnmﬁz-ﬁzmm.62-
620.420 ot 62-620.450, P.A.C., s zpplicable, st keast 90 days bofiere construction of any planmed substastial
mmmmemmwnbmmmmwoBOOIotmcrnmdlﬁuﬂoumthe
permitted facliy. Ammdpmtahubeobhmdbcfmcmmﬂnbegm:mmmpmwdedmkmﬁz-
620.300, F.A.C [62—620.610(16), 10-23-00]

Thopammeshnnmmmnmmmbmmdmphmdmngmhlhepamimdﬁcﬂnym
activity which may result in noncompliance with penmit requircmests, The pennittee shall be responaible for
any and all dumsges which may resolt from the changes and may be ibject to enforcetnent sction by the
Department Ceatral for pegalties ar revocation ot‘mhpmt The notice shall inclnde the following

'hﬁ:mlhm.

18.

' Adncripdonofmc mﬂdplwdmmnphance
b. T‘hepedodaftbemhmpabdmmphammhdmadmomdhmumd

c.  Steps bemg t:hen to prevent future ocouIence of the pancotpliance.
{62-620 510(17), 10-23-00]

Sunplmgmdmmmdngdmshﬂbecoumdmdmdyudmamdncemﬁlm&4us,Clupmsz-
160 mmd 62-601, F.AC., x0d 40 GFR 136, a8 epproprists, .

B Mmmh;mﬂuMthrthMﬁdethMpmﬁmdmnbewd
on a Discharge Monitdring Report (DMR), DEP Form 62-620.910(10). :

b. thmmwmmmmmw&nmmdbyhmmbepmt
approved test procedures, ﬁamﬂhof&umwtomgnhﬂbehcbdadmthecabuhhonandwpmhngof
!hodahluhmmdmﬂtebm .

¢ Galmhhmfwﬂlmﬂhemwhﬁnqﬂmwmghgofm&mmnbabﬂlmmmﬁmﬁomm
uﬂmoﬂ:ﬂwiseupedﬂedbdﬁlpumit . .
4 mummmbymmmmummmmumm
Iabaratory that has been, cextified by the Department of Health (DOH) undar Chapter 64R), FAC, to :
pecform the test. On-sito tests for dissolved oxygen, pH, and total chlorine residual ahall be performed by &
mmmﬁﬁdmuthwuomm“mw&matmwmwdﬁdmmpm
2, FAC

e. Under Chapter 62-160, FAC. lmplaeollm:hnbepwfamdbyfoﬂawmg!hcmhmﬂmdm

mmswmolmmpmu for Laborstory Operations and Sxmple Collection Activities” (DER-

QA-001/92). Alternstively, sample callection may be parfomned by sn organization who hes an spproved
anuhtyAsmcePln(CmeAP)onﬁlammw The CompQAP shall be

nppruvedfmcouecuunofumpluﬁom&wnqmndmamdfmmemqmcdm

[62-620.610(18), 10-23-00)

14

79



e 08/23/2015 22:14 FAX @ois

PALCIITY:  Hohdsy-Haven WWIY . . . PERMITNUMBER:  FLAD10655
PERMITTER:  Florida Water Services Corporation ‘ ' EXPIRATION DATE:  August 5, 2006
© -~ PostOffice Box 609520 o ' : _

19

20.

Orlando, FL 32860-9520

mnwwwmpmﬂmmwwmmmmm'mw
mmdmweomﬂmwh&da&uﬂdemhﬁmwtmummuadmm&m 14 days
fcllnwmg each schedule (Me [62-620 6’0(19) 10-73-00]

mpmmmmwmnmm mamp&aeowhlchmendmgnwﬁmﬁm
envircament. Anymfoumhmmnbemvidedmnywmuhomhmhﬁmﬁepmmobem
aware of the cirvumstances, A’ written suburission shall also be provided within five days of the time the
peamittee becarues sware of the circumetances, Tho written submission ahall contati:. s description of the
noncompliance end its canse; the period of noncompliance including exact dates and time, and if the
Whmhsmhem;mm@thmﬂcmmlmmmdmmnmm.mmukmm

'plmedmmdune, eliminsto, angd prevent recurrencé vt'm”neump

2 "mmﬂuwhgwmumluedumfmmwchmunpmedm%wmﬁm '

condition:

o 1. Anymnﬂcipabdbypmwhichuucamymlﬁmdmﬂmeﬂlmbemedmypmt
: lmnhhmormmhinulmpmﬂdmhnge,

"2 'Anyupsetwhichunmmymmmcdwnunrm Mtﬁ axcavdmyﬁﬁﬁtaﬂnninmapumig '

3. Viohﬂonofnmxmmdaﬂyduchugelhmmonfotmyofthopul!mxnbupmﬁanthdm&e
permit for such notice, and

C 4 Anymuduiadduchngummﬁeewgmmdwam

b 'Formlusuwspuhdmwdmmmwdwmu,mlmluthmizeddmhmmmwmn oral

nouﬁanmumqnirednbovnhauhopmwdoaumdufbnwhgpnee&nu

1. Pamuthmndnlnaum:pﬂhmmoﬂﬂgﬂhmpahmdmgmwhmpubhcwﬁox
. the enyironment may be endangered, to the STATE WARNING POINT TOLL FREE NUMBER
(300) 320-0519, nmupnmm,hnmhumuho\mamthamﬁnpmmw

mmofthedhchxgalbpmhm,bmomtmm,mnmdnhfonmmmmw
theSuuWumgPam-

a) Nams, address, mdulephommbaofpmnpm
b,)' Nma. |ddmu. md lephone mmb:tofpmm onupousﬂale pereon for the duoharg:
5} Dm:ndﬁmaofﬂwdwchugundmu\lofdmhp(mgomxorcmed)

) dememﬁwW(Wmmm&MmMnuﬁc

¢) Estimated amount of the dischirge,

) mmwa‘mmm
. '5)  Source nd cause of the dischargs.

h) meugowcmdwdb,mdﬂmmmwdm

i) Dmmofmnﬂbmdbytbodhchmwmhﬁnsmofmubodyzﬂwwd.ifmy
) Oﬂmpumpugmnuomud ' ‘ :

2. Pwmwhmmﬂnmmspﬂboflwhmmwlm. et insident, oral reports shall be provided
: mmnmm:mummmmmapmmmofmmm

AL

80

80



81
@o17
08/29/2015 22:14 FAX
> NAUMLILY:  Hohdsy Havea WWIY. PERMITNUMBER:  FLA10655
PERMITTEE:  Florids Water Sexvices Corporation EXPIRATIONDATE:  August 5, 2006
Post Office Box 609520 - T .
Oriando, FL 32860-9520 :
(-9

If tho onal roport tian bec roceived within 24 bowr; the noncompliance bas beea comveted, andtho ..
soncompliance did not endinger health or the environmen, the Department chall waive the writtes report.

[62-620.610(29), 10.23.00) . - -

21. mpmmmxepmdlmcu ofum@ﬁwmrwwwmﬁﬁm IX. 18. and 19,
of this permit at the time monitoring reparts are submitted. This report shall contuin the same information
mwiredby'?umit Condition IX,.20 of this

-

bl

permit. [62:620.610(21), 10-23-00]

Bypaas s prohibited, and tho Department Caniral may tait epforosment sction spaint » peemitze for

1 Bypmwuﬁvqi&bkhmvdkuofﬁﬁ;p@dhjﬁy.qmmm«fyhmp;md

2. There wert no fearihlo altematives 1 e bypiss, suck as e use.of suxiliary troatment facliton,
rotention of ubtreated wastes, or maintenance during ol periods of equipment downtimo, This
condition is not astisfied if adequate back-up equipment should kave been installed In the exerclse of

reasonable engineering judgment to prevent bypass which vecwored during narmal periods of
qﬁmdonﬁmammﬁnmm gn’ periocse

3. Tho pernittos ubmittd otices s roquird under Peuit Coniion IX. 22. b. of ths parmit |
If the permitteo knows in sdvanes of the need for & bypaas, # shall substit prior notice to the Department, if
possiblc st least 10 days befre the date of the bypass.. The permittve shall submit notice of an ’
unsaticipated bypass within 24 hours of learning sbout the bypeas s required in Permit Copdition DX. 20,

of this permit Anoﬁee:bhnhbhdudmipﬁmafmbymmhm;thapuiodotthebypm,

, including exact datow and times; if the bypass has not been comrocted, tho anticipted time it is expected to

. continae; and the steps takes or planned to rethuce, eliminate, and proverit recmrence of the bypass.

mnqbumnimanwnwmnﬁ&pmdbypug,tﬂuimdduﬁnamndvmeaﬂm if the permitizs
demonstrates hat it will meet the thieo-conditions listed in Permit Condition IX. 22. 4. 1. through 3, of this

A permittee may allow any bypass  ocour which does pot eause reclaimed water of effluens liitations to
hmmddﬁhh&rmwwumewm Theso bypaascs aro nat subject
w&:mﬁbud?anﬁtmmzz.mmyhc.pfmm T

[62-620.610022), 10-23-00) |

23, Ups#t Provisions

& A peamitioo who wishes to eatablish the sffimative defimse 6f upset sball demonstrate, trough groperly
nisnadconmmponneum-opmﬁngloga.oxoﬂ;anw&vimﬁﬁn o .

1 Anupmocnutadmdlhnthepanﬂmmldmﬂfy,mgéme@ormupm;
2 mpmhﬁd&dﬁb'wnstﬁcmmp@dlyWEd; ] I

3

‘The peruitios Subitted notice of the upset usroguired in Petioit Conditis IX. 20. of (s permit 20d
Tha permition commplied with iy remedial meamres roquired vader Pemit Condliticn IX. 5. of s
peomit, .

B 1t

1R

81



2

06/2)/2015 22:14 FAX @o1s
FAULLI'Y:  Holidey Haven WWTF : PERMIT NUMBER: . FLA010655
PERMITTEE:  Florids Water Sexvicas Carporation _EXPIRATION DATB:  August 5, 2006

Post Offico Box 609520 . ' : ' ‘

Orlamdo, FL 32860.9520°

mmwmmemﬁmmmﬁmﬁomofmupﬂm&
burden of proof, ' o '

Beforo an enforvemant procosding is instituted, no roprésentation made during the Department Ceatral -

miawdfachﬁnht,noncompﬁmmcauaedbyanmetiaﬁuhgmcyscﬁmmbjecﬂojudiciﬂ

- (62:620.610(23), 10-23-00)

-Bxecuted in Otlando, Florida,

82

1

whoHie oy oy kg

82



.

- - . n
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REI’QRT -PARTA o
ven Completsd mail Ml repért to; Departient of Bovircumentat Protection, Ceutrat District, 1319 Maguine Bozdevard Site 212, Orlendo, FL. 32803-3767 i - . L:
RIMSTTEBNAMBE:  Roride Wit Scrvices Corparation A PHRMIT NUSMBESR: FLADL06SS »
\ILING ADDRESS:  Poqt Offtcc Bax 609520 . 2
) : Crisndo, FL 3T860-9520 ) . UMIT: . - Final 'REPORT: - Montdy
- CLASS SIZg: AT WA : GROUF: - Domentls r
CATION: Pesd und Lim Strecty MONITORING GROUP NUMBER: R-001, RDO2 and Infloeat =
. Astor, FL ’ : :
, , . . . NODISCRARGE FROM SITE: u ‘ 2
. UNTY: Lake . N , - . . _ . oo ) )
B - . o . “T 0 MONITORIRG FRRIOD - - P . : To
Parameter Quaantity or Loadixg Units { - QualityorConcentmation .  { Units {No. | Prequencya? | SampleTyp
w, ote) Srongh pleat Seaple -
; g » i
w, ot dwoughplant - | Sample ’ ’ o I !
W.hW‘F“. i [ B nd
Measarpment N
& w, % mpryBeld, Baople
ety M .
B SRR R Mrdsoreromt - - L .-
w, i oosduit ov tn trestment Satrple - -
) S Mansuresient
- wwmahmxmmm-ﬂmmnmbmmmmwuwwdmwww\uﬁrowumlu
e mwmumuuu,mmmlmXnWMmemhmmmmuqumdw _ )
- mrmwovmmcvummmvnomcmonAvmxmAGnm smmoyvmummmoamamm TELEPHONBNO | DATE (YY/MM/DD
MMENT AND BXPLARATION OF ANY VIOLATIONS (Reference oIl sttactmmenss bere):
- <
s
o

rsion 8/3/2001 - ' 1

£8

P Form 62-620.910(10), Effective November 29, 1994



cT gllllllllll e
_ _lllllllllll p————
IIIIIIIIIIH —
IIIIII-IIIII Ere—

P DN 0 N A PSON I PSONY S =] B

ZR IHIIIIIII 1

_Illllllllll e

. _II-IIII-IIII p——

_..W_IIIIIIIIII .,,_,_..,é._ %

& . 2

otdureg

("2 .

p ' ety g ) -

S Wpspmg | piomeday | ON | €mn oD 30 AKEnd g .??3 30 Aaywend) B INFUEM] -
4

oL e (D) . - : :
Vg pUE 1000 -'ON OO ONPHOLING _$59010V'1d  UHEWNN LINIBd : . ALMM 0K ArproH EOVNALITY
(prnupio)) v .—.ﬁ( JHOJITE ONIIC gg .



@o21

) 06/23/2015 22:15 FAX
=" Poruih Number: FLA010655 o Peclly:  Holiday Haven WWTF
Monrdtoring Period . From: -, . T . | 3

Flow, sl | Flow,® | Flaw,to | GBODS | Fecsl | pH ) 708 (el TRC Croc

Grough | epnyficld | percolation | (mg) | Colifbem . Dirinfect)
pimt(mgf)| (MGD) | pond | Bacteria (=e/L)
1 () ) (#100mi o

Icoae 5050 .| 30050 | s00s0 | soom | 7acss | o000 | vosa0 | s00s0
o k] EFF1 | EF2 | WP | WAA | BFAA | BAT [ BAT | A1

&

-
-

-
~N

e
w

14’

3

. Tou
F' Avp)

PLANT STAPFING:
Day Sif Operstos .
Evening Shilt Operstor

c
§

Omt@unNoi ' . Nume:
Conificate No

Night Shift Operator

ERR

e, Certificats No:
Lead Operzine ———

vV 2832001

ContifmioNes " Neze.
3



j

»

INSTRUCTIONS FOR COMIL!'I'ING THE WASTEWATER DISCHARGY MONITORING REFORT

)ﬂmdmm—&a.c.mdb-ddmhwamymh-pphublehevuyﬁu‘hv P-drnambmmenm?m&'nhmemmdnh Andmdcmhcmnuwmhvf
> reporting daily seaple resutis. PmCum}y-wbubhhmmmmbwwmmm“ﬁmmwm.FAc MD;MMWM
m;ml]du;

mw«mmwormeammMmummmmmwwmumwmhu
ﬁﬁmbﬁﬂh‘inumhlmhun.ﬁcup-wolﬂmel.wﬁwmmmuwwde@mﬁnwmw:Naa:%udwm:hbhnw&iuyhdmm
008 DBSCRI]’I’IM&“IRDC]TDNS - CoDB
c Analysia uol conducted. - ] NOD | No dischesge from/io witc.
. . . o oPs- ~Opexatings were sivtdown 0 vo sexplo could be taken. . T

Flood Saastes. R OTH Other. Plorse enter sn explanation of why WMMMWM
trruificicnt flow for sampling. ’ SEX &uphuqupmlﬁlwe. .

. Caxt suple. . TNTC
R Monjtosing not required ﬂhmmm'm&dmd '

DESCRIEFIONANSTRUCTIONS

o .
X¥4 12T §102/L2/90

v
!
)

iy

Twmwmmﬁrﬁalodmhwwu m)y)

1Wmmmmwﬁﬂhbwnhbamry'lwmhd m!mtsu-pwﬁedqmnﬁahn&mn.hmmmwm -bauldbcued.

55 . et m i m P

mbumpuvdmi-mmummmm(mu.m-wmm&umwuw-mm“mmx hmwh-unhbmuynpavlvaluwhdxuleu
. | tun the parcmster's pructica) quantification limil *QL), bit, not fees Gan the MDY, fhe valne should be reportod xy the laborstory™s MDL value. me&.vhnh)&bl-oool the PQL'=
i ommummm«wgmqmmdomwhmmmm

r A -DISCBAR(B MONIWGW(BMR)

\d&nMuWﬁmamMaﬂWﬁmmm thlymimmmhhatlaumnum: witoring b
remeats o totanm or Gaul, and the required submittal fequency (s.g- monthly sargnily, quartady, cc.) Sub
nuﬂnhmhchdwthﬂdhmlﬁdbyﬁ!mwmw

, whether te limit and maoi
MAmmhmmm;ﬁwmcymummmmmMMhm

98

Wm—mmmm.tmmmuu;mmmmm ammhammmdu!mmumtwummmmnm l!d;cmwnmdi:)n

mhupcb&haﬁ&malmdmhﬁmmmdmm itoring grovp includes ofher (%mWththme
wolers for wisich thers v no

turing Peried: Wmmhy.mdyw&rﬂhﬁmndhndlydﬁ:mm(u tbnmm.obequu tho yemr, m)dungwbﬁ&&umhmmmﬂwbdndmm ’
kwmﬁl}n‘u-ﬁw’aWmmﬂhwhmﬂlth&hmwm&mm«hm@mmwhﬂ)ﬂﬁm&emmnﬁem
»nsmbet in fiw header Euerhdaﬁwulcu!mdudhﬁruﬂxmmhsm chl:mhbm Jd porads 10 the sppropr mmdhum(e;mimmmywe
o maxioom, o). .

x mumuwmwummuwmmwmxuﬁ 0 lfmu.mm

eney of Amslysls: The:h&duulmttnlcolmmﬁummdmumumwm&mmmhp«mMwmﬂwﬂdmumlwmv

sbove the shadod: wres.

do Typas m:hdedmmh-wmmmcmdmk(q.m ooupoau.mﬁuou:)mnnedbyupum&mrmsnmdmhwﬁmwuhnh:w-hn&-hﬁdu .
- ture: This coport wust be signod in sccordmee with Rule 62-620.305, FAC. Type orprint the name and title of the tigning official. Inchde the teicpbone number wharo the offisial mey be reactied m the ovent the
- 008 copconxing this repart. Enter the date when the repart s tignad.’ ’ : -
vent avd Explagation of Aay Violstl wmmmmmm,mmuwwmuommmmmm 1f more apece is necdod, refe all atenchy

o this wrea.

220@

98

o 06209110, vz ve Novanber 29, 1954 . . 4.



cx LYSAMPLE RESULTS

-
1
Q

toriag Parlod: B:uhmﬁ.M.Mvw(&duﬁxﬂmdlu&dvdtthWﬁ; the mamth, the quarter, the yer, m)dmwhchﬂudmmmswyonmmwmdum y
Moaltering Resaits: MhmﬂbddﬂuﬁwhmmmwhhmulymmL Rmdibednhmdnmnmbuwd. Mdhmlubpth'roulnddividﬂyﬂunmh«
omntb bo get the Maothly Aversge.

Mﬂt Lixt the ngme, cerdficato nuxnber, uddnuohﬂmmﬁedmwm&&dnymﬁwnmmgm Use sdditicnal sheets as ococezary.

rC- mnmwtrm‘rmmmuc:

mumbcoomplmdmdwlnimdeuhnwﬂmkmdmwﬂwbww.mummmmwwmtamﬁﬂ For mouths mﬂmdixlwp,Pmadn
tted. mmn-uuwhmmwmmmummmmw

xvd g1:22 st02/ &%/

W¥eart Bnmm.mmmmmmudnmmmmwwum . ’

all Infotmation: &nbmmlmdumbnmmgmhmdwomwmmM&Mmﬂfamwwyw-adnnanmbtvudnﬁnmuﬁn
Sar yeat. The cumsliative rainfalf for the gversgs nuinfall year &1 the amount of rein, in toches, which falls dwing sn everage raiofill year from Janussy Swough the nxmth for which this part contains data.  The coml
num&wmmnmwwdm,mmmmmmmmm ld&cwwwﬁgmbfwmﬁlbhm“nmm

Ealer the datc oo which the Sisobmrge occurrcd. .
thoa of Disckarge: Bnter the gumiber of hours, to the nearest 0.1 of an bour (0.1 b = sm)mmwwdmmmmmeymmwmm .
s Dischargad: Eajer the quanitity o millsous of gatlons of recleimed witey discharged dusing e period abown in dunation of discharge. Shnvﬂnuﬁtuun‘ﬂimquﬂma(m),mmhwom
1g2 Dlsdhurge Miew Rate: Divide grllous dischergod by duntion of dachargs (coveriod fnio days). Recond in cillliou gallons pez daxy (MGD).
mm—mm-&uﬁewﬂwnh i tho receiving stream-pstream: from-#he point of dischango fir-the period- shown in dunsticn of discharge. “Tho avernge flow rate-can be calculated based @
xenents; cos omde at the start «ad oz roede st the cd of the discharge period. Measuremumts are 1o bo made st the upstream gatging sistion described in fhe permil.
= DifsiGon Fectss: Bnter the schml stream dilotion rutio scaurste t G nearest 0.1. rommwampmmmwmwuwwawm
D..Bnhﬂle@OD.ofm Yximed) waizy dischy mhuﬂcpupdubnmdnmmofm

&uﬁewlﬂdﬁ;mﬁmﬂmwm‘mmllnnmdmd

P' &hmmhmumddvlml‘mlofbmlpmmmmﬂwwmmmmbym wﬂnwxbuo!ky:mmmq\nfﬂzmm\ywmwm

nﬁvb(u:iup: MaWMutthnﬁb\mh hwmmmummmmm
(D~ mwamuommmcnmm :

BRETE

.8

mw&nbmdv.mdymhmﬁﬂnﬂmtydmmm&;hmmb.hqwh.ﬂzyw m)mm&:hnmmummwumwuw
Sample Obtainnds Epiry t datp the gimple wastaleen. Alpo, check whrther o not e wedl was purged belors sunpting. *

s-wommwumummm -

% Measuressent; wbuﬂhd&-mlytknhmhmmmmdemlmﬂgmbﬂhm

Goa Limits: Recard thw detection Limite of the nalyticsl methods used. . .

vis Mothad: hviicaic the wmalytica! nethod oaod - Revord the metd ‘mmm@nmumw F.A.C,uﬁmno{bam -

Yy Eqeipmeeot Used: Mmbm:quthﬂumb(u hﬁkﬂlbﬂwomﬁﬂnplm.d&) )

et Piltared: mmmmuowwﬂwwhma,xlmmmmwwm

tare: This report wamt be gigped in accordence with Rule 62-620.305, FAC mehnmmdhﬁ(dhwxm W@gmwmummuwmmm;m
%4 concaming iz repart. Entey tho date when the yoport is tigned.

mm&ylnn&mvcmnmhmhumewaptmmdmﬂuMbmwm Hmmunedd,mmmuhdﬂnm

20l

™D G420.9/0(20), eflective Novesber 29, 1554 - B - -5-

.8



88

Department of
Environmental Protection

Southwest District
Jeb Bush . 3804 Coconut Palm Drive David B. Stryhs
Governor Tarnpa, Florida 33619 Secretary

January 24, 2002

Pasco County-DW

Mr. Frank Hoffman, President h
AquaSource Utility, Inc.
6960 Professional Parkway East, Suite 400

Sarasota, FL. 34240

Re: Minor Revision of Wastewater
Permit No. FLA012768

Dear Mr. Hoffman:

We are in receipt of your request, application # 51-FLA012768-002-DW2/MR, for a minor revision of the above
referenced wastewater permit for a domestic facility, originally issued on October 4, 2000.

This revision modifies the permit description with the addition of the proposed modification to the existing
wastewater treatnent processes, modifies Section ITI [Ground Water Requirements] with the addition of
new monitor wells, updates the completion dates of the corrective actions detailed on Section VI,
[Schedules] and amends the Original Administrative Order AO-066-SW. Changes have been denoted where
appropriate by replacement of the completed section of the permit and side bar when applicable to indicates

changes. Since this revision correct several sections of the permit, a complete revised permit is attached for
" your use. The permit is revised as follows: -

Administrative Order From To

A0-066-SW Insert Amendment “A”

Permit Remove existing . Replace with attached
pages 1-21 updated pages 1-20

This letter constitutes revision (-001) of the above wastewater permit and therefore shall be appended to it. All
future correspondence should reference the original Permit Number FLA012768.

If there are any questions concerning this revision, please contact Ms. Angulo of my staff at (813) 744-6100,
extension 305.

Sincerely,

Water FaCilities Administrator
Southwest District

Attachments
cc: FDEP-Pete Burghardt

“More Protection, Less Process”

Printed on recycled paper.

88



89

BEFORE THE STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

IN THE MATTER OF: IN THE OFFICE OF THE
SOUTHWEST DISTRICT
Mr. Frank Hoffman, President Amendment “A” to

AquaSource Utility, Inc. .
6960 Professional Parkway East, Suite 400
Sarasota, Florida 34240

Administrative Order No.: AO-066-SW

DEP Permit No: FLA012768

ORDER ESTABLISHING COMPLIANCE SCHEDULE UNDER SECTION
403.088(2)(f), F.S.

I STATUTORY AUTHORITY

The Department of Environmental Protection (Department) issued Administrative Order AO-066-SW
(Original Order) on October 4, 2000 under the authority of section 403.088 of the Florida Statutes.
This Amended Admiristrative order which amends the Original Order, is issued by the Department to
revised the Corrective Actions completion dates, for the permittee, to fully cornply with the limits and
requirements established and set forth in Chapters 62-600 and 62-610, Florida Administrative Code.
This Amended Administrative Order shall amend the Original Order only to extent specifically stated

herein, and all provisions of the original Order not addressed herein shall remain in full force and
effect.

I. FINDINGS OF FACT

1. Aqua Source, Incorporated is a person under section 403.031 of the Florida Statutes.

2. AquaSource, Incorporated, Frank Hoffman, President, owns and operates a domestic wastewater
facility located at 1000 Holly Lane, Port New Port Richey Florida, which discharges wastewater
into groundwaters of the state as defined in section 403.031 of the Florida Statutes.

3. AquaSource Incorporated, Frank Hoffman, President, has applied for a permit under Section
403.088(2) of the Florida Statutes.

4.

AquaSource Incorporated, Frank Hoffman, President, has a wastewater discharge that will not

meet the following conditions associated with DEP Permit No. FLAD12768 and the following
statute and rules:

The domestic wastewater treatment system does oot meet Chapter 62-600, Rules 62-
600.300(4)(a)&(b); 62-610.300(3)(d)[Water Pollution Control Federation, 1977, Manual of
Practice No. 8, Wastewater Treatment plant Design], and Recommended Standards for Sewage
Works (Ten States Standards)); of the Florida Administrative Code, with incorporated references;
specifically the referrals to pre-treatment. The absence of screeming at the headworks with
clevated levels of influent suspended solids may impede both operation and efficiency. Additional

items which include safety modifications are listed in Section VI.1 of the domestic wastewater
permit, and included in Section I11.1. below.

89



90

AO-066-SW Jasmine Lakes WWTP

5. Sections 403.088(2)(e) and (f) of the Florida Statues authorize the Department to issue a permit for
the discharge of wastes into groundwaters of the state, accompanied by an order establishing a
schedule for achieving compliance with all permit conditions if the specified criteria are met,

6. The Department finds that

M

@

3)

@
)

III. ORDER

The applicant may construct, install or placing into opération, or may submit plans and a
reasonable schedule for constructing, installing, or placing into operation, an approved
pollution abatement facility or alternative waste disposal system;

The applicant may need permission to pollute the waters within the state for a period of
time necessary to complete research, planning, construction, installation, or operation of
an approved an acceptable pollution abatement facility or alternative waste disposal
system;

There may be future, reésonable, alternative means of disposing of the waste other than
by discharging it into water of the state;

The granting of an domestic wastewater permit will be in the public interest; or

The discharge will not be unreasonably destructive to the quality of the receiving waters.

Based on the foregoing findings of fact established in the Original Order and the application for
permit revision filed by Mr. Frank Hoffman, President of Aqua Source Incorporated,

IT IS ORDERED:

1. The original Order AO-066-SW is amended to comply with the following construction schedule:

Provide safety features in plant passageways and March 1, 2002
starways pursnant to Chapter 50, 108S'

2 Provide and install flow proportional compositing April 1, 2003
apparatus to monitor influent, as required by Rule 62-
601.5003), FA.C.

3 Repair/replace mechanical aerators to meet minimum April 1, 2003
aeration requirements, per 10SS, Chapter 90

4 Replace weir on Clarifier No. 1 April 1, 2003

5 Update O&M Manual May 1, 2003

6 Address safety issues at treatment plant, including March 1, 2002
lighting

7 Provide required 10SS Safety Standards for Rapid Drain March 1, 2002
Unit. '
Submit a monitor Well Completion Report for the February 15, 2002
approved monitor wells

It is required prior to placing into Service the proposed modifications to the existing

wastewater treatment plant, submittal of the Certification of completion using DEP Form "
62-620.910(12), Notification of Completion of Construction for Domestic Wastewater

Facilities.

90



91

AO-066-SW Jasmine Lakes WWTP

[62-600.735(1), 12-24-96]

! Recommended Standards for Wastewater Facilities (Ten States Standards), Incorporated Reference of
Rule 62-600.300(4), Florida Administrative Code.

2. Failure to comply with the requirements of this Amended Administrative Order shall constitute a
violation of this Order and DEP Permit No. FLA012768, and may subject the permittee to
penalties as provided in section 403.161 of the Florida Statutes.

3. This Amended Administrative Order is final when filed with the clerk of the Department, and
Frank Hoffman, then shall implement this Amended Administrative Order unless a petition for an

Administrative proceeding (hearing) is filed in accordance with the Notice of Rights set forth in
Section IV of the Original Order.

DONE AND ORDERED on this £ ¥ day of de-h 2002 in Tampa, Florida

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

Southwest District
3804 Coconut Palm Drive
Tampa, FL 33619-8318

CERTIFICATE OF FILING

FILED AND ACKNOWLEDGED on this date, under section 120.52(11) of the Florida Statutes, with the
designated Department Clerk, receipt of which is acknowledged.

Clerk

Qﬂ——n. az‘/', Loe

7 Date

Copies furnished to:

FDEP Water Facilities Regulation-Wastewater Management: Elsa Potts, Administrator
FDEP-Office of General Counsel

91



92
Department of
Environmental Protection
Southwest District
Jeb Bush 3804 Coconut Palm Drive David B. Struhs
Governor Tampa, Florida 33619 Secretary
STATE OF FLORIDA

DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAO012768

AquaSource Utility, Inc. ISSUANCE DATE: October 4, 2000
EXPIRATION DATE: October 3, 2005

RESPONSIBLE AUTHORITY: COUNTY: Pasco

Mr. Frank Hoffman

President

6960 Professional Parkway East, Suite 400
Sarasota, FL. 34240

(941) 907-7400

FACILITY:

Jasmine Lakes WWTP
1000 Holly Lane
Port Richey, FL 34668

Latitude: 28° 18” 10.28” N Longitude: 82° 41° 18.78" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative
Code. This permit is accompanied by an Administrative Order pursuant to Paragraphs 403.088(2)(e) and (f), Florida Statutes.
Compliance with Administrative Order AD-066-SW is a specific requirement of this permit. The above named permittee is
hereby autherized to operate the facilities shown on the application and other documents attached hereto or on file with the
Department and made a part hereof and specifically described as follows: '

TREATMENT FACILITIES:

An existing 0.370 mgd Three-month Annual Average Daily Flow (TMADF) Type II extended aeration domestic wastewater
treatment plant, consisting of two (2) concrete aeration basins, in series, each with mechanical surface aerators of 80,000
gallons and 100,000 gallons volume respectively, for a total aeration volume of 180,000 gallons; a mechanical barscreen/flow
splitter stage, two (2) secondary clarifiers of 507 f* surface area and 38,000 gallons volume, and 531 f* and 40,000 gallons
volume, for a total surface area of 1,038ft” and 78,500 gallons total volume; one (1) chlorine contact chamber of 18,400
gallons total volume; with disinfection by gaseous chlorine; and one (1) digester of 43,000 gallons total volume. Flow
measurement is by a Baird FP823 flow transmitter at a 90 V-notch weir and recorded on a Partlow 7800 totalizer with 7-day
circular chart recorder. This plant is operated to provide secondary treatment with basic disinfection

A proposed 0.370 mgd Three-month Annual Average Daily Flow (TMADF) Type II extended aeration domestic wastewater
treatment plant, consisting of a self cleaning static screen; one (1) surge basin [existing Imhoff Tank to be modified for use as
aerated surge attenuation tankage] of 40,000 gallons; three (3) concrete acration basins equipped with diffused aeration, of
100,000 gallons [existing] and two 100,000 gallons [new] volume, with a total aeration volume of 300,000 gallons; two (2)
circular secondary clarifiers [one existing and one new] of 507 £ surface area and 38,000 gallons volume, for a total surface
area of 1,014ft* and 76,000 gallons total volume; one (1) chiorine contact chamber of 18,400 gallons total volume; with

REV-001 12/10/01
FLAO12768-002-DW2MR " _ P .,
Sidebar indicates changes ‘More Protection, Less Process

Printed on recycled paper.

92



93
JFACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLA012768
PERMITTEE:  AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

disinfection by liquid chlorine [sodium hypochlorite] ; and two (2) aerobic digester of 40,000 gallons [converted existing
rectangular clarifier] and 43,000 gallons, with total volume of 83,000 gallons. This facility has a rapid drain sludge
dewatering system with a thickened sludge holding of 14,000 gallons. Primary flow measurement is by a Baird FP823 flow

transmitter at a 90 ® V-notch weir and recorded on a Partlow 7800 totalizer with 7-day circular chart recorder. This plant is
operated to provide secondary treatment with basic disinfection.

REUSE:

Land Application: An existing 0.308 mgd annual average daily flow (AADF) permitted capacity rapid infiltration basin
system (R-001) consisting of four {(4) percolation/evaporation basins of ponds of 112,896, 112,896, 112,896, and 41,184 ft*,

for 379,872 £ total bottom area. Land application system R001 is located approximately at latitude 28° 18' 20" N, longitude
82°41'31"W.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 20
of this permit and attached Discharge Monitoring Report (DMR).

REV-001 12/10/01 2
FLAO12768-002-DW2MR
Sidebar indicates changes

93



FACL .TY: Jasmine Lakes WWTP PERMI1 ..JMBER: FLA012768

PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005 -
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

L RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct
reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limitations Monltoring Requirements
Aonual | Monthly | Weeld Sing! Monitori Monitoring
X nual on eekly ngle |- onitoring Location Site
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type °;:m:er' Notes
Flow mgd Maximum 0.308" - - - Continuous Recording flow meters FLW-01 See Cond.LA
(12MADF) and totalizers 3&4
BOD, Carbonaceous 5 day, 20C mg/l Maximum 200 30.0 60.0 Every Two Weeks 8-hour flow EFA-0]
proportioned
composite
© Solids, Total Suspended mg/l Maximum 20.0 30.0 60.0 Every Two Weeks 8-hour flow EFA-01
H proportioned
composite
PH s.u. Range - B - 6.0t08.5 5 Days/Week Grab EFA-01
Coliform, Fecal #/100ml Maximum See Permit Condition LA.S. Every Two Weceks Grab EFA-01
Total Residual Chlorine (For mgl Minimum - - - 0.5 5 Days/Week Grab EFA-01 See
Disinfection) Cond.LA.G
Nitrogen, Nitrate, Total (as N) mg/l Maximum - - - 120 Every Two Weeks 8-hour flow EFA-01
proportioned
compasite

" Rolling Twelve Month Average is the average of the current month’s average and the preceding (11) month’s average.

V6

REV-001 12/10/01 3
FLAQ12768-002-DW2MR
Sidebar indicates changes



95

JFACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO012768
PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

2. Reclaimed water sarnples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and
as described below:

Monitoring Location Description of Monitoring Location
Site Number
EFA-01 After disinfection and prior to discharge to the

percolation/evaporation ponds

Measured at the 90° V-notch weir equipped with a recording flow
meter with totalizers

FLW-01

3. The twelve month average daily flow to the reuse systemn R0O01 shall not exceed 0.308 MGD.

4. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .500(6), 12-24-96]

The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200
per 100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10
samples of reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly),
shall not exceed 200 per 100 mL of sample. No more than 10 percent of the samples collected (the 90th .
percentile value) during a period of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of
sample. Any one sample shall not exceed 800 fecal coliform values per 100 mL of sample. Note: To report the
90th percentile value, list the fecal coliform values obtained during the month in ascending order. Report the
value of the sample that corresponds to the 90th percentile (multiply the number of samples by 0.9). For

example, for 30 samples, report the corresponding fecal coliform number for the 27th value of ascending order.
[62-610.510, 8-8-99 and 62-600.440(4)(c), 12-24-96]

A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact time of 15 minutes
based on peak hourly flow. [62-610.510, 8-8-99 and 62-600.440(4)(b), 12-24-96]

REV-001 12/10/01 4
FLAO012768-002-DW2MR
Sidebar indicates changes

95



96

FAL .TY:

Jasmine Lakes WWTP

PERMITTEE: AquaSource Utility, Inc.
6960 Professional Parkway East, Suite 400

Sarasota, FL 34240
B. Other Limitations and Mouitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and

monitored by the permittee as specified below:

PERMIT «UMBER:
EXPIRATION DATE:

FLA012768
October 3, 2005

o

Limitations Monitoring Requirements
Monitoring
. ) Annual Monthly Weekly Single Mounitoring son Sit
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type L°;‘:lt"::e§ € Notes
Flow mgd Maximum - 0.370' - - 5 Days/Week Recording flow meters FLW-01 See
(3MADF) and totalizers Cond.1B3,5
Percent Capacity, % Maximum - Report - - Monthly Calculated -
(TMADF/Permitted Capacity) x (Mo.Total)
100
BOD, Carbonaceous 5 day, 20C mg/l Maximum - Report - - Every Two Weeks 8-hour flow, INF-01 See
proportioned Cond.1.B.4
composite
Solids, Total Suspended mg/l Maximum - Report . - Every Two Weeks 8-hour flow INF-01 See
proportioned Cond.1.B.4
compaosite

" Rolling Three Month Average is the average of the current month's average and the preceding two (2) month’s average

REV-001 12/10/0}
FLA012768-002-DW2MR
Sidebar indicates changes

96



97

FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO12768

‘PERMITTEE:  AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as described below:

Monitoring Location Description of Monitoring Location
Site Number
INF-01 At the headworks of the facility, prior to any return activated
sludge lines.
FLW-01 Measured at the 90° V-notch weir equipped with a recording flow
meter with totalizers

3. The three-month average daily flow to the treatment plant shall not exceed 0.370 mgd.

4. Influent samples shall be collected so that they do not contain digester supematant or return activated sludge, or
any other plant process recycled waters. [62-601.500(4), 12-24-96]

5. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .500(6), 12-24-96]

6. Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a
sufficiently sensitive method in accordance with 40 CFR Part 136, Parameters which must be monitored as a
result of a ground water discharge (i.e., underground injection or land application system) shall be analyzed in
accordance with Chapter 62-601, F.A.C. [62-620.610(18), 6-1-01]

7. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and
effluent samples which are required by this permit. /62-601.500(5), 12-24-96]

8. Monitoring requirements under this permit are effective on the first day of the second month following permit
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously
effective permit requirements, if any. During the period of operation authorized by this permit, the permittee
shall complete and submit to the Department Discharge Monitoring Reports (DMRs) in accordance with the
frequencies specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated
on the DMR forms attached to this permit. Monitoring results for each monitoring period shall be submitted in
accordance with the associated DMR due dates below.

i X > rh B2 ORI o e = € ¢ i A @5 AR r’;‘i
Monthly or first day of month — 1 . 28" day of following month
Toxicity month
Quarterly January 1 - March 31 April 28

April 1 - June 30 July 28
July I — September 30 October 28
October 1 — December 31 Jaouary 28
Semiannual January 1 - June 30 July 28
July 1 ~ December 31 January 28
Annual January 1 — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee
shall make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department

at the address specified below 11 by the twenty-eighth (28th) of the month following the month of operation.
[62-620.610(18), 6-1-01][62-601.300(1), (2), and (3), 12-24-96]

REV-001 12/10/01 6
FLAQ12768-002-DW2ZMR
Sidebar indicates changes

97



98

FACILITY Jasmine Lakes WWTP PERMIT NUMBER: FLAO012768
“PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

9. During the period of operation authorized by this permit, reclaimed water or effluent shall be monitored
annually for the primary and secondary drinking water standards contained in Chapter 62-550, F.A.C., (except
for turbidity, total coliforms, color, and corrosivity). Twenty-four hour composite saruples shall be used to
analyze reclaimed water or effluent for the primary and secondary drinking water standards. These monitoring
results shall be reported to the Department annually on the Reclaimed Water or Effluent Analysis Report, Form
62-620.910(15), or in another format if requested by the permittee and if approved by the Department as being
compatible with data entry into the Department's computer system. During years when a permit is not renewed,
a certification stating that no new non-domestic wastewater dischargers have been added to the collection system
since the last reclaimed water or effluent analysis was conducted may be submitted in lieu of the report. The
annual reclaimed water or effluent analysis report or the certification shall be completed and submitted in a

timely manner so as to be received by the Department by thirty-first day of March of each year. [62-601.300(4),
12-24-96][62-601.500(3), 12-24-96]

10.

The permittee shall submit an annnal report of reclaimed water utilization using Form 62-610.300(4)(a)2.~
ANNUAL REUSE REPORT, by January 1 of each year. [62-610.870(3), 08-08-99]

. During the period of operation authorized by this permit, the permittee shall complete and submit to the
Department on a monthly basis Discharge Monitoring Report(s) (DMR), Form 62-620.910(10), as attached to
this permit. The permittee shall make copies of the attached DMR forms(s) and shall submit the completed
DMR forms(s) to the Department by the twenty-eighth (28) of the month following the month of operation at the
address specified below: [62-620.610(18), 03-02-00][62-601.300(1), (2), and (3), 12-24-96]

Florida Department of Environmental Protection
Wastewater Facilities Regulation Section, Mail Station 3551
Twin Towers Office Building

2600 Blair Stone Road

Tallahassee, Florida 32388-2400

12. Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-

bour notifications, shall be submitted to or reported to, as appropriate, the Department's Southwest District
Office at the address specified below:

Florida Department of Environmental Protection C&/&L\’d

Southwest District Office )OM 7_ »%0
3804 Coconut Palm Drive /(/}( CZ,C’ /U 122
Tampa, Florida 33619-8318 ' M “/ﬁ_}fﬂﬁ
Phone Number - (813) 744-6100 .

FAX Number - (813) 744-8198 e

All FAX copies shall be followed by original copies. All reports and other mf’ormatxon shall be signed in
accordance with the requirements of Rule 62-620.305, F.A.C. [62-620.305, 6-1-01]
Internet Addresses — Use employee first name.Jast name@dep.state.fl.us

. RESIDUALS MANAGEMENT REQUIREMENTS

1. The method of residuals use or disposal by this facility is transport to Pasco County Shady Hills Residuals

Management Facility, Facility ID No. FLA012726, or disposal in a Class I or If solid waste landfill.

2. The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5), 03-30-98]
REV-001 12/10/01 7

FLAQ12768-002-DW2ZMR
Sidebar indicates changes

98



99
LFACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO12768
PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

3. The permittee shall not be held responsible for treatrnent, management, use, or land application violations that
occur after its residuals have been accepted by a permitted residuals management facility with which the source
facility has an agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management,
use or land application. [62-640.300(5), 03-30-98]

4. Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for
purposes other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or
dedicated site, shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 4, 03-30-98]

5. 1f the permittee intends to accept residuals from other facilities, a permit revision is reqmred pursuant to Rule
62-640.880(2)(), F.A.C. [62-640.850(2)(d), 03-30-98]

Disposal of screenings and grit from preliminary treatment components of wastewater treatment facilities, solids
from sewer line cleaning operations, and solids from lift stations and pump stations shall be in accordance with
Chapter 62-701, F.A.C. and may not be processed at a permitted residuals management facility. [62-
640.100(6)(%)8., 3-30-98 and 62-701.300(1)(a),4-23-97}

7. The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling
records shall contain the following information:

1 Date and Time Shipped 1. - Date and Time Received
2. Amount of Residuals Shipped 2. Amount of Residuals Received
3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility
4. 4

5

Name and ID Number of Residuals Signature of Hauler
Management Facility or Treatment Signature of Responsible Party at Residuals

Facility Management Facility or Treatment Facility
5. Signature of Responsible Party at :

Source Facility
6. Signature of Hauler and Name of

Hauling Firm

These records shall be kept for five years and shall be made available for inspection upon request by the
Department. A copy of the hauling records information maintained by the source facility shall be provided upon
delivery of the residuals to the residuals management facility or treatment facility. The permittee shall report to
the Department within 24 hours of discovery any discrepancy in the quantity of residuals leaving the source
facility and arriving at the residuals management facility or treatment facility. [62-640.880(4), 03-30-98]

Storage of residuals or other solids at the permitted facility shalt require prior written notification to the
Department. [62-640.300(4), 03-30-98]

JLIR GROUND WATER REQUIREMENTS

1. All new ground water monitoring wells identified in Permit Condition I11.2 below shall be installed prior to the

application of domestic effluent to the zone of discharge. [62-522.600, 08-21-00].

The monitor wells designated below shall be installed at the Jasmine Lakes WWTP percolation pond site
immediately upon issuance of this permit and sampled quarterly. Approximate locations of the new wells are to
be as depicted on the 9/6/01 diagram developed by Azurix North America on file at the Department Southwest
District office. Prior to constriction of each monitor well, a soil boring shall be made at the well location in
order to properly size the well depth and screen interval. [62-522.900(3), 08-21-00]

REV-001 12/10/01 3
FLAO12768-002-DW2MR
Sidebar indicates changes

99



..

FACILITY:

100

Jasmine Lakes WWTP PERMIT NUMBER: FLA012768

PERMITTEE: AgquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005

6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

nding Surficial

-]
rat
©
4§

MWB-01 Pe

JL-1BR

MWC-02 JL-2CR Pending Surficial

MWC-03 JL-3CR Pending Surficial

MWC-04 JL-4CR Pending Surficial

MWC-05 JL-6AQR Pending Floridan
B ~Background I-Intermediate C - Compliance
[62-522.600(11)(b), 12/9/96]

New
New
New
New

Al n|n

The QUARTERLY sampling and analysis of all new ground water monitoring wells shall begin upon proper
completion of the GWMP well system. The wells shall be sampled for the parameters identified in Permit
Condition II1.10. [62-522.600(11), 08-21-00].

Within thirty days of completion of construction of the ground water monitoring wells, a surveyed drawing shall
be submitted showing the location of all monitoring wells (active and abandoned) which will be horizontally
located by metes and bounds or equivalent surveying techniques. The surveyed drawing shall include the
monitoring well identification number as well as location and elevation of all permanent benchmark(s) and/or

comer monument marker(s) at the site. The survey shall be conducted by a Florida Registered Surveyor.
[62-522.600, 08-21-06]

Within thirty days of completion of construction of the ground water monitoring wells, well completion reports
shall be sent to the Technical Support Section, FDEP, Southwest District Office. The information is to be

submitted on the attached form for each well, DEP Form 62-522.900(3), Monitor Well Completion Report.
[62-522.600, 08-21-00)

Within 30 days of completion of construction of the ground water monitoring wells, the permittee shall submit
the following information for each monitoring well:

1.) A copy of the Southwest Florida Water Management District (SWFWMD) State of Florida Permit
Application to Construct, Repair, Modify or Abandon a Well, Form 41. 10-410(1), Rev. 4-95, and;

2.) A copy of the SWFWMD Well Completion Report, Form 41.10-410(2), Rev. 8/96.
[62-522.600, 08-21-00)

Within sixty days of completion of the ground water monitoring system, the permittee shall sample all new
ground water monitoring wells for the Primary and Secondary Drinking Water parameters included in
Rule 62-550, Florida Administrative Code, Public Drinking Water Ssytems (excluding asbestos,
acrylamine dioxin, butachlor and epichlorohydrin), and EPA Methods 601 and 602.  [620520.200(23),
62-520.400, 62-520.420, 12-09-96] [62-522.300(1), 62-522.400, and 62-522.410, 08-21-00].

Within sixty days of completion of construction of the ground water monitoring system, all piezometers and
wells not a part of the approved ground water monitoring plan are to be plugged and abandoned in accordance
with Rule 62-532.500(4), F.A C. and the Southwest Florida Water Management District. The permittee shall
submit a written report to the Department providing verification of the plugging program. A written request for

exemption to the plugging of a well must be submitted to the Department's Ground Water Section for approval.
[62-522.600, 12-09-96]

REV-001 12/10/01 9

FLAD12768-002

-DW2MR

Sidebar indicates changes

100



101

LFACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLA012768

PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

9. If any monitoring well becomes damaged or inoperable, the permittee shall notify the Department immediately
and a detailed written report shall follow within seven days. The written report shall detail what problem has
occurred and remedial measures that have been taken to prevent the recurrence. All monitoring well design and
replacement shall be approved by the Department prior to installation. [62-522.600, 08-21-00]

10. The following parameters shall be analyzed QUARTERLY for each of the monitoring well(s) previously
identified in Item 1.2,

mg/L
cts./100ml
mg/L
mg/L
mg/L
mg/L
mg/L
NTUs
=2l Water level (field measurement) feet above Mean Sea Level
7+ pH (field measurement) stnd.units
| Specific Conductance (field measurement) pumhos/cm
M Temperature (field measurement) °C
[62-522.600(11)(b), 12/9/96}

11. All ground water monitoring wells shall be sampled, analyzed and the results reported in accordance with the
following schedule:

1st Quarter (J anuaJy-March) April 28

2nd Quarter  (April-June) July 28
3rd Quarter (July-September) October 28
4th Quarter (October-December) January 28

There shall be a minimum forty-five days between any two consecutive quarterly sampling events. Additional

samples, wells and parameters may be required based upon subsequent analysis. [62-522.600(11)(b), 08-21-00]
12. Ground water monitoring well test results shall be submitted on Part D of Form 62-620.910(10). Results shall
be submitted at the intervals specified in Permit Condition III.11. for each year during the period of operation
allowed by this permit. Results shall be submitted with the DMR in accordance with Permit Condition 1.B.11

[62-522.600(11)(b), 08-21-00] [62-601.300(3), 62.601.700 and Figure 3 of 62-601]
[62-620.610.(18), 08-08-99]

13, The ground water minimum criteria specified in Rule 62-520.400, shall be met within the zone of discharge.
[62-520.400 and 62-522.300(1), 08-21-00]

. 14. All ground water quality criteria specified in Chapter 62-520 and Chapter 62-522 shall be met at the edge of the
zone of discharge. The zone of discharge shall extend horizontally 100 feet or to the site property line,

whichever is less, and vertically to the base of the surficial aquifer. £62-520.200(23), 62-520.400, 62-520.420,
12-09-96, 62-522.300(1), 62-522.400, and 62-522.410, 08-21 -00]

REV-001 12/10/01 10
FLAQ12768-002-DW2ZMR
Sidebar indicates changes

101



a

102
FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAQ12768
*PERMITTEE: AquaSource Utility, Inc. - EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240
15.

16.

If at any time ground water standards are exceeded at a monitor well, the permittee has fifieen days from receipt
of the laboratory analysis in which to resample the monitoring well(s) to verify the original analysis. The
monitoring test results must be submitted to the Department within fifteen days of receipt of the reanalyses from
the laboratory. Should the permittee choose not resample, the Department will consider the water quality
analysis as representative of current ground water conditions at the facility. [62-522.500, 08-21-00]

The Permittee shall provide verbal notice to the Natural Resources Department as soon as practical after
discovery of a sinkhole within an area for the management or application of wastewater, wastewater residuals
(sludges), or reclaimed water. The Permittee shall immediately implement measures appropriate to control the
entry of contaminants, and shall detail these measures to the Natural Resources Department in a written report
within 7 days of the sinkhole discovery. [62-4.070(3), 10-22-00]

1IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IV Rapid Infiltration Basins (R-001)

1.

All ground water quality criteria specified in Chapter 62-520, F.A.C., shall be met at the edge of the zone of
discharge. The zone of discharge for this project shall extend horizontally 100 feet from the application site or
to the property line of the facility, whichever is less, and vertically to the base of the surficial aquifer,
[62-520.200(23), 12-09-96] [62-522.400 and 62-522.410, 12-09-96]

Advisory sigus shall be posted around the site boundaries to designate the nature of the project area.
[62-610.518, 01-09-96]

The annual average hydraulic loading rate to the Rapid Infiltration Basins consisting of four (4)

percolation/evaporation basins of ponds shall be limited to a maximum of 2.2 inches per day (as applied to the
entire bottom area). [62-610.523(3), 8-8-99]

The Rapid Infiltration Basins consisting of four (4) percolation/evaporation basins of ponds normally shall be
loaded for 7 days and shall be rested for 7 days. Infiltration ponds, basins, or trenches shall be allowed to dry
during the resting portion of the cycle. [62-610.523(4), 8-8-99]

Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain percolation

capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. [62-
610.523(6) and (7), 8-8-99] '

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are
required. [62-610.514 and 62-610.414, 8-8-99]

Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches
shall be reported as an abnormal event to the Department's Southwest District Office within 24 hours of an
occurrence. The provisions of Rule 62-610.800(9), F.A.C,, shall be met. [62-610.800(9), 8-8-997

The permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2 on or before January
1 of each year. The Annual Reuse Report shall be submitted to the following three addresses:

a. Florida Department of Environmental Protection

Reuse Coordinator - MS 3540 David.York@DEP.STATE FL.US
2600 Blair Stone Road

Tallahassee, FL. 32399-2400

REV-001 12/10/01 11
FLA012768-002-DW2MR

Sidebar indicates

changes

102



103

FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO12768
‘PERMITTEE: AgquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

b. Florida Department of Environmental Protection

Domestic Wastewater Program Ed.Snipes@DEP.STATE.FL.US
3804 Coconut Palm Drive

Tampa, FL 33619-8318

c. Southwest Florida Water Management District
Conservation Projects Section

2379 Broad Street _ Scott. McGookey@SWFWMD.STATE . FL.US
Brooksville, FL 34609

[62-610.870(3), 08-08-99]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1. During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter
62-699, F.A.C,, this facility is a Category III, Class C facility and, at a minimum, operators with appropriate
certification must be on the site as follows:

A Class C or higher operator 3 hours/day for 5 days/week and one weekend visit. The lead operator must
be a Class C operator, or higher. [62-620.630(3), 6-1-01] [62-699.310, 5-20-92] [62-610.462, 8-8-99]

2. Anoperator meeting the lead operator classification level of the plant shall be available during all periods of

plant operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely
manner, [62-699.311(1), 7-5-01]

3. The application to renew this permit shall include an updated capacity analysis report prepared in accordance
with Rule 62-600.405, F.A.C. [62-600.405(5), 12-24-96]

4. The application to renew this permit shall include a detailed operation and maintenance performance report
prepared in accordance with Rule 62-600.735, FA.C. [62-600.735(1), 12-24-96]

5. Permittee may activate or de-activate treatment trains or components of trains in accordance with procedures set
forth in the plant Operating and Maintenance Manual to optimize operation for varying biological or hydraulic
loadings, while maintaining plant design criteria. Such changes in operational practices shall be reported in
writing or by electronic means to the Southwest District prior to the change. [62-600.410, 12-24-96]

6. The permittee shall maintain the following records and make them available for inspection on the site of the
permitted facility: '

"a. Records of all compliance monitoring information, including all calibration and maintenance records and all
original strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory

certification showing the certification number of the laboratory, for at least three years from the date the
sample or measurement was taken;

b. Copies of all reports required by the permit for at least three years from the date the report was prepared;
. Records of all data, including reports and documents, used to complete the application for the permit for at
least three years from the date the application was filed;
REV-001 12/10/01 12

FLA012768-002-DW2MR
Sidebar indicates changes

103



104
FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLA012768
PERMITTEE: AquaSource, Inc. EXPIRATION DATE:  October 3, 2005
1343 N.E. 17th Road
Ocala, FL 34470

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640,
F.A.C., for at least three years from the date of sampling or measurement;

e. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C.;
g. A copy of the facility record drawings;

h. Copies of the licenses of the current certified operators; and

i. Copies of the logs and schedules showing plant operations and equipment maintenance for three years from
the date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the
signature and certification number of the operator(s) and the signature of the person(s) making any entries;
date and time in and out; specific operation and maintenance activities; tests performed and samples taken;
and roajor repairs made. The logs shall be maintained on-site in a location accessible to 24-hour inspection,

protected from weather damage, and current to the last operation and maintenance performed.
[62-620.350, 6-1-01]

V1. SCHEDULES

1. A compliance schedule for this facility is included in Item ITI of A0-066-SW which is hereby incorporated by
reference.

2. The following corrective actions shall be completed according to the following schedule:

Provide safety features in plant passageways and March 1, 2002
starways pursuant to Chapter 50, 105S*

2 Provide and install flow proportional compositing April 1, 2003
apparatus to monitor influent, as required by Rule 62-
601.500(3), FAC.

3 Repair/replace mechanical aerators to meet minimum April 1, 2003
aeration requirements, per 10SS, Chapter 90

4 Replace weir on Clarifier No. 1 April 1, 2003

5 Update O&M Manual May 1, 2003

6 Address safety issues at treatment plant, including March 1, 2002
lighting

7 Provide required 10SS Safety Standards for Rapid Drain March 1, 2002
Unit.
Submit a monitor Well Completion Report for the February 15, 2002
approved monitor wells

1t is required prior to placing into Service the proposed modifications to the existing
wastewater treatment plant, submittal of the Certification of completion using DEP Form

62-620.910(12), Notification of Completion of Construction for Domestic Wastewater
Facilities.

[62-600.735(1), 12-24-96]

REV-001 1210/01 13
FLAD12768-002-DW2MR
Sidebar indicates changes

104



105

FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO12768

*PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

! Recommended Standards for Wastewater Facilities (Ten States Standards), Incorporated Reference of Rule
62-600.300(4), Florida Administrative Code.

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500, 1-8-97}

VIO. OTHER SPECIFIC CONDITIONS

1. If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit,
the permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later
than one-hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5), 6-1-01]

2. Florida water quality criteria and standards shall not be violated as a result of any discharge or land application
of reclaimed water or residuals from this facility. [/62-610.850(1)(a) and (2)(a), 8-8-99]

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms
of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed
areas at the levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional
maintenance or modifications of the permitted facilities) shall be taken by the permittee. Other corrective action
may be required to ensure compliance with rules of the Department. Additionally, the treatment, management,
use or land application of residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2),
F.AC. [62-600.410(8), 12-24-96 and 62-640.400(6), 3-30-98]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely
for the introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of
stormwater into collection/transmission systems designed for the introduction or conveyance of combinations of
storm and domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by
the treatment plant is prohibited, except as provided by Rule 62-610.472, F A.C. [62-604.130(3), 12-26-96]

Collection/transmission system overflows shall be reported to the Department in accordance -with Permit
Condition IX. 20. [62-604.550, 12-26-96] [62-620.610{20), 6-1-01]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited
from accepting connections of wastewater discharges which have not received necessary pretreatment or which
contain materials or pollutants (other than normal domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b.  Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action

or pH levels; or

Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
treatment; or

Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4), 12-26-96]

" REV-001 12/10/01
FLA012768-002-DW2ZMR
Sidebar indicates changes

14

105



-

106

FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO12768
*PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, F1 34240

7. The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with
a fence or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-
610.518(1), 8-8-99] [and 62-600.400(2)(b), 12-24-96]

8.

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to
a Departinent approved Class I landfill or to a landfill approved by the Department for receipt/disposal of
screenings and grit. [62-701.300(1)(a), 4-23-97]

9. The permittee shall provide adequate notice to the Departinent of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to
Chapter 403, F.S., and the requirements of Chapter 62-620, F A C. if it were directly discharging those
pollutants; and

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a
source which was identified in the permit application and known to be discharging at the time the permit
was issued.

c.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility

and any anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be
discharged from the facility.

[62-620.625(2), 6-1-01]

IX. GENERAL CONDITIONS

1. The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and
enforceable pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of

Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, permit revocation and
reissuance, or permit revision. [62-620.610(1), 6-1-01]

This permit is valid only for the specific processes and operations applied for and indicated in the approved
drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or

conditions of this permit constitutes grounds for revocation and enforcement action by the Department.
[62-620.610(2), 6-1-01]

As provided in Subsection 403.087(6), F.S., the issuance of this penmit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of
personal rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a

waiver of or approval of any other Department permit or authorization that may be required for other aspects of
the total project which are not addressed in this permit. [62-620.610(3), 6-1-01]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title,
and does not constitute authority for the use of submerged lands unless herein provided and the necessary title or

leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust
Fund may express State opinion as to title. [62-620.610(4), 6-1-01]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or
welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor
does it allow the permittee to cause pollution in contravention of Florida Statutes and Department rules, unless
specifically authorized by an order from the Department. The permittee shall take all reasonable steps to
minimize or prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of this
permit which has a reasonable likelihood of adversely affecting human health or the environment. It shall not be
REV-001 12/10/01 15

FLAO12768-002-DW2MR
Sidebar indicates changes

106



107

FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLA012768
PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

a defense for a permittee in an enforcement action that it would have been necessary to halt or reduce the
permitted activity in order to maintain compliance with the conditions of this permit. [62-620.610(5), 6-1-01]

6. If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee
shall apply for and obtain a new permit. [62-620.610(6), 6-1-01]

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control,
and related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions
of this permit. This provision includes the operation of backup or auxiliary facilities or similar systems when
necessary to maintain or achieve compliance with the conditions of the permit. [62-620.610(7), 6-1-01]

8. This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the
permittee for a permit revision, revocation and reissuance, or terrnination, or a notification of planned changes
or anticipated noncompliance does not stay any permit condition. [62-620.610(8), 6-1-01]

9. The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including
an authorized representative of the Department and authorized EPA personnel, when applicable, upon

presentation of credentials or other documents as may be required by law, and at reasonable times, depending
upon the nature of the concem being investigated, to:

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted,
or where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, ecfuipment, practices, or operations regulated or required under this permit; and

Sample or monitor any substances or parameters at any location necessary to assure compliance with this
permit or Department rules. [62-620.610(9), 6-1-01}

10. In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the
Department may be used by the Department as evidence in any enforcement case involving the permitted source
atising under the Florida Statutes or Department rules, except as such use is proscribed by Section 403.111,
Florida Statutes, or Rule 62-620.302, Florida Administrative Code. Such evidence shall only be used to the

extent that it is consistent with the Florida Rules of Civil Procedure and applicable evidentiary rules.
[62-620.610(10), 6-1-01]

. When requested by the Department Name4, the permittee shall within a reasonable time provide any information
required by law which is needed to determine whether there is cause for revising, revoking and reissuing, or
terminating this permit, or to determine compliance with the permit. The permittee shall also provide to the
Department upon request copies of records required by this permit to be kept. If the permittee becomes aware
of relevant facts that were not submitted or were incorrect in the permit application or in any report to the

Department, such facts or information shall be promptly submitted or corrections promptly reported to the

Department. [62-620.610(11), 6-1-01}
12. Unless specifically stated otherwise i Department rules, the permittee, in accepting this permit, agrees to
comply with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided,
however, the permittee does not waive any other rights granted by Florida Statutes or Department rules. A
reasonable time for compliance with a new or amended surface water quality standard, other than those
standards addressed in Rule 62-302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing
zone for the new or amended standard. {62-620.610(12), 6-1-01]

REV-001 12/10/01 16
FLAQ12768-002-DW2MR
Sidebar indicates changes

107



108
FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLAO12768
PERMITTEE:  AguaSource Utility, Inc. EXPIRATION DATE: October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

13. The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13), 6-1-01]

14. This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The

permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the
Department. [62-620.610(14), 6-1-01}

15. The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and
following inactivation or abandonment. [62-620.610(13), 6-1-01]

16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, 62-
620.420 or 62-620.450, F.A.C., as applicable, at least 90 days before construction of any planned substantial
modifications to the permitted facility is to commence or with Rule 62-620.300 for minor modifications to the
permitted facility. A revised permit shall be obtained before construction begins except as provided in Rule 62-
620.300, F.A.C. [62-620.610(16), 6-1-01]

17. The permittee shall give advance notice to the Department of any planned changes in the penmitted facility or
activity which may result in noncompliance with permit requirements. The permittee shall be responsible for
any and all damages which may result from the changes and may be subject to enforcement action by the
Department for penalties or revocation of this permit. The notice shall include the following information:

2. A description of the anticipated noncompliance;
b. The period of the anticipated noncompliance, including dates and times; and

¢. Steps being taken to prevent future occurrence of the noncompliance.
[62-620.610(17), 6-1-01]

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-
160 and 62-601, F.A.C,, and 40 CFR 136, as appropriate.

a.

Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported
on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

If the permittee monitors any contaminant more fregiently than required by the permit, using Department

approved test procedures, the results of this monitoring shall be included in the caleulation and reporting of
the data submitted in the DMR.

Calculations for all limitations which require averaging of measurements shall use an arithmetic mean
unless otherwise specified in this permit.

‘Any laboratory test required by this permit for domestic wastewater facilities shall be performed by a
laboratory that has been certified by the Department of Health (DOH) under Chapter 64E1, F.A.C., to
perform the test. On-site tests for dissolved oxygen, pH, and total chlorine residual shall be performed by a

laboratory certified to test for those parameters or under the direction of an operator certified under Chapter
62-602, FA.C.

Under Chapter 62-160, F.A.C., sample collection shall be performed by following the protocols outlined in
“DER Standard Operating Procedures for Laboratory Operations and Sample Collection Activities” (DER-
QA-001/92). Alternatively, sample collection may be performed by an organization who has an approved

REV-001 12/10/01 17
FLAO12768-002-DW2MR
Sidebar indicates changes

108



FACILITY:
PERMITTEE:

109

Jasmine Lakes WWTP PERMIT NUMBER: FLAQ12768

AgquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400

Sarasota, FL 34240

Comprehensive Quality Assurance Plan (CompQAP) on file with the Department. The CompQAP shall be
approved for collection of samples from the required matrices and for the required tests.
[62-620.610(18), 6-1-01]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements
contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days
following each schedule date. {62-620.610(19), 6-1-01]

20.

The permittee shall report to the Department any noncompliance which may endanger health or the environment.

Any information shall be provided orally within 24 hours from the time the permittee becomes aware of the
circumstances. A written subrmission shall also be provided within five days of the time the permittee becomes
aware of the circumstances. The written submission shall contain: a description of the noncompliance and its
cause; the period of noncompliance including exact dates and time, and if the noncompliance has not been

corrected, the anticipated time it is expected to continue; and steps taken or planned to reduce, eliminate, and
prevent recurrence of the noncompliance.

a.

REV-001 12/10/01

FLA012768-002-DW2MR

The following shall be included as information which must be reported within 24 hours under this
condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation

or results in an unpermitted discharge,

Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the
permit for such notice, and

4. Any unauthorized discharge to surface or ground waters.

For releases or spills of treated or untreated wastewater, unless authorized elsewhere in this permit, oral
notifications as required above shall be provided using the following procedures:

1. For unauthorized releases or spills in excess of 1,000 gallons per incident, or where public health or the

environment may be endangered, to the STATE WARNING POINT TOLL FREE NUMBER (800)
320-0519, as soon as practical, but no later than 24 hours from the time the permittee becomes aware of
the discharge. The permittee, to the extent known, shall provide the following information to the State

Warning Point:
a) Name, address, and telephone number of person reporting.

b) Name, address, and telephone number of permittee or responsible person for the discharge.
c) Date and time of the discharge and status of discharge (ongoing or ceased).

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater).

€) Estimated amount of the discharge.
f) Location or address of the discharge.
g) Source and cause of the discharge.
h) Whether the discharge was contained on-site, and cleanup actions taken to date.

18

Sidebar indicates changes

108



110

FACILITY: Jasmine Lakes WWTP PERMIT NUMBER: FLA012768
PERMITTEE: AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

1) Description of arca affected by the discharge, including name of water body affected, if any.

j}  Other persons or agencies contacted.

2. For unauthorized releases or spills of 1,000 gallons or less, per incident, oral reports shall be provided
to the Department within 24 hours from the time the permittee becomes aware of the discharge.

¢. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the

noncompliance did not endanger health or the environment, the Department shall waive the written report.
[62-620.610(20), 6-1-01]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19.
of this permit at the time monitoring reports are submitted. This report shall contain the same information
required by Permit Condition IX. 20 of this permit. [62-620.610(2]), 6-1-01]

22. Bypass Provisions.

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass,
unless the permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of

reasonable engineering judgment to prevent a bypass which occurred during normal pericds of
equipment downtime or preventive maintenance; and

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an
unanticipated bypass within 24 hours of learning about the bypass as required in Permit Condition IX. 20.
of this permit. A notice shall include a description of the bypass and its cause; the period of the bypass,
including exact dates and times; if the bypass has not been corrected, the anticipated time it is expected to
continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

¢.  The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this

permit.

d. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject
to the provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610(22), 6-1-01]
REV-001 12/10/01 19

FLA012768-002-DW2MR
Sidebar indicates changes

110



JFACILITY:

PERMITTEE:

111
Jasmine Lakes WWTP PERMIT NUMBER: FLA012768
AquaSource Utility, Inc. EXPIRATION DATE:  October 3, 2005
6960 Professional Parkway East, Suite 400
Sarasota, FL 34240

23. Upset Provisions

REV-001 12/10/01

a.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly
signed contemporaneous operating logs, or other relevant evidence that;

1. Anupset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;
3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this
permit.

In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden
of proof. ‘

Before an enforcement proceeding is instituted, no representation made during the Department review of a

claim that noncompliance was caused by an upset is final agency action subject to judicial review.
[62-620.610(23), 6-1-01]

Executed in Tampa, Florida.

STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL
PROTECTION

3804 Coconut Palm Drive
Tampa, FL 33619-8318
(813) 744-6100

(813) 744-8198 (FAX)

20

FL.A012768-002-DW2MR
Sidebar indicates changes

111



DEPARTMENT OF ENVIRONMENTAL PR . £CTION DISCHARGE MONITORING REPORT - PART A

When Completed mail this report to: Department of Environmental Protection, Wastewater Facilities Management Section, MS 3551, 2600 Blair Stone Road, Tallahassee, FL 32399-2400

PERMITTEE NAME: AquaSource Utility, Inc. PERMIT NUMBER FLA012768
MAILING ADDRESS: 6960 Professional Parkway East, Suite 400 .
Sarasota, FL 34240 : LIMIT: Final REPORT: Monthly
CLASS SIZE: N/A GROUP: Domestic
FACILITY: Jasmine Lakes WWTP
LOCATION: 1000 Holly Lane . "MONITORING GROUP NUMBER: R-001 and Influent
Port Richey, FL 34668
NO DISCHARGE FROM SITE: ]
COUNTY: Pasco
MONITORING PERIOD From: To
Parameter . Quantity or Loading Units Quality or Concentration Units | No. | Frequency of Sample Type
Ex. Analysis
Flow Sample
Measurement
PARM Code 50050 Y Permit ) 0.308 1 mgd o ) . i Cilculation Rolling 12
Mon Site No. FLW-01 1 Requirement (12ZMADF)! | R . e | -Month.Avg.!
Flow Sample
Measurement
PARM Code 50050 1 Permit 0370 . - Report 1 migd ’ : 5 Days/Week Flow meters
Mon.Site No. FLW-01 Requirernent . (3MADF)! (Mo.Avg) L . ) ) and totalizers
BOD, Carbonaceous § day, 20C Sample
R Mcasurement
Y] PARM Code 80082 Y Permit ' - e T T I mgn | Calculation Rolling 12
Man.Site No. EFA-01 Requirement e (ARAveyr ) e L N Month Avg,'
BOD, Carbonaceous 3 day, 20C Sample
Measurement
PARM Code 80082 t | Permit 1 609 - : 1 mgh | Every Tweo 8-hour FPC®
Mon.Site No. EFA-01 .Requiremient. CoMexde, oo o Weeks.
Solids, Total Suspended Sarnple
Measurement
PARM Code 00530 Y | Permit | 20,0 N A . mg/l ' ‘Calculation Rolling 12
Mon.Site No. EFA-01 - Requirement o awAwWy. L - ok b | MonthAyg!
Solids, Total Suspended Sample
’ Measurement
PARM Code 00530 1 Peemit | i R T N mgh | Every Two 8-hour FPC’
Mon.Site No. EFA-01 Requirement o Mo Avg). 4o ] S N D Weeks.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and belief,
frue, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT | TELEPHONE NO | DATE (YY/MM/DD)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

il

Version 12/10/2001 1
REV-001 FLA012768-002-DW2ZMR



DISCHARGE MONIT....ING REPORT - PART A (Continued)

FACILITY NAME: Jasmine Lakes WWTP PERMIT NUMBER: FLAQ12768 MONITORING GROUP NUMBER: R-001 and Influent .
PASCO COUNTY MONITORING PERIOD From: To
Parameter Quantity or Loading Units Quality or Concentration Units | No. | Frequencyof Sample Type
Ex. Analysis
pH Sample
Measurement
PARM Code 00400 1 Permit . R 60~ 85 1 s 5 Days/Week Grab
Mon.Site No. EFA-01 Requiremerit . . ] _(Min.) (Max.)"
Coliform, Fecal Sample
Measurement
PARM Code 74055 Y Permit ' 200 R ~#/106ml Calculation Rolling 12
Mon Site No. EFA-01 Requirement | 1 {An.AVg) ) L L ) Month Avg'
Coliform, Fecal Sample
Measurement
PARM Code 74055 1 Permit . I Report 800 I T #100ml. | ‘Every Two Grab
Mon.Site No, EFA-01 Requirement i (Mo:Geo.Mean) (Max) L Weeks
Total Residual Chlorine (For Sample
Disinfection) Measurement
PARM Code 50060 A Permit 0.5 mg/ 5 Days/Week Grab
Mon.Site No. EFA-0t Requirement 1 : (Min). B
Nitrogen, Nitrate, Total (as N) Sample
Measurement
N PARM Code 00620 | Permit ) E B 120 1 : mg/l Every Two 8-hour FPC?
(—’; Mon.Site No. EFA-01 Requirement . 1o Max) - . B . i SN Weeks .

Perccﬁl Capacity, (TMADF/Permitted Sample

Capacity) x 100 Measurement
PARM Code 00180 Permit. T . IR R Y% Monthly Calculated
Mon.Site No. | Requirement | ) Y ST P : ] . .
BOD, Carbonacecous 5 day, 20C Sample

Measurement
PARM Code 80082 G Permit mgh: | Every Two 8-hour FPC’
Mon.Site No. INF-001 Requirement Weceks
Solids, Total Suspended Sampte

Measurement
PARM Code 00530 G Permit i COE N O T megn ‘Every Two 8-hour FPC
Mon.Site No. INF-001 _Requirement : ; - : Weeks.

1 Rolling twelve month average is the average of thc‘current month’s average énd the proceeding eleven (l. 1) mbnth'é avcfagés.
2 Rolling three month average is the average of the current month’s average and the proceeding two (2) month’s averages.
3 FPC - flow Proportioned Composite

4 8

Version 12/10/2001 2
REV-001 FLA012768-002-DW2MR



Plrmit Number:

Monitoring Period

FLA012768

From:

DAILY SAMPLE RESULTS - PART B

To:

Facility:

114

Jasmine Lakes WWTP
PASCO COUNTY

Flow
(MGD) to
ROO1

CBODS
(me/t)

Fecal
Coliform
Bacteria

(#/100mi)

Nitrogen,
Nitrate,

Total (as N)

(mg/h)

pH (s.u.) | TSS (mg/1)

TRC (For
Disinfect.)
(mg/l)

“CBODS
(mg/)

TSS (mef)

Code

50050

80082

74055

00620

00400

00530

50060

00530

Mon. Site

FLW-01

EFA-01

EFA-O1

EFA-01

EFA-01

EFA-01

EFA-01

ol o] Q| ] Wl & Wl | -

—
(=}

—
—

30

31

Total

Mo. Avg.

PLANT STAFFING:
Day Shift Operator

:ning Shift Operator

Night Shift Operator

Lead Operator

Version 12/10/2001
REV-001 FLAD12768-002-DW2ZMR

Class:
Class:
Class:

Class:

Certificate No:

Certificate No:

Certificate No:

Certificate No:

114

Name:




GROUND WATER MONITORi:G WELL REPORT - PART D

County: Pasco Monitoring Well ID: MWC-01
Facility Name: Jasmine Lakes WWTP Well Type: Compliance
Permit Number: FLA012768 i Description: JL-1BR
Monitoring Period From: . To: Date Sample Obtained:
Was the well purged before sampling? __Yes __No Time Sample Obtained:
Parameter PARM Code} Sampling Methods | Samples Filtered (Y/N) Preservative Added Analysis Method Analysis Result/Units Detection Limits/Units
INitrogen, Nitrate, Total (as N) 00620
IColiform, Fecal 74055
JAmmonia 00610
Solids, Total Dissolved (TDS) 70295
Sodiym 00929
Chloride (as C1) 00940
Sulfate, Total 00945
[Turbidity 82079
R Water Level (Ficld Measurement) 72020
o H 00406
Specific Conductance (Field Measurement 00094
ﬁcnmture 00010

COMMENTS AND EXPLANATION (Reference all attachments here):

Sii

Version 12/10/2001 4
REV-001 FLAO12768-002-DW2MR



GROUND WATER MONITOR...c WELL REPORT - PART D

County: Pasco Monitoring Well ID: MWC-02
Facility Name: Jasmine Lakes WWTP Well Type: Compliance
Permit Number: . FLAO12768 . Description: JL-2CR
Monitering Period From: ) To: Date Sample Obtained:
Was the well purged before sampling? —_Yes ___No Time Sample Obtained:
Parameter PARM Code| Sampling Methods |  Samples Filtered (Y/N) Preservative Added Analysis Mcthod Analysis Result/Units Detection Limits/Units

Nitrogen, Nitrate, Total (as N) 00620
Coliform, Fecal 74055
Ammonia 00610
|Solids, Total Dissolved (TDS) 70295

odium 00929

hloride (as CI) 00940
Sulfate, Total 00945
Turbidity 82079
Water Level (Field Measurement) 72020

g H 00406

Specific Conductance (Field Measurement) 00094
[Temperature 00010

COMMENTS AND EXPLANATION (Reference all attachments here):

9il

Version 12/10/2001 5
REV-001 FLA012768-002-DW2MR



LLL

GROUND WATER MONITORI:vG WELL REPORT - PART D

FAS "

a

County: Pasco Monitoring Well ID: MWC-03
Facility Name: Jasmine Lakes WWTP Well Type: Compliance
Permit Number: FLA012768 Description: JL-3CR
Monitoring Period From: To: Date Sample Obtained:

Was the well purged before sampling? . Yes ___No Time Sample Obtained:

Parameter PARM Code| Sampling Methods | Samples Filtered (Y/N) Preservative Added Analysis Method Analysis Result/Units Detection Limits/Units

[Nitrogen, Nitrate, Total (as N) 00620

Caliform, Fecal 74055

[Ammonia 00610

Solids, Total Dissolved (TDS) 70295

Sodium 00929

hloride (as Cl) 00540

Sulfate, Total 00945

[Turbidity 82079

Water Level (Field Measurement) 72020

H 00406

Specific Conductance (Field Measurement) | 00094

LI'cmperalure 00010

COMMENTS AND EXPLANATION (Reference all attachments here):
Version 12/10/2001 6

REV-001 FLA012768-002-DW2MR



»
GROUND WATER MONITOL._..G WELL REPORT - PART D .
County: Pasco Monitoring Well ID: MWC-04
Facility Name: Jasmine Lakes WWTP Well Type: Compliance
Permit Number: FLAO12768 . Description: JL-4CR
Monitoring Period From: ' To: Date Sample Obtained:
Was the well purged before sampling? —_Yes __ No Time Sample Obtained:
Parameter PARM Code{ Sampling Mcthods | _ Samples Filtered (Y/N) Preservative Added Analysis Method Analysis Result/Units Detection Limits/Units
INitrogen, Nitrate, Total (as N) 00620
Coliform, Fecal 74055
Ammonia 00610
Solids, Total Dissolved (TDS) 70295
Sodium 00929
Chloride (as Cl) 00940
Sulfate, Total 00945
Turbidity 82079
'Water Level (Field Measurement) 72020
5 H 00406
Specific Conductance (Ficld Measurement) | 00094
[Temperature 00010

COMMENTS AND EXPLANATION (Reference all attachments here):

t:15

Version 12/10/2001 7
REV-001 FLAD12768-002-DW2MR



L]
GROUND WATER MONITORLi«e WELL REPORT - PART D .
County: Pasco Monitoring Well ID: MWC-05 .
Facility Name: Jasmine Lakes WWTP Well Type: Compliance *
Permit Number: FLA012768 . Description: JL-6AQR :
Monitoring Period From: . To: Date Sample Obtained:
Was the well purged before sampling? _ Yes___No Time Sample Obtained:
Parameter PARM Code| Sampling Methods | Samples Filtered (Y/N) Preservative Added Analysis Method Analysis Result/Units Detection Limits/Units
INitrogen, Nitrate, Total (as N) 00620
IColiform, Fecal 74055
lAmmonia 00610
Solids, Total Dissolved (TDS) 70295
Sodium 00929
IChloride (as Cl) 00940
Sulfate, Total 00945
Turbidity 82079
> Water Level (Field Measurement) 72020
@ H 00406
Specific Conductance (Field Measurement) | 00094
[Temperature 00010

COMMENTS AND EXPLANATION (Reference all attachments here):

6L

Version 12/10/2001 8
REV-001 FLAO12768-002-DW2MR



INSTRUCTIONS FOR COMPLETING THE WAS) . .. ATER DISCHARGE MONITORING REPORT
&z

The DMR consists of four parts--A, B, C, and D--all of which may or may not be applicable to every facility. Facilities may have one or more Part A’s for reporting effluent data. All domestic wastcwatcn; facilities will have a f’arF B
for reporting daily sample results. Part C is only applicable for domestic wastewater facilities with limited wet westher discharges permitted under Chapter 62-610.860, F.A.C. Part D is used for reporting ground water monitoring

well data.

Hard copies and/or electronic copies of the required parts of the DMR were provided with the permit. All required information shall be typed or printed in ink.

In addition to filling in numerical results on various parts of the DMR, the following codes should be used and an explanation provided where appropriate. Note: Codes used by the lab for raw data may be different.

CODE DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD No discharge from/to site.
DRY Dry Well oPS Operations were shutdown so no sample could be taken.
FLD Flood disaster. OTH Other. Please enter an explanation of why monitoring data were not available.
IFS Insufficient flow for sampling. SEF Sampling equipment failure.
LS Lost sample. TNTC Too numerous too count {for fecal coliform bacteria only).
MNR Monitoring not required this period.

When reporting analytical results that fall below a laboratory’s reported method detection limits or practical quantification limits, the following instructions and code should be used:

CODE DESCRIPTION/INSTRUCTIONS
< If the sampled value is less than the method detection limit (MDL), enter a less than sign followed by the laboratory's MDL value, e.g. < 0.001, In cases where a laboratory reports a value which is less
than the parameter’s practical quantification limit (PQL), but, not less than the MDL, the value should be reported as the laboratory’s MDL value. Far example, where the MDL = 0.001, the PQL = 0.005
and the laboratory reports <0.005 (the PQL), the value of 0.001 should be reported on the DMR.

PART A -DISCHARGE MONITORING REPORT (DMR)

Part A of the DMR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring
requirements are interim or final, and the required submittal frequency (e.g. monthly, annually, quarterly, etc.) Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit. The
following blanks in the header should be completed by the permittee or authorized representative:

ocl

No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number. If there was no discharge of
effluent for a particular outfall, reuse, or land application system and the DMR monitoring group includes other monitoring locations (¢.g., influent sampling); the *NOD” code should be used to individually denote those parameters
for which there was no discharge.

Monitering Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.

Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.¢. interim or final) and that the data correspond to the monitoring group
number in the header. Enter the data or calculated results for each parameter on this row. Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average, monthly average, single sample
maximum, etc. ).

No. Ex.: Enter the number of sample measurements during the monitoring period that excecded the permit limit for each parameter. If none, enter zero.

Frequency of Analysis: The shaded arces in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the
space above the shaded asea.

Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded arca.

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are
questions concerning this report. Enter the date when the report is signed.

Comment and Explanation of Any Violatlons: Use this arca to explain any exceedances, any upset or by-pass events, or other items which require explanation. If more space is needed, reference all attachments in this arca.

ozl

DEP Form 62-620.910(10), etfective November 29, 1994 -9-



(748

PART B-DAILY.  PLE RESULTS . .

Month/Year: Enter the month and year during which the data on this report were collected and analyzed.

Three-month Average Daily Flow: Calculate and enter the three-month average daily flow to the treatment facility.

(TMADF/Permitted Capacity) X 100: Divide the threc-month average daily flow by the permitted capacity of the treatment facility, multiply by 100, and enter this value.

Daily Monitoring Results: Record the results of daily monitoring for the parameters required to be sampled by your permit. Record the data in the units indicated.

Plant Staffing: List the name, certificate number, and class of all state certificd operators operating the facility during the monitoring period. Use additional sheets as necessary.

Type of Effluent Disposal or Reclaimed Water Reuse: Enter the type of effluent disposal or reclaimed water reuse (e.g. surface water discharge, ocean outfall, slow rate land application-public access, slow rate land application-
restricted public access, rapid rate land application, absorption field, underground injection).

Limited Wet Weather Discharge Activated: If this plant does not have a limited wet weather discharge permitted under the provision of Rule 62-610.860, F.A.C., check *Not Applicable.’ If the plant activated the wet weather
discharge during the reporting month, check ‘Yes’ and attach PART C - LIMITED WET WEATHER DISCHARGE.

PART C - LIMITED WET WEATHER DISCHARGE

This part is to be completed and submitted each month reclaimed water or effluent is discharged by a limited wet weather discharge permitted under Rule 62-610.860, F.A.C. For months with no discharge, Part C need not be
submitted. All information is to be provided for each day on which the limited wet weather discharge was activated.

Month/Year: Enter the month and year during which the data on this report were collected and analyzed.

Rainfall Information: Enter the name and location of the rainfall gauging station, the source of climatological (normal rainfall) data, the cumulative rainfall for the average rainfall year, and the cumulative rainfall to date for this
calendar year. The cumulative rainfall for the average rainfall year is the amount of rain, in inches, which falls during an average rainfall year from January through the month for which this part contains data. The cumulative
vainfall to date for this calendar year is the total amount of rain, in inches, that has been recorded since January t of the current year through the month for which this DMR contains data.

Date: Enter the date on which the discharge occurred.

Duration of Discharge: Enter the number of hours, to the nearest 0.1 of an hour (0.1 hr. = 6 min.) during each day of discharge that reclaimed water was actually discharged to surface waters.

Gallens Discharged: Enter the quantity in millions of gallons of reclaimed water discharged during the period shown in duration of discharge. Show the units as millions of gallons (mg), accuratc to the nearest 0.01.

Average Discharge Flow Rate: Divide gallons discharged by duration of discharge (converted into days). Record in million galions per day (MGD).

Average Upstream Flow Rate: Enter the average flow rate in the receiving stream upstream from the point of discharge for the period shawn in duration of discharge. The average flow rate can be calculated based on two
measurements; one made at the start and one made at the end of the discharge period. Measurements are to be made at the upstream gauging station described in the permit,

Stream Dilution Factor: Eater the actual stream dilution ratio accurate to the nearest 0.1. To calculate the factor, divide the average upstream flow rate by the average discharge flow rate.

CBOD;: Enter the average CBOD; of the reclaimed water discharged during the period shown in duration of discharge.

TKN: Enter the average TKN of the veclaimed water discharged during the period shown in duration of discharge.

Total P: Enter the cumulative number of days since January 1 of the current year during which the limited wet weather discharge was activated divided by the total number of days since January 1 of the current year multiplied by
100%.

Reason for Discharge: Provide a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

PART D - GROUND WATER MONITORING REPORT

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.

Sampling Methods: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.)

Samples Filtered: Indicate whether the sample obtained was filtered by Inboratory (L), filtered in field (F), or unfiltered (N).

Preservatives Added: State what preservatives were added to the sample.

Analysis Method: Indicate the analytical method used. Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.

Analysis Result/Units: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Enter the units associated with the results of the analysis.

Detection Limits/Units: Record the detection limits of the analytical methods used and the units associated with them.

Comments and Explanations: Use this space to make any commients on or explanations of results which are unexpected. If more space is needed, reference all attachments in this area.

DEP Form 62-620.910(10}, effective Novernber 29, 1994 -10-

%A%



122
Department of
Environmental Protection
Central District
3319 Maguire Boulevard, Suite 232 David B. Struhs
Orando, Florida 32803-3767 Secretary
STATE OF FLORIDA

DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLA010590
PA FILE NUMBER: FLA010590-003-DW3P
Adquasource, Inc. ISSUANCE DATE: February 6,2004

EXPIRATION DATE:  February 5, 2009
RESPONSIBLE AUTHORITY:

Mr. Glen Labrecoue
Vice President
1343 NE 17th Road
Ocala, FL 34770

(352) 732-6027

ACILITY:

Kings Cove WWTF

Royal Oak Drive

Leesburg, FL 34731

Lake County

Latitude: 28° 51’ 43” N Longitude: 81°52° 03" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative Code.
The above named permittee is hereby authorized to operate the facilities shown on the application and other documents attached
hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:
An existing 0.055 million gallon day (mgd) annual average daily flow (AADF) permitted capacity extended aeration domestic

wastewater treatment plant consisting of flow equalization, aeration, secondary clarification, chlorination and aerobic digestion of
residuals.

REUSE:

Land Application: An existing 0.055 mgd AADF permitted capacity restricted access rapid infiltration basin system (R-001)
consisting of two percolation ponds with a total wetted area of 1.38 acres (29,000 sq ft each). Land application system R-001 is
located approximately at latitude 28° 51' 45" N, longitude 81° 52' 00" W.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 13 of this
permit.

122



FACILITY: Kings Cove WWTF PERMIT NUMBER: FLA010590
PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

L. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed
water to Reuse System R-001 (two percolation ponds). Such reclaimed water shall be limited and monitared by the permittee as specified belaw:

€cl

Reclaimed Water Limitati Monitoring Requirements
Monitoring
Annual Monthly Weekly Single Monitoring ti te ,
Parameter Units MavMin | Average | Average | Average | Sample Freguency Sample Type L";' m:::’ Nates
Flow MGD Maximum 0.055 - - - 5 Days/Week Meter FLW-1 See Cond.
} L1A3.
BOD, Carbonaceous 5 day, 20C MG/L Maximum 20.0 30.0 45.0 60.0 Monthly Grab EFA-1
Solids, Total Suspended MG/L Maximum 20.0 30.0 45.0 60.0 Monthly Grab EFA-1
pH su Range - . - 6.0t08.5 5 Days/Week Grab EFA-1
Coliform, Fecal #/100 Maximum Seo Permit Condition 1.A.4. Monthly Grab EFA-1
ML
Total Residual Chlorine (For MG/L Minimum - - - 0.5 5 Days/Week Grab EFA-1 See Cond.
Disinfection) : 1LAS.
Nitrogen, Nitrate, Total (as N) MG/L Maximum - - . 12.0 Annually Grab EFA-1 See Cond.
LAG.

(AN




124

F AéILITY: Kings Cove WWTF PERMIT NUMBER: FLA010590
PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. 1. and as
described below:

EFA-1 Chlorine contact chamber effluent
FLW-1 Elapsed time meter on pumps

3. Elapsed time meters on pumps are utilized to measure flow and shall be calibrated at least annually. [62-601.200(17)
and .500(6)]

4. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200 per
100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10 samples of
reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly), shall not exceed
200 per 100 mL of sample. No more than 10 percent of the samples collected (the 90th percentile value) during a
period of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of sample. Any one sample shall not
exceed 800 fecal coliform values per 100 mL of sample. Note: To report the 90th percentile value, list the fecal coliform
values obtained during the month in ascending order. Report the value of the sample that corresponds to the 90th
percentile (multiply the number of samples by 0.9). For example, for 30 samples, report the corresponding fecal
coliform number for the 27th value of ascending order. [62-610.510 and 62-600.440(4)(c)]

5. A minimum of 0.5 mg/L total residual chiorine must be maintained for a minimum contact time of 15 minutes based on
peak hourly flow. [62-610.510 and 62-600.440(4)(b)]

6. Nitrate nitrogen (NO3) concentration in the water discharged to the rapid rate system shall not exceed 12.0 mg/L. or as
required to comply with Rule 62-610.510, F.A.C. If the facility exceeds this limit, the Department may require future
_ groundwater monitoring or modification to the treatment facility to remove nitrogen. [62-610.510]

124



Gci

FACILITY: Kings Cove WWTF PERMIT NUMBER: FLA010590
PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009
L RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont.)

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and
monitored by the permittee as specified below:

Limitations Monitoring Requirements
Monitoring
Annual Monthly Weekly Single Monitoring Location Site
Parameter Units Max/Min Average Average | Average | Sample Frequency Sample Type N:u:l':er Notes
BOD, Carbonaceous 5 day, 20C MG/L Maximum Report . - - Annuaily Grab INF-1 See¢ Cond,
LB.3,
Solids, Total Suspended MG/L Maximum Report - . - Annually Grab INF-1 See Cond.
1B3.
Percent Capacity, (TMADF/Permitted PER Maximum - Report - . Monthly Calculated -
Capacity) x 100 CENT (Mo.Total)

sZl



126

FACILITY:  Kings Cove WWTF PERMIT NUMBER:  FLA010590
PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

2. Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as described below:

Raw inﬂuem to surge tank

3. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any
other plant process recycled waters. [62-601.500(4)]

4. Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored as a result of a ground

water discharge (i.e., underground injection or land application system) shall be analyzed in accordance with Chapter
62-601, F.A.C. [62-620.610(18)]

5. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [62-601.500(3)]

6. Monitoring requirements under this permit are effective on the first day of the second month following permit issuance.
Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit
requirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit
to the Department's Central District Office Discharge Monitoring Reports (DMRs) in accordance with the frequencies
specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms

attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the
associated DMR due dates below.

Monthly or — last day of ay of following mon
| Toxicity
Quarterly January 1 - March 31 April 28
April 1 - June 30 July 28
July 1 — September 30 October 28
October 1 — December 31 January 28
Semiannual January 1 — June 30 July 28
July 1 — December 31 January 28
Annual January 1 — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee shall
make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department's Central

District Office at the address specified in Permit Condition LB. 7 by the twenty-eighth (28th) of the month following
the month of operation.

[62-620.610(18)] [62-601.300(1), (2), and (3)]

7. Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-hour
notifications, shall be submitted to or reported to, as appropriate, Lake County Water Resource Management and the
Department's Central District Office at the address specified below:

Central District Office
3319 Maguire Boulevard Suite 232
Orlando, Florida 32803-3767

Phone Number - (407) 894-7555
FAX Number - (407) 897-2966

All FAX copies shall be followed by original copies. All reports and other information shall be signed in accordance
with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

126



s

FACILITY:

127

Kings Cove WWTF PERMIT NUMBER: FLA010590

PERMITTEE:  Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

'I. RESIDUALS MANAGEMENT REQUIREMENTS

1.

The method of residuals use or disposal by this facility is transport to Central Process Residuals Management Facility
(RMF) or disposal in a Class I or 11 solid waste landfill.

The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

The permittee shall not be held responsible for treatment, management, use, or land application violations that occur
after its residuals have been accepted by a permitted residuals management facility with which the source facility bas an
agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management, use or land
application. [62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for purposes
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.330{2)(d), F.A.C. [62-640.880(2)(d)]

The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling records
shall contain the following information:

Source Facility Residuals Management Facility or Treatment Facility
1. Date and Time Shipped 1. Date and Time Received
2. Amount of Residuals Shipped 2. Amount of Residuals Received
3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facility
4. Name and ID Number of Residuals 4. Signature of Hauler
Management Facility or Treatment 5. Signature of Responsible Party at Residuals
Facility Management Facility or Treatment Facility
5. Signature of Responsible Party at
Source Facility
6. Signature of Hauler and Name of
Hauling Firm

These records shall be kept for five years and shall be made available for inspection upon request by the Department. A
copy of the hauling records information maintained by the source facility shall be provided upon delivery of the
residuals to the residuals management facility or treatment facility. The permittee shall report to the Department
within 24 hours of discovery any discrepancy in the quantity of residuals leaving the source facility and arriving at the
residuals management facility or treatment facility. [62-640.880(4)}

Storage of residuals or other solids at the permitted facility shall require prior written notification to the Department.
[62-640.300(4)] '

IIIl. GROUND WATER REQUIREMENTS

Section 111 is not applicable to this facility.

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IV Rapid Infiltration Basias (R-001)

1

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-670.518]

127



128
FACILITY:  Kings Cove WWTF PERMIT NUMBER:  FLA010590
PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February §, 2009

2. The annual average hydraulic loading rate to the two rapid rate percolation ponds with a total wetted area of 1.38 acres
(29,000 sq ft each) shal be limited to a maximum of 1.53 inches per day (as applied to the entire bottom area). [62-
610.523(3)]

3. The two rapid rate percolation ponds with a total wetted area of 1.38 acres (29,000 sq fi each) normally shall be loaded
for 7 days and shall be rested for 7 days. Infiltration ponds, basins, or trenches shall be allowed to dry during the
resting portion of the cycle. [62-610.523(4)]

4. Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain percolation
capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. [62-
610.523(6) and (7)]

5. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required.
[62-610.514 and 62-610.414]

6. Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches shall be

reported as an abnormal event to the Department's Central District Office within 24 hours of an occurrence. The
provisions of Rule 62-610.800(9), F.A.C., shall be met. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62~

699, F.A.C., this facility is a Category III, Class C facility and, at 2 minimum, operators with appropriate certification
must be on the site as follows: '

A Class C or higher operator 1/2 hour/day for 5 days/week and one visit each weekend. The lead operator must be a

Class C operator, or higher.

[62-620.630(3)] [62-699.310] [62-610.462]

An operator meeting the lead operator classification level of the plant shall be available during all periods of plant

operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely manner. [62-
699.311(1)]

The application to renew this permit shall include an updated capacity analysis report prepared in accordance with Rule
62-600.405, F.A.C. [62-600.405(5)]

The application to renew this permit shall include a detailed operation and maintenance performance report prepared in
accordance with Rule 62-600.735, F.A.C. [62-600.735(1)]

The permittee shall maintain the following records and make them available for inspection on the site of the permitted
facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all
original strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory certification

showing the certification number of the laboratory, for at least three years from the date the sample or
measurement was taken;

b.  Copies of all reports required by the permit for at least three years from the date the report was prepared;

¢. Records of all data, including reports and documents, used to complete the application for the permit for at least
three years from the date the application was filed;

128



FAblLITY:

129

Kings Cove WWTF PERMIT NUMBER: FLA010590

PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C.,
for at least three years from the date of sampling or measurement;

e. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C.;
g. A copy of the facility record drawings;

h. Copies of the licenses of the current certified operators; and

i. Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the
date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the signature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The
logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, and
current to the last operation and maintenance performed.

[62-620.350]

V1. SCHEDULES

Section V1is not applicable to this facility.

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500]

VIII. OTHER SPECIFIC CONDITIONS

1.

1f the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later than one-
hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5)]

Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of
reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)]

In the event that the treatment facilities or equipment no Jonger function as intended, are no longer safe in terms of
public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the
levels prohibited by Rule 62-600.400(2)a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of

residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(3) and 62-
640.400(5)]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the
introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into
collection/transmission systems designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant
is prohibited, except as provided by Rule 62-610.472, F. A.C. [62-604.130(3)]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition 1X.
20. [62-604.550] [62-620.610(20)]

129



130

FA:CILITY: Kings Cove WWTF PERMIT NUMBER: FLAO010590
PERMITTEE:  Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

6. The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited from
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normal domestic wastewater constituents):

a.  Which may cause fire or explosion hazards; or

b. Which may cause excessive cortosion or other deterioration of wastewater facilities due to chemical action or pH
levels; or

c.  Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
treatment; or

d. Which result in treatment plant discharges having temperatures above 40°C.

[62-604.130(4)}

7. The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a
fence or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-
610.518(1)] [and 62-600.400(2)(b)]

8. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a

Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of screenings and
grit. [62-701.300(1)(a)]

9. The permittee shall provide adequate notice to the Department of the following:

2. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to

Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants;
and

Any substantial change in the volume or character of pollutants being introduced into that facility by a source
which was identified in the permit application and known to be discharging at the time the permit was issued.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and

any anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from
the facility.

[62-620.625(2)]
IX. GENERAL CONDITIONS
1. The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable

pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida

Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit
revision. [62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this permit
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal
rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or

approval of any other Department permit or authorization that may be required for other aspects of the total project
which are not addressed in this permit. [62-620.610(3)]

This permit conveys no title to Jand or water, does not constitute state recognition or acknowledgment of title, and does
not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold

130



FACILITY:

131

Kings Cove WWTF PERMIT NUMBER: FLA010590

PERMITTEE: Agquasource, Inc. EXPIRATION DATE: February 5, 2009

10.

11,

interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express
State opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or welfare,
animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the
permittee to cause pollution in contravention of Florida Statutes and Department rules, unless specifically authorized by
an order from the Department. The permittee shall take all reasonable steps to minimize or prevent any discharge,
reuse of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of
adversely affecting human health or the environment. It shall not be a defense for a permittee in an enforcement action
that it would have been necessary to halt or reduce the permitted activity in order to maintain compliance with the
conditions of this permit. [62-620.610(3)]

If the permiitee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply
for and obtain a new permit. [62-620.610(6)]

The permittee shall at alt times properly operate and maintain the facility and systems of treatment and control, and
related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee
for a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated
noncompliance does not stay any permit condition. [62-620.610(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an
authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of
credentials or other documents as may be required by law, and at reasonable times, depending upon the nature of the

concern being investigated, to:

a. [Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or where
records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
¢. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or
Department rules.

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the Department
may be used by the Department as evidence in any enforcement case involving the permitted source arising under the
Florida Statutes or Department rules, except as such use is proscribed by Section 403.111, Florida Statutes, or Rule 62-
620.302, Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the
Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any information required by
law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this
permit, or to determine compliance with the permit. The permittee shall also provide to the Department upon request
copies of records required by this permit to be kept. Ifthe permittee becomes aware of relevant facts that were not
submitted or were incorrect in the permit application or in any report to the Department, such facts or information shall
be promptly submitted or corrections promptly reported to the Department. [62-620.610(11)]

131



FACILITY:

132

Kings Cove WWTF PERMIT NUMBER: FLA010590

PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

12. Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with

13.

14.

15.

16.

17.

—t

changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, howevFr, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable_tlmc for
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-

302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended standard.
[62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The permittee
shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. [62-
620.610(14)]

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a
wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following
inactivation or abandonment. [62-620.610(15)]

The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, 62-620.420 or
62-620.450, F.A.C., as applicable, at least 90 days before construction of any planned substantial modifications to the
permitted facility is to commence or with Rule 62-620.300 for minor modifications to the permitted facility. A revised
permit shall be obtained before construction begins except as provided in Rule 62-620.300, F.A.C. [62-620.610(16)]

The permittee shall give advance notice to the Department of any planned changes in the permitted facility or activity
which may result in noncompliance with permit requirements. The permittee shall be responsible for any and all
damages which may result from the changes and may be subject to enforcement action by the Department for penalties
or revocation of this permit. The notice shall include the following information:

“a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and
¢. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)]

. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-160 and

62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department

approved test procedures, the results of this monitoring shall be included in the calculation and reporting of the
data submitted in the DMR.

¢. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d.  Any laboratory test required by this permit shall be performed by a laboratory that has been certified by the
Department of Health (DOH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62-
160.300, F.A.C. The laboratory must be certified for any specific method and analyte combination that is used to
comply with this permit. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-

160.300(4), F.A.C., shall be performed by a laboratory certified test for those parameters or under the direction of
an operator certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by a laboratory or a certified
operator, must follow the applicable procedures described in DEP-SOP-001/01 (January 2002). Alternate field -

132



FACILITY:

133

Kings Cove WWTF PERMIT NUMBER: FLA010590

PERMITTEE: Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

19.

20.

procedures and laboratory methods may be used where they have been approved according to the requirements of
Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610(19)]

The permittee shall report to the Department any noncompliance which may endanger health or the environment. Any -
information shall be provided orally within 24 hours from the time the permittee becomes aware of the circumstances.
A written submission shall also be provided within five days of the time the permittee becomes aware of the
circumstances. The written submission shall contain: a description of the noncompliance and its cause; the period of
noncompliance including exact dates and time, and if the noncompliance has not been cosrected, the anticipated time it
is expected to continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or
results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for
such notice, and

4. Any unauthorized discharge to surface or ground waters.

“b. Oral reports as required by this subsection shall be provided as follows:

1. For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph a.4
that are in excess of 1,000 gallons per incident, or where information indicates that public health or the
environment will be endangered, oral reports shall be provided to the Department by calling the STATE
WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours

from the time the permittee becomes aware of the discharge. The permittee, to the extent known, shall provide
the following information to the State Warning Point:

a) Name, address, and telephone number of person reporting;
b) Name, address, and telephone number of permittee or responsible person for the discharge;
¢) Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

¢) Estimated amount of the discharge;

f) Location or address of the discharge;

g) Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

i} Description of area affected by the discharge, including name of water body affected, if any; and

j) Other persons or agencies contacted.

133



FACILITY:
PERMITTEE:

C.

134

Kings Cove WWTF PERMIT NUMBER: FLA010590
Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

2. Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be provided to
the Department within 24 hours from the time the permittee becomes aware of the circumstances.

If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance
did not endanger health or the environment, the Department shall waive the written report.

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19. of this
permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit
Condition IX. 20 of this permit. [62-620.610(21)]

22. Bypass Provisions.

a.

b

Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the
permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not
satisfied if adequate back-up equipment should have been installed in the exercise of reasonable engineering

Jjudgment to prevent a bypass which occurred during normal periods of equipment downtime or preventive
maintenance; and

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

if the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypass
within 24 hours of learning about the bypass as required in Permit Condition IX. 20. of this permit. A notice shall
include a description of the bypass and its cause; the period of the bypass, including exact dates and times; if the
bypass has not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to
reduce, eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this permit.

d. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
exceeded ifit is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition 1X. 22. a. through c. of this permit.

[62-620.610(22)]

23. Upset Provisions

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporaneous operating logs, or other relevant evidence that:

1. An upset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;
3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit.

134



FACILITY:
PERMITTEE:

b.

135

Kings Cove WWTF PERMIT NUMBER: FLA010590
Aquasource, Inc. EXPIRATION DATE:  February 5, 2009

In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden of
proof. :

Before an enforcement proceeding is instituted, no representation made during the Department review of a claim
that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Orlando, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

Demnissudy 2~ o/
Program Manager
Domestic Waste

Date: February 6, 2004

135



DEPARTMENT OF ENVIRONMENTAL PROTE” "ON DISCHARGE MONITORING REPORT - PART A

When Completed mail this report to: Deparument of Environmental Protection, Central District, 3319 Maguire Boulevard™Suite 232, Orlando, FL, 32803-3767 .
PERMITTEENAME: ~ Aquasource, Inc. PERMIT NUMBER FLA010590
MAILING ADDRESS: 1343 NE 17th Road
Ocala, FL 34770 LIMIT: Final REPORT: Monthly
CLASS SIZE: N/A GROUP: Domestic
FACILITY: Kings Cove WWTF
LOCATION: Royal Oak Drive MONITORING GROUP NUMBER: R-001
Leesburg, FL 34731 MONITORING GROUP DESC: Two Rapid Rate Percolation Ponds, including Influent
COUNTY: Lake NO DISCHARGEFROM SITE: ~ [__]
MONITORING PERIOD From: To
Parameter Quantity or Loading Units Quality or Concentration Units | No. | Frequency of Sample Type
. Ex. Analysis
Flow Sample
Measurement
PARM Code 50050 Y Pemit . o} 0055 o . 5:Days/Week Meter
Mon.Site No. FLW-{ .Reguirement” - { -~ (AnAvg) < -
Flow Sample
Measurement
PARM Code 50050 1 Permit N Report. . |- - s o MGD 5 Days/Week - Meter
Mon.Site No. FLW-1 Reguirement : (Mo.Avg). -} RN TR S )
BOD, Carbonaceous 5 day, 20C Sample
Measurement
- PARM Code 80082 Y Permit: : ‘- ‘Monthly ’ ’ Grab
L Mon.Site No. EFA-1 Requirement T
BOD, Carbonaceous 5 day, 20C Sample
Measurement
PARM Code 80082 1 Permit Monithly: . :]... Grab
Mon Site No. EFA-1 ‘Reguirement A '
Solids, Total Suspended Sample
Mecasurement
PARM Code 00530 Y Perrait . ‘. i - Grab
Mon.Site No. EFA-1 Reéquirement )
Solids, Total Suspended Sample
Measurement
PARM Code 00530 ~ 1 Permit: L s Grab
Man.Site Na. EFA-1 Requirement {5 )

L certify under penalty of law that this document and all attachments were prepared undet my direction or supcrvision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge and belicf,
true, accurate, aud complete. 1am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (YY/MM/DD)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

gcl



LEl

DISCHARGE MONITORI” REPORT - PART A (Continued)
FACILITY NAME: Kings Cove WWTF PERMIT NUMBEK: FLA010590 MONITORING GROUP NUMBER: R-001
MONITORING PERIOD From: To
Parameter Quantity or Loading Units Quality or Concentration Units | No. | Frequency of Sample Type
Ex. Analysis

pH Sample

Measurement
PARM Code 00400 1  Pérmi 5 DaysWeek | Grab
Mon.Site No. EFA-1 ‘Req i B
Coliform, Fecal Sample

Measurement
PARM Code 74055 Y Permit - - . Monthly Grab
Mon.Site No. EFA-1 “Reguirément s
Coliform, Fecal Sample

Measurement
PARM Code 74055 1 Permit: - 1 T “Monthly. Grab
Mon.Site No. EFA-1 ‘Requirement B
Total Residual Chlorine (For Sample )
Disinfection) Mcasurement
PARM Code 50060 A ‘Permit - v "5 DaysiWeek | Grab
Mon.Site No. EFA-1 Regiiircrent .- S
Percent Capacity, (TMADF/Permitted Sample
Capacity) x 100 Measurement
PARM Code 00180 - Permit .. o - . “Moiithly . Calculated
Mon.Site No. Requirement. 1] . :
Nitrogen, Nitrate, Total (as N) Sample

Measurement
PARM Code 00620 1 * Permiit TR .~ Annually Grab
Mon.Site- No. EFA-1 Requirement.. ;- s
BOD, Carbonaceous 5 day, 20C Sample

Measurement
PARM Code 80082 G “Permit - ; Grab
Mon.Site No. INF-1 Requircment -
Solids, Total Suspended Sample

Mecasurement
PARM Code 00530 G Permit . Grab
Moun.Site No. INF-1 ‘Reijuircment :. - i '

Sample

Mecasurement

- Permii

nit:

R

Sample

Measurement

LE1



.

Permit Number:

Monitoring Period

FLA010590
From:

DAILY SAMPLE RESULTS - PART B

To:

Facility:

Kings Cove WWTF

138

CBOD5
(MGL)

Fecal
Coliform
Bacteria
(#/100ML)

pH (SU)

TSS (MGL)

TRC (For
Disinfect.)
(MG/L)

Flow (MGD)

Code 80082

74055

00530

50060

50050

Mon. Sitef  EFA-1

EFA-1

EFA-1

EFA-1

EFA-1

FLW-1

Wl o) | anf w] ] W] o -

ey
[~}

—
—_

-
N

et
w

—
F

Y

Total

Mo. Avg.

PLANT STAFFING:
D- "ift Operator

Eveuing Shift Operator
Night Shift Operator
Lead Operator

Class:
Class:
Class:
Class:

Certificate No:
Certificate No:
Certificate No:

Certificate No:

Name:

Name:

Name:

Name:

138



INSTRUCTIONS FOR COMPLETING THE WASTEW * <R DISCHARGE MONITORING REPORT

The DMR cousists of four parts--A, B, C, and D--all of which may or may not be applicable to every facility. Facilities riay have one or more Part A’s for reporting effluent data. All domestic wastcwater facilities will have a Parte
B for reporting daily sample results. Part C is only applicable for domestic wastewater facilities with limited wet weather discharges permitted under Chapter 62-610.860, F.A.C. Part D is used for reporting ground water

monitoriag well data.
Hard copi¢s and/or clectronic copies of the required parts of the DMR were provided with the permit. All required information shall be typed or printed in ink.

In addition to filling in numerical results on various parts of the DMR, the following codes should be used and an explanation provided where appropriate. Note: Codes used by the lab for raw data may be differeat.

CODE DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD No discharge from/to site.
DRY Dry Well OoPS Operations were shutdown so no sample could be taken. )
FLD Flood disaster. OTH Other. Please enter an explanation of why monitoring data were not available.
IFS Insufficient flow for sampling. SEF Sampling equipment faiture.
LS Lost sample.
MNR Monitoring pot required this period.

When reporting analytical results that fall below a laboratory's reported method detection limits or practical quantification limits, the following instructions should be used:

1. Results greater than or equal to the PQL shall be reported as the measured quantity.
2. Results less than the PQL and greater than or equal to the MDL shall be reported as the laboratory's MDL value. These values shall be deemed equal to the MDL when necessary to calculate an average for that parameter and

when determining compliance with permit limits. )
3. Results less than the MDL shall be reported by entering a less than sign (“<") followed by the laboratory’s MDL value, ¢.g. < 0.001. A value of one half the MDL or half the effluent limit, whichever is lower, shall be used for
that sample when necessary to calculate an average for that parameter. Values less than the MDL are considered to demonstrate compliance with an effluent limitation.

PART A -DISCHARGE MONITORING REPORT (DMR)

Part A of the DMR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring
requirements are interim or final, and the required submittal frequency (e.g. moathly, annually, quarterly, ctc.) Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit. The

following blanks in the header should be completed by the permittee or authorized representative:

6€L

No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number. If there was no discharge of
effluent for a particular outfall, reuse, or land application system and the DMR monitoring group includes other monitoring locations (e.g., influent sampling); the “NOD" code should be used to individually denote those
parameters for which there was no discharge.

Monitering Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report werc collected and analyzed.

Sample Measurement: Before filling in semple measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.c. interim or final) and that the data correspond to the monitoring
group number in the header. Enter the data or calculated results for each parameter on this row. Be sure the result being entered comesponds to the appropriate statistical base code (e.g. annual average, monthly average, single
sample maximum, etc.).

No. Ex.: Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter. If none, enter zero.

Frequency of Analysis: The shaded areas in this column contain the minimum nurmnber of times the ement is required to be made ding to the permit. Enter the actual oumber of times the measurement was made in the
space above the shaded area.

Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area.

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the cvent there are

questions concerning this report. Enter the date when the report is signed.
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation. If more space is needed, reference all attachments in this area.

6ElL

Version 1/1672004DEP Form 62-620.910(10), effective November 29, 1994 4



PART B - DAILY SAM 7 RESULTS

Month/Year: Enter the month and year during which the data on this report were collected and analyzed.

Three-month Average Daily Flow: Calculate and enter the threc-month average daily flow to the treatment facility.

(TMADF/Permitted Capacity) x 100: Divide the three-month average daily flow by the permitted capacity of the treatment facility, multiply by 100, and enter this value.

Daily Monitoring Results: Record the results of daily monitoring for the parameters required to be sampled by your permit. Record the data in the units indicated.

Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period. Use additional sheets as necessary.

Type of Effuent Disposal or Reclaimed Water Reuse: Enter the type of effluent disposal or reclaimed water reuse (e.g. surface water discharge, ocean outfall, slow rate land application-public access, slow rate land
application-restricted public access, rapid rate land application, absorption field, underground injection).

Limited Wet Weather Discharge Activated: If this plant does not have a limited wet weather discharge permitied under the provision of Rule 62-610.860, F.A.C., check ‘Not Applicable.” If the plant activated the wet weather

discharge during the reporting month, check ‘Yes® and attach PART C - LIMITED WET WEATHER DISCHARGE.

PART C - LIMITED WET WEATHER DISCHARGE

This part is to be completed and submitted each month reclaimed water or effluent is discharged by a limited wet weather discharge permitted under Rule 62-610.860, F.A.C. For months with no discharge, Part C need not be
submitted. All information is to be provided for each day on which the limited wet weather discharge was activated.

Month/Year: Enter the month and ycar during which the data on this report were collected and analyzed.
Rainfall Information: Enter the name and location of the rainfall gauging station, the source of climatological (normal rainfall) data, the cumulative rainfall for the average rainfall year, and the cumulative rainfall to date for this

calendar year. The cumulative rainfall for the average rainfall year is the amount of rain, in inches, which falls during an average rainfall year from January through the month for which this part contains data. The cumulative
rainfall to date for this calendar year is the total amount of rain, in iuches, that has been recorded since January 1 of the current year through the month for which this DMR contains data.

Date: Enter the date on which the discharge occurred, .

Duration of Discharge: Enter the number of hours, to the nearest 0.1 of a hour (0.1 hr. = 6 min.) during each day of discharge that reclaimed water was actually discharged to surface waters.

Gallons Discharged: Enter the quantity in millions of gallons of reclaimed water discharged during the period shown in duration of discharge. Show the units as millions of gallons (mg), accurate to the nearest 0.01.

Average Discharge Flow Rate: Divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day (MGD).

Average Upstream Flow Rate: Enter the average flow rate in the recciving stream upstream from the point of discharge for the period shown in duration of discharge. The average flow rate can be calculated based on two
measurements; oue made at the start and one made at the end of the discharge period. Measurcments are to be made at the upstream gauging station described in the permit.

Stream Dilution Factor: Enter the actual stream dilution ratio accurate to the nearest 0.1. To calculate the factor, divide the average upstream flow rate by the average discharge flow rate.

CBOD;: Enter the average CBOD; of the reclaimed water discharged during the period shown in duration of discharge.

TKN: Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge.

Total P: Enter the cumulative number of days since January 1 of the current year during which the limited wet weather discharge was activated divided by the total number of days since January 1 of the current year multiplied by

100%.
Reason for Discharge: Provide a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

ol

PART D - GROUND WATER MONITORING REFORT

Monitoring Period: Epter the month, day, and year for the first and last day of the mouitoring period (i.c. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.
Sampling Methods: Indicate the procedure used to collect the sample (¢.g. airlift, bucket/bailer, centrifugal pump, etc.)
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N).
- Preservatives Added: State what preservatives were added to the sample.
Analysis Method: Indicate the analytical method used. Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.
Analysis Result/Units: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Eater the units associated with the results of the analysis.
Detection Limits/Units: Record the detection limits of the analytical methods used and the units associated with them.
Comments and Explanations: Use this space to make any cc on or explanations of results which are unexpected. If more space is needed, reference all attachments in this arca.

ovi

Vession 1/16/2004DEF Form 62-620.910(10), effective Novemiber 29, 1994 5



R 141
: Department of
Environmental Protection
Central District
Jeb Bush 3319 Maguire Boulevard, Suite 232 Colleen Castille
Governor Oriando, Florida 32803-3767 Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAG10533
PA FILE NUMBER: FLA010533-003-DW3P
Aqua Utilities Florida, Inc. ISSUANCE DATE: June 24, 2005

EXPIRATION DATE: June 23, 2010
RESPONSIBLE AUTHORITY:

Mr. Glenn Labrecque
President

1343 NE 17th Road
QOcala, FL 34470

(352) 369-4881

FACILITY:

Summit-Chase Villas WWTF

Woodlea Road

Tavares, FL 32778

Lake County

Latitude: 28°47° 16" N Longitude: 81° 45’ 04” W

This pemmit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative Code.
The above named permittee is hereby authorized to operate the facilities shown on the application and other documents attached
hereto or on file with the Departinent and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.054 mgd anm'la] average daily flow (AADF) permitted capacity extended aeration domestic wastewater treatment plant
consisting of flow equalization, influent screening, aeration, secondary clarification, chlorination, and aerobic digestion of residuals

REUSE:

Land Applifation: An_existing 0.054 MGD AADF permitted capacity rapid infiltration basin system (R-001). R-001 consists of
two percolation ponds with a total wetted area of 0.34 acres located approximately at latitude 28° 47' 16" N, longitude 81° 45" 4" W.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages | through 13 of this
permit.

141



PERMIT NUMBER: FLAO010533

FACILITY: Summit Chase Villas WWTF
EXPIRATION DATE:  June 23, 2010

PERMITTEE: Aqua Ultilities Florida, Inc.

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse
System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limitations Monitoring Requirements
Monitoring
s . Annual Monthly Weekly Single Monitoring Location Sit
Parameter Units Max/Min Avernge Average Average Sample Frequency Sample Type ";‘:"::" € Notes
Flow, Total Through Plant MGD Maximum 0.054 - - - 5 Days/Week Elapsed time meters on FLW-1 See Cond.
pumps LA3.
BOD. Carbonaceous § day, 20C MG/L Maximum 20.0 300 45.0 60.0 Monthly Grab EFA-]
Solids, Total Suspended MG/L Maximum 200 300 45.0 60.0 Monthly Grab EFA-1
pH sU Range - - - 6.0t08.5 5 Days/Week Grab EFA-1
a
Y
N Coliform, Fecal #/100 Maximum See Permit Condition LA 4. Monthly Grab EFA-)
ML
Total Residual Chlorine (For MG/L Minimum - - - 0.5 5 Days/Week Grab EFA-) See Cond.
Disinfection) LAS.
Niwogen, Nivate, Total (as N) MG/L Maximum - - - 12.0 Annually Grab EFA-t See Cond.
LA.G6.

vl



S . 143
FACILITY: Summit Chase Villas WWTF PERMIT NUMBER: FLAO010533
PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23, 2010
2.

3.

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and as
described below:

Monitoring Location Description of Menitoring Location
Site Number
EFA-1 Chlorine contact chamber effluent
FLW-1 Elapsed time meters on lift station pumps

Elapsed time meters on pumps will be utilized to measure flow and shall be calibrated at least annually. [62-
601.200(17) and .500(6)}

The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200 per 100
mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10 samples of
reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly), shall not exceed
200 per 100 mL of sample. No more than 10 percent of the samples collected (the 90th percentile value) during a period
of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of sample. Any one sample shall not exceed
800 fecal coliform values per 100 mL of sample. Note: To report the 90th percentile value, list the fecal coliform values
obtained during the month in ascending order. Report the value of the sample that corresponds to the 90th percentile
(multiply the number of samples by 0.9). For example, for 30 samples, report the corresponding fecal coliform number
for the 27th value of ascending order. [62-6/0.510 and 62-600.440(4)(c)]

A minimum of 0.5 mg/L total residual chlorine must be maintained for 2 minimum contact time of 15 minutes based on
peak hourly flow. [62-610.510 and 62-600.440(4)(b)]

Nitrate nitrogen (NO;) concentration in the water discharged to the rapid rate reuse system shall not exceed 12.0 mg/L,
or as required to comply with Rule 62-610.510, F.A C. 1f the facility exceeds this limit, the Department may require
future groundwater monitoring or modification to the treatment facility to remove nitrogen. [62-610.510]

143



FLA010533
June 23, 2010

PERMIT NUMBER:

FACILITY: Summit Chase Villas WWTF
EXPIRATION DATE:

PERMITTEE:  Aqua Utilities Florida, Inc.

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont.)

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored by the
permittee as specified below:

44’

Limitations Monitoring Requirements
Monitering
. Annual - | Monthly Weekly Single Monitoring Location Sit
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type uNu:nl.:er € Notes
BOD, Carbonaccous 5 day, 20C MG/L Maximum Report - - - Annually Grab INF-1 See Cond.
1B.3.
Solids, Total Suspended MG/L Maximoum Report - - - Annually Grab INF-1 See Cond.
1B.3.
Percent Capacity, PER Maximum - Report - - Monthly Calculated CAL-1
(TMADF/Permitted Capacity) x 100 | CENT

144"



FACILITY:

145

Summit Chase Villas WWTF PERMIT NUMBER: FLAQ10533

PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010

2.

Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as described below:

Monitoring Location Description of Monitoring Location
Site Number

CAL-1 Calculate from daily flow
INF-1 Raw influent o surge tank

Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any
other plant process recycled waters. {62-601.500(4)]

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored as a result of a ground

-water discharge (i.e., underground injection or land application system) shall be analyzed in accordance with Chapter
62-601, F.A.C. [62-620.610(18)]

The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [62-601.500(5)]

Monitoring requirements under this permit are effective on the first day of the second month following permit issuance,
Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit
requirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit
to the Department's Central District Office Discharge Monitoring Reports (DMRs) in accordance with the frequencies
specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms

attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the
associated DMR due dates below.

REPORT Type Monitoring Period Due Date
Monthliy or first day of month ~ last day of 28™ day of following month
Toxicity month
Quarterly January |- March 31 April 28
April | - June 30 July 28
July 1 - September 30 October 28
October | — December 31 January 28
Semiannual January 1 - June 30 July 28
July 1 - December 31 January 28
Annual January 1 — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee shall
make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department's Central

District Office at the address specified in Permit Condition 1.B. 7 by the twenty-eighth (28th) of the month following the
month of operation.

(62-620.610(18)]62-601.300(1), (2), and (3)]

Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-hour

notifications, shall be submitted to or reported to, as appropriate, Lake County Water Resource Management and the
Department's Central District Office at the address specified below:

Central District Office
3319 Maguire Boulevard Suite 232
Orlando, Florida 32803-3767

Phone Number - (407) 894-7555
FAX Number - (407) 897-2966

AlI FAX copies shall be followed by original copies. All reports and other information shall be signed in accordance
with the requirements of Rule 62-620.305, F.A.C. [62-620.305)]

145



FACILITY:

146

Summit Chase Villas WWTF PERMIT NUMBER: FLAO10533

PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010

I1. RESIDUALS MANAGEMENT REQUIREMENTS

1.

The method of residuals use or disposal by this facility is transport to Central Process, d.b.a. American Pipe and Tank or
disposal in a Class I or II solid waste landfill.

The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

The permittee shall not be held responsible for treatment, management, use, or land application violations that occur
after its residuals have been accepted by a permitted residuals management facility with which the source facility has an
agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management, use or land
application. [62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for purposes
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d)]

The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling records shall
contain the following information: i

Source Facility Residuals Management Facility or Treatment Facility
1. Date and Time Shipped Date and Time Received
2. Amount of Residuals Shipped Amount of Residuals Received
3. Degree of Treatment (if applicable) Name and ID Number of Source Facility
4. Name and ID Number of Residuals Signature of Hauler
Management Facility or Treatment Signature of Responsible Party at Residuals

Facility Management Facility or Treatment Facility
5. Signature of Responsible Party at

Source Facility
6. Signature of Hauler and Name of
Hauling Firm

N

These records shall be kept for five years and shall be made available for inspection upon request by the Department. A
copy of the hauling records information maintained by the source facility shall be provided upon delivery of the
residuals to the residuals management facility or treatment facility. The permittee shall report to the Department within
24 hours of discovery any discrepancy in the quantity of residuals leaving the source facility and arriving at the residuals
management facility or treatment facility. [62-640.880(4)]

Storage of residuals or other solids at the permitted facility shall require prior written notification to the Department.
[62-640.300(4)]

I11. GROUND WATER REQUIREMENTS

Section III is not applicable to this facility.

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IV Rapid Infiltration Basins (R-001)

1.

2.

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-610.518]

Thg annual average hydraulig loading rate to the two percolation ponds with a total wetted area of 0,34 acres shall be
limited to a maximum of 5.8 inches per day (as applied to the entire bottom area). [62-610.523(3)]

146



147
FACILITY: Summit Chase Villas WWTF PERMIT NUMBER: FLAO10533
PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010
3. The two percolation ponds with a total wetted area of 0.34 acres normally shall be loaded for 7 days and shall be rested

for 7 days. Infiltration ponds, basins, or trenches shall be allowed to dry during the resting portion of the cycle. [62-
610.523(4))

Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain percolation

capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. [62-
610.523(6) and (7)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required. [62-
610.514 and 62-610.414]

Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches shall be
reported as an abnormal event to the Department's Central District Office within 24 hours of an occurrence. The
provisions of Rule 62-610.800(9), F.A.C., shall be met. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699,

F.A.C., this facility is a Category III, Class C facility and, at a minimum, operators with appropriate certification must be
on the site as follows:

A Class C or higher operator 1/2 hour/day for 5 days/week and one visit each weekend. The lead operator must be a
Class C operator, or higher.

[62-620.630(3)] [62-699.310] [62-610.462]

An operator meeting the lead operator classification level of the plant shall be available during all periods of plant

operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely manner. [62-
699.311(1)]

The application to renew this permit shall include an updated capacity analysis report prepared in accordance with Rule
62-600.405, F.A.C. [62-600.405(5)]

The application to renew this permit shall include a detailed operation and maintenance performance report prepared in
accordance with Rule 62-600.735, F. A.C. [62-600.735(1)]

The permittee shall maintain the following records and make them available for inspection on the site of the permitted
facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all original

strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory certification showing

the certification number of the laboratory, for at least three years from the date the sample or measurement was
taken;

b.  Copies of all reports required by the permit for at least three years from the date the report was prepared;

Records of all data, including reports and documents, used to complete the application for the permit for at least
three years from the date the application was filed;

Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F. A.C.,
for at least three years from the date of sampling or measurement;

e. A copy of the current permit;

A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C.;

g. A copy of the facility record drawings;

147



FACILITY:

148

Summit Chase Villas WWTF PERMIT NUMBER: FLA010533

PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23, 2010

h. Copies of the licenses of the current certified operators; and

i.  Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the
date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the signature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The
logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, and
current to the last operation and maintenance performed.

[62-620.350]

V1. SCHEDULES

Section VI is not applicable to this facility.

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500]

VIII. OTHER SPECIFIC CONDITIONS

1.

If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, the
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later than one-
hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5)]

Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of
reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)}]

In the event that the treatment facilitics or equipment no longer function as intended, are no longer safe in terms of
public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the
levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of

residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F. A.C. [62-600.410(8) and 62-
640.400(6)]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the
introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into
collection/transmission systems designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant
is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition IX.
20. [62-604.550] [62-620.610(20)]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited from
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normal domestic wastewater constituents):

a.  Which may cause fire or explosion hazards; or

b.  Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH

levels; or

Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment;
or

d.  Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4)]

148



. 148
FACILITY: Summit Chase Villas WWTF PERMIT NUMBER: FLAOQ10533
PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010
7. The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a fence

or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-610.518(1)] [and
62-600.400(2)(b)]

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a
Department approved Class [ landfill or to 2 landfill approved by the Department for receipt/disposal of screenings and

grit. [62-701.300(1)(a}]

The permittee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to Chapter
403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants; and

b. Any substantial change in the yolume or character of pollutants being introduced into that facility by a source which
was identified in the permit application and known to be discharging at the time the permit was issued.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and any

anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from the
facility.

[62-620.625(2)]

IX. GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida

Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissvance, or permit revision.
[62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this permit
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights,
nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or approval

of any other Department permit or authorization that may be required for other aspects of the total project which are not
addressed in this permit. [62-620.610(3)}

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does
not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold

interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express
State opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or welfare,
animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the
permittee to cause pollution in contravention of Florida Statutes and Depariment rules, uniess specifically authorized by
an order from the Department. The permittee shall take all reasonable steps to minimize or prevent any discharge, reuse
of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of adversely
affecting human health or the environment. It shall not be a defense for a permittee in an enforcement action that it

would have been necessary to halt or reduce the permitted activity in order to maintain compliance with the conditions
of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply
for and obtain a new permit. [62-620.610(6)]

149



FACILITY:

150

Summit Chase Villas WWTF PERMIT NUMBER: FLA0O10533

PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010

10.

3.

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and
related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for
a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated
noncompliance does not stay any permit condition. [62-620.610(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an
authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of

credentials or other documents as may be required by aw, and at reasonable times, depending upon the nature of the
concern being investigated, to:

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or where
records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or
Department rules.

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the Department may
be used by the Department as evidence in any enforcement case involving the permitted source arising under the Florida
Statutes or Department rules, except as such use 1s proscribed by Section 403.11 1, Florida Statutes, or Rule 62-620.302,
Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules
of Civil Procedure and applicable evidentiary rules. /62-620.610(10)]

. When requested by the Department, the permittee shall within a reasonable time provide any information required by

law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit,
or to determine compliance with the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permittee becomes aware of relevant facts that were not submitted or
were incorrect in the permit application or in any report to the Department, such facts or information shall be promptly
submitted or comections promptly reported to the Department. [62-620.610(11)]

- Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with

changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-

302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended standard.
[62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

. This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The permittee

shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. [62-
620.610(14)]

. The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following
inactivation or abandonment. [62-620.610(15)]

10

150



151
FACILITY: Summit Chase Villas WWTF PERMIT NUMBER: FLAD10533
PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010

16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300 and the
Department of Environmental Protection Guide to Wastewater Permitting at least 90 days before construction of any
planned substantial modifications to the permitted facility is to commence or with Rule 62-620.325(2) for minor
modifications to the permitted facility. A revised permit shall be obtained before construction begins except as provided
in Rule 62-620.300, F.A.C. [62-620.610(16)]

17. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or activity
which may result in noncompliance with permit requirements. The permittee shall be responsible for any and all
damages which may result from the changes and may be subject to enforcement action by the Department for penalties
or revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and

¢. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)]

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-160 and
62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department approved
test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted
in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Any laboratory test required by this permit shall be performed by a laboratory that has been certified by the
Department of Health (DOH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62-
160.300, F.A.C. The laboratory must be certified for any specific method and analyte combination that is used to
comply with this permit. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-
160.300(4), F.A.C,, shall be performed by a laboratory certified test for those parameters or under the direction of
an operator certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by 2 laboratory or a certified
operator, must follow the applicable procedures described in DEP-SOP-001/01 (January 2002). Alternate field
procedures and laboratory methods may be used where they have been approved according to the requirements of
Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610(19)] :

20.

The permittee shall report to the Department any noncompliance which may endanger health or the environment. Any
information shall be provided orally within 24 hours from the time the permittee becomes aware of the circumstances. A
written submission shall also be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the period of noncompliance
including exact dates and time, and if the noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

11

151



152

FACILITY: Summit Chase Villas WWTF PERMIT NUMBER: FLAOI0533
PERMITTEE:  Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23, 2010

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or
results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the permit for
such notice, and

4. Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:

1. For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph a.4 that

are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment

will be endangered, oral reports shall be provided to the Department by calling the STATE WARNING POINT
TOLL FREE NUMBER (300) 320-0519, as soon as practical, but no later than 24 hours from the time the

permittee becomes aware of the discharge. The permittee, to the extent known, shall provide the following
information to the State Warning Point:

a) Name, address, and telephone number of person reporting;
b) Name, address, and telephone number of permittee or responsible person for the discharge;
¢) Date and time of the discharge and status of discharge (orgoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater),

¢) Estimated amount of the discharge;

f) Location or address of the discharge;

g) Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

i}  Description of area affected by the discharge, including name of water body affected, if any; and

j)  Other persons or agencies contacted.

Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be provided to
the Department within 24 hours from the time the permittee becomes aware of the circumstances.

¢. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance
did not endanger health or the environment, the Department shall waive the written report.

[62-620.610(20)]

21. The permitiee shall report all instances of noncompliance not reported under Permit Conditions TX. 18. and 19. of this
permit at the time monitoring reports are submitted. This report shall contain the same information required by Permit
Condition IX. 20 of this permit. [62-620.610(21)]

22. Bypass Provisions.

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the

permittee affirmativety demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

12

152



FACILITY:

" PERMITTEE:

23.

153

Summit Chase Villas WWTF PERMIT NUMBER: FLAO10533
Aqua Utilities Florida, Inc. EXPIRATION DATE:  June 23,2010

2. There were no feasible alternatives to the bypass, such as the use of anxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied
if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment
to prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance;
and

3. The permittee submitted notices as required under Permit Condition 1X. 22. b. of this permit.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible
at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypass within
24 hours of learning about the bypass as required in Permit Condition IX. 20. of this permit. A notice shall include
a description of the bypass and its cause; the period of the bypass, including exact dates and times; if the bypass has
not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to reduce,
eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition I1X. 22. a. 1. through 3. of this permit.

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610(22)]

Upset Provisions

a.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporaneous operating logs, or other relevant evidence that:

1. An upset occurred and that the permittee can identify the cause(s) of the upset;

2. The permitted facility was at the time being properly operated;

3. The permittce submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit.

In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden of
proof.

Before an enforcement proceeding is instituted, no representation made during the Department review of a claim
that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Orlando, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

Dennise Judy I
Program Manager / /
Domestic Waste

DATE :June 23, 2005

13

153



154

Department of
Environmental Protection

Central District
Jeb Bush 3319 Maguire Boulevard, Suite 232 Colieen Castille
Governor Orlando, Florida 32803-3767 Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAO11261
PA FILE NUMBER: FLA011261-004-DW3P
Aqua Utilities Florida Inc ISSUANCE DATE: February 6, 2006

EXPIRATION DATE: February 2, 2011
RESPONSIBLE AUTHORITY:

Mr. Glenn Labrecque

Vice President

6960 Professional Pkwy E Suite 400
Sarasota, FL 34240

FACILITY:

Jungle Den WWTF

1901 Alice Drive

Astor, FL

Volusia County

Latitude: 29° 10" 42" N Longitude: 81°31° 49" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida Administrative
Code (F.A.C.). The above named permittee is hereby authorized to operate the facilities shown on the application and other
documents attached hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.021 mgd annual average daily flow (AADF) permitted capacity (0.025 MGD design capacity) extended aeration
domestic wastewater treatment plant consisting of aeration, secondary clarification, chiorination, and aerobic digestion of residuals.

REUSE:

Land Application: An existing 0.021 MGD AADF permitted capacity slow-rate restricted public access system (R-001). R-001
consists of two in-line holding ponds and a sprayfield with a total wetted area of 3.4 acres having a capacity of 0.021 MGD located
approximately at latitude 29° 10' 42" N, longitude 81°31' 49" W,

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 14 of this
permit.

154



FACILITY: Jungle Den WWTF PERMIT NUMBER: FLAOL1261 .

PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011 )

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse
Systemn R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with condition 1.B.7:

el . - i T PR L ,..‘." % AR IS . Aot ey
Flow, to Sprayfield MGD Maximum 0.021 - - - 5 Days/Week Recording flow meters FLW-1 Sec Cond.
E and totalizers LAJ.
BOD, Carbonaceous 5 day, 20C MG/L Maximum 20.0 30.0 45.0 60.0 Monthly Grab EFA-1
Solids, Total Suspended MG/L Maximum 20.0 30.0 45.0 60.0 Monthly Grab EFA-1
pH suU Range - - - 6.0t0 8.5 S Days/Week Grab EFA-1
- Coliform, Fecal #1100 Maximum See Permit Condition 1L.A 4. Mouthly Grab EFA-1
g ML :
Total Residual Chlorine (For MG/L Minimum - - - 0.5 5 Days/Week Grab EFA-] See Cond.
Disinfection) LAS.

SS1



156

FACILITY: Jungle Den WWTF PERMIT NUMBER: FLAO11261
PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and as
described below:

EFA-1 L éhlorme cor;tact chamber effluent
FLW-1 Flow meter to sprayfield

3. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. [62-601.200(17)
and .500(6)]

4. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200 per 100
mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10 samples of
reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly), shall not exceed
200 per 100 mL of sample. No more than 10 percent of the samples collected (the 90th percentile value) during a period
of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of sample. Any one sample shall not exceed
800 fecal coliform values per 100 mL of sample. Note: To report the 90th percentile value, list the fecal coliform values
obtained during the month in ascending order. Report the value of the sample that corresponds to the 90th percentile
(multiply the number of samples by 0.9). For example, for 30 samples, report the corresponding fecal coliform number
for the 27th value of ascending order. [62-610.410 and 62-600.440(4)(c)]

5. A minimum of 0.5 mg/L total resic'lual chlorine must be maintained for a minimum contact time of 15 minutes based on
peak hourly flow. [62-610.410 and 62-600.440(4)(b)]

156



A

FACILIt x: Jungle Den WWTF PERMiT NUMBER: FLAO11261
PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont.)

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored by the
permittee as specified below and reported in accordance with condition L.B.7:

: b : el
Flow, Total Through Plant MGD Maximum 0.021 - - - 5 Days/Week Parshall flume and FLW-2 See Cond.
flow meter 1B.4.
BOD, Carbonaceous $ day, 20C MG/L Maximum Report - - - Annually Grab INF-1 See Cond.
(B3,
Solids, Total Suspended MG/L Maximum Report - - - Annually Grab INF-1 See Cond.
LB.J.
Percent Capacity, PER Maximum - Report - - Monthly Calculated CAL-1
(TMADF/Permitted Capacity) x 100 | CENT

LS}



’

FACILITY:

158

Jungle Den WWTF PERMIT NUMBER: FLAO11261

PERMITTEE:  Aqua Utilities Florida Inc ) EXPIRATION DATE:  February 2, 2011

2. Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as described below:

‘CAL-] ‘ Calculate from daily flow
FLW-2 Parshall flume and flow meter
INF-1 - Raw influent to aeration tank

Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any
other plant process recycled waters. [62-601.500(4)]

Meter shall be utilized to measure flow and calibrated at least annually. {62-60!.200(17) and .500(6)]

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method to assure compliance with applicable water quality standards and effluent limitations in accordance
with 40 CFR (Code of Federal Regulations) Part 136. All monitoring shall be representative of the monitored activity.
[62-620.320(6)]

The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [62-601.500(5)]

Monitoring requirements under this permit are effective on the first day of the second month following permit issuance.
Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit
requirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit
to the Department's Central District Office Discharge Monitoring Reports (DMRs) in accordance with the frequencies
specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated on the DMR forms
attached to this permit. Monitoring results for each monitoring period shall be submitted in accordance with the
associated DMR due dates below. '

Monthly or first day of month — last day of 28™ day of following month
Toxicity month
Quarterly January 1 - March 31 April 28
S April 1 — June 30 July 28
July 1 — September 30 October 28
October 1 — December 31 January 28
Semniannual January | - June 30 July 28
July 1 — December 31 January 28
Annual January 1 — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee shall
make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department's Central
District Office at the address specified in Permit Condition I.B. 8 by the twenty-eighth (28th) of the month following the
month of operation.

[62-620.610(18)]{62-601.300(1), (2), and (3))

158



159
.FAC]L[TY: Jungle Den WWTF PERMIT NUMBER: FLAO11261
PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011
8. Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-hour

notifications, shall be submitted to or reported to, as appropriate, Volusia County Environmental Management and the
Department's Central District Office at the address specified below:

Central District Oftice
3319 Maguire Boulevard Suite 232
Orlando, Florida 32803-3767

Phone Number - (407) 894-7555

FAX Number - (407) 897-2966

AILFAX copies shall be followed by original copies. All reports and other information shall be signed in accordance
with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

11. RESIDUALS MANAGEMENT REQUIREMENTS

1.

The method of residuals use or disposal by this facility is transport to Shelley's Septic Tanks Residuals Management
Facility or disposal in a Class I or I solid waste landfill.

The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

The permittee shall not be held responsible for treatment, management, use, or land application violations that occur
afler its residuals have been accepted by a permitted residuals management facility with which the source facility has an
agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management, use or land
application. [62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on tand for purposes
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d)}

The permittee shali keep hauling records to track the transport of residuals between facilities. The hauling records shall
contain the following information:

Source Facility Residuals Management Facility or Treatment Facility
1. Date and Time Shipped Date and Time Received
2. Amount of Residuals Shipped Amount of Residuals Received
3. Degree of Treatment (if applicable) Name and ID Number of Source Facility
4. Name and 1D Number of Residuals Signature of Hauler
Management Facility or Treatment Signature of Responsible Party at Residuals

Facility Management Facility or Treatment Facility
5. Signature of Responsible Party at

Source Facility
6. Signature of Hauler and Name of
Hauling Firm

wos W -

These records shall be kept for five years and shall be made available for inspection upon request by the Department. A
copy of the hauling records information maintained by the source facility shall be provided upon delivery of the
residuals to the residuals management facility or treatment facility. The permittee shall report to the Department within
24 hours of discovery any discrepancy in the quantity of residuals leaving the source facility and arriving at the residuals
management facility or treatment facility. [62-640.880(4))

Storage of residuals or other solids at the permitted facility shall require prior written notification to the Department.
[62-640.300(4)] '

159



»

FACILITY:

160

Jungle Den WWTF PERMIT NUMBER: FLAO11261

PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

1. GROUND WATER REQUIREMENTS

Section 11 is not applicable to this facility.

1V. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IT Slow-Rate/Restricted Access System(s) (R-001)

2.

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-610.418(1)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required. [62-
610.414(8)]

The annual average hydraulic loading rate to the sprayfield with a total wetted area of 3.4 acres shali be limited to a
maximum of 1.6 inches per week. The hydraulic loading rate shall not produce surface runoff or ponding of the applied
reclaimed water. [62-610.423(3) and (4)]

The crops or vegetation shall be periodically harvested and removed from the project area. [62-610.310(3)(d) and 62-
610.419(1)(®)]

- Dairy cattle whose milk is intended for human consumption shall not be allowed on the project area for a period of 15

days after the last application of reclaimed water. No restrictions are imposed on the grazing of other cattle. [62-
610.425]

Trrigation of edible food crops is prohibited. [62-610.426]
Overflows from emergency discharge facilities on storage ponds shall be reported as an abnormal event to the

Department's Central District Office within 24 hours of an occurrence. The provisions of Rule 62-610.800(9), FA.C,,
shall be met. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699,
F.A.C,, this facility is a Category IlI, Class C facility and, at a minimum, operators with appropriate certification must be
on the site as follows:

A Class C or higher operator 1/2 hour/day for 5 days/week and one visit each weekend. The lead operator must be a
Class C operator, or higher.

[62-620.630(3)] (62-699.310] [62-610.462]

An operator meeting the lead operator classification level of the plant shall be available during all periods of plant
operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely manner. [62-

699.311(1)]

The application to renew this permit shall include an updated capacity analysis report prepared in accordance with Rule
62-600.405, F. A.C. [62-600.405(5)]

The application to renew this permit shall include a detailed operation and maintenance performance report prepared in
accordance with Rule 62-600.735, F. A.C. [62-600.735(1)]

The permittee shall maintain the following records and make them available for inspection on the site of the permitted
facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all original
strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory certification showing

the certification number of the laboratory, for at least three years from the date the sample or measurement was
taken;

160



161

‘FACILlTY: Jungle Den WWTF PERMIT NUMBER: FLAO11261
PERMITTEE:  Aqua Ultilities Florida Inc EXPIRATION DATE:  February 2, 2011

b. Copies of all reports required by the permit for at least three years from the date the report was prepared;

¢. Records of all data, including reports and documents, used to complete the application for the permit for at least
three years from the date the application was filed,

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C.,
for at least three years from the date of sampling or measurement;

€. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C ;

g. A copy of the facility record drawings;

h. Copies of the licenses of the current certified operators; and

i. Copies of the logs and schedules showing plant operations and equipment maintenance for three years from the
date of the logs or schedules. The logs shall, at 2 minimum, include identification of the plant; the signature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The
logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from weather damage, and
current to the last operation and maintenance performed.

[62-620.350]

V1. SCHEDULES

1. The following improvement actions shall be completed according to the following schedule:

abel all valves, piping, and all hazards. May 1, 2006
2 Clear the accumulated duckweed on the surface of April 1, 2006
both cells of the effluent holding pond. ]
3 Place the sprayfield spray headers on a routine April 15, 2006
inspection and cleaning schedule for preventative
maintenance.

[62-600.735¢1)]
VIiI. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS
This facility is not required to have a pretreatment program at this time. [62-625.500]

VI, OTHER SPECIFIC CONDITIONS

1. The permittee shall apply for renewal of this permit at least 180 days before the expiration date of the permit using the
appropriate forms listed in Rule 62-620.910, F.A.C., including submittal of the appropriate processing fee set forth in
Rule 62-4.050, F.A.C. The cxisting permit shall not expire until the Department has taken final action on the application
renewal in accordance with the provisions of 62-620.335(3) and (4), F.A.C. [62-620.335(1)-(4)]

2. Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of
reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)]

161



e 162

FACILITY: Jungle Den WWTF PERMIT NUMBER: FLAOI126}
PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

3. Inthe event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of
public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed areas at the
levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of

residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8) and 62-
640.400(6)]

4. The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely for the
introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into
collection/transmission systems designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant
is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

5. Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition 1X.
20. [62-604.550] [62-620.610(20)]

6. The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited from
accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normal domestic wastewater constituents):

a.  Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH
levels; or

c.  Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment;
ot

d.  Which result in the wastewater temperature at the introduction of the treatment plant exceeding 40°C or otherwise
inhibiting treatment; or

e. Which result in the presence of toxic gases, vapors, or fumes that may cause worker health or safety problems.

[62-604.130(3)]

7. The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a fence

or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-610.418(1)] [and
62-600.400(2)(b)]_

8. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a

Department approved Class 1 landfill or to a landfill approved by the Department for receipt/disposal of screenings and
grit. [62-701.300(1)(a)]

9. The Permittee shall provide verbal notice to the Department as soon as practical after discovery of a sinkhole within an
area for the management or application of wastewater, wastewater residuals (sludges), or reclaimed water. The
Permittee shall immediately implement measures appropriate to control the entry of contaminants, and shall detail these
measures to the Department in a written report within 7 days of the sinkhole discovery. [62-4.070(3))

10. The permittee shall provide adequate notice to the Department of the following:

a.  Any new introduction of pollutants into the facility from an industrial discharger which would be subject to Chapter
403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants; and

b.  Any substantial change in the volume or character of pollutants being introduced into that facility by a source which
was identified in the permit application and known to be discharging at the time the permit was issued.

162



.

FACILITY:

163

Jungle Den WWTF PERMIT NUMBER: FLAO11261

PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and any

anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from the
facility.

[62-620.625(2)]

I1X. GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable
pursuant to Chapter 403, Florida Statutes. Any pesmit noncompliance constitutes a violation of Chapter 403, Florida

Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit revision.
[62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or conditions of this permit
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)]

As provided in subsection 403.087(7), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights,
nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a waiver of or approval
of any other Department permit or authorization that may be required for other aspects of the total project which are not
addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does
not constitute authority for the use of submerged lands unless herein provided and the necessary title or leasehold
interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express
State opinion as to title. [62-620.610(4)/

This permit does not relicve the permittee from liability and penalties for harm or injury to human health or welfare,
animal or plant life, or property caused by the construction or operation of this permitted source; nor does it allow the
permittee to cause pollution in contravention of Florida Statutes and Department rules, unless specifically authorized by
an order from the Department. The permittee shall take all reasonable steps to minimize or prevent any discharge, reuse
of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of adversely
affecting human health or the environment. It shall not be a defense for a permittee in an enforcement action that it

would have been necessary to halt or reduce the permitted activity in order to maintain compliance with the conditions
of this permit, [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply
for and obtain a new permit. [62-620.610(6)]

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and
related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for
a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anticipated
noncompliance does not stay any permit condition. [62-620.610(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including an

authorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of

credentials or other documents as may be required by law, and at reasonable times, depending upon the nature of the
concern being investigated, to:

a.  Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or where
records shall be kept under the conditions of this permit;

b.  Have access to and copy any records that shall be kept under the conditions of this permit;

10

163



L3

FACILITY:

164

Jungle Den WWTF PERMIT NUMBER: FLAO011261

PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

I

13.

15,

c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or
Department rules.

[62-620.610(9)]

. In accepting this permit, the permittce understands and agrees that all records, notes, monitoring data, and other

information relating to the construction or operation of this permitted source which are submilted to the Department may
be used by the Department as evidence in any enforcement case involving the permitted source arising under the Florida
Statutes or Department rules, except as such use is proscribed by Section 403.111, Florida Statutes, or Rule 62-620.302,
Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules
of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any information required by
taw which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit,
or to determine compliance with the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permittee becomes aware of relevant facts that were not submitted or
were incorrect in the permit application or in any report to the Department, such facts or information shall be promptly
submitted or corrections promptly reported to the Department. [62-620.610(11)]

. Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with

changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for
compliance with a new or amended surface water quality standard, other than those standards addressed in Rule 62-
302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended standard.
[62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fec in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

. This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The permittee

shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. [62-
620.610(14)] :

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a
wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following
inactivation or abandonment. [62-620.610(15)]

. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300 and the

Department of Environmental Protection Guide to Wastewater Permitting at least 90 days before construction of any
planned substantial modifications to the permitted facility is to commence or with Rule 62-620.325(2) for minor
modifications to the permitted facility. A revised permit shall be obtained before construction begins except as provided
in Rule 62-620.300, F.A.C. [62-620.610(16)]

. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or activity

which may result in noncompliance with permit requirements. The permittee shall be responsible for any and all
damages which may result from the changes and may be subject to enforcement action by the Department for penalties
or revocation of this permit. The notice shall include the following information:

.a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and

¢.  Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)]

11

164



-

FACILITY:

e 165

Jungle Den WWTF PERMIT NUMBER: FLAQ11261
PERMITTEE:  Agqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011
18.

20.

Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-160 and
62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere in the permit.

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department approved

test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted
in the DMR.

¢. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory test required by this permit shall be
performed by a laboratory that has been certified by the Department of Health Environmental Laboratory
Certification Program (DOH ELCP). Such certification shall be for the matrix, test method and analyte(s) being
measured to comply with this permit. For domestic wastewater facilities, testing for parameters listed in Rule 62-
160.300(4), F.A.C., shall be conducted under the direction of a certified operator.

e. Field activities including on-site tests and sample collection shall follow the applicable standard operating
procedures described in DEP-SOP-001/01 adopted by reference in Chapter 62-160, F.A.C.

f.  Alternate field procedures and laboratory methods may be used where they have been approved in accordance with
Rules 62-160.220 and 62-160.330, F.A.C.

[62-620.610(18)]

. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contained in

any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610(19)]

The permittee shall report to the Department any noncompliance which may endanger health or the environment. Any
information shall be provided orally within 24 hours from the time the permittee becomes aware of the circumstances. A
written submission shall also be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the period of noncompliance
including exact dates and time, and if the noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or
results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants speciﬂc.ally listed in the permit for
such notice, and

4. Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:
1. For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph a.4 that
are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment
will be endangered, oral reports shall be provided to the Department by calling the STATE WARNING POINT
TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from the time the

permitlee becomes aware of the discharge. The permittee, to the extent known, shall provide the following
information to the State Warning Point:

12

165



FACILITY:

PERMITTEE:

21

22,

C.

166

Jungle Den WWTF PERMIT NUMBER: FLAO11261
Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

a) Name, address, and telephone number of person reporting;
b) Name, address, and telephone number of permittee or responsible person for the discharge;
¢) Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

e) Estimated amount of the discharge;

f) Location or address of the discharge;

g) Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

i) Description of area affected by the discharge, including name of water body affected, if any; and

j)  Other persons or agencies contacted.

2. Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be provided to
the Department within 24 hours from the time the permittee becomes aware of the circumstances.

If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance
did not endanger health or the environment, the Department shall waive the written report.

[62-620.610(20)]

The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 17, 18. and 19. of
this permit at the time monitoring reports are submitted. This report shall contain the same information required by
Permit Condition IX. 20 of this permit. [62-620.610(21)]

Bypass Provisions.

a.

Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless the
permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied
if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment

to prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance;
and

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible
at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypass within
24 hours of learning about the bypass as required in Permit Condition 1X. 20. of this permit. A notice shall include
a description of the bypass and its cause; the period of the bypass, including exact dates and times; if the bypass has
not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to reduce,
eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition 1X. 22. a. 1. through 3. of this permit.

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610022)]

13

166



167

' FACILITY: Jungle Den WWTF PERMIT NUMBER: FLAOL1261

PERMITTEE:  Aqua Utilities Florida Inc EXPIRATION DATE:  February 2, 2011

23. Upset Provisions

a. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporaneous operating logs, or other relevant evidence that:

1. An upset occurred and that the permittee can identify the cause(s) of the upset;

2. The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition 1X. 20. of this permit; and

4, The permittee complied with any remedial measures required under Permit Condition IX. 5. of this permit,

b. In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with the
permittee.

c. Before an enforcement proceeding is instituted, no representation made during the Department review of a claim
that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Orlando, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

i, ol

Dennise Judy 7 / )

Program Manager
Domestic Waste

DATE: February 6,2006

14

167



DEPARTMENT OF ENVIRONMENTAL PROTECT' DISCHARGE MONITORING REPORT - PART A -
When Completed mail this report to: Department of Environmental Protection, Central District, 3319 Maguire Boulevard Suite 232, Orlando, FL, 32803-3767
PERMITTEE NAME: Aqua Utilities Florida Inc PERMIT NUMBER FLAO11261 Expiration Date: February 2, 2011 ¢
MAILING ADDRESS: 6960 Professional Pkwy E Suite 400
Sarasota, FL 34240 LIMIT: Final REPORT: Monthly
CLASS SIZE: N/A GROUP: Domestic
FACILITY: Jungle Den WWTF
LOCATION: 1901 Alice Drive MONITORING GROUP NUMBER: R-001
Astor, FL MONITORING GROUP DESC: Sprayfield, including [nfluent :
COUNTY: Volusia NO DISCHARGE FROM Sl’l‘E:D ;
MONITORING PERIOD From: To i
Parameter Quantity or Loading Units Quality or Concentration Units |No.| Frequencyof | Sample Type
Ex. Analysis
Flow, to Sprayfield Sample
Measurement
PARM Code 50050 Y Permit 0.021 - MGD 5 Days/Week Flow Totalizer
Mon.Site No. FLW-1 Requirement (An.Avg )y
Flow, to Sprayfield Sample
Measurement
PARM Code 50050 1 Permit Report MGD 5 Days/Week | Flow Totalizer
Mon_Site No. FLW-1 Requirement | (Mo.Avg)
BOD, Carbonaceous 5 day, 20C  |Sample
Mcasurement
PARM Code 80082 Y Permit [ 200 mgl | Monthly Grab
a‘; Mon.Site No. EFA-1 Requirement {(An.Avg.)
[ BOD, Carbonaceous 5 day, 20C  {Sample
Measurement
PARM Code 80082 A Permit Report 600 i mg/l Monthly - Grab
Mon.Site No. EFA-1 Requirement (Mo.Avg) (Max.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 Y Permit 20.0 m/l Monthly Grab
Mon.Site No. EFA-1 Requirement . . (An.Avg.)
Solids, Total Suspended Sample
Measurement
PARM Code 00530 A Permit Report 60.0 mg/l Monthly Grab
Mon.Site No. GFA-1 Requircment (Mo.Avg) |- - (Max) i

I certify under penalty of law that this document and ail attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the
information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best of my knowledge
and belief, true, accurate, and complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (YY/MM/DD}

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here):

891

DEP Form 62-620.910(10), Effective November 29, 1994 1



DISCHARGE MONITORING  "ORT - PART A (Continued) : .

FACILITY: Jungle Den WWTF MONITORING GROUP NUMBER: R-001 . PERMIT NUMBER: FLAOI1261 )
MONITORING PERIOD From: To ,
L4
Parameter Quantity or Loading Units Quality or Concentration Units | No.| Frequencyof | Sample Type
Ex. Analysis
pH Sample
Measurement
PARM Code 00400 A Permit ) - 60 [ 85 sU . S:Days/Week - | Grab
Mon.Site No. EFA-1 Requirement | - (Min) (Max): ]
Coliform, Fecal Sample
Measurement
PARM Code 74055 Y Permit 4 200 1 .- | . #/100ML Meonthly Grab
Mon Site No. EFA-1 Requirement 1 (An.Avg) ) ]
Coliform, Fecal Sample
Measurement
PARM Codc 74055 A Permit : Report 800 #/100ML Monthly - - Grab
Mon.Site No. EFA-1 Requirement R | (Mo.Geo.Mean) (Max.) - )
Total Residual Chlorine (For Sample
Disinfection) Measurement
PARM Code 50060 A Permit - 05 ‘. ] mg/l 5 Days/Week . Grab
Mon.Site No. EFA-1 Requirement § (Min.)
Flow, Total Through Plant Sample
Measurement
PARM Code 50050 P Permit 0.021 ¢ + MGD 5 Days/Week | Passhall Fiume
Mon.Site No. FLW-2 Requirement (An.Avg.) | and flow meter
- Flow, Total Through Plant Sample
8 Measurement
PARM Code 50050  Q Permit Report Report MGD 5 Days/Week | Parshall Flume
Mon.Site No. FLW-2 Requirement | (Mo.Avg) (3-Ma.Avg.) and flow meter
Percent Capacity, (TMADF/ Sample
Permitted Capacity) x 100 Measurement i
PARM Code 00180 P Permit . ’ Report - PER- Monthly Calculated |
Mon Site No. CAL-1 Requirement : - CENT : i
BOD, Carbonaceous 5 day, 20C  [Sample 5
Measurement
PARM Code 80082 G Permit Report mg/l Annually Grab
Mon.Site No. INF-1 Requirement
Solids, Total Suspended Sample
Measurement
PARM Code 00530 G Permit Report mg/l Annually - Grab
Mon.Site No. INF-1 . Requirement '

691

DEP Form 62-620.910(10), Effective November 29, 1994 2



- s

Permit Number:
Monitoring Period

FLAO11261
From:

DAILY SAMPLE RESULTS - PART B
Facility:

To:

Jungle Den WWTF

170

CBODS
(mg/h)

Fecal
Coliform
Bacteria
(#/100ML)

pH(SU)

TSS (mg/l)

TRC (For
Disinfect.)
(mg/l)

Flow (MGD)

Flow (MGD)

Code 80082

74055

00400

00530

50060

50050

50050

Mon. Site EFA-1

EFA-} |

EFA-]

EFA-1

EFA-1

FLW-1

FLW-2

| oo w| &) | w] | o —

=

~

W

rs

G

o

.8

19

20

21

22

23

23

25

26

27

28

29

30

31

Total

Mo. Avg.

PLANT STAFFING:
Day Shift Operator

Evening Shitt Operator
" Shift Operator

L.cau Operator

Class:
Class:
Class:

Class:

Certificate No:
Certificate No:
Certificate No:

Certificate No:

DEP Form 62-620.910(10), Effective November 29, 1994

Name:

Name:

Name:

Name:

170



VLl

INSTRUCTIONS FOR COMPLETING THE WAST" 'ATER DISCHARGE MONITORING REPORT
.

Read these instructions as well as the SUPPLEMENTAL INSTRUCTIONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT before compieting lhc.DMR. Hard copics' and/or electronic
copies of the required parts of the DMR were provided with the permit. All required information shall be completed in full and typed or printed in ink. A signed, original DMR shall be mailed to the address printed on the DMR )
by the 28" of the month following the monitoring pericd. The DMR shall not be submitted before the end of the monitoring period. N

The DMR consists of three parts--A, B, and D--all of which may or may not he applicable 1o every facility. Facilities may have one or more Part A’s for reporting effluent or reclaimed water data. All domestic wastewater

facilities wili have a Part B for reporting daily sample results. Part D is used for reporting ground water monitoring well data. .
When results are not available, the following codes should be used on parts A and D of the DMR and an explanation provided where appropriate. Note: Codes used on Part B for raw data are different.

CODE DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD No discharge from/to site. :
DRY Dry Well OPS Operations were shutdown so no sample could be taken.
FLD Flood disaster. OTH Other. Please enter an explanation of why monitoring data were not available.
IFS Insufficient flow for sampling. SEF Sampling equipment failure.
LS Lost sample.
MNR Monitoring not required this period.

When reporting analytical results that fall below a taboratory’s reported method detection limits or practical quantification limits, the following instructions should be used:

I.  Results greater than or equal to the PQL shall be reported as the measured quantity.-
2. Results less than the PQL and greater than or equal to the MDL shall be reported as the laboratory's MDL value. These values shall be deemed equal to the MDL when nccessary to calculate an average for that parameter

and when determining compliance with permit limits.
3. Results less than the MDL shalt be reported by entering a less than sign ("<") followed by the laboratory's MDL value, ¢.g. < 0.001. A value of one-half the MDL or one-half the effluent limit, whichever is lower, shall be
used for that sample when necessary to calculate an average for that parameter. Values less than the MDL are considered to demonstrate compliance with an effluent limitation,

PART A -DISCHARGE MONITORING REPORT (DMR)

Part A of the DMR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring
requirements are interim or {inal, and the required submitta) frequency (e.g. monthly, annually, quarterly, etc.). Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit. The

following should be completed by the permitiee or authorized representative:

No Discharge From Site: Check this box if no discharge occurs and, as a result, there arc no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number; however, if the monitoring
group includes other monitoring locations (e.g., influent sampling), the “NOD” code should be used to individually denote those parameters for which there was no discharge.

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.c. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.

Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the monitoring
group number in the header. Enter the data or calculated results for each parameter on this row in the non-shaded area above the limit. Be sure the result being entered corresponds to the appropriate statistical base code (e.g.
annual average, monthly average, single sample maximum, etc.) and units.

No. Ex.: Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area. If none, enter zero.

Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurcment was made in
the space above the shaded area.

Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area.

Signature: This report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are

questions concerning this report. Enter the date when the report is signed.
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation. If more space is needed, reference all attachments in this area.

NED Carm 87420 8101 1M effnrtisve Mosembar 76 1004

V2L



PART B - DAILY ° IPLE RESULTS .

Monitoring Period: tnter the month, day, and year for the first and last day of the monitoring period (i.c. the monti; the quarter, the year, etc.) during which the data on this report were col]ecl'cd and analyzed. .
Daily Monitoring Results: Transfer all analytical data from your facility’s laboratory or a contract laboratory’s data sheets for all day(s) that samples were collected. Record the data in the units indicated. Table | in Chaptcr 62+ X
160, F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting anatytical results. However, when transferring numerical results onto Part B of the DMR, ouly the following data,

qualifier codes should be used and an explanation provided where appropriate.

CODE | DESCRIPTION/INSTRUCTIONS
< The compound was analyzed for but not detected.
A Value reported is the mean (average) of two or more determinations.
J Estimated value, value not accurate.
Q Sample held beyond the actual holding time.
Y Laboratory analysis was from an unpreserved or improperly preserved sample.

Add the results to get the Total and divide by the number of days in the month to get the Monthly Average.
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period. Use additional sheets as necessary.

PART D - GROUND WATER MONITORING REPORT

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.

Time Sample Obtained: Enter the time the sample was taken.

Sample Measurement: Record the resulits of the analysis. If the resuit was befow the minimum detection limit, indicate that.

Detection Limits: Record the detection limits of the analytical methods used.

Analysis Method: Indicate the analytical method used. Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.

Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.}

Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N).
Signature: This report must be signed in accordance with Rule 62-626.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be rcached in the event there are

questions concemning this report. Enter the date when the report is signed.
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected. 1f more space is needed, reference all attachmenis in this area.

SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES

¢l

Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day
(MGD).

Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge. The average flow rate can be calculated based on two measurements; one made at the start
and onc made at the end of the discharge period. Measurements are to be made at the upstream gauging station described in the permit.

Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate. Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1.

No, of Days the SDF > Stream Dilution Ratio: For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio. On Part B of the DMR, enter an asterisk
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge. On Part A of the DMR, add up the days with an “*” and record the total number of days the Stream Dilution Factor was greater than the Stream
Dilution Ratio.

CBODy: Enter the average CBOD of the reclaimed water discharged during the period shown in duration of discharge.

TKN: Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge.

Actual Rainfali: Enter the actual rainfall for each day on Part B. Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfail on Part A. The cumulative rainfall to date for this calendar
year is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data.

Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfalt during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfail for the average rainfall year is
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data.

No. of Days LWWD Activated During Calendar Year: Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year.

Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

¢l

P Karm €2 A9 BUVIOY afarrivme Nncamher 70 1004



173
Department of .
. v S E
Environmental Protection F L
South Districe
P.O. Box 2549 Collesn M. Castiila
Fort Myers, Florida 33902-2549 Socrecary
{239) 332-8975 '
STATEOFFLORDDA _ A © o
NOTICE OF TRANSFER OF PERMIT , W
2
‘ ‘ ,‘;’?\
CERTIFIED MAIL NO.: 7003 2260 0004 9496 2907 A\
RETURN RECEIPT REQUESTED
Int the Matter of an Application
for Permit by:
Highlands County - DW
Glean P. LaBreeque, Aqua Utilities Florida, Inc. Leisure Lakes WWTP (AXA: Covered Bridge)
Vice President and Chicf Operating Officer DEP Wastewater Permit Number: FLA014388
6960 Professional Parkway East, Suite 400 Transfer Number: FLA014388-003-DWF

Sarasots, Florida 34240
Dear Mr. LaBrecque:
In response to your spplication for transfer of a permit, this is notification of the Depzrment of Environmental

Protection (“Department”) revision of wastewster permit nomber FLLA01456S 10 incorporats changes, issued inder
Section(s) 403.087 of the Florida Statutes to change the name of the permittes as follows:

FROM: IO:

Craig I. Anderson, Florida Water Services Glenn P. LaBrecque, Aqua Udlitdes Florida, Inc.
Florida Water Services Corporation Yice President and Chief Operating Officer

P. 0. BOX 609520 : 6960 Professional Parkway East, Suite 400
Orlando, FL 32860-9520 Sarasota, Florida 34240

This Jetter must be attached to the above referenced perinit and becomes a permanent part thereof. The
permit expiration dats and all the conditions of the permit shall remain the same.

The Department’s proposed agency action sball become final unless a iimely petition for an administrative
proceeding (hearing) is filed pursuant to Sections 120.569 and 120.57 of the Flarids Statutes before the deadlina for filing a
petition. The procedures for petitioning for an administrative hearing are set forth below.

A person whose substantial interests are affected by the Depariment’s permitting decision may petition for an
administrative bearing in accordance with the provisions of Sections 120.569 and 120.57 of the Florida Statutes. The
pettion must contain the information set forth below and mnst be filed in (received by) the Office of General Counsel of the
Department at 3900 Commmonwealth Boulevard, Mail Station 35, Tallahassee, Florids 32399-3000.

Petitions filed by the permities or by any of the parties listed below must be filed within fourteen (14) days of receipt
of this written notice. Petitions filed by any person other than thoss entitled to written notice under Section 120.60(3) of the
Florida Statutes must be filed within fourteen (14) days of peblication of the public notice or within fourteen (14) days of
receipt of the written notice, whichever oceurs first. Howevér, pursuant to Section 120.60(3) of the Florida Statutes, any

Page1of3

“More Protection, Less Process”
., Princed on recycied poper,

173



174

Glean P. LaBrecque, Aqua Utiliies:  da, Inc,
Leisure Lakes WWTP (AXA: Covered Bridge
Trensfer Number: FLADL4388

person who has asked the Department for notice of agency action may file & petition within fourteea (14) days of receipt of
such notice, regardless of the date of publication.

The petitioner sball mail a copy of the petition to the permitiee 2t the address indicated above at the time of filing.
Thefaﬂmsofanypmontu file 2 petition (or 2 request for mediation, as discussed below) within the appropriate time
period shall constitute a waiver of that person® s ight to request an administrative bearing under Sections 120.569 and
120,57 of the Florida Statutes. Any subsequent intervention (in a proceeding initiated by another party) will be only at the
discretion of the presiding officer upon the filing of & mation in compliance with Rule 28-106.205 of the Florida
Adminjstrative Code.

" Apetition that disputes the material facts upon which the Department’s action is based must contain the following
tnformation:

(1) the name, address, and telephone number of each petitioner; the name, address, and telephone mumber of the
petitioner’s representative, if any; the Department’s permit identification number, nndthenamcofthcmtyin
which the subject matter or activity is located;

{b) a'statement of how and when cach petitioner received notice of the Department's sction;

{c) astatement of how cach petitiones's substantial interests are affected by the Department's action;

(d) astatement of all disputed issues of material fact, If thers are none, the petition must so indicate;

{2) astatement of facts that the petitioner contends warrant reversal or modification of the Deparunent's action;

(f) & concise statement of the ultimate facte alleged, as well as the rules and statutes which entitle the petitioner to
relief; and

(2) astatement of the relief sought by the pedtioner, stating precisely the action that the petitioner wants the
Department to take. :

A petition that does not dispute the material facts upon which the Department's action is based shall state that no such
facts aro in dispute and otherwiss shall contrin the same information a8 set forth above, 23 required by Rule
28-106.301 of the Florida Administrative Code.

Because the administrative hearing process is designed to formulate final agency action, the filing of 2 petition means
that the Department’s final action may be different from the position taken by it in this notice. Persons whose substantial
intzmtsvnﬂbeaﬂ'ecwdbyanyluchﬁmldecmonofthebepamnenthave!henghtmpwncnmbmmeaputymtha
proceeding, maccordamewkhmereqmentssetfmﬂubove.

hnddiuonmmquuﬁnguadmnmuwhmmypeuuowmdwtmpmmd:mon The election may
beaccomphshed by filing with the Department'a mediation agresment with all parties to the proceeding (which include the
pecmittse, the Department, and any person who has filed a timely and sufficient petition for hearing). The agresment must

* contain all the information required by Rule 28-106.404 of the Florida Administrative Code and mnst be filed in (recelved

by) the Office of General Counsel of the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallshassze,
Florida 32399-3000, within ten (10) days sfter the deadline for filing a petition, as set forth sbove. Chooslngmednﬁonwm
not adversely affect the right to xa administrative hearing if mediation does not result in a seitlement.

As provided in Section 120.573 of the Florida Statutes, the timely agreement of all parties to madiate will toll the
tims limitations imposed by Sections 120.562 and 120.57 of the Flotiia Statutes for holding an administrative hesring and
issuing & final order. Unless otherwise agreed by the parties, the mediation must be concluded within sixty (60) days of the
execution of the agreement. If mediation results in setdement of the administrative dispute, the Department must enter 8
final order incorporating the agreement of the parties. Persons seeking to protect substantial interests that would be affected
bymchtm&ﬁu!ﬁnﬂdmiﬁmmﬁhthmmﬁommmmtheapmmmﬁmpmodummabon.artheysball
be deemed to have waived their right to a proceeding under Sections 120.569 and 120.57 of the Florida Stetutes. If
medhﬁonmmmm&nutwﬁlemcntoftbcdxsp%thebepammlhmmfyﬂlminwnungﬂnﬂhe _
administrative hearing processes under Sections 120.569 and 120.57 of the Florida Statutes remain available for disposition

of the dispute, and the notice will specify the deadlines that then will applyforchaneng;ngthe agency action and electing
remedies under those two statutes,

Page20f3

174



175

Glenn P. LaBrecque, Aqua Utilities, ida, Tac.
Leisure Lakes WWTP (AKA: Covered Bridge
Transfer Number: FLA014388

This action is final and effective on the date filed with the clerk of the Department unless a petition (or request for
mediation} is filed in accordance with the above provisions. Upon the timely filing of a petition {or request for mediation)
this order will not be effective until further order of the Department,

Any party to this order has the right to seek judicial review of the order under Section 120.68 of the Florida Statutes
- by the filing of a notice of appeal under Rule 9.110 of the Florida Rules of Appellate Procedure with the cletk of the
Departmeet in the Office of General Counsel, at 3900 Commonwealth Boulevard, Mail Station 35, Tallahasses, Florida,
32399-3000; and by filing & copy of the notice of appeal accompanied by the spplicable filing fees with the appropriste
district court of appeal. ‘The notice of appex] must be filed within thirty (30) days from the date when this order is Sled with
the clerk of the Department.

Executed in Fort Myers, Florida.

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENT, OTECTION
A
e

Abdul B £hmadi, PhD., PR,
‘Water Faeilffies Administrator

pate_02-02 ~ 2oy

CERTIFICATE OF SERVICE

The indersigned duly designated deputy agency clerk hereby certifies that this NOTICE OF TRANSEER OF
PERMIT and :uwpieswaemﬂedbymﬁﬁedmﬁlbcfm&eclmofbminmonluly = 2004 to the listed persons.

FILING AND ACKNOWLEDGMENT

FILED, on thig date, pursuant to Section 120,52 of the Florida Statutes with the designated Department cleck, teceipt of
which is hereby acknowledged. ’

, .
J v .
- 0y 7';2'0 r_'i
Clerk L Date
IMI/SRM/efh
Copies furnished to: .
Keith Kleinmann - Fort Myers FDEP
C;aigI.At}da:on—HoﬁdaWaterServices
Page3of3

175



176
Department of
Environmental Protection
» South District Colleen M. Castilla

P.O. Box 2548 Secretary
Fort Myers, Florida 33802-2549

Ph. (239) 332-6975

Fax (239) 332-6969

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAQ14388
" PA FILE NUMBER: FLAO14388-002-DW3P
Aqua Utilities Florida, Inc. ISSUANCE DATE: July 28, 2004

: EXPIRATION DATE:  July 27, 2009
RESPONSIBLE AUTHORITY: :

Mr. Glenn P LaBrecque -

Vice President and Chief Operating Officer
6960 Professional Parkway East,Suite 400
Sarasota, FL, 34240

(407) 598-4199

FACILITY:

Leisure Lakes/Covered Bridge WWTP

101 Parkview Circle

Lake Placid, FL 33852

Highlands County

Latitude: 27° 21" 00" N Longitude: 81° 25’ 00" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative Code.
The above named permittee is hereby authorized to operate the facilities shown on the application and other documents attached
hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

Operate 2 0.050 MGD annual average daily Flow (AADF) extended aeration process domestic wastewater treatment facility
consisting of ten a¢ration basins with a total volume of 50,000 gallons, dual blowers, dual clarifiers with a total volume of 12,400
gallons, duat chlorine contact chambers with 2 total volume of 4,950 gallons, and a 5,000 gallon digester.

REUSE:

Land Application: An existing 0.05 MGD annual average daily flow (AADF) permitted capacity rapid infiltration basin system (R-
001). R-001 consists of dual percolation ponds located approximately at latitude 27° 21' 10* N, longitude 81° 25' 06" W,

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 17 of this
permit. ’

176



LLL

FACILITY: Leisure Lakes/Covered Bridge WWTP PERMIT NUMBER: FLA014388

PERMITTEE:  Aqua Utilities Florida, Inc. PAFILENUMBER: . FLA014388-002-DW3P .
6960 Professional Parkway East, Suite 400 Sarasota, FL, 34240 ’

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse
System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below:

Reclaimed Water Limiatk Monitoring Requirements
Menitering
Annual Monthly Weekly Single Monitoring :
» Parameter Unks | MauMin | 4o o0 Aversge | Aversge | Sample Frequeacy Ssusple Type Locatlon Site Notes
BOD, Carbonaceous 5 day, 20C MGL Maximom 200 30.0 450 0.0 Monthly Grab EFA-1 See
) CondlAS
Solids, Total Suspended MG/L Maxinum 200 300 45.0 60.0 Monthly Grsb EFA-1 Seo
i Copd.LAS
pH suU Range - - - 601085 5 Days/Week Grab EFA-1 See
: CondIAS
Coliform, Fecal HI100M |  Maximum See Pemmit Condition LA 3, Monthly Grab EFA-1 See
L CondLA.S
Total Residual Chiorine (For MGL Minimuom - - - [ X} 5 Days/Week Grab EFA-1 Sece
Disinfection) Cond LA 4&S
Nitrogen, Nitrate, Total (as N) MG/ Maximom - - - 120 Monthly Grab EFA-L Sce
CondLA.5

Ll



178

FACILITY: Leisure Lakes/Covery  idge WWTP PERMI™ “TMBER: FLAO14388

DERMITTEE:  Aqua Utilities Florida, ... PAFILL JMBER: FLA014388-002-DW3P
6960 Professional Parkway Bast, Suite 400 Sarasota, FL 34240

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. 1. and as

described below:
Monitoring Location Description of Menitoring Location
Site Number
: EFA-1 Samples are taken from the V-notch weir located after the
) chlorine contact chambers and before discharge into the
percolation ponds.

3. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200 per 100
mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 18 samples of
reclaimed water, ¢ach collected on 2 separate day during a period of 30 consecutive days (monthly), shall not exceed
200 per 100 mL of sample. No more than 10 percent of the samples collected (the 90th percentile value) during a period
of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of sample. Any one sample shall not exceed
800 fecal coliform values per 100 mL of sample. Note: To report the 90th percerttile value, list the fecal coliform values
obtained during the month in ascending order. Report the value of the sample that corresponds to the 90th percentile

(multiply the number of samples by 0.9). For example, for 30 samples, report the corresponding fecal coliform number
for the 27th value of ascending order. [62-610.510 and 62-600.440(4)(c}]

4. A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact time of 15 minutes based on
peak hourly flow. [62-610.510 and 62-600.440(4)(8)]

5. Grab sanip\es shall be collected during periods of minimsl treatment plant poltutant removal efficiencies or maximum
hydraulic and/or organic loading. [Rule 62-600.740(1)(a) 2]

178



FACILITY:  Leisure Lakes/Covered Bridge WWTP PERMIT NUMBER:  FLA014388 :
PERMITTEE:  Aqua Utilities Florida, Inc, PAFILENUMBER:  FLA014388-002-DW3P : -
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

B. Other Limitations and Monitoring and Reporting Requirements !

L. During the period beginning on the issuance date and lasting through the expiration date of this pérmit, the treatment facility shall be limited and monitored by the

permittee as specified below:
Limitations Monitoring Requirements
Maenitoring
Annual Monthly Weekly Single Moniforing fon Si:
Parameter Units | MawMin | Joerroe | Ayernge Aversge | Samph Frequency Sample Type h:‘:m;“ e Notes
Flow MGD Maxinum 0.05 - - - 5 Days/Week ‘V-notch weir FLW-1 See
: Cond.IB.4
Solids, Total Suspended MG/L Maximom - Report - - Every Two Wecks " Grab INF-1 See
Cond.LB.3'
BOD, Carbonaceous 5 day, 20C MG/L Maximum - Report - - Every Two Weeks Grab INF-1 Sec
- Cond.1B.3
Percest Capacity, PERCENT | Maximum - Report - - Mounthly Calculated -
(TMADF/Pemmitted Capacity) x (Mo.Total)
100

Bl

611



180

ACILITY: Leisure Lakes/Covere  'dge WWTP PERMIT.- "MBER: FLAD14388

ERMITTEE:  Aqua Utilities Florida, ... PA FILE .. _MBER: FLA014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as described below:

Monitoring Location Description of Monitoring Location
Site Number
FLW-1 A V notch weir Jocated after the final CCC is used to measure
flow. An EIT Recording Flow meter is used to totalize daily
flows.
INF-1 Samples are taken from the influent force main before it enters
the facility,

3. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any
other plant process recycled waters. [62-601.500(4)]

4. A50° V-notch weir primary device along with an EIT recording flow meter shall be utilized to measure flow and
calibrated at least annually. [62-601.200(17) and .500(6)]

5. Parameters which must be monitored as a result of & surface water discharge shall be analyzed using 2 sufficiently
sensitive method in accordance with 40 CFR Part 136, Parameters which must be monitored as & result of a ground

water discharge (i.e., underground injection or land application system) shall be analyzed in accordance with Chapter
62-601, F.AC. [62-620.610(18}]

6. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [62-601 50005)]

7. Monitoring rcquirements under this permit are effective on the first day of the second month following permit issuance.
Until such time, the permittee shall continue to monitor and report in accordance with previously effective permit
Tequirements, if any. During the period of operation authorized by this permit, the permittee shall complete and submit
to the Department's South District Office Discharge Monitoring Reports (DMRs) in accordance with the frequencies
specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannusl, annual, etc.) indicated on the DMR forms
attached to this permit. Monitoring results for cach monitoring period shall be submitted in accordance with the
associated DMR due dates below.

REPORT Type ___Monitoring Period Due Date
Monthly or ﬂrst day of month — last day of 28 day of following month
Toxicity month
Quarterly Jenuary 1 - March 31 April 28

April 1 - June 30 July 28
July 1 — September 30 October 28
October 1 — December 31 January 28
Semiannual January 1 — June 30 July 28
July 1 ~ December 31 January 28
Annual January } — December 31 Janpuary 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee shall
make copics of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department's South

District Office at the address specified in Permit Condition 1.B. 8 by the twenty-eighth (28th) of the month following the
month of operation.

[62-620.610(18)][62-601.300(1), (2), and (3)]

180



181

FACILITY: Leisure Lakes/Covere ‘dge WWTP PERMI® - ‘MBER: FLA014388
PERMITTEE: Aqua Utilities Florida, uc. PA FILE ..JMBER: FLAG14388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

8. Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-hour
notifications, shall be submitted to or reported to, as appropriate, the Department's South District Office at the address
specified below:

South District Office
Post Office Box 2549
Fort Myers, Florida 33902-2549

Phone Number - (239) 332-6975

FAX Number - (239) 332-6969 :

All FAX copies shall be followed by original copies. All reports and other information shall be signed in accordance
with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

II. RESIDUALS MANAGEMENT REQUIREMENTS

1. The method of residuals use or disposal by this facility is land application or disposal in a Class I or II solid waste
landfill. :

2. .’l'he permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

3. The permittee will not be held responsible for viclations resulting from land application of residuals if the permittee can
demonstrate that it has delivered residuals that meet the parameter concentrations and appropriate treatment
requirements of this rule and the applier (e.g. hauler, contractor, site manager, or site owner) has legally agreed in
writing to acoept responsibility for proper land application of the residuals. Such an agreement shall state that the
applier agrees, upon delivery of residuals that have been treated as required by Chapter 62-640, F.A.C., that he will
accept responsibility for proper land application of the residuals as required by Chapter 62-640, F.A.C., and that the
applier agrees that he is aware of and will comply with requirements for proper land application as described in the
facility’s permit.

[62-640.300(5)]

4. Disposal of residuals, septage, and other solids in a'solid waste landfill, or disposal by placement on land for purposes
other than soil conditioning or fertilization, such as at 2 monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(%)3 & 4]

5. Land application of residuals shall be in accordance with the conditions of this permit, the approved Agricultural Use
Plan(s), and the requirements of Chapter 62-640, F.A.C. [62-640]

6. The domestic wastewater residuals for this facility are classified as Class B.

7. The permittee shall achieve Class B pathogen reduction by meeting the pathogen reduction requirements in section
503.32(b)(3) (Use of PSRP) of Title 40 CFR Part 503, revised as of October 25, 1995. [62-640.600(1)(b)]

8. The permittee shall achieve vector attraction reduction by meeting the vector attraction reduction requirements in section
© 503.33(b)(6) (Add alkaline materials to raise the pH under specified conditions) of Title 40 CFR Part 503, revised as of
October 25, 1995. [62-640.600(2)(a)]

9. Treatment of liquid residuals or septage for the purpose of meeting the pathogen reduction or vector attraction reduction
requirements set forth in Rule 62-640.600, F.A.C., shall not be conducted in the tank of a hauling vehicle. Treatment of

residuals or septage for the purpose of meeting pathogen reduction or vector attraction reduction requirements shall take
place at the permitted facility. [62-640.400(8)]

10. The permitice shall sample and analyze the Class A or Class B residuals to monitor for pathogen and vector attraction

reduction requirements of Rule 62-640.600, F.A.C., and the parameters listed in the table below at least once every
twelve (12) months,

181



182
‘ ’;’ACILITY: Leisure Lakes/Covere ‘dge WWTP PERMI” "MBER: FLA014388
PERMITTEE: Aqua Utilities Florida, wuc. PA FILE .«JMBER: FLAO014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240
Parameter Ceiling Concentrations Cumulative Application
(Single Sample) Limits

Total Nitrogen (Report only) % dry weight Not applical?le

Total Phosphorus (Report only) % dry weight - Not applicable

Total Potassium - (Report only) % dry weight ‘ Not applicable

Arsenic 75 mg/kg dry weight 36.6 pounds/acre

Cadmium . 85 mg/kg dry weight 34.8 pounds /acre

Copper 4300 mg/kg dry weight 1340 m@dﬂam

Lead 840 mg/kg dry weight 268 pounds/acre

Mercury 57 mg/kg dry weight 15.2 pounds/acre

Molybdenum 75 mg/kg dry weight Not applicable
Nickel 420 mg/kg dry weight 375 pounds/acre

Selenium 100 mg/kg dry weight 89.3 pounds/acre
Zinc ' 7500 mg/kg dry weight 2500 pounds/acre
pH (Report only) standard units Not applicable
Total Solids (Report only) % Not applicable

[62-640.650(1), 62-640.700(1), 62-640.700(3)(B), and 62-640.850(3)]

11. Residuals samples shall be taken at the monitoring site locations described below:

Monitoring Location Description of Monitoring Location
Site Number
RMP-B Class B Residuals

12, Sampling and analysis shall be conducted in accordance thh Txﬂe 40 CFR Pan 503 scction 503.8 and the U.S.
Environmental Protection Agency publication - P :

cases where disagreements exist between Title 40 CFR Part 503 sectmn 503 3 and the

m&mmmm
Analysis Guidance Document, the requirements in Title 40 CFR Part 503, section 503.8 will apply. [62-640.650(1), 62-
640.700(1), 62-640.700(3)(3), and 62-640.850(3)]

13. Grab samples shall be used for pathogens and determinations of percent volatile solids. Composite samples shafl be
used for metals. [62-640.650(1)(e)]

14, Residuals shall not be land applied if a single sample result for any parameter exceeds the ceiling concentrations given in
this permit. Residuals shall not be distributed end marketed if the monthly average of sample results for any parameter
exceeds the Class AA parameter concentrations given in this permit. Monthly averages of parameter concentrations
shall be determined by taking the arithmetic mean of all sample results for the month. [62-640.650(1)()]

15. The permittee shall submit the resuits of all residuals monitoring with the permittee’s Discharge Monitoring Report
under Chapter 62-601, F.A.C. The analytical results from each sampling event shall be submitied with the report for the
month in which the sampling event occurs. [62-640.650(3)(a)&(e)] .

7

182



183

BEACILITY:  Leisure Lakes/Coverc  dge WWTP PERMI" ‘MBER:  FLAO14388

PERMITTEE: Aqua Utilities Florida, nc. - PAFILE ~UMBER:  FLA014388.002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

16. Class B residuals shall not be used on unrestricted public access areas. Use of Class B residusls is limited to restricted
public access areas such as agricultural sites, forests, and roadway shoulders and medians. [62-640.600(3)(b)]

17. Plant nursery use of Class B residuals is limited to plants which will not be sold to the public for 12 months after the last
application of residuals. [62-640.600(3)(b)1.} :

18. Use of Class B residuals on roadway shoulders and medians is limited to restrictad public access roads. [62-
640.600(3)(v)2.]

19. Food crops, feed crops, and fiber crops shall not be harvested for 30 days following the last application of Class B
residuals. [62-640.600(3)(b)6.]

20. Food crops with harvested parts that touch the residuals/soil mixture and are totally above the land surface shall not be
harvested for 14 montbs after the last application of Class B residuals. [62-640.600(3)(0)3.]

21. Food crops with harvested parts below the surface of the land shall not be harvested for 20 months afier application of

Class B residuals when the residuzls remain on the land surface for four months or longer before incorporation into the
soil. [62-640.600(3)(B)4.]

22, Food crops with harvested parts below the surface of the land shall not be hérthed for 38 months after application of

Class B residuals when the residuals remain on the land surface for less than four months before incorporation into the
soil. [62-640.600(3)(b)5.]

23. Animals shall not be grazed on the land for 30 days after the last application of Class B residusls, [62-640.600(3)(5)7.]

24. Sod which will be distributed or sold to the public or used on unrestricted public access areas shall not be harvested for
12 months after the last application of Class B residuals. /62-640.600(3)(3)8.]

25, The public shall be restricted from application zones for 12 months after the last application of Class B residuals, /62-
640.6003)(3)7 .

26. Residuals that do not meet the requirements of Chapter 62-640, F.A.C., for Class AA designation shall not be used for
the cultivation of tobacco or leafy vegetables. {62-640.400(7)]

27. Current Agricultural Uée Plan(s) identify residuals landspreading on the following sites:

Site App. ____Site Location
Site Name Type Area County Latitude Longitude
(AGorIR) | (acres) DD [ MM | SS § DD | MM | sS
Palmer Simmons Site AG 1262 Highlands 27 18 48 §31 127 {00

The wastewater treatment facility permittee shall apply for a minor permit revision on DEP Form 62-620.910(9) for '
new, modified, or expanded residuals land application sites. The facility’s permit shall be revised to include the new or

revised Agricultural Use Plan(s) prior to application of residuals to the new, modified, or expanded sites, unless all of
the following conditions are met:

a) The permittee notifies the Department within 24 hours that the site is being used;

b) The site meets the site use restrictions of Rule 62-640.600(3), F.A.C, and the criteria for land application of
residuals in Rule 62-640.700, F.A.C.;

¢) The permittee submits a new or revised Agricultural Use Plan for the site with a permit application in
accordance with Rule 62-640.300(2), F.A.C., within 30 days of beginning use of the site;
d)

The permittee does not have another approved land application site, another approved disposal method (e.g.
landfilling or incineration), or approved storage facilities available for use; and,

183



184

FACILITY: Leisure Lakes/Covere  dge WWTP PERMI  MBER: FLAOL4388
PERMITTEE:  Aqua Utilities Florida, inc. PAFILE nUMBER:  FLAO14383-002-DW3P
6960 Professional Parkway East, Suite 400-Sarasota, FL 34240

¢) The permittee demonstrates during permit application that application of additional residuals to an existing
approved application site would have resulted in violation of Department rules, or was not possible due to
circumnstances beyond the permittee's control.

[62-640.300(2)&(3)]

28. Residuals application rates are limited o agronomic rates based on the site vegetation as identified in the Agricultmil
Use Plan. [62-640.750(2)]

29. Residuals shall be applied with appropriate techniques and equipment to assure uniform application over the application
zone. [62-640.700(2)(c)] .

30. The spraying of liquid domestic wastewater residuals shall be conducted so that the formation of aerosols is minimized.
[62-640.7002)(d)]

31. Residuals storage facilities at land application sites shall be subject to applicable setback requirements for residuals
application sites. Residuals stored at land application sites shall be stored in a manner that will not cause runoff or
seepage from the residuals, objectionable odors, or vector attraction. Storage areas must be fenced or otherwise
provided with appropriate features to discourage the entry of animals and unauthorized persons. At the time of
application, the stored residuals must meet the parameter concentrations, pathogen and vector attraction reduction
requirements, and cumulative application limits of this permit. Residuals storage facilities at land application sites may
be used only for temporary storage of stabilized residuals for no more than 30 days during periods of inclement weather
or to accommodate agricultural operations, or up to the period (not to exceed two years) specified in the Agricultural
Use Plan. [62-640.700(2)(e)}

32. Residuals Qpplication sites shall be posted with appropriate advisory signs identifying the nature of the project area.
[62-640.700¢2) ()]

33, The pH of the residuals soil mixture shall be 5.0 or greater at the time residuals are applied. At a minimum, soil pH
testing shall be done annually. [62-640.700(5)(d)}

34. The permittee shall maintain records of application zones and application rates and shall make these records available
for inspection within seven days of request by the Department, or delegated Local Program. The permittee shall
maintain record items a. through e. below in perpetuity, and maintain record items f. through k. for five years:

Date of application of the residuals;

Location of the residuals application site as specified in the Agricultural Use Plan;

Identification of each application zone used by the permittee at the application site and the acreage of each zone;
Amount of residuals applied or delivered to each application zone;

Cumulative loading of each application zone;

The names of all other wastewater facilities using each of the application zones identified in item c.;
Method of incorporation (if any);

Measured pH of the residuals soil mixture at the time the residuals are applied (tested at least annually);
Unsaturated depth of soil above the water table level at the time of application;

Coneentration of parameters in the residuals s required by this permit, and the date of last analysis; and
The results of any soil testing that is done under Rule 62-640.500(4)(a), F.A.C.

Forreme e op

[62-640.650(2)]

35. The permittee shall submit an annual summary of residuals application activity to the South District Office on
Department Form 62-640.210(2)(b) for all residuals applied during the period of Jenuary 1 through December 31. The
summary for each year shall be submitted by February 19 of the following year. If more than one facility applies

residuals to the same application zones, the summary must include a subtotal of each facility’s contribution of residuals
to the application zones. [62-640.650(3)(5)] ’

36. Ifresiduals that are subject to the cumulative loading limitations of Rule 62-64_0.700(3), F.A.C., have been applied to an
application zope, and the cumulative loading amount of one or more of the pollutants is not known, no further
applications of residuals may be made to that application zone. [62-640.700(3)())

9

184



185

| LACILITY: ° Leisure Lakes/Covere  dge WWTP PERMIT MBER:  FLA014388

PERMITTEE:  Aqua Utilities Florida, inc. PA FILE ~UMBER: FLA014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

37. A minimum unsaturated soil depth of two feet above the water table level is required at the time the residuals are applied
to the soil. [62-640.700(6)(a)]

38. Residuals shall not be applied during rains that cause runoff from the site or when surface soils are saturated. /62~
640.700(7)(a)]

39. Land application of “other solids” as defined in Chapter 62-640, F.A.C., is only allowed if specifically addressed in the
Agricultural Use Plan(s) spproved for this facility. Land application of “other solids™ is subject to Chapter 62-640,
F.A.C., and the permit conditions that apply to land applied residuals. [62-640.860] :

40. If the permittee intends to accept residuals from other facilities, 2 permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d)]

41. Storage of residuals or other soﬁds atthe ﬁermitxed facility shall require prior written notification to the Department,
[62-640.300(4)]

[II. GROUND. WATER REQUIREMENTS

Section III is not applicable to this facility.

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS
Part IV Rapid Infiltration Basins (R-001)

1. Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-610.518]

2. The annual average hydraulic loading rate to the Leisure Lakes/Covered Bridge WWTP shall be limited to a maximum

of 3.07 inches per day (as applied to the entire bottom ares). [62-610.523(3)]

3. The Leisure Lakes/Covered Bridge WWTP normally shall be loaded for 7 days and shall be rested for 7 days.
Infiltration ponds, basins, or trenches shall be allowed to dry during the resting portion of the eycle. [62-610.523(4))

Rapid infiltration basins shall be routinely maintained to control veﬁemtio:: growth and to maintain percolation

capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. f62-
610.523(6) and (7))

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are required. [62-
610.514 and 62-610.414]

Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches shall be
reported as an abnormal event to the Department's South District Office within 24 hours of an occurrence. The
provisions of Rule 62-610.800(9), F.A.C., shall be met. [62-610.800(9)] '

V. OPERATION AND MAINTENANCE REQUIREMENTS
1. During the period of operation authorized by this permit, the wastewater facilities shall be operated under the

supervision of a(n) operatar(s) cettified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 62-699,

F.A.C.,, this facility is a Category I, Class C facility and, at a minimum, operators with appropriate certification must be
on the site as follows:

A Class C or higher operator 1/2 hour/day for 5 days/week and one weekend visit. The lead operator must be a Class C
operator, or higher.
[62-620.630(3)] [62-699.310] [62-610.462]

10

185



186

BACILITY: . Leisure Lakes/Covere ‘dge WWTP PERMI? MBER: FLA014388
PERMITTEE:  Aqua Utilities Florida, Inc. PA FILE NUMBER: FLA014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240 _

2. An operator meeting the lead operator classification level of the plant shall be available during a1l periods of plant

operation. “Available” means able to be contacted as needed to initiate the appropriate action in & timely manner, [62-
699.311(1)]

bad

The application to renew this permit shall include an updated capac1ty analysis report prepared in accordance with Rule
62-600.405, F.A.C. [62-600.405(3)]

4, The application to renew this permit shall include a detailed operation and maintenance performance report prepared in
accordance with Rule 62-600.735, F.A.C. [62-600. 735(1)]

5. The permittee shall ma.mtam the following records and make thern available for inspection on the site of the permitted
facility:

a.  Records of all compliance monitoring information, including all calibration and maintenance records and all original
strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory certification showing

the certification number of the laboratory, for at least three years from the date the sample or messurement was
taken;

b. Copies of all reports required by the permit for at least three years ﬁ-om the date the report was prepared;

c. Records of gll dats, including reports and documents, used to complete the application for the permit for at least
three years from the date the application was filed;

d. Momtoring mformatxon, including a copy of the laboratory certification showing the laboratory certification
nurnber, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640, F.A.C.,
for at least thrce years from the date of sampling or measurement;

¢. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C,;

g A copy of the facility record drawings;

b. Copies of the licenses of the current certified operators; and

Copies of the logs and schedules showing plant opmtxons and cquipment maintenance for three years from the
date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the s:gnature and
certification number of the operator(s) and the signature of the person(s) making any entries; date and time in and
out; specific operation and maintenance activities; tests performed and samples taken; and major repairs made. The
logs shall be maintained on-site in a location accessible to 24-bour inspection, protected from weather damage, and
current to the last operation and maintenance performed.

[62-620.350]

V1. SCHEDULES
Section VI is riot applicable to this facility.
VII. INDUSTRIAL PRETREATMENT PROGRAM R.EQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500]

11

186



187

RACILITY: Leisure Lakes/Covere dge WWTP PERMIT MBER: FLA014388
PERMITTEE:  Aqua Utilities Florida, Inc. PA FILE ~UMBER: FLA014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

VIII. OTHER SPECIFIC CONDITIONS

1. Ifthe permittee wishes to continue oberation of this wastewater facility after the expiration date of this permit, the
permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), 1o later than one-
hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5)]

2. Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of

reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)][62-640.700(2)(b)]

3. Inthe event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms of

public health and safety, or odor, noise, acrosol drift, or lighting adversely affects neighboring developed areas at the
levels prohibited by Rule 62-600.400(2)(2), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee, Other corrective action may be required to
ensure compliance with rules of the Department. Additionally, the treatment, management, use or land application of
residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8) and 62-
640.400(6)] :

4. The deliberate introduction of stormwater in any amount into collectionv/transmission systems designed solely for the

introduction {and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater into
collection/transmission systems designed for the introduction or conveyance of combinationis of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment plant
is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)]

5. Collection/transmission system overflows shall be reported to the Department in accordance with Permit Condition IX.

20. [62-604.550] [62-620.610(20)]

6. The operating authority of a collection/tranismission system and the permittee of a treatment plant are prohibited from

accepting connections of wastewater discharges which have not received necessary pretreatment or which contain
materials or pollutants (other than normal domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action or pH
levels; or ) ’

¢. Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or treatment;
or .

d. Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4)]

The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with 2 fence

or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-610.518(1)] [and
62-600.400(2)(5)]

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to a

. Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of screenings and

grit. [62-701.300(1)(a)]
The permittee shall provide adequate notice to the Department of the following: v

. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to Chapter
403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those pollutants; and

Any ‘subst'anﬁa} change in the volume or character of pollutants being introduced into that facility by a source which
was identified in the permit application and known to be discharging at the time the permit was issued.

12

187



188

PACILITY: Leisure Lakes/Covere”  .dge WWTP PERMIT MBER: FLA014388
PERMITTEE:  Aqua Utilities Florida, tnc. PA FILE wUMBER: FLA014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility and any
anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be discharged from the
facility.

[62-620.625(2)]

IX. GENERAL CONDITIONS

L.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and enforceable
pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of Chapter 403, Florida
Statutes, and is grounds for enforcement action, permit termination, permit revocation and reissuance, or permit revision,
[62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved drawings or
exhibits. Any unauthorized deviations from the approved drawings, exhibits, specificetions or conditions of this permit
constitutes grounds for revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of personal rights,
nor authorize any infringement of federal, state, or local laws or regulations, This permit is not 2 waiver of or approval
of any other Department permit or authorization that may be required for other aspects of the total project which are not
addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, and does
not constitute authority for the use of submerged lands unless herein provided and the necessary title or lessehold
interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund may express
State opinion as to title, [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or welfare,
animal or plant life, or property caused by the construction or operation of this permitted source; nor does it ailow the
permittee to cause pollution in contravention of Florida Statutes and Department rules, unless specifically authorized by
an order from the Department. The permittee shall take all reasonable steps to minimize or prevent any discharge, reuse
of reclaimed water, or residuals use or disposal in violation of this permit which has a reasonable likelihood of adversely
affecting human health or the environment. It shall not be a defense for a permittes in an enforcement action that it

would bave been necessary to halt or redtice the permitted activity in order to maintain compliance with the conditions-
of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall apply
for and obtain 8 new permit. [62-620.610(5)]

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, and
related appurtenances, that are installed and used by the permittee to achjeve compliance with the conditions of this
permit. This provision includes the operation of backup or auxiliary facilities or similar systems when necessary to
maintain or achieve compliance with the conditions of the permit. [62-620.610(7)]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the permittee for
a permit revision, revocation and reissuance, or termination, or a notification of planned changes or anucmated
noncompliance does not stay any permit condition. [62-620.610(8)]

The permittee, by acceptmg this permit, specifically agrees to allow authorized Department personnel, including an

suthorized representative of the Department and authorized EPA personnel, when applicable, upon presentation of

credentials or other documents as may be required by law, and at reasonable times, depending upon the nature of the
concern being investigated, to:

2. Enter upon the pcrmmee s premises where a regulated facility, system, or activity is located or conducted, or whcre
records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit; _

13

188



189

PACILITY: Leisure Lakes/Covere  .dge WWTP PERMI:  MBER: FLAO14388
PERMITTEE: - Aqua Utilities Florida, inc. PA FILE NUMBER: FLA014388-002-DW3pP

6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

, ¢. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this permit or
Department rules.

[62-620.610(9)]

10. In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the Department may
be used by the Department as evidence in any enforcement case involving the permitted source arising under the Florida
Statutes or Department rules, except as such use is proscribed by Section 403.111, Florida Statutes, or Rule 62-620.302,
Florida Administrative Code. Such evidence shall only be used to the extent that it is consistent with the Florida Rules

- of Civil Procedure and applicable evidentiary rules, [62-620.610(10)]

11. When requested by the Department, the permittee shall within a reasonable time provide any information required by
law which is needed to determine whether there is cause for revising, revoking and reissuing, or terminating this permit,
or to determine compliance with the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permittes becomes aware of relevant facts that were not submitted or
were incorrect in the permit application or in any report to the Department, such facts or information shall be promptly
submitted or corrections promptly reported to the Department. [62-620.610(11)]

12. Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply with
changes in Department rules and Florida Statutes after a reasonable time for compliance; provided, however, the
permittee does not waive any other rights granted by Florida Statutes or Department rules. A reasonable time for
compliance with & new or amended surface water quality standard, other than those standards addressed in Rule 62-
302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing zone for the new or amended standard.
[62-620.610(12)7 »

13. The permittee, in accepting this permit, agrees to pay the applicable regulatory program end surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

14, This permit is transferable only upon Departmerit approval in accordance with Rule 62-620.340, FA.C. The permittee
shall be liable for any noncompliance of the permitted activity until the transfer is approved by the Department. [62-
620.610(14)} ) '

15. The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and following
inactivation or abandonment. [62-620.610(15)] )

16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300 and the
Department of Environmental Protection Guide to Wastewater Permitting at least 90 days before construction of any
planned substantial modifications to the permitted facility is to commence ar with Rute 62-620.325(2) for minor

modifications to the permitted facility, A revised permit shall be obtained before construction begins except as provided
in Rule 62-620.300, F.A.C. [62-620.610(16)]

17. The penmittee shau'give advance notice to the Department of any planned changes in the permitted facility or activity
which may result in noncompliance with permit requirements. The permittee shall be responsible for eny and all
damages which may result from the changes and may be subject to enforcement action by the Department for penalties
or revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;
b. Theperiod of the anticipated noncompliance, including dates and times; and
.  Steps being taken to prevent fisture occurrence of the noncompliance.

[62-620.610(17)]

14

189



190

FACILITY: Leisure Lakes/Covere  dge WWTP PERMIT MBER: FLA014388
PERMITTEE: Aqua Utilities Florida, inc. PA FILE ~JMBER: FLA014388-002-DW3P
6960 Professional Parkway Bast, Suite 400 Sarasota, FL 34240

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rulc 62-4.246, Chapters 62-160 and
62-601, F.A.C., and 40 CFR 136, as appropriate.

2. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

b. If the permittee monitors any contaminant more frequently than required by the permit, using Depariment approved
test procedures, the results of this monitoring shall be included in the calculation and reporting of the data submitted
in the DMR.

¢. Caleulations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d. Any laboratory test required by this permit shall be performed by a labaratory that has been certified by the
Department of Health (DOH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62-
160.300, F.A.C. The laboratory must be certified for any specific method and analyte combination that is used to
comply with this permit. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-
160,300(4), F.A.C., shall be performed by a laboratory certified test for those parameters or under the direction of
an operator certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by a laboratory or a certified
operator, must follow the applicable procedures described in DEP-SOP-001/01 (January 2002). Alternate field

procedures and laboratory methods may be used where they have been approved according to the requirements of
Rules 62-160.220, and 62-160.330, F.A.C. [62-620.610(18)]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements contzined in
any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days following each
schedule date. [62-620.610(19)]

20. The penmittee shall report to the Department any noncompliance which may endanger health or the environment. Any
jnformation shall be provided orally within 24 hours from the time the permittee becomes aware of the circumstances. A
written submission shall also be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the period of noncompliance
including exact dates and time, and if the noncompliance has not been corrected, the anticipated time it is expected to
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this condition:

1, Any xmantmpated bypass which causes any reclaimed water or effluent to exceed any penmt limitation or
results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of 2 maximum daily discharge limitation for any of the pollutants specifically listed in the permit for
such notice, and

4. Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:
1. For unauthorized releases or spills of treated ar untreated wastewater reported pursuant to subparagraph 2.4 that
are in excess of 1,000 gallons per incident, or where information indicates that public health or the environment

will be endangered, orel reports shall be provided to the Department by calling the STATE WARNING POINT
TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from the time the

permittee becomes aware of the discharge. The permittee, to the extent known, shall provide the following
information to the State Warning Point:

15

190



191

E FACILITY:  Leisure Lakes/Covere  dge WWTP PERMIT  MBER: FLA014388

PERMITTEE:  Aqua Utilities Florida, Inc. PA FILE NUMBER: FLA014388-002-DW3P
6560 Professional Parkway East, Suite 400 Sarasota, FL 34240 _ ‘
. a) Name, address, and telephone number of person reporting;

b) Name, address, and telephone number of permittee ot responsible person for the discharge;
¢) Date and time of the discharge and status of dischargs (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

e) Estimated amount of the discharge;

f) Location or address of the discharge;

g Source and cause of the discharge;

h) Whether the discharge was contained on-site, and cleanup actions taken to date;

i) Description of area gffected by the discharge, including name of water body affected, if any; and

j) Other persons or agencies contacted. -

2. Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be provided to
the Department within 24 hours from the time the permittee becomes aware of the circumstances.

c. Ifthe oral report has been received within 24 hours, the nbncomplimce has been corrected, and the noncompliance
did not endanger health or the environment, the Department shall waive the written report. ©

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19. of this
permit at the time monitoring reports are submitted. This report shall contain the satne information required by Permit
Condition IX. 20 of this permit. [62-620.610(21)]

22. Bypass Provisions.

4. Bypass is prohibited, and the Department may take enforcement action against & permittee for bypass, unless the
permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of
untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied
if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment

to prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance;
and .

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

b. Ifthe permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible
at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated bypass within
24 hours of learning about the bypass as required in Permit Condition IX. 20. of this permit. A notice shall include
a description of the bypass and its cause; the period of the bypass, including exact dates and times; if the bypass has
not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to reduce,
eliminate, and prevent recurrence of the bypass.

¢. The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this permit.

16

191



192

PACILITY: Leisure Lakes/Covere.  dge WWTP PERMIT = MBER: FLAQ14388

PERMITTEE: Aqua Utilities Florida, Inc. . PAFILE NUMBER: FLA014388-002-DW3P
6960 Professional Parkway East, Suite 400 Sarasota, FL 34240

d. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be
‘exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the
provisions of Permit Condition IX. 22. 2. through c. of this permit.

[62-620.610(22)7

23, Upset Provisions

a. A permittes who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed
contemporancous operating logs, or other relevant evidence that:

1. An upset occurred and that the permittee can identify fhe cause(s) of the upset;

2, The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and
4. The permitice complied with any remedial messures required under Permit Condiﬁon IX. 5. of this permit.

b. Inany enforocmcntprocecdmg,thcpcrmmee seekmgtoestabhshtheoecmcnoc of an upscthasthe bm-denof
proof.

c. Bcfore an enforcement proceeding is instituted, no representation made during the Department review of a claim

that noncompliance was caused by an upset is final agency action subject to judicial review.
[62-620.610(23)]

Executed in Fort Myers, Florida.

STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL
PROTECTION

14 7 J—

Atting of District Management -

DATE: éé“% 25" 2004/

17

192



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A

‘When Completed mail this report to: Department of Environmental Pmlccﬁon, South District, Post Office Box 2549, Fort Myers, FL, 33902-2549 . ) N

PERMITTEE NAME: Aqua Utilitics Florida, Inc. PERMIT NUMBER FLAO014383

MAILING ADDRESS: 6960 Profcssional Packway East,Suitc 400

Sarasota, FL 34240 LIMIT: Final REPORT: Monthly
CLASS SIZE: NA GROUP; Domestic
FACILITY: Leisare Lakes/Covercd Bridge WWTP
LOCATION: 101 Parkview Circle MONITORING GROUP NUMBER: R-001
Lake Placid, FL 33852 MONITORING GROUP DESC: Percolation Ponds, incleding Infl
COUNTY: Highlands NO DISCHARGE FROM
STTR:
MONITORINGPERIOD  From: To
Quantity or Loading Units “Quality or Concentration Units | No.| Frequencyof } SampleType
Bx. Analysis
S0 | : MG |- " Mombly )
(AnAvgy . ) .
cormf: . -Repoit "60.0 : . MG " Monthly Grab
- jRequilenNe (MoAvy) (Max.) L -
Solids, Total Suspended |Sample ’
PARMCods 00330 Y Perngit 200 - ' MG || Montily Grab
Mon. Site-No: FFA:1 . | Regidyes ._(An.Avg) .
© | Solids, Total Suspended Sample
PARM Code 00530 A -| Pt - . , T Repont 600 _ T Mo Momily Grab
Mon.Site No. EFA-} - -|Reduiiginent- |- . ) ~ (MoAvp) {(Max.) ' )
pH
PARM Codo 00400 A 50 X sU- T 175 DayarWesk Crnb
Mo Site No, EFA<] (Min) CfMaxy :

. Y . {Pemmit 1~ s E7 S I - #1ooML. Monthly Graby
Mon Site No. BFA-1- _[Reéqrijtement. °}-- e o Tl (AnAe) L :
Iouﬁfyundcrpmaltyoflawthluhisdocummtmda_llmchmmtswercprqumdnndcrmydirwﬁonorsupewisim in accordance with a systen designed to assure that qualificd personnel properly gather and eval
the informaation submitted. Based on my inquiry of the person or persons who manage the system, or those p directly responsible for gatheri g the information, the information submitted is, to the best of my
Jnowlcdge and belief, true, aconmate, and complete. I am awnre that there are significant penaltics for submitting false information, including the possibility of fine and imprisonment for knowing violations.
NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (Y Y/MM/DD}

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference afl attachments here):

¢6l

DEP Fom 62-620.910(10), Effective November 29, 1994



DISCHARGE MONITORING REPORT - PART A (Continued)

FACILITY: Leisure Lakes/Covered Bridge WWTP MONITORING GROUP NUMBER: R-001 PERMIT NUMBER: FLA014388 : *
MONITORING PERIOD  From: To

Parameter Quantity or Loading Units Quality or Concentration Units | No. lemws of | Sumple Type
Ex. Analysi )

Coliform, Fecal Sample

PARM Codo 74055 A Permit 300 "] wioomL Monthly Grab

Mon.Site No. EFA-1 Requitemétit i . . Mo.CeoMean) (Max)
Total Residual Chlorine (For Sampic :
Disinfection)

S esI N MGAL ™| 5 DayyWeek .Grab
A (M) - . i . :

PARMCWMZO A Peemiit . B 4 RS D e - N MGL Monthty Grab
Mon.Site No. BFA-1 ~ _ {Réquiremient |- . L J o syt - .

Flow Sample
PARM Code 5005 ¥ [ R D B K " - " | 5 DaysiWeck Meter
Mon.Site No. FLW-1 {Reqiftemest | - (AnAvgy - : , . .

Flow

PARM Code 50050 1
Mon.Site Np. FLW-1

Solids, Total Suspended
PARM Code:00530. G © [Petmit MG BvayTwe |~ Grab

MonSiteNo. INF-1 . |Reifesens |- e T (doAvg) . Wetls
BOD, Carbonaccous 5 day,20C  |Sample :

- Report : Repot .} TMGDTT _ S Dayw/Week Meler
(Modve) - | - (3Mokvg) ) .

¥6l

PARM Code 80082 - G Pectult. : B B : Report . MGA, | EvayTwo Grab
MonSite No:INFAE | icovsiement |- : DR . (MoAvg) : : . : Weels

Percent Capacity, Sample ’ '

(TMADF/Permitted Capacity) x  {Measurcment
100

PARM Code 00130, Perdt . | - - S S By ooy ) PER | ok Catoalated
MonSiteNo, | . fRequivemens. | - 1 b ey CENT

V61

DEP Form 62-620.910(10), Effective November 29, 1994



3

DAILY SAMPLE RESULTS - PARTB

195

Permit Number: FLAD14388 Fecility:  Leiswe Lakes/Covered Bridge WWTP
Monitoring Period From: To: :
CBODS Fecal Nitrogen, | PH(SU) ] 1SS (MG/L)| TRC (For |Flow (MGD)] CBODS ] TSS (MO/L)
™MGL) Colifarm | Nitrate, Total Disinfect.) . MGL)
Bacteria (as N) MG/L)
(#/100ML) MGL)
Code 80082 74085 00620 00400 00530 50060 50050 80082 00530
Mon. Site}] EFA-l EFA-1 EFA-1 EFA-1 EFA-1 EFA-1 FLW-1 INF-1 INF-1
1
2
3
4
S
[
7
8
9
10
11
12
13
14
15
16
17
18
19 i
20
21
22
23
24
25
26
27
28
29
30
31
Total
Mo, Avg.
PLANT STAFFING:
Dy Shift Operator Class: ____  Centificate No Neme:
Evening Shift Operator Class: Certificate N&: Name:
Night Shift Operator Class: Certificate No: Name:
Lead Openator Class: Certificate No: Name:
DEP Form 62-620.910(10), Effective November 29,1994
195




INSTRUCTIONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT

Read these instractions as well as the SUPPLEMENTAL INSTRﬁCl‘IONS FOR COMPLETING THE WASTEWATER DISCHARGE MONITORING REPORT before completing the DMR. Hard copies and/or clectronic copics ¢
o[thcrcqunedpartso{ﬂ:cDMmepmvldcdwﬂhﬂwpumLAﬂ quired information shall be "“\nﬁxﬂandtypcdnrprmtcdmmk. Asngmd,mgmalbmshallbemadcdloﬂwaddmspnntedmﬂxDMRbythc
28" of the month following the monitoring period. The DMR shall not be submitted before the cndoflhc ruonitoring period.

The DMR consists of three parts—-A, B, and D~all of which may or may not be applicable 1o every facility, Facilities may have one or more Part A’s formpamg cffluent or reclaimed water data. All domestic wastewater facilities
will have 3 Part B for reporting daily sample resalts. Part D is used for reporting ground water monitoring well data.
When results are not available, the following codes should be used on parts A and D of the DMR and an explanation provided where appropriate. Nm.CoduusedoanBfmmwd:umdlﬁhnm.

CODE DESCRIPTION/INSTRUCTIONS CODR DESCRIPTION/INSTRUCTIONS
ANC Analysis not conducted. NOD "No discharge fromo site.
DRY DryWell | OPS Operations were shatdown so no sample could be taken.
FLD Flood disaster. OTH Other. Please enter an explanation of why monitoring dats were not available.
IFS Tnsufficient fJow for sampling, SEF Sampling equipment failure,
LS Lost sample,
MNR Monitoring not required this period.
When reporting analytical results that fall below a lat y"s reported method detection limits or practical quantification limits, the following instructions should be used:
1. Results grester than or equal to the PQL shall be reporied as the measured quantity,
2. ResnltxlcsnhmthePQLmdgma\ulhnotequllbtbeMDLshnﬂbompaﬁduﬁnelnboMry’sMDLvﬂue nuevalmsshaﬂbedccnndequaltoﬂwMDLwhm y to calculate an ge for that p and

when determining compliance with permit fimits.
3. Results less than the MDL shall be reported by entering a less than sign ("<") followed by the labonatory's MDL value, c.5. <0.00L. A value of one-half the MDL or onc-half the cffluent limit, whichever is Jower, shalf be
used for that sample when y 1o caleulate an ge for that p Valucs fcss than the MDL arc considered 1o demonstrate compliance with an effluent limitation.

PARTA —DlSCHARGE MONITORING REPORT (DMR).

Pa:tAoftheDlmhmmxmdofmwmems,uchhwmgmownhudumfomwn. E’aclhtymfmmnonlspmpmmdmthehmdauwcllnth: itoring group number, whether the liits and monitoring
xequncmcntxmhmncrfmal and the required submittal frequency (e.g. hly, ty, quarterly, ¢tc.). Submit Part A bascd on the required reporting freqy ,mﬂiehudcrandthemsnucnom;bownmﬂwpamn. The
- following should be completed by the permittee or suthorized representative:
[{o}
o No Discharpge Frem Site: Check this box if no discharge occurs and, as 2 result, there are no data or codes 1o be entesed for all of the parameters on the DMR for the entire itoring group ber; b , if the monitoring
gronp includes other monitoring locations (e.g., influent ssmpling), the “NOD"” code should be used to individually denote those p s for which there was no discharge.
Monitoring Period: Enter the month, day, and year for the first and Iast day of the monitoring period (i.c. the wonth, the quarter, d\eyear,m)dmmgwhmhthedaumthlsmponwmconwtedmdmdymd.
Sample Mensurement: Before filling in samplc measurements in the table, check 1o see that the data collected d to the linit i d on the DMR (ie. mtunnorﬁnal)anddm!hcdau pond 1o the ing
group mumbser in the header. Emalhcdahorca!aﬂmedmﬂufmmhpammmlhsmwmthcnm—shndoduuabwethehmm Be sure the result being d ponds to the approp istical base code (¢.g. annual
hi e, sinple sampl i ¢to.) and vnits. .
vNo.Ex.: Enter the number of sampl during the monitoring period that excecded the permit {imit for cach parameter in the non-shaded area. If none, entes zexo.
Frequency of Amatysia: The shaded arcas in this colarmm contain the minimum number of times the is required to be made ding 10 the permit. Enter the actual oumbes of times the measurement was made in the
space above the shaded arca.
Sample Type: The shaded areas in this cofumn contain the type of sample (c.g. grab, composi ) requi ’bytbzpctm\t.Enmﬂmamdmnpletypeﬁutwumkmmﬂmspwcabovethcshndedm
Signature: This report must be signed in accordance with Rule 62-620.305, FA.C. 'I‘ypeorpnntthcnamenndndeofthe igning official. Include the telep ber whese the official may be reached in the event there an
questions conceming this report. Enter the date when the yeport s signed.
C t and Explanation of Any Vielations: Use this ares 1o explain any exceedances, any upsct or by-pass events, or other items which require explanation. If more space is needed, reference all attachments in this arca.

961

DEP Form £2-620.950(10), offective 29,1994



L6}

PART B-- DAILY SAMPLE RESULTS

Y

Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (L. the month, the quarter, the yesr, etc.) during which the data on this report were colfected and analyzed.

Daity Monitering Reanlts: Transfer sl analytical data from your facility’s laboratory or 3 1ab y s datn sheets for all day(s) that samples were ool!ecwd. Record the data in the units indicated. Table 1 in Chapter 62-
160, F.A.C., contsins a complcte list of all the data qualificr codes that your lsboratory may usc when reporting anatytical rosults. H , when wansferring jcal reslts onto Part B of the DMR, only the following data
lifier codes should be nsed and an expl provided where 2pprop

CODE | DESCRIPTIONINSTRUCTIONS

< The compoand was analyzed for but not d d

A Vahw reporied is the mean (aversge) of two or more d

1 Estirwied valne, vahie not

Q Sa@lehddqudﬂwmdﬂm .
Y y snalysis was from an unp ved o improperly preserved sample,

Addthexcmlu\ogetﬁ)e'l'uhlmddmdebymenmnbcofday:mlhenmmhbpttheMomhlyAvmge.
Plant Staffing: List the name, certificate number, and class of all state ccrtified operators operating the facility during the monitoring period. Usenddxtwnalshemuneccssa:y

PART D - GROUND WATER MONITORING REPORT

Moniterisg Period: Enter the month, day, and year for the first and fast day of the nwonitoring petiod (ie. the month, the quarter, the year, cic.) during which the data on this report were collectod and analyzed.
Date Sample Obtained: Enter the date the sample was taken. Also, chock whether or not the well was purged before sampling.
Time Sample Obtalued: Enter the time the sample was taken.
Sample Measurement: Record the results of the analysis. If the result was below the mini detection limit, indicats that.
Detedlonumuuhwxdthcddecﬁonlitm:ofﬁomlyndmeﬂwdsmd. ’
Analysis Methad: | the analytical method used. Record the method number from Chapter 62-160 or Chapicr 62-601, F.A.C., or from other sources.
Sampllng!qulpment Used: !ndmneﬂwpmouhmusedtowumthe sample (e.g. irift, bucket/bailer, centrifogal pump, etc.)
Filtered: In ample obtained was filtered by Jaboratory (L), filtcred in ficld (F), or unfittered (N).
Slgmtnre: Thumpmmnbengnedmmdmwnhk\ﬂe&-&ﬂSOS F.AC. Type or print the name und title of the signing official. Include the teleph bex where the official may be reached in the cvent there are
questions conceming this report. Enter the date when the repost is sipned.
C ts and Explanation: Use this space to make any on or explanations of results that are unexpected. If more space is needed, reference all sttachrocents in this arca.

SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES

Flow (Limited Wet Weather Discharge): Eater the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days). Record in miflion galions per day
(MGD). .
Flow (Upstream): Enter the ﬂwmcmmcmmgmunwmwnﬁmdupohtof&wMgcfmﬁnpmodoﬁﬁwhuge The average flow ratc can be calculated based on two measurements; one made a3 the start
nndommdentﬂ)ecndoﬁhedzschnrgepmod. Measurements are to be made at the g station described in the permit.

Actusl Stream Dilutien Ratie: To calculate the Actual Stream Dihution Ratio, dmdcthcwmgeupsmnﬂownwbyﬂwwmgc discharge flow mate. Enter the Actual Stream Dilution Ratio accurate to the nearcst 0.1. ]
Na. of Days the SDF > Siream Dilutlon Ratis; For cach day of discharge, compare the minimvum Stream Ditation Factor (SDF) from the permit to the calculated Stream Dilution Ratio. On Part B of the DMR, enter an asterisk
(*) if the SDF is greater thap the Stream Dilution Ratio on any day of discharge. On Part A of the DMR, 3dd up the days with an “*™ and record the total number of days the Stream Dilution Factor was greater than the Stream
Dilution Ratio,

CBOD;: Enter the average CBOD, ofﬂ:cmhmedmdunhngedthgthepmodshownmdmnmo[dudmge

TKN: Entcr the average TKN of the rechimed water discharged during the period shown in duration of discharpe.

Actual Rainfall: Enter the actual rainfall for each day on Part B. Enter the actual cumulative rainfall to date for this calendar year and the actoal total moathly rainfall on Part A. The curmulative rainfhll to date for this calend:
year is the total amount of rain, in inches, that has been recorded since Janoary 1 of the current year through the month for which this DMR contains data,

Rainfall During Average Rainfall Year: OnPart A, cmaﬂ:cwulmmthlymmfalldmngﬂw average rainfall year and the curmlative rainfall for the average rainfall year, The cumulative rainfall for the average rainfall year is
the amount of rain, in inches, which fell during the ge rainfull year from i hrough the month for which this DMR contains data.

No. of Days LWWD Activated During Calendsr Year: Enter the anmlauvcnunbaofdnys that the fimited wet weather discharge was activated since Jaamary 1 of the current year.

Reasen for Discharge: Attach to the DMR u bricf explanation of the factors éontributing 1o the need to activate the limited wet weather discharge.

DEP Form 62-620.916(10), cffective November 29, 1994

161



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT -~ PART A
‘When Completed mail this report to: Department of Environmental Protection, South District, Post Office Box 2549, Fort Myers, F1L, 33902-2549

PERMITTEE NAME: Aqua Utilitics Florida, Inc. PERMIT NUMBER FLA014388 »
MAILING ADDRESS: 6960 Professional Parkway Eest,Suite 400
Sammsota, FL 34240 LIMIT: Final REPORT: Monthly
CLASS SIZB: N/A GROUP; Domestic
FACILITY: Leisure Lakes/Covered Bridge WWTP o
LOCATION: 101 Parkview Cixcle MONITORING GROUP NUMBER: RMP-B
Lake Placid, FL 33852 MONITORING GROUF DESC: Class B Residuals
COUNTY: Highlands NO DISCHARGE FROM
SITE: .
MONITORINGPRRIOD  From: To
Parameter Quantity or Loading Units Quality or Concentration ' Units | No. mcyof Sample Type
Ex. s
Nitrogen, Studge, Tot, Dry Wt (es  [Sample
- M
- PER: I B 1 -1 Monthly Grab
QsB) .. . .. |[Messwement |
PARMCode 78478 % [Py . | Repm | N T [ Moy Grab
Potassivm, Sludge, Tot, Dry Wt (as
PARM Cade 784727 + Regont -}~ - - ], PER- ] : 1T Monthiy Grab
N Mor:Site No. HMP-1 - {Reulfenest Maxy |- oo peeww foC — : .
9 | Arsenic Total, Dry Weight, Siadge | Sample
};ARM"C"“[”“ DS - S . o] - . - Be . j MGXG .} Morithly Composit
Mon.Site No. RMP-B. ) Keigniferiictic R T - - (Max.) : : . )
Cadminm, Shudge, Tot Dry Weight {Sample .
@Cd) . |Messuement :
PARM Code 78476 '+ N A B : 850 | ~ N MaRG T~ Monkly | Compositc
(C:g)pa,SMgc.Tot,D:th. (s [Sanple _
PARMGode 70d7S "+ Rl T : NGRS || Mombly | Comporte
1 oertify under penalty of law that this d and all attachments were prepered under my direction or supervision in accordance with & system designed to assurc that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible foc pathering the inforation, the information submitted is, 10 the best of my
Imowledge and belief, true, sccurate, and complete. 1am aware that there arc significant penalties for submitting false information, inchading the possibility of fine and imprisonment for knowing violstions,
NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (Y Y/MM/DD)

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attschments here):

861

DEP Form 62-620.910(10), Effective November 29, 1994



" %
DISCHARGE MONITORING REPORT - PART A (Continued) ': ®
FACILITY: Leisare Lakes/Covered Bridge WWTP MONITORING GROUP NUMBER: RMP-B PERMIT NUMBER: FLA014338 '
MONITORING PERIOD  From; To .
Parameter Quantity or Loading Units Quality or Concentration Units | No. Fm’:; of | Sample Typc
. Bx.
‘| Lead, Dry Weight, Shdge Sample
Measorement - - T
PARMCode78468 +- C $40.0 ’ . MGXG Monthly Conposite
MonSite No. RMP-B gl (Max.) ) . . :
Mercury, Dry Weight, Shadge | Sample
.. |Measarement ) i
PARM Code 78471 . amm : : S K T i ¢ ' R MGxg | . Monthly Composi
Mon:Site No-RMILE oo IReoubesnent | : Y N I M) i ) i : )
Moiybdmwn,nychght,Shdge Sample
o : T I T | maxG Monthly Composite
Nxckel, Dry We:ght, Slndge
PARM Codo 78465 "+’ A0 o ' MGKG Monthty Composite
MomsnchMB (Max) : :
Selenium Stodge Solid
PARM Code 61515 . + 1000 N , MGKXG Monthly . Composite
Mon.Site No. RMP-B Mix) Lo o .
ch.nyWclahuSlndge
3 PARM Colls 78487+ 73005 , MGG | | Montly | Compon
© MonSits No. RMP-B - M)  f |
pH
PARM Cods 00400 ~ '+ " el ~ R : Repont - su Montily | Grab
Mon.Site No, RMP-B . - - {Requirement | . N - e (Max) N )
Solids, Total, Sludge,Pmt | Sample g .
PARMCodééfs'ﬁ“ O Report NI PER- Monthly .~ Gnb
Mon Site No. RMPLB. - (Max) - A : CENT |

66}

DEP Form 62-620.910(10), Effective November 29, 1994



200

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: . PERMIT NUMBER: FLA010610
PA FILE NUMBER: FLA010610-002-DW3P
Florida Water Services Corporation ISSUANCE DATE:

EXPIRATION DATE: March 27, 2006
RESPONSIBLE AUTHORITY:

Mr. Ying C. Lee, P.E.

Vice President Engineering Services
P.0. Box 609520

Orlando, FL 32860-9520

(407) 598-4213

FACILITY:

Morningview WWTF

1322 English Road

Leesburg, FL

Lake County

Latitude: 28°46° 39" N Longitude: 81° 53’ 07" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative
Code. The above named permittee is hereby authorized to operate the facilities shown on the application and other
documents attached hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.020 MGD annual average daily flow (AADF) permitted capacity extended aeration domestic wastewater
treatment plant consisting of aeration, secondary clarification, chlorination and aerobic digestion of residuals.

REUSE:

Land Application: An existing 0.020 mgd AADF permitted capacity rapid-rate infiltration basin system (R-001). R-001
consists of a 22,500 square foot percolation pond with dual discharging pipes and is located approximately at latitude 28° 46'
38" N, longitude 81° 53' 8" W,

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 164
of this permit.

200



FACILITY: Mormningview WWTF PERMIT NUMBER: FLAO10610 i
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006 .
P.O. Box 609520
Orlando, FL 32860-9520

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct
reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below:

Flow, in conduit or thru treatment mgd Maximum 0.020 - - - 5 Days/Week Flow meters EFF-1 See Cond.
plant IL.A3.
BOD, Carbonaceous 5 day, 20C mg/l Maximum 20 30 45 60 ‘Monthly Grab EFA-1
N Solids, Total Suspended mg/l Maximum 20 30 45 60 Monthly Grab EFA-1
(= :
—_— +
Total Residual Chlorine (For mg/l Minimum - - - 0.5 5 Days/Week Grab EFA-1 See Cond. :
Disinfection) LAS.
pH s.u. ~ Range - - - 6.0t085 S Days/Week Grab EFA-1 ;
Coliform, Fecal #/100ml Maximum See Permit Condition LA.4. Monthly Grab EFA-1
Nitrogen, Nitrate, Totul (as N) mg/l Maximum - - - 12 Annually Grab EFA-1 See Cond.
LA.6.

(2114



FACILITY:

202

Momingview WWTF PERMIT NUMBER: FLA010610

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006

P.O. Box 609520
Orlando, FL 32860-9520

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and
as described below:

T R L SR

EFA-I chlorine contécf 'cﬁharnger effluent .

EFF-1 flow meter before chlorine contact chamber

Flow meters shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) and .500(6), 12-
24-96]

The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200
per 100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of 10
samples of reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly),
shall not exceed 200 per 100 mL of sample. No more than 10 percent of the samples collected (the 90th
percentile value) during a period of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of
sample. Any one sample shall not exceed 800 fecal coliform values per 100 mL of sample. Note: To report the
90th perceatile value, list the fecal coliform values obtained during the month in ascending order. Report the
value of the sample that corresponds to the 90th percentile (multiply the number of samples by 0.9). For
example, for 30 samples, report the corresponding fecal coliform number for the 27th value of ascending order.
[62-610.510, 8-8-99 and 62-600.440(4)(c), 12-24-96]

A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact time of 15 minutes
based on peak hourly flow. [62-610.510, 8-8-99 and 62-600.440(4)(b), 12-24-96]

Nitrate nitrogen (NO,) concentration in the water discharged to the rapid rate land application system shall not
exceed 12.0 mg/L, or as required to comply with Rule 62-610.510, F.A.C. If the facility exceeds this limit, the

Department may require future groundwater monitoring or modification to the treatment facility to remove
nitrogen. [62-610.510, 8-8-99]

202



€02

FACILITY: Mormningview WWTF PERMIT NUMBER: FLA010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520

L. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont.)

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and
monitored by the permittee as specified below:

BOD, Carbonaceous 5 day, 20C mg/l Maximum - Report - - Annually Grab INF-1 See Cond.
1.B.3.

Solids, Total Suspended mg/l Maximum - Report - - Annually Grab INF-1 See Cond.
LB.3.

€02



204
FACILITY: Momingview WWTF PERMIT NUMBER: FLAO010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520
2. Samples shall be taken at the monitoring site locations listed in Permit Condition . B. 1 and as described below:

b

raw influent to aeration tank

Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or
any other plant process recycled waters. /62-601.500(4), 12-24-96]

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a
sufficiently sensitive method in accordance with 40 CFR Part 136, Parameters which must be monitored as a
result of a ground water discharge (i.e., underground injection or land application system) shall be analyzed in
accordance with Chapter 62-601, F.A.C. [62-620.610(18), 3-2-00]

The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and
effluent samples which are required by this permit. [62-601.500(5), 12-24-96]

Monitoring requirements under this permit are effective on the first day of the second month following permit
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously
effective permit requirements, if any. During the period of operation authorized by this permit, the permittee
shall complete and submit to the Department Discharge Monitoring Reports (DMRs) in accordance with the
frequencies specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated
on the DMR forms attached to this permit. Monitoring results for each monitoring period shall be submitted in
accordance with the associated DMR due dates below.

? A - &
Monthly or first day of month — last day of 28" day of following month
Toxicity month
Quarterly January 1- March 30 April 28
April 1 - June 30 July 28
July 1 - September 30 October 28
October 1 — December 31 January 28
Semiannual January 1 - June 30 July 28
July 1 — December 31 January 28
Annual January 1 - December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee
shall make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department

at the address specified in Permit Condition I.B. 8 by the twenty-eighth (28th) of the month following the month
of operation.

[62-620.610(18), 3-2-00][62-601.300(1), (2), and (3), 12-24-96]

Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-
hour notifications, shall be submitted to or reported to, as appropriate, the Department's Central District Office
at the address specified below:

Central District Office

3319 Maguire Boulevard Suite 232

Orlando, Florida 32803-3767

Phone Number - (407) 894-7555
FAX Number - (407) 897-2966

AT FAX copies shall be followed by original copies. All reports and other information shall be signed in
accordance with the requirements of Rule 62-620.305, F.A.C. [62-620.305, 10-23-00]

5

204



¥

205

FACILITY: Morningview WWTF PERMIT NUMBER: FLA010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520

II. RESIDUALS MANAGEMENT REQUIREMENTS

1. The method of residuals use or disposal by this facility is transport to Shelly’s Septic Tanks Residuals
Management Facility (RMF), located in Zellwood, Florida or disposal in a Class I or II solid waste landfill.

2. The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5), 3-30-98]

3. The permittee shall not be held responsible for treatment, management, use, or land application violations that
occur after its residuals have been accepted by a permitted residuals management facility with which the source
facility has an agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management,
use or land application. [62-640.300(5), 3-30-98]

4. Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for
purposes other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or
dedicated site, shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 4, 3-30-98]

5. If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule
62-640.880(2)(d), F.A.C. [62-640.880(2)(d), 3-30-98]

6. The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling
records shall contain the following information:

Source Facility Residuals Management Facility or Treatment Facility
1. Date and Time Shipped Date and Time Received
2. Amount of Residuals Shipped Amount of Residuals Received
3. Degree of Treatment (if applicable) Name and ID Number of Source Facility
4. Name and ID Nurnber of Residuals Signature of Hauler
Management Facility or Treatment Signature of Responsible Party at Residuals
Facility Management Facility or Treatment Facility
5. Signature of Responsible Party at
Source Facility
6. Signature of Hauler and Name of
Hauling Firm

il e

These records shall be kept for five years and shall be made available for inspection upon request by the
Department. A copy of the hauling records information maintained by the source facility shall be provided upon
delivery of the residuals to the residuals management facility or treatment facility. The permittee shall report to
the Department within 24 hours of discovery any discrepancy in the quantity of residuals leaving the source
facility and arriving at the residuals management facility or treatment facility. [62-640.880(4), 3-30-98]

7. Storage of residuals or other solids at the permitted facility shall require prior written notification to the
Department. [62-640.300(4), 3-30-98]

IIL. GROUND WATER REQUIREMENTS
Section III is not applicable to this facility.

1V. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS
Part IV Rapid Infiltration Basins (R-001)

1. Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-
610.518, 8-8-99]

205



.

206

FACILITY: Momingview WWTF PERMIT NUMBER: FLA010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL. 32860-9520
2. The annual average hydraulic loading rate to the a 22,500 square foot percolation pond shall be limited to a
maximum of 1.4 inches per day (as applied to the entire bottom area). [62-610.523(3), 8-8-99]
3. The a 22,500 square foot percolation pond normally shall be loaded for 7 days and shall be rested for 7 days.
Infiltration ponds, basins, or trenches shall be allowed to dry during the resting portion of the cycle. [62-
610.523(4), 8-8-99]
4. Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain percolation
capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. [62-
610.523(6) and (7), 8-8-99]
5. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are
required. [62-610.514 and 62-610.414, 8-8-99]
6. Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches

shall be reported as an abnormal event to the Department's Central District Office within 24 hours of an
occurrence. The provisions of Rule 62-610.800(9), F.A.C,, shall be met. [62-610.800(9), 8-8-99]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter
62-699, F.A.C,, this facility is a Category I, Class D facility and, at 2 minimum, operators with appropriate
certification must be on the site as follows:

A Class D or higher operator for 3 nonconsecutive visits/week for 1 1/2 hours/week. The lead operator must be
a Class D operator, or higher.

[62-620.630(3), 10-23-00] [62-699.310, 5-20-92] [62-610.462, §-8-99]

A certified operator shall be on call during periods the plant is unattended. Daily checks of the plant shall be
performed by the permittee or his representative or agent 5 days per week. On those days when the facility is
not staffed by a certified operator, the permittee shall ensure that Flow, in conduit or thru treatment plant, Flow,
Total Residual Chlorine (For Disinfection), pH are monitored in accordance with Part I of this permit. [62-
699.311(1), 5-20-92]

The application to renew this permit shall include an updated capacity analysis report prepared in accordance
with Rule 62-600.405, F.A.C. [62-600.405(5), 12-24-96]

The application to renew this permit shall include a detailed operation and maintenance performance report
prepared in accordance with Rule 62-600.735, F.A.C. [62-600.735(1), 12-24-96]

The permittee shall maintain the following records and make them available for inspection on the site of the
permitted facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all
original strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory
certification showing the certification number of the laboratory, for at least three years from the date the
sample or measurement was taken;

b.  Copies of all reports required by the permit for at least three vears from the date the report was prepared;

¢.  Records of all data, including reports and documents, used to complete the application for the permit for at
least three years from the date the application was filed;

206



4

207

FACILITY: Morningview WWTF PERMIT NUMBER: FLA010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520
d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use and disposal activities for the time period set forth in Chapter 62-640,
F.A.C, for at least three years from the date of sampling or measurement;
e. A copy of the current permit;
f. A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C,;
g. A copy of the facility record drawings;
h.

Copies of the licenses of the current certified operators; and

i. Copies of the logs and schedules showing plant operations and equipment maintenance for three years from
the date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the
signature and certification number of the operator(s) and the signature of the person(s) making any entries;
date and time in and out; specific operation and maintenance activities; tests performed and samples taken;
and major repairs made. The logs shall be maintained on-site in a location accessible to 24-hour inspection,
protected from weather damage, and current to the last operation and maintenance performed.

[62-620.350, 10-23-00]

VI. SCHEDULES

1.

The permittee shall conduct and implement according to the following schedule:

Repair discharge pipes to percolation pond April 30, 2001

[62-620.320(1) and (2), 10-23-00] [62-4.070(3), 10-22-00]

ViI. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500, 1-8-97]

VIII. OTHER SPECIFIC CONDITIONS

1.

If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit,
the permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later
than one-hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(3), 10-23-00]

Florida water quality criteria and standards shall not be violated as a result of any discharge or land application
of reclaimed water or residuals from this facility. [/62-610.850(1)(a) and (2)(a), 8-8-99]

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms
of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed
areas at the levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional
maintenance or modifications of the permitted facilities) shall be taken by the permittee. Other corrective action
may be required to ensure compliance with rules of the Department. Additionally, the treatment, management,

use or land application of residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2),
F.A.C. [62-600.410(8), 12-24-96 and 62-640.400(6), 3-30-98]

The deliberate introduction of stormwater in any amount into collection/transmission systems designed solely
for the introduction {and conveyance) of domestic/industrial wastewater; or the deliberate introduction of
stormwater into collection/transmission systems designed for the introduction or conveyance of combinations of

207



.

FACILITY:

208

Morningview WWTF PERMIT NUMBER: FLA010610

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006

P.O. Box 609520
Orlando, FL 32860-9520

storm and domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by
the treatment plant is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3), 12-26-96]

Collection/transmission system overflows shall be reported to the Department in accordance with Permit
Condition IX. 20. [62-604.550, 12-26-96] [62-620.610(20), 10-23-00]

The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited
from accepting connections of wastewater discharges which have not received necessary pretreatment or which
contain materials or pollutants (other than normal domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action
or pH levels; or

c. Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
treatment; or

d. Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4), 12-26-96]

The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with
a fence or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-
610.518(1), 8-8-99] [and 62-600.400(2)(b), 12-24-96]

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to
a Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of
screenings and grit. [62-701.300(1)(a), 4-23-97]

The permittee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to
Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those
pollutants; and

b.  Any substantial change in the volume or character of pollutants being introduced into that facility by a
source which was identified in the permit application and known to be discharging at the time the permit
was issued.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility

and any anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be
discharged from the facility.

[62-620.625(2), 10-23-00]

I1X. GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and
enforceable pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of
Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, permit revocation and
reissuance, or permit revision. [62-620.610(1), 10-23-00]

This permit is valid only for the specific processes and operations applied for and indicated in the approved
drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or

208



FACILITY:

209

Momingview WWTF PERMIT NUMBER: FLA010610

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006

P.O. Box 609520
Orlando, FL 32860-9520

conditions of this permit constitutes grounds for revocation and enforcement action by the Department Central.
[62-620.610¢2), 10-23-00]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of
personal rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a
waiver of or approval of any other Department permit or authorization that may be required for other aspects of
the total project which are not addressed in this permit. [62-620.610(3), 10-23-00]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title,
and does not constitute authority for the use of submerged lands unless herein provided and the necessary title or
leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust
Fund may express State opinion as to title. [62-620.610(4), 10-23-00]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or
welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor
does it allow the permittee to cause pollution in contravention of Florida Statutes and Department rules, unless
specifically authorized by an order from the Department. The permittee shall take all reasonable steps to
minimize or prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of this
permit which has a reasonable likelihood of adversely affecting human health or the environment. It shall not be
a defense for a permittee in an enforcement action that it would have been necessary to halt or reduce the

permitted activity in order to maintain compliance with the conditions of this permit. [62-620.6]0(5), 10-23-
007 :

If the permittee wishes to continue an activity regulated by this permt after its expiration date, the permittee
shall apply for and obtain a new permit. [62-620.610(6), 10-23-00}

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control,
and related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions
of this permit. This provision includes the operation of backup or auxiliary facilities or similar systems when
necessary to maintain or achieve compliance with the conditions of the permit. [62-620.610(7), 10-23-00]

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the
permittee for a permit revision, revocation and reissuance, or termination, or a notification of planned changes
or anticipated noncompliance does not stay any permit condition. [62-620.610(8), 10-23-00]

The permittee, by accepting this permit, specifically agrees to allow authorized Department Central personnel,
including an authorized representative of the Department and authorized EPA personnel, when applicable, upon

presentation of credentials or other docurnents as may be required by law, and at reasonable times, depending
upon the nature of the concern being investigated, to:

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted,
or where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d.  Sample or monitor any substances or parameters at any location necessary to assure compliance with this
permit or Department rules.

[62-620.610(9), 10-23-00]

10

209



210

FACILITY: Morningview WWTF PERMIT NUMBER: FLAO010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520

10. In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the
Department Central may be used by the Department Central as evidence in any enforcement case involving the
permitted source arising under the Florida Statutes or Department rules, except as such use is proscribed by
Section 403.111, Florida Statutes, or Rule 62-620.302, Florida Administrative Code. Such evidence shall only
be used to the extent that it is consistent with the Florida Rules of Civil Procedure and applicable evidentiary
rules. [62-620.610(10), 10-23-00]

11

210



-

FACILITY:

211

Momingview WWTF PERMIT NUMBER: FLA010610

PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006

1t

12.

13.

14.

15.

16.

17.

P.O. Box 609520
Orlando, FL 32860-9520

When requested by the Department Central, the permittee shall within a reasonable time provide any
information required by law which is needed to determine whether there is cause for revising, revoking and
reissuing, or terminating this permit, or to determine compliance with the permit. The permittee shall also
provide to the Department Central upon request copies of records required by this permit to be kept. If the
permittee becomes aware of relevant facts that were not submitted or were incorrect in the permit application or
in any report to the Department Central, such facts or information shall be promptly submitted or corrections
promptly reported to the Department. [62-620.610(11), 10-23-00]

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to
comply with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided,
however, the permittee does not waive any other rights granted by Florida Statutes or Department rules. A
reasonable time for compliance with a new or amended surface water quality standard, other than those
standards addressed in Rule 62-302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing
zone for the new or amended standard. [62-620.610(12), 10-23-00]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13), 10-23-00]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F.A.C. The
permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the
Department. [62-620.610(14), 10-23-00]

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a
wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and
following inactivation or abandonment. [62-620.610(15), 10-23-00]

The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, 62-
620.420 or 62-620.450, F.A.C., as applicable, at least 90 days before construction of any planned substantial
modifications to the permitted facility is to commence or with Rule 62-620.300 for minor modifications to the
permitted facility. A revised permit shall be obtained before construction begins except as provided in Rule 62-
620.300,F.A.C. [62-620.610(16), 10-23-00]

The permittee shall give advance notice to the Department of any planned changes in the permitted facility or
activity which may result in noncompliance with permit requirements, The permittee shall be responsible for
any and all damages which may result from the changes and may be subject to enforcement action by the

Department Central for penalties or revocation of this permit. The notice shall include the following
information:

a. A description of the anticipated noncompliance;
b. The period of the anticipated noncompliance, including dates and times; and
c. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610¢17), 10-23-00]

. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-

160 and 62-601, F.A.C., and 40 CFR 136, as appropriate.

2. Monitoring results shall be reported at the intervals specified elsewhere in this permit and shall be reported
on a Discharge Monitoring Report (DMR), DEP Form 62-620.910(10).

12

211



212

FACILITY: Morningview WWTF PERMIT NUMBER: FLAQ10610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of
the data submitted in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean
unless otherwise specified in this permit.

d. Any laboratory test required by this permit for domestic wastewater facilities shall be performed by a
laboratory that has been certified by the Department of Health (DOH) under Chapter 64E1, F.A.C, to
perform the test. On-site tests for dissolved oxygen, pH, and total chlorine residual shall be performed by a
laboratory certified to test for those parameters or under the direction of an operator certified under Chapter
62-602, F.A.C.

€. Under Chapter 62-160, F.A.C., sample collection shall be performed by following the protocols outlined in
“DER Standard Operating Procedures for Laboratory Operations and Sample Collection Activities” (DER-
QA-001/92). Alternatively, sample collection may be performed by an organization who has an approved
Comprehensive Quality Assurance Plan (CompQAP) on file with the Department. The CompQAP shall be
approved for collection of samples from the required matrices and for the required tests.

[62-620.610(18), 10-23-00]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements
contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days
following each schedule date. [62-620.610(19), 10-23-00]

20. The permittee shall report to the Department any noncompliance which may endanger health or the environment.
Any information shall be provided orally within 24 hours from the time the permittee becomes aware of the
circumstances. A written submission shall also be provided within five days of the time the permittee becomes
aware of the circumstances. The written submission shall contain: a description of the noncompliance and its
cause; the period of noncompliance including exact dates and time, and if the noncompliance has not been

corrected, the anticipated time it is expected to continue; and steps taken or planned to reduce, eliminate, and
prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this
condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation
or results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the
permit for such notice, and

4. Any unauthorized discharge to surface or ground waters.

b.  For releases or spills of treated or untreated wastewater, unless authorized elsewhere in this permit, oral
notifications as required above shall be provided using the following procedures:

1. For unauthorized releases or spills in excess of 1,000 gallons per incident, or where public health or the
environment may be endangered, to the STATE WARNING POINT TOLL FREE NUMBER (800)
320-0519, as soon as practical, but no later than 24 hours from the time the permittee becomes aware of

the discharge. The permittee, to the extent known, shall provide the following information to the State
Warning Point:

13

212




213

FACILITY: Moringview WWTF PERMIT NUMBER: FLA010610
PERMITTEE: Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520
Orlando, FL 32860-9520

a) Name, address, and telephone number of person reporting.
b) Name, address, and telephone number of permittee or responsible person for the discharge.
c) Date and time of the discharge and status of discharge {ongoing or ceased).

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater).

e) Estimated amount of the discharge.

f) Location or address of the discharge.

g) Source and cause of the discharge.

h) Whether the discharge was contained on-site, and cleanup actions taken to date.

i) Description of area affected by the discharge, including name of water body affected, if any.
j)  Other persons or agencies contacted.

2. For unauthorized releases or spills of 1,000 gallons or less, per incident, oral reports shall be provided
to the Department within 24 hours from the time the permittee becomes aware of the discharge.

¢. Ifthe oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department shall waive the written report.

[62-620.610¢20), 10-23-00]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19.
of this permit at the time monitoring reports are submitted. This report shall contain the same information
required by Permit Condition IX. 20 of this permit. [62-620.6/0(21), 10-23-00]

22. Bypass Provisions.

a. Bypass is prohibited, and the Department Central may take enforcement action against a permittee for
bypass, unless the permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of

reasonable engineering judgment to prevent a bypass which occurred during normal periods of
equipment downtime or preventive maintenance; and

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

b. Ifthe permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an
unanticipated bypass within 24 hours of learning about the bypass as required in Permit Condition IX. 20.
of this permit. A notice shall include a description of the bypass and its cause; the period of the bypass,
including exact dates and times; if the bypass has not been corrected, the anticipated time it is expected to
continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

c. The Department shall approve an anticipated bypass, afier considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this
permit.

14

213



EACILITY:
PERMITTEE:

214

Morningview WWTF PERMIT NUMBER: FLA010610
Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520

Orlando, FL 32860-9520

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject
to the provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610¢22), 10-23-00]

15

214



&

faciLiTy:
PERMITTEE:

215

Morningview WWTF PERMIT NUMBER: FLA010610
Florida Water Services Corporation EXPIRATION DATE:  March 27, 2006
P.O. Box 609520

Orlando, FL 32860-9520

23. Upset Provisions

a.

A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly
signed contemporaneous operating logs, or other relevant evidence that:

1. Anupset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;
3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this
permit.

Ip any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden
of proof.

Before an enforcement proceeding is instituted, no representation made during the Department Central
review of a claim that noncompliance was caused by an upset is final agency action subject to judicial
review.

[62-620.610(23), 10-23-00]

Executed in Orlando, Florida.

STATE OF FLORIDA DEPARTMENT OF
ENVIRONMENTAL PROTECTION

Alvin Castro, P.E.
Program Manager
Domestic Waste

DATE:

16

215



216

Department of
Environmental Protection

Northeast District
Jeb Bush 7825 Baymeadows Way, Suite B200 Colieen M. Castille
Governor Jacksonville, Florida 32256-7590 Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAO11742
‘ PROJECT NUMBER: FLA011742-005-DWF
Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004
RESPONSIBLE AUTHORITY: EXPIRATION DATE: November 9, 2008

M. Craig J. Anderson, Vice President -
Environmental Services

Florida Water Services Corporation

Post Office Box 609520

Orlando, Florida 32860-9520

407-598-4199
FACILITY CONTACT:

Mr. Paul Thorapson, Lead Operator of the
Palm Port WWTF

Putnam County Office

Florida Water Services Corporation

930 South State Road 19, Suite 3

Palatka, Florida 32177

386-329-1122

FACILITY:

Palm Port WWTF

Dog Branch Road

Off County Road 207A, west of East River Road
East Palatka, Florida 32131

Putnam County

Latitude 29° 40’ 58” North and Longitude 81° 37’ 30" West

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of
the Florida Administrative Code (F.A.C.). The above-named permittee is hereby authorized to operate

the facilities shown on the application and other documents on file with the Department and made a part
hereof and specifically described as follows:

216



217

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAO11742
: " PROJECT NUMBER: FLA011742-005-DWF
PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
: REVISION DATE: April 9, 2004
COUNTY: Putnam EXPIRATION DATE:  November 9, 2008
TREATMENT FACILITIES:

To operate an existing 0.030 million gallons per day (mgd) annual average daily flow (AADF) permitted
capacity extended aeration activated sludge domestic wastewater treatment facility (WWTF) consisting
of off-site influent pumping stations introducing wastewater into a single force main with a magnetic
recording flow meter and totalizer, eight aeration basins with a combined volume of approximately
40,000 gallons (5,000 gallons each), a secondary clarifier with a volume of approximately 6,200 gallons,
a chlorine contact chamber with a volume of approximately 1,875 gallons, and an aerobic digester with a
volume of approximately 2,700 gallons. Residuals are transported to Shelley’s Septic Tanks Residuals
Management Facility (RMF) (FLA016177) in Zellwood, Orange County, Florida, for final treatment and
land application.

This facility is a Category III (extended aeration), Class C (0.030 mgd AADF) facility.

REUSE:

Land Application: An existing 0.030 mgd AADF permitted capacity rapid infiltration basin system (R-
001) which consists of two percolation / evaporation ponds with a combined surface area of
approximately 36,900 square feet which are hydraulically connected and a treated water pumping station
to pump to sprinkler heads on the berms to increase evaporation located approximately at latitude 29° 40'
58" North and longitude 81° 37' 30" West.

IN ACCORDANCE WITH: The limnitations, monitoring requirements, and other conditions set forth in
pages 1 through 19 of this permit.

217



134

W{CILITY: Palm Port WWTF PERMIT NUMBER: FLA011742
PROJECT NUMBER: FLLAO11742-005-DWF

‘RMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004

OUNTY: Putnam EXPIRATION DATE: November 9, 2008

RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
A. Reuse and Land Application Sysiems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to
direct reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified

below:
Reclaimed Water Limitations  Monitoring Requirements
. : - Monitoring
racamecsr | Uns | o | Armen | Monthy | ety | St | Mok | sumpe | "Locaion. | Notes
Type Site Number
3D, Carbonaceous, | mg/lL | Maximum 20.0 Report - 60.0 Monthly Grab EFA-1
live-day, 20° C '
Solids, Total mg/L. | Maximum 20.0 Report - 60.0 Monthly Grab EFA-1
;uspended (TSS)
Coliform, Fecal #/100 | Maximum See Permit Condition L. A. 3. Monthly Grab EFA-1
nlL .
pH S.U. Range - - - 6.0t08.5 | Daily, five Grab EFA-1
days per
week
Total Residual mg/L. | Minimum - - - 0.5 Daily, five Grab EFA-1 See Condition
Chlorine (For days per 1. A4
Disinfection) week
Nitrogen, Nitrate, mg/l. | Maximum - - - 12.0 Monthly Grab EFA-1
Total (as N) N

134



EL]

FACILITY:

219

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER:  FLAD11742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003

COUNTY:

2.

REVISION DATE: April 9, 2004
Putnam EXPIRATION DATE:  November 9, 2008

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit
Condition I. A. 1. and as described below:

MONITORING
LOCATION SITE DESCRIPTION OF MONITORING LOCATION SITE

NUMBER

EFA-1 EFfluent After disinfection

The arithmetic mean of the monthly fecal coliform values collected during an annual period
shall not exceed 200 per 100 mL of reclaimed water sample. The geometric mean of the
fecal coliform values for a minimum of ten samples of reclaimed water, each collected on a
separate day during a period of thirty consecutive days (monthly}, shall not exceed 200 per
100 mL of sample. No more than 10 percent of the samples collected (the ninetieth
percentile value) during a period of thirty consecutive days shall exceed 400 fecal] coliform
values per 100 mL of sample. Any one sample shall not exceed 800 fecal coliform values
per 100 mL of sample. Note: To report the ninetieth percentile value, list the fecal coliform
values obtained during the month in ascending order. Report the value of the sample that
corresponds to the ninetieth percentile (multiply the number of samples by 0.9). For
example, for thirty samples, report the corresponding fecal coliform number for the twenty-
seventh value of ascending order. [62-610.510] [62-600.440(4)(c)]

A minimum of 0.5 mg/L total residual chlorine must be maintained for a minimum contact

-time of 15 minutes based on peak hourly flow. [62-610.510] [62-600.440(4)(b)]

219



0ce

{ Palm Port WWTF PERMIT NUMBER: TA011742
PROJECT NUMBER: = FLA011742-005-DWF
JTTEE:  Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004
I'yY: Putnam EXPIRATION DATE:  November 9, 2008

Other Limitations and Monitoring and Reporting Requirements

I. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited
and monitored by the permittee as specified below:

Limitations Monitoring
: Requirements
. s Monitorin,
arameter Units | Max/Min :nnual Monthly Weekly Single Monitoring Sample Type | Location Sife' Notes
verage | Average | Average | Sample Frequency Number
Flow mgd | Maximum 0.030 Report - - Daily, five Recording INF-1
days per flow meter and
) week totalizer
- Carbonaceous, mg/L | Maximum - Report - - Monthly Grab INF-1 See Condition
¢-day, 20°C ] 1.B.3.
Total Suspended { mg/L | Maximum - Report - - Monthly Grab INF-1 See Condition
(TSS) : I.B.3.
‘ent Capacity - percent { Maximum - Report - - Monthly Calculated CAL-1 .
ADF / Permitted (Mo. Total)
apacity) x 100

o

0ce



FACILITY:

221

Palm Port WWTF PERMIT NUMBER: FLA011742
PROJECT NUMBER: FIL.A011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003

COUNTY:

2.

REVISION DATE: April 8, 2004
. Putnam EXPIRATION DATE: November 9, 2008

Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1. and
as described below:

MONITORING
LOCATION SITE DESCRIPTION OF MONITORING LOCATION SITE

NUMBER

INF-1 " | INFluent before either biological treatment or dilution

CAL-1 CAlLculated value

Influent samples shall be collected so that they do not contain digester supernatant or return
activated sludge, or any other facility process recycled waters. [62-601.500(4)]

Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least
annually. [62-601.200(17) and .500(6)]

Parameters which must be monitored as a result of a surface water discharge shall be
analyzed using a sufficiently sensitive method in accordance with Title 40 Code of Federal
Regulations Part 136 (cited as “40 CFR 136”). Parameters which must be monitored as a
result of a ground water discharge (that is, underground injection or land application system)
shall be analyzed in accordance with Chapter 62-601, F.A.C. [62-620.610(18)]

The permittee shall pfovide safe access points for obtaining representative influent,
reclaimed water, and effluent samples which are required by this permit. [62-601,500(5)]

Monitoring requirements under this permit are effective on the first day of the second month
following permit issuance. ~Until such time, the permittee shall continue to monitor and
report in accordance with previously effective permit requirements, if any. During the period
of operation authorized by this permit, the permittee shall complete and submit to the
Northeast District Office of the Department DEP Form 62-620.910(10), Discharge
Monitoring Report (DMR), in accordance with the frequencies specified by the Report type
in the table below (that is, monthly, toxicity, quarterly, semiannual, or annual) indicated on
the DMRs attached to this permit. Monitoring results for each monitoring period shall be
submitted in accordance with the associated DMR due dates below.

REPORT TYPE MONITORING PERIOD DUE DATE
Monthly or First day of month - last day of { 28th day of following
Toxicity month month
Quarterly January 1 - March 31 April 28

April 1 - June 30 July 28

July 1 ~ September 30 October 28

October 1 — December 31 January 28
Semiannual January 1 - June 30 July 28

July 1 — December 3] January 28
Annual January 1 — December 31 January 28

221



e

FACILITY:

222

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER: FLAO011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003

COUNTY:

REVISION DATE: April 9, 2004
Putnam EXPIRATION DATE:  November 9, 2008

DMRs shall be submitted for each required monitoring period including months of no
discharge. The permittee shall make copies of the attached DMRs and shall submit the
completed DMRs to the Northeast District Office of the Department at the address specified
in Permit Condition I. B. 7. by the twenty-eighth day of the month following the month of
operation.

[62-620.610(18)} [62-601.300(1), (2), and (3}]

Unless specified otherwise in this permit, all reports and other information required by this
permit, including twenty-four-hour notifications, shall be submitted to or reported to, as
appropriate, the Northeast District Office of the Department at the address specified below:

Florida Department of Environmental Protection
Northeast District Office
7825 Baymeadows Way, Suite B-2003

Jacksonville, Florida 32256-7590

Telephone Number ~ 904-807-3300
FAX Number — 904-448-4366

and

Florida Department of Environmental Protection
Northeast District - Gainesville Branch Office
101 Northwest 75th Street, Suite 3

Gainesville, Florida 32607-1609

Telephone Number - 352-333-2850
FAX Number - 352-333-2856

Original copies shall follow all FAX copies. All reports and other information shall be
signed in accordance with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

II. RESIDUALS MANAGEMENT REQUIREMENTS

1.

The method of residuals use or disposal by this facility is transport to Shelley’s Septic Tanks
Residuals Management Facility (RMF) (FLLA016177) in Zellwood, Orange County, Florida,
or disposal in a Class I or II solid waste landfill.

The permittee shall be responsible for proper treatment, management, use, and land
application or disposal of its residuals. [62-640.300(5)]

The permittee shall not be held responsible for treatment, management, use, or land
application violations that occur after its residuals have been accepted by a permitted
residuals management facility with which the source facility has an agreement in accordance
with Rule 62-640.880(1)(c), F.A.C.,, for further treatment, management, use or land
application. [62-640.300(5)]

222



223

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER:  FLA011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004

COUNTY: Putnam ' EXPIRATION DATE:  November 9, 2008

4. Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by
placement on land for purposes other than soil conditioning or fertilization, such as at a
monofill, surface impoundment, waste pile, or dedicated site, shall be in accordance with
Chapter 62-701, F.A.C. [62-640.100(6)(k)3. and 4.]

5. If the permittee intends to accept residuals from other facilities, a permit revision is required
pursuant to Rule 62-640.880(2)(d), F.A.C. [62-640.880(2)(d}]

6. The permittee shall keep hauling records to track the transport of residuals between facilities.
The hauling records shall contain the following information:

RESIDUALS MANAGEMENT FACILITY OR
SOURCE FACILITY - TREATMENT FACILITY

1. Date and Time Shipped 1. Date and Time Received
2. Amount of Residuals Shipped 2. Amount of Residuals Received ,
3. Degree of Treatment (if applicable) | 3. Name and ID Number of Source Facility
4. Name and ID Number of Residuals | 4. Signature of Hauler

Management Facility or Treatment | S. Signature of Responsible Party at Residuals

Facility ' Management Facility or Treatment Facility
5. Signature of Responsible Party at '

Source Facility
6. Signature of Hauler and Name of

Hauling Firm

These records shall be kept for five years and shall be made available for inspection upon
request by the Department.. A copy of the hauling records information maintained by the
source facility shall be provided upon delivery of the residuals to the residuals management
facility or treatment facility. The permittee shall report to the Department within twenty-four
hours of discovery any discrepancy in the quantity of residuals leaving the source facility and
arriving at the residuals management facility or treatment facility. [62-640.880(4)]

7. Storage of residuals or other solids at the permitted facility shall require prior written
notification to the Department. [62-640.300(4)]

II1. GROUND WATER REQUIREMENTS

Section HI is not applicable to this facility.

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS
Part IV Rapid Infiltration Basins (R-001)

1. Advisory signs shall be posted around the site boundaries to designate the nature of the
project area. [62-610.518]

223



224

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAQO11742
PROJECT NUMBER:  FLAO011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004

COUNTY: Putnam EXPIRATION DATE:  November 9, 2008

2. The annual average hydraulic loading rate to the two percolation / evaporation ponds shall be
limited to a maximum of 1.3 inches per day (9.1 inches per week) as applied to the entir
bottom area. [62-67/0.523(3)] :

3. A percolation / evaporation pond normalily shall be loaded for seven days and shall be rested
for seven days. Infiltration ponds, basins, or trenches shall be allowed to dry during the
resting portion of the cycle. [62-610.523(4))

4. Rapid infiltration basins shall be routinely maintained to control vegetation growth and to .
maintain percolation capability by scarification or removal of deposited solids. Basin
bottoms shall be maintained to be level. [62-610.523(6) and (7)]

5. Routine aquatic weed control and regular maintenance of storage pond embankments and
access areas are required. [62-610.514 and .414]

6. Overflows from emergency discharge facilities on storage ponds or on infiltration ponds,
basins, or trenches shall be reported as an abnormal event to the Northeast District Office of
the Department within twenty-four hours of an occumrence. The provisions of Rule 62-
610.800(9), F.A.C., shall be met. See Permit Condition VII. 10. [62-610.800(%)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1. During the period of operation authorized by this permit, the wastewater facilities shall be
operated under the supervision of an operator(s) certified in accordance with Chapter 62-602,
F.A.C. In accordance with Chapter 62-699, F.A.C., this facility is a Category III, Class C
facility and, at a minimum, operators with appropriate certification must be on the site as
follows:

A Class C, or higher, operator for 0.5 hour per day for five days per week and one weekend
visit. The lead operator must be a Class C, or higher, operator.

[62-620.630(3)] [62-699.310] [62-610.462]

2. An operator meeting the lead operator classification level of the facility shall be available
during all periods of facility operation. “Available” means able to be contacted as needed to
initiate the appropriate action in a timely manner. The permittee or its representative or
agent shall perform daily checks of the facility five days per week. On those days when the
facility is not staffed by a certified operator, the permittee shall ensure that Flow, in conduit
or thru treatment facility, pH, Total Residual Chlorine (For Disinfection) are monitored in
accordance with Part I of this permit. [62-699.311(1)]

3. The application to renew this permit shall include an updated Capacity Analysis Report
(CAR) prepared in accordance with Rule 62-600.403, F.A.C. [62-600.405(5)]

4. The application to renew this permit shall include a detailed operation and maintenance
performance report prepared in accordance with Rule 62-600.735, F.A.C. [62-600.735(1)]

224



FACILITY:

PERMITTEE:

COUNTY:

225

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER: FLA0O11742-005-DWF

Florida Water Services Corporation ISSUANCE DATE: - November 10, 2003
REVISION DATE: -April 9, 2004

Putnam EXPIRATION DATE:  November 9, 2008

5.. The permittee shall maintain the following records and make them available for inspection
on the site of the permitted facility:

a.

Records of all compliance monitoring information, including all calibration and
maintenance records and all original strip chart recordings for continuous monitoring
instrumentation and a copy of the laboratory certification showing the certification
number of the laboratory, for at least three years from the date the sample or
measurement was taken;

"Copies of all reports required by the permit for at least three years from the date the

report was prepared,;

Records of all data, including reports and documents, used to complete the application '
for the permit for at least three years from the date the application was filed;

Monitoring information, including a copy of the laboratory certification showing the
laboratory certification number, related to the residuals use and disposal activities for the
time period set forth in Chapter 62-640, F.A.C., for at least three years from the date of
sampling or measurement;

A copy of the current permit;

A copy of the current operation and maintenance manual as required by Chapter 62-600,
FAC,;

A copy of the facility record drawings;

Copies of the licenses of the current certified operators; and .
Copies of the logs and schedules showing facility operations and equipment
maintenance for three years from the date of the logs or schedules. The logs shall, at a
minimum, include identification of the facility; the signature and certification number of
the operator(s) and the signature of the person(s) making any entries; date and time in
and out; specific operation and maintenance activities; tests performed and samples
taken; and major repairs made. The logs shall be maintained on-site in a location
accessible to twenty-four-hour inspection, protected from weather damage, and current to
the last operation and maintenance performed.

[62-620.350]

[62-600.735(1)]

V1. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS

This facility is not required to have a pretreatment program at this time. [62-625.500)

225



226

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER:  FLA011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004

COUNTY: Putpam EXPIRATION DATE:  November 9, 2008

V1I. OTHER SPECIFIC CONDITIONS

1

If the permittee wishes to continue operation of this wastewater facility after the expiration
date of this permit, the permittee shall submit an application for renewal, using DEP Forms
62-620.910(1) and (2), Application Forms 1 and 2A; no later than 180 days prior to the
expiration date of this permit. [62-620.410(5)]

Florida water quality criteria and standards shall not be violated as a result of any discharge
or land application of reclaimed water or residuals from this facility.
[62-610.850(1)(a) and (2)(a)]

In the event that the treatment facilities or equipment no longer function as intended, are no
longer safe in terms of public health and safety, or odor, noise, aerosol drift, or lighting
adversely affects neighboring developed areas at the levels prohibited by Rule 62-
600.400(2)(a), F.A.C., corrective action (which may include additional maintenance or
modifications of the permitted facilities) shall be taken by the permittee. Other corrective
action may be required to ensure compliance with rules of the Department. Additionally, the
treatment, management, use or land application of residuals shall not cause a violation of the
odor prohibition in Rule 62-296.320(2), F.A.C. [62-600.410(8)] [62-640.400(6)]

The deliberate introduction of stormwater in any amount into collection / transmission
systems designed solely for the introduction and conveyance of domestic / industrial
wastewater; or the deliberate introduction of stormwater into collection / transmission
systems designed for the introduction or conveyance of combinations of storm and domestic /
industrial wastewater in amounts which may reduce the efficiency of pollutant removal by
the treatment facility is prohibited, except as provided by Rule 62-610.472, F.A.C.
[62-604.130(3)] :

Collection / tra‘nsmiséipn systefn overflows shall be reported to the Department in
accordance with Permit Condition IX. 20. [62-604.550] [62-620.610(20)]

The operating authority of a collection / transmission system and the permittee of a treatment
facility are prohibited from accepting connections of wastewater discharges which have not
received necessary pretreatment or which contain materials or pollutants (other than normal
domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due
to chemical action or pH levels; or

c. Which are solid or viscous and obstruct flow or otherwise interfere with wastewater
facility operations or treatment; or

d. Which result in treatment facility discharges having temperatures above 40°C.

[62-604.130(4)]

226



FACILITY:

227

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER:  FLA011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003

COUNTY:

7.

10.

REVISION DATE: April 9, 2004
Putnam EXPIRATION DATE: November 9, 2008

The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches
shall be enclosed with a fence or otherwise provided with features to discourage the entry of
animals and uwnauthorized persons. [62-610.518(1)] [62-600.400(2)(b)]

Screenings and grit removed from the wastewater facilities shall be collected in suitable
containers and hauled to a Department approved Class I landfill or to a landfill approved by
the Department for receipt / disposal of screenings and grit. [62-701.300(1)(a)]

The permittee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which
would be subject to Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C.,
if it were directly discharging those pollutants; and

b. Any substantial changé in the volume or character of pollutants being introduced into
that facility by a source which was identified in the permit application and known to be
discharging at the time the permit was issued. ’

Adequate notice shall include information on the quality and guantity of effluent introduced
into the facility and any anticipated impact of the change on the quantity or quality of
effluent or reclaimed water to be discharged from the facility.

The permittee is to maintain an existing emergency overflow structure from the two
evaporation / percolation ponds into a Putnam County Department of Transportation
roadway rainwater collection ditch on East River Road. The structure is used to ensure the
integrity of the ponds. This emergency overflow structure is allowed provided that:

a. The permittee shall monitor the pond level five days per week and reported to the
Department on a monthly basis.

b. The permittee shall notify the Department if an overflow does occur into the roadway
rain collection ditch. :

c. The permittee shall submit an annual revision of the Capacity Analysis Report (CAR) by
August 21st of each year.

d. The permittee shall be granted permission by the Putnam County Department of
Transportation to use the roadway rainwater collection ditch on East River Road.

e. The Department reserves the right to require a permit for discharge top surface water
under the National Pollution Discharge Elimination System (NPDES), if the discharge
into the roadway rain collection ditch is a frequent occurrence.

227



r3ad

228

FACILITY: Palm Port WWTF PERMIT NUMBER: FLA011742
PROJECT NUMBER:  FLAO11742-005-DWF
PERMITTEE: Florida Water Services Corporation’ ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004
COUNTY:

Putnam . EXPIRATION DATE:  November 9, 2008

IX. GENERAL CONDITIONS

1.

The terms, conditions, requirements, limitations and restrictions set forth in this permit are
binding and enforceable pursuant to Chapter 403, F.S. Any permit noncompliance
constitutes a violation of Chapter 403, F.S., and is grounds for enforcement action, permit
termination, permit revocation and reissuance, or permit revision. [62-620.610(1}]

This permit is valid only for the specific processes and operations applied for and indicated
in the approved drawings or exhibits. Any unauthorized deviations from the approved
drawings, exhibits, specifications or conditions of this permit constitutes grounds for
revocation and enforcement action by the Department. [62-620.610(2)]

As provided in Section 403.087(6), F.S., the issuance of this permit does not convey any
vested rights or any exclusive privileges. Neither does it authorize any injury to public or
private property or any invasion of personal rights, nor authorize any infringement of federal,
state, or local laws or regulations. This permit is not a waiver of or approval of any other
Department permit or authorization that may be required for other aspects of the total project
which are not addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or
acknowledgment of title, and does not constitute authority for the use of submerged lands
unless herein provided and the necessary title or leasehold interests have been obtained from
the State. Only the Trustees of the Internal Improvement Trust Fund may express State
opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to
buman health or welfare, animal or plant life, or property caused by the comstruction or
operation of this permitted source; nor does it allow the permittee to cause pollution .in
contravention of Florida Statutes and Department rules, unless specifically authorized by an
order from the Department. The permittee shall take all reasonable steps to minimize or
prevent any discharge, reuse of reclaimed water; or residuals use or disposal in violation of
this permit which has a reasonable likelihood of adversely affecting human health or the
environment. It shall not be a defense for a permittee in an enforcement action that it would
have been necessary to halt or reduce the permitted activity in order to maintain compliance
with the conditions of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration
date, the permittee shall apply for and obtain a new permit. [62-620.610(6)]

The permittee shall at all times properly operate and maintain the facility and systems of
treatment and control, and related appurtenances, that are installed and used by the permittee
to achieve compliance with the conditions of this permit. This provision includes the
operation of backup or auxiliary facilities or similar systems when necessary to maintain or
achieve compliance with the conditions of the permit. [62-620.610(7}]

228



229

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER: FLAO011742-005-DWE
PERMITTEE: Fiorida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004
COUNTY: Putnam EXPIRATIONDATE:  November 9, 2008
8. This permit may be modified, revoked and reissued, or terminated for cause. The filing of 2

10.

11.

request by the permittee for a permit revision, revocation and reissuance, or termination, or a
notification of planned changes or anticipated noncompliance does not stay any permit
condition. [62-620.610(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department
personnel, including an authorized representative of the Department and authorized EPA
personnel, when applicable, upon presentation of credentials or other documents as may be
required by law, and at reasonable times, depending upon the nature of the concern being
investigated, to:

a. Enter upon the premises of the permittee where a regulated facility, system, or activity is
located or conducted, or where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this
permit;

c. Inspect the facilities, equipment, practices, or operations regulated or required under this
permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure
compliance with this permit or Department rules.

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes,
monitoring data, and other information relating to the construction or operation of this
permitted source which are submitted to the, Department may be used by the Department as
evidence in any enforcement case involving the permitted source arising under the Florida
Statutes or Department rules, except as such use is proscribed by Section 403.111, F.S,, or
Rule 62-620.302, F.A.C. Such evidence shall only be used to the extent that it is consistent
with the Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.610(10)]

When requested by the Department, the permittee shall within a reasonable time provide any
information required by law which is needed to determine whether there is cause for
revising, revoking and reissuing, or terminating this permit, or to determine compliance with
the permit. The permittee shall also provide to the Department upon request copies of
records required by this permit to be kept. If the permittee becomes aware of relevant facts
that were not submitted or were incorrect in the permit application or in any report to the
Department, such facts or information shall be promptly submitted or corrections promptly
reported to the Department. [62-620.610(11)]

229



FACILITY:

230

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER: FLA011742-005-DWF

PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003

COUNTY:

12.

13.

14.
-620.340, F.A.C. The permittee shall be liable for any noncompliance of the permitted

15.

16.

17.

REVISION DATE: April 9, 2004
.Putnam EXPIRATION DATE: November 9, 2008

Unless specifically stated otherwise in Department rules, the permittee, in accepting this
permit, agrees to comply with changes in Florida Statutes and Department rules after a
reasonable time for compliance; provided, however, the permittee does not waive any other
rights granted by Florida Statutes or Department rules. A reasonable time for compliance
with a new or amended surface water quality standard, other than those standards addressed
in Rule 62-302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing
zone for the new or amended standard. [62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and
surveillance fee in accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

This permit is transferable only upon Department approval in accordance with Rule 62-
activity until the transfer is approved by the Department. [62-620.610(14)]

The permittee shall give the Department written notice at least 60 days before inactivation or
abandonment of a wastewater facility and shall specify what steps will be taken to safeguard
public health and safety during and following ipactivation or abandonment.
[62-620.610(15)]

The permittee shall apply for a revision to the Department pérmit in accordance with Rules
62-620.300, 62-620.420 or 62-620.450, F.A.C., as applicable, at least ninety days before
construction of any planned substantial modifications to the permitted facility is to
commence or with Rule 62-620.300 for minor modifications to the permitted facility. A
revised permit shall be obtained before construction begins except as provided in Rule 62-
620.300, F.A.C. [62-620.610(16)]

The permittee shall give advance notice to the Department of any. planned changes in the
permitted facility or activity which may result in noncompliance with permit requirements.
The permittee shall be responsible for any and all darmages which may result from the
changes and may be subject to enforcement action by the Department for penalties or
revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and

c. Steps being taken to prevent future occurrence of the noncompliance.

[62-620.610(17)]

230



231

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAO011742
’ PROJECT NUMBER: FLAOQ11742-005-DWF
PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004
COUNTY: Putnam ‘ EXPIRATION DATE:  November 9, 2008
18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-

19.

20.

4.246, Chapters 62-160 and 62-601, F.A.C., and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified elsewhere in this permit
and shall be reported on DEP Form 62-620.910(10), Discharge Monitoring Report
(DMR).

b. If the permittee monitors any contaminant more frequently than required by the permit,
using Department approved test procedures, the results of this monitoring shall be
included in the calculation and reporting of the data submitted in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an
arithmetic mean unless otherwise specified in this permit.

d. Any laboratory test required by this permit shall be performed by a laboratory that has
been certified by the Florida Department of Health (FDOH) under Chapter 64E-1,
F.A.C., where such certification is required by Rule 62-160.300, F.A.C. The laboratory
must be certified for any specific method and analyte combination that is used to comply
with this permiit. For domestic wastewater facilities, the on-site test procedures specified
in Rule 62-160.300(4), F.A.C,, shall be performed by a laboratory certified test for those
parameters or under the direction of an operator certified under Chapter 62-602, F.A.C.

e. Field activities including on-site tests and sample collection, whether performed by a
laboratory or a certified operator, must follow the applicable procedures described in
DEP-SOP-001/01 (January 2002). Alternate field procedures and laboratory methods
may be used where they have been approved according to the requirements of Rules 62-
160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

Reports of compliance or noncompliance with, or any progress reports on, interim and final
requirements contained in any compliance schedule detailed elsewhere in this permit shall be
submitted no later than fourteen days following each schedule date. [62-620.610(19)]

The permittee shall report to the Department any noncompliance which may endanger health
or the environment. Any information shall be provided orally within twenty-four hours from
the time the permittee becomes aware of the circumstances. A written submission shall also
be provided within five days of the time the permittee becomes aware of the circumstances.
The written submission shall contain: a description of the noncompliance and its cause; the
period of noncompliance including exact dates and time, and if the noncompliance has not
been corrected, the anticipated time it is expected to continue; and steps taken or planned to
reduce, eliminate, and prevent recurrence of the noncompliance.

231



b

FACILITY:

PERMITTEE:

COUNTY:

b.

232

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER:  FLAO011742-005-DWF

Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004

Putnam EXPIRATION DATE:  November 9, 2008

The following shall be included as information which must be reported within twenty-
four hours under this condition:

1. Any unanticipated bypass which causes any reclaimed water or effluent to exceed
any permit limitation or results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation
in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants
specifically listed in the permit for such notice, and

4. Any unauthorized discharge to surface or ground waters.
Oral reports as required by this subsection shall be provided as follows: -

1. For unauthorized releases or spills of treated or untreated wastewater reported
pursuant to subparagraph a. 4. above that are in excess of 1,000 gallons per incident,
or where information indicates that public health or the environment will be
endangered, oral reports shall be provided to the Department by calling the STATE
WARNING POINT TOLL FREE NUMBER 800-320-0519, as soon as practical, but

no later than twenty-four hours from the time the permittee becomes aware of the

discharge. To the extent known, the permittee shall provide the following
information to the State Warning Point:

a) Name, address, and telephone number of person reporting;

b) Name, address, and telephone number of the penmttee or reSpons1ble person for
the discharge;

¢) Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated,
industrial or domestic wastewater);

"~ e) Estimated amount of the discharge;
f) Location or address of the discharge;
g) Source and cause of the discharge;
h) Whether the discharge was contained on-site, and cleanup actions taken to date;

1) Description of area affected by the discharge, mcludmg name of water body
affected, if any; and

j) Other persons or agencies contacted.

2. Oral reports, not otherwise required to be provided pursuant to subparagraph b. 1.

above shall be provided to the Department within twenty-four hours from the time
the permiftes hecomes awara of the ~i-rumstances

232



=%

FACILITY:
PERMITTEE:

COUNTY:

233

Palm Port WWTF PERMIT NUMBER: FLAO11742
PROJECT NUMBER:  FLAO011742-005-DWF

Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004

Putnam EXPIRATION DATE:  November 9, 2008

If the oral report has been received within twenty-four hours, the noncompliance has
been corrected, and the noncompliance did not endanger health or the environment, the
Department shall waive the written report.

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit
Conditions IX. 18. and 19. at the time monitoring reports are submitted. This report shall
contain the same information required by Permit Condition IX. 20. [62-620.610(21)]

22. Bypass Provisions.

a.

d.

Bypass is prohibited, and the Department may take enforcement action against a
permittee for bypass, unless the permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property
" damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate back-up
equipment should have been installed in the exercise of reasonable engineering
judgment to prevent a bypass which occurred during normal periods of equipment
downtime or preventive maintenance; and

3. The permittee submitted notices as required under Permit Condition IX. 22. b.

If the permittee knows in advance of the need for a bypass, it shall submit prior notice to
the Department, if possible at least ten days before the date of the bypass. The permittee
shall submit notice of an unanticipated bypass within twenty-four hours of learning about
the bypass as required in Permit Condition IX. 20. A notice shall include a description
of the bypass and its cause; the period of the bypass, including exact dates and times; if
the bypass has not been corrected, the anticipated time it is expected to continue; and the
steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

The Department shall approve an anticipated bypass, after considering its adverse effect,
if the permittee demonstrates that it will meet the three conditions listed in Permit
Condition IX. 22. a. 1. through 3.

A permittee may allow any bypass to occur which does not cause reclaimed water or
effluent limitations to be exceeded if it is for essential maintenance to assure efficient

operation. These bypasses are not subject to the provisions of Permit Condition IX. 22.
a. through c.

[62-620.610(22)]

233



234

FACILITY: Palm Port WWTF PERMIT NUMBER: FLAO11742
' . PROJECT NUMBER:  FLAO11742-005-DWF
PERMITTEE: Florida Water Services Corporation ISSUANCE DATE: November 10, 2003
REVISION DATE: April 9, 2004
COUNTY: Putnam EXPIRATION DATE:  November 9, 2008

23. Upset Provisions

a. A permittee who wishes to establish the affirmative defense of upset shall demonstrate,
through properly signed contemporaneous operating logs, or other relevant evidence that:

1. An upset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20.;
and

The permittee complied with any remedial measures required under Permit
Condition IX. 5.

b. In any enforcement proceeding, the permittee secking to establish the occurrence of an
upset has the burden of proof.

c. Before an enforcement proceeding is instituted, no representation made during the
Department review of a claim that noncompliance was caused by an upset is final agency
action subject to judicial review.

[62-620.610(23)]

Executed in Jacksonville, Florida.

STATE OF FLORIDA DEPARTMENT OF
IRONMENTAL PROTECTION

N DV"
“Teffry M. Olven, P.E.

Program Administrator

DATE: __ At/ /9 24

=i ARITY AR

234



gee

DEPARTMENT OF ENVIRONMENTAL PROTECT™ "N DISCHARGE MONITORING REPORT - PART A

i g this report to: Department of Environmental Protection, Northeast District, 7825 Baymeawows Way, Suite B-200, Jacksonville, Florida 32256-7390

Florida Water Services Corporation PERMIT NUMBER FLA011742
RESS: Post Office Box 609520 )
Ortando, Florida 32860-9520 LIMIT: Final : REPORT: Monthly
CLASS SIZE: Minor GROUP: Domestic
Palm Port WWTF
Dog Branch Road MONITORING GROUP NUMBER: R-00)
East Palatka, Florida 32131 MONITORING GROUP DESC: Rapid Infiltration
NO DISCHARGE FROM SITE:
Putnam . .« MONITORING PERIOD: From: To:
Lameter Quantity or Loading Units Quality or Concentration . Units | No.Ex. Frequency of Sample Type

. Analysis
~ s, five-day, 20° C Sample ’

Mcasuremcnt
PR o

4 2 L~

e e
Samplc
Mcasuremcnt
FRSS F7 T

G I

.

AN,
\0_.3!7

Mcasurcmcm
.1. T ,, i
% R 7 mit

z}f&- 7

;r

walty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate the

-uitied. Based on my inquiry of the person or persons who manage the system, or those persoss dircctly responsible for gathering the information, the information submitted is, to the best of my knowledge and
srate, and complete. [am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.

i PRINCIPAL EXECUTIVE OFFICER OR.AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (YY/MM/DD)

) EXPLANATION OF ANY VIOLATIONS (Reference all attzchments here):
RTIFICATION NUMBER(S):

€T

pril 2004 ]



9ee

DISCHARGE MONITORINGC ""7“PORT - PART A (Continued)

. ?
~HE: Palm Port WWTF PERMIT NuviBER: FLAQ11742 MONITORING GROUP Ne.iBER: R-001
MONITORING PERIOD: : From: To: »
I3
3
-ameter Quantity or Loading Units Quality or Concentration Units | No. | Frequencyof | Sample Type
’ Ex Analysis
‘ulurine (For Sample
N Measurement
. &:’ TRl z 3 ‘-ﬁt G ';, 5 . T YT .4?‘« "é;
l A i%~ i REGUIfamED; 5 dhe ) £ § s &
-, Towal (as N Sampie
1 Measurement
Reqii i | : MR it il e
Sample
_—— Measuremnent
=y AL T IR F T TR v B RS VR T
;] PR 3 2l G O3S § ! B
3} R e o SAL e _.¢rduﬁ§',i‘4§
BRI Nl ‘g 7 % ) i ¢ e
} 5 75 RAYAYS
Sample
. - |_Measurement
7 5 e LG ! Z oA : & B Weeky gd‘G
-5 geslibls 1 ¥ 3 & i *]?}'F el
ous, five-day, 20°C Sample
Measurement
& L ETTS _\'}' 5 i o o 7 o 'l‘ .iA :’, e 3 ’_a,\‘:';:"“:.--‘
A R e ch Sl 17
Sample
Measurement
T B 5‘: W S Ve A RV AR
L : L i
Sample
Measurcment X
T -,:.—[r 1‘ a\w YET BT 7] ’ T a0 A ¥ v } = “ 7 Evﬂa e @ a’r S u ]
% ; A ﬁ 2 : ST sy

pril 2004

9€e



h

L g

Permit Number:

Monitoring Period

FLAO11742
From:

DAILY SAMPLE RESULTS - PART B

Facility:
To: County:

Palm Port WWTF

Putnam

237

CBODs
(mg/L)

TSS
(mg/L)

Fecal Coliform pH | TRC Nitrogen,
Bacteria (S.UY) {For Disinfect.)| Nitrate, Total
(#7100 mL) (mg/L) (as N)
(mog/L)

Flow
(mgd)

CBOD;s
(mg/L)

TSS
(mg/L)

Code

80082

00530

74055 00400 50060 - 00620

50050

80082

00530

Mon. Site

EFA-1

EFA-1

EFA-1 EFA-1 EFA-1 EFA-1

INF-1

INF-1

INF-1

Wi oo N A i | W N -

—
(=4

—
—

—
™

—
w

st
>~

—
w

—
=

—
~3

—
o0

—
L=

[l
(=]

N
—

[
(S

N
w

N
'

]

1
N

(4
~

™~
o0

3
=}

w
[=3

31

Total

Mo. Avg.

PLANT STAFFING:
Day Shift Operator

Evening Shift Operator

Night Shift Cnemier

Class:

Class:

Mlage

Certificate No: Name:

Certificate No: Name:

Canifins Na Name

237




8€C

INSTRUCTIONS FOR COMPLETING THE W. WATEﬁ DISCHARGE MONITORING REPORT <@

ists of four parts--A, B, C, and D--all of which may or may not be applicable to every facility. Facilities may have one or more Part A’s for reporting effluent data. All domestic wastewater facilities will have a Fart
« daily sample results. Part C is only applicable for domestic wastcwater facilities with limited wet weather discharges permitted under Chapter 62-610.860, F.A.C. Part D is used for reporting ground wgter

ii data.

«Hor electronic copies of the required parts of the DMR were provided with the permit. All required information shall be typed or printed in ink.

iitling in numerical results oo various parts of the DMR, the following codes shoufd be uscd and an explanation provided where appropriate. Note: Codes used by the lab for raw data may be different.

DESCRIPTION/INSTRUCTIONS CODE DESCRIPTION/INSTRUCTIONS
Analysis not conducted. NOD No discharge from/to site.
Dry Well [0)3] Operations were shutdown so no sample could be taken.
OTH Other. Please enter an explanation of why monitoring data were not available.

Flood disaster.

Insufficient flow for sampling.

Lost sample.

Monitoring not required this period.

SEF Sampling equipment failure.

analytical results that fall below a laboratory’s reported method detection limits or practical quantification limits, the following instructions should be used:

.cater than or equal to the PQL shall be reported as the measured quantity.

*. s than the PQL and greater than or equal to the MDL shall be reported as the Iabomtory 's MDL value. These values shall be deemed equal to the MDL when necessary to calculate an average for that parameter and

-1nining compliance with permit limits.
3 than the MDL shall be reported by entering a less than sign ("<") followed by the laboratory's MDL value, e.g. < 0.001. A value of one half the MDL or half the effluent limit, whichever is lower, shall be used for

I when necessary to calculate an average for that parameter. Values less than the MDL are considered to demonstrate compliance with an effluent limitation.

{HHARGE MONITORING REPORT (DMR) {
MR is comprised of one or more sections, each having its own header information. Facility information is preprinted in the ‘header as well as the monitoring group number, whether the limits and monitoring
¢ interim or final, and the required submittal frequency (c.g. monthly, annually, quarterly, etc.) Submit Part A based oa the required reporting frequency in the header and the instructions shown in the permit. The

i.> in the header should be completed by the permittce or authorized representative:

#'rom Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number. If there was no discharge of
jrarticular outfall, reuse, or land application system and the DMR monitoring group includes other monitoring locations (e. g., influent sampling); the “NOD"” code should be used to individually denote those
\vhnch there was no discharge.

criod: Enter the month, day, and year for the first and last day of the monitoring pcnod (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
urement: Before filling in sample measurements in the table, check (o see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data comrespond to the monitoring
in the header. Enter the data or.calculated results for each parameter on this row. Be sure the resnlt being entered corresponds to the appropriate statistical base code (e.g. annual average, monthly average, single

cum, ete.).
r the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter. If none, enter zero.
Analysis: The shaded areas in this column contain the minimum oumber of times the measurement is required to be made according to the permit: Enter the actual number of times the measurement was made ia the

««: shaded area.
The shaded areas in this column contain the type of sample {e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area.

inis report must be signed in accordance with Rule 62-620.305, F.A.C. Type or print the name and title of the signing official. Include the telephone number where the official may be reached in the event there are

erning this report. Enter the date when the report is signed.
.1 Explanation of Any Vielations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanahon If more space is needed, reference all attachments in this area.

P Fon 62-620.910(10), effective November 29, 1994 4

8¢€c



{ AMPLE RESULTS 8

N

2 <

tnter the month and year during which the data on this report were collected and analyzed.

Average Daily Flow: Calculate and enter the three-month average daily flow to the treatment facility. é’
-mitted Capacity) x 100: Divide the three-month average daily flow by the permitted capagcity of the treatment facility, multiply by 100, and enter this valne.

«ing Results: Record the results of daily monitoring for the parameters required to be sampled by your permit. Record the data in the units indicated.

. List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period. Use additional sheets as necessary.
.nent Disposal or Reclaimed Water Rense:  Eoter the type of effluent disposal or reclaimed water reuse (¢.g. surface water dxscharge, ocean outfall, slow rate land application-public access, slow rate land

stricted public access, rapid rate land application, absorption field, underground injection).

Weather Discharge Activated: If this plant does not have a limited wet weather discharge permitted under the provision of Rule 62-610.860, F.A.C., check ‘Not Applicable.” If the plant activated the wet weather

w2 the reporting month, check ‘Yes' and attach PART C - LIMITED WET WEATHER DISCHARGE.

JYYED WET WEATHER DISCHARGE

e completed and submitted each month reclaimed water or effluent is discharged by a limited wet weather discharge permitted under Rule 62-610.860, F.A. C For months with no-discharge, Part C need not be
- :nformation is to be provided for each day on which the limited wet weather discharge was activated.

Enler the month and year during which the data on this report were collected and analyzed.

-wation: Enter the name and location of the rainfall gauging station, the source of climatological (normal rainfall) data, the cumulative rainfall for the average rainfall year, and the cumulative rainfall to date for this
The cumulative rainfall for the average rainfali year is the amount of rain, in inches, which falls during an average rainfall year from January through the month for which this part contains data. The cumulative
for this calendar year is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data.

date on which the discharge occurred.
-4scharge: Enter the number of hours, to the nearest 0.1 of an hour (0.1 hr. = 6 min.) during each day of discharge that reclaimed water was actually discharged to surface watérs.
arged: Enter the guantity in millions of gallons of reclaimed water discharged during the period shown in duration of discharge. Show the umts as millions of gallons (mg), accurate to the nearest 0.01,

«arge Flow Rate: Divide gallons discharged by duration of discharge (converted into days). Record in million gallons per day (MGD).

«ream Flow Rate: Enter the average flow rate in the receiving stream upstream from the point of discharge for the period shown in duration of discharge. The average flow rate can be calculated based on two
vne made at the start and one made at the end of the discharge period. Measurements are to be made at the upstream gauging station described in the permit.

an Factor: Enter the actual stream dilution ratio accurate (o the nearest 0.1. To calculate the factor, divide the average upstream flow rate by the average discharge flow rate.
- the average CBOD of the reclaimed water discharged during the period shown in duration of discharge.

- average TKN of the reclaimed water discharged during the period shown in duration of discharge.
- the cumulative number of days since January 1 of the current year during which the limited wet weather discharge was activated divided by the total number of days since January 1 of the current year multiplied by

6€C

-«harge: Provide a brief explanation of the factors contributing to the need to activate the limited wet weather discharge.

::UUND WATER MONITORING REPORT

- +riod: Enter the month, day, and year for the first and last day of the monitoring period (i.¢. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed.
Obtained: Enter the date the sample was taken. Also, check whether or not the well was purged before sampling.
thods: indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.)
ed: Indicate whether the sample obtained was filtered by laboratory (L), filiered in field (F), or unfiltered (N).
Added: State what preservatives were added 1o the sample,
-ind: Indicate the analytical method used. Record the method nimber from Chaptcr 62-160 or Chapter 62-601, F.A.C., or from other sources.
-1t/Units: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Enter the units associated with the results of the analysis.
«its/Units: Record the detection limits of the analytical methods used and the units associated with them.
-ul lixplanations: Use this space to make any comments on or explanations of results which are unexpected. If more space is needed, reference all attachments in this arca,

6€C

-DEP Form 62-620.910(10), effective Noveinber 29, 1994 5



240

Department of
Environmental Protection

Southwest District
Jeb Bush 3804 Coconut Palm Drive David B, Strubs
Governor Tampa, Florida 33619 Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER: FLAOL2773
PA FILE NUMBER: FLA012773-002-DW2P
Florida Water Services Corporation ISSUANCE DATE: March 18, 2004

EXPIRATION DATE: March 17, 2009
RESPONSIBLE AUTHORITY:

Mr. Craig J. Anderson

Vice President, Environmental Services
PO Box 609520

Orlando, FL 32860-9520

(407) 598-4199

FACILITY:

Palm Terrace Gardens WWTF

116 Arbordale Drive

Port Richey, FL 34668

(352) 302-9713

Pasco County

Latitude: 28°19°01” N Longitude: 82°41’ 19" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative
Code. The above-named permittee is hereby authorized to operate the facilities shown on the application and other
documents attached hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES:

An existing 0.130 mgd twelve month average daily flow (12MADF) Type II extended aeration domestic wastewater treatment
plant consisting of: a pumnping station, flow-splitter box, and two parallel process trains each with a design capacity of 0.10
mgd. Each train consists of: two (2) aeration basins of 100,000 gallons total volume, one (1) clarifier of 182 fi* surface area
and 16,300 gallons, one (1) chlorine contact chamber of 2,080 gallons, and one (1) aerobic digester of 7,500 gallons. This
plant is operated to provide secondary treatment with basic disinfection.

REUSE:

Land Application: An existing 0.130 mgd twelve month average daily flow (12MADF) permitted capacity land application
system consisting of a rapid infiltration basin system (R-001) which has two (2) percolation/evaporation ponds of 28,750 ft*
(North Pond) and 11,250 1 (South Pond), which pump to a 1.28 acre (55,757 ft") slow rate restricted public access sprayfield
(R-002). R-001 and R-002 are located approximately at latitude 28° 24' 30" N, longitude 82° 20' 00" W.

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages I through 18
of this permit.

“Maore Protection, Less Process”

Printed on recycled paper.

240



FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773 .
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco
I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct |
reclaimed water to Reuse Systems R-001 and R-002. Such reclaimed water shall be limited and monitored by the permittee as specified below: :

Reclaimed Water Limitations Monitoring Requirements
. } Monitoring
Annual Monuthl, Weekl Single Monitorin :
Parameter Units Max/Min Average Averagz Averng); Snmgple Frequencf Sample Type L";:‘::[’)‘jm' Notes
Flow, R-001 - total plant to p/e MGD Maximum 0.130 - - - Continuous Recording flow meters FLW-01 See
ponds and totalizers Cond.1 A.3&4
Flow, R-002 - flow from ponds to MGD Maximum Report Report - - Continuous Recording flow meters FLW-02 See :
sprayfield and totalizers Cond.).A.38&4 :
MG/L Maximum 20.0 300 45.0 60.0 Every 8-hour flow EFA-01
BOD, Carbonaceous 5 day, 20C two weeks proportioned
composite
N MG/L Maximum 200 30.0 45.0 60.0 Every 8-hour flow EFA-01
N~ Solids, Total Suspended two weeks proportioned
- composite
pH SuU Range - - - 6.0t08.5 5 Days/Week Meter/prab EFA-01
Coliform, Fecal #/100M Maximum See Permil Condition LA.S. Every Grab EFA-01
L two weeks
Total Residual Chlerine (For MG/L Minimum - - - 0.5 5 Days/Week Meter/Grab EFA-01 Sec
Disinfection) Cond.LA.6
Nitrogen, Nitrate, Total (as N) MG/L Maximum - - - 120 Every 8-hour flow EFA-01
two weeks proportioned
composite

'Rolling Twelve Month Average is the average of the current month's average and the preceding eleven (11) month’s averages.

Lve

File No. FLA012773-002-DW2P 2



. 9

FACILITY:
PERMITTEE: Florida Water Services Corporation COUNTY:

242

Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO12773
Pasco

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and

3.

as described below:

Monitoring Location Description of Monitoring Location
Site Number
EFA-01 After disinfection and prior to discharge to the

percolation/evaporation ponds.
Flow measurement at the effluent of the chlorine contact

FLW-01 chamber. .
Flow measured at the pumps from the percolation ponds to the
FLW-02 sprayfield.

The twelve-month average daily flow to reuse system R-001 shall not exceed 0.130 mgd, calculated as rolling
averages.

Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .500(6)]

The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200
per 100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for 2 minimum of 10
samples of reclaimed water, each collected on a separate day during a period of 30 consecutive days (monthly),
shall not exceed 200 per 100 L of sample. No more than 10 percent of the samples collected (the 90th
percentile value) during a period of 30 consecutive days shall exceed 400 fecal coliform values per 100 mL of
sample. Any one sample shall not exceed 800 fecal coliform values per 100 mL of sample. Note: To report the
90th percentile value, list the fecal coliform values obtained during the month in ascending order. Report the
value of the sample that corresponds to the 90th percentile (muitiply the number of samples by 0.9). For

example, for 30 samples, report the corresponding fecal coliform number for the 27th value of ascending order.
[62-610.510 and 62-600.440(4)(c)]

A minimum of 0.5 mg/L total residual chiorine must be maintained for a minimum contact time of 15 minutes
based on peak hourly flow. [62-610.510 and 62-600.440(4)(b)]

File No, FLA0O12773-002-DW2P

242



FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

B. Other Limitations and Monitoring and Reporting Requirements

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and
monitored by the permittee as specified below:

Limitations Monitoring Requirements
Monitoring
. Annual Monthly Weekly Single Monitering Location Sit
Parameter Units Max/Min Average Average Average Sample Frequency Sample Type olfl:n‘:ll:erl ¢ Notes
Flow MGD Maximum 0.130" - - - 5 Days/Week Recording flow meters See
and totalizers FLW-01 Cond1B.3,5
Percent Capacity, Maximum Monthly Calculated
(TMADF/Permitted Capacity) x % - Report - - . FLW-01
100
MG/L Maximum Monthly 8-hour flow See
BOD, Carbonaceous 5 day, 20C - Report - - proportioned INF-01 Cond.1B.4
composite
MG/L Maximum Monthly 8-hour flow See
Solids, Total Suspended - Report - - proportioned INF-01 Cond.1.B.4
composite

e

'‘Rolling Twelve Month Average is the average of the current month’s average and the preceding eleven (11) month’s averages.

eve

File No. FLA012773-002-DW2P 4



244

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

2. Samples shall be taken at the monitoring site locations listed in Permit Condition 1. B. 1 and as described below:

Monitoring Location Description of Monitoring Location
Site Number
FLW-01 Flow measurement at the effluent of the chlorine contact
chamber.
INF-01 At headworks, prior to treatment and ahead of return activated
shudge line.

3. The twelve-month average daily flow to the treatment plant shall not exceed 0.130 mgd.

4. TInfluent samples shall be collected so that they do not contain digester supermnatant or return activated sludge, or
any other plant process recycled waters. [62-601.500(4)]

S. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually.
[62-601.200(17) and .500(6)]

6. Parameters which nmist be monitored as a result of a surface water discharge shall be analyzed using a sufficiently
sensitive method in accordance with 40 CFR Part 136. Parameters which must be monitored as a result of a
ground water discharge (i.¢., underground injection or land application system) shall be analyzed in accordance
with Chapter 62-601, F.A.C. [62-620.610(18)]

7. The permittee shall provide safe access points for obtaining representative influent, reclaimed water, and effluent
samples which are required by this permit. [62-601.500(5)]

8. Momitoring requirements under this permit are effective on the first day of the second month following permit
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously
effective permit requirements, if any. During the period of operation authorized by this permit, the permittee
shall complete and submit to the Department Discharge Monitoring Reports (DMRs) in accordance with the
frequencies specified by the REPORT type (i.e., monthly, toxicity, quarterly, semiannual, annual, etc.) indicated
on the DMR forms attached to this permit. Monitoring results for each monitoring period shall be submitted in
accordance with the associated DMR due dates below.

REPORT Type Monitoring Period Due Date
Monthly or first day of month ~ last day of 28" day of following month
Toxicity month
Quarterly January 1 - March 31 April 28

April 1 — June 30 July 28
July 1 — September 30 October 28
October 1 —- December 31 Jamary 28
Semiannual January 1 — June 30 July 28
July 1 — December 31 January 28
Annual January 1 — December 31 January 28

DMRs shall be submitted for each required monitoring period including months of no discharge. The permittee
shall make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the Department

at the address specified in Permit Condition I.B. 11 and be postmarked by the twenty-eighth (28th) of the month
following the month of operation. ’

[62-620.610¢18)] {62-601.300(1), (2}, and (3)]

9. During the period of operation authorized by this permit, reclaimed water or effluent shall be monitored annually
for the primary and secondary drinking water standards contained in Chapter 62-550, F.A.C,, (except for

File No. FLAQ12773-002-DW2P

244



245

»
'

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

turbidity, total coliforms, color, and corrosivity). Twenty-four hour composite samples shall be used to analyze
reclaimed water or effluent for the primary and secondary drinking water standards. These monitoring results
shall be reported to the Deparfment annually on the Reclaimed Water or Effluent Analysis Report, Form 62-
620.910(15), or in another format if requested by the permittee and if approved by the Department as being
compatible with data entry into the Departrnent's computer system. During years when a permit is not renewed, a
certification stating that no new non-domestic wastewater dischargers have been added to the collection system
since the last reclaimed water or effluent analysis was conducted may be submitted in lieu of the report. The
annual reclaimed water or effluent analysis report or the certification shall be completed and submitted in a

timely manner so as to be received by the Department by January 1 of each year. [62-607.300(4)] [62-
601.500(3)]

10. The permittee shall submit an Annual Reuse Report using DEP Form 62-610.300(4)(a)2. on or before January 1
of each year. [62-610.870(3)]

11. During the period of operation authorized by this permit, the permittee shall complete and snbmit 1o the
Department on a monthly basis Discharge Monitoring Report(s) (DMR), Form 62-620.910(10), as attached to
this permit. The permittee shall make copies of the attached DMR form(s) and shall submit the completed DMR
form(s) to the Department by the twenty-eighth (28th) of the month following the month of operation at the
address specified below: [62-620.610(18)][62-601.300(1), (2), and (3)]

Florida Department of Environmental Protection
Wastewater Facilities Regulation Section, Mail Station 3551
Twin Towers Office Building '

2600 Blair Stone Road

Tallahassee, Florida 32399-2400

12. Unless specified otherwise in this permit, all reports and other information required by this permit, including 24-

hour notifications, shall be submitted to or reported to, as appropriate, the Department's Southwest District Office
at the address specified below:

Southwest District Office
3804 Coconut Palm Drive
Tarmpa, Florida 33619-1352

Phone Number - (813)744-6100

FAX Number - (813)744-8198

Email — employeefirstname lasmame@dep.state.fl.us

All FAX copies shall be followed by original copies. All reports and other information shall be signed in
accordance with the requirements of Rule 62-620.305, F.A.C. [62-620.305]

. RESIDUALS MANAGEMENT REQUIREMENTS
Basic Management Requirements

1. The method of residuals use or disposal by this Facility is transport to Shady Hills Residuals Management Facility-
FLAD12726 or disposal in a Class I or II solid waste landfill. Transportation of the residuals to an alternative RMF
does not require a permit modification, however, use of an alternative RMF requires a copy of the agreement pursuant

to Chapter 62-640.880(1)(c) along with a written notification to the Department at least 30 days before transport of
the residuals.

2. The permittee shall be responsible for proper treatment, management, use, and land application or disposal of its
residuals. [62-640.300(5)]

File No. FLAQ12773-(02-DW2P

245



»

246

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLA012773

PERMITTEE:  Florida Water Services Corporation COUNTY: Pasco
3.

The permittee shall not be held responsible for treatment, management, use, or land application violations that occur
after its residuals have been accepted by a permitted residuals management facility with which the source facility has
an agreement in accordance with Rule 62-640.880(1)(c), F.A.C., for further treatment, management, use or land
application. [62-640.300(5)]

Disposal of residuals, septage, and other solids in a solid waste landfill, or disposal by placement on land for purposes
other than soil conditioning or fertilization, such as at a monofill, surface impoundment, waste pile, or dedicated site,
shall be in accordance with Chapter 62-701, F.A.C. [62-640.100(6)(k)3 & 4]

If the permittee intends to accept residuals from other facilities, a permit revision is required pursuant to Rule 62-
640.880(2)(d), F.A.C. [62-640.880(2)(d)]

Disposal of screenings and grit from preliminary treatment components of wastewater treatment facilities, solids from
sewer line cleaning operations, and solids from lift stations and pump stations shall be in accordance with Chapter 62-

701, F.A.C. and may not be processed at a permitted residuals management facility. [62-640.100(6)(k)8., 3-30-98
and 62-701.300(1)(a)}

The permittee shall keep hauling records to track the transport of residuals between facilities. The hauling records
shall contain the following information:

Required of Source Facility Required of RMF
1. Date and Time Shipped 1. Date and Time Received
2. Amount of Residuals Shipped 2. Amount of Residuals Received
3. Degree of Treatment (if applicable) 3. Name and ID Number of Source Facili
4. 'Name and ID Number of Residuals 4. Signature of Hauler
Management Facility or Treatment
Facility
5. Signature of Responsible Party at 5. Signature of Responsible Party at
Source Facility Residuals Management Facility or
Treatment Facility

6. Signature of Hauler and Name of
__Hauling Firm

These records shall be kept for five years and shall be made available for inspection upon request by the
Department. A copy of the hauling records information maintained by the source facility shall be provided upon
delivery of the residuals to the residuals management facility or treatment facility. The permittee shall report to
the Department within 24 hours of discovery any discrepancy in the quantity of residuals leaving the source
facility and arriving at the residuals management facility or treatment facility. [62-640.880(4)]

8. Storage of residuals or other solids at the permitted facility shall require prior written notification to the
Department if the storage lasts longer than 30 days. [62-640.300(4))

III. GROUND WATER REQUIREMENTS

File No. FLAO12773-002-DW2P

Operational Requirements

1. For the Part Il land application systemy(s), all ground water quality criteria specified in Chapter 62-520, F.A.C,,
shall be met at the edge of the zone of discharge. The zone of discharge for this project shall extend horizontally

100 feet from the application site or to the facility’s property line, whichever is less, and vertically to the base of
the surficial aquifer. [62-520.200(23)]{62-522.400 and 62-522.410]

246



247

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLA012773
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

2. The ground water minimum criteria specified in Rule 62-520.400 F.A.C,, shall be met within the zone of
discharge. [62-520.400 and 62-520.420(4)]

3. During the pertod of operation authorized by this permit, the permittee shall sample ground water in accordance
with this permit and the approved ground water monitoring plan prepared in accordance with Rule 62-522.600,
F.A.C. [62-522.600][62-610.510, ]

4. The following monitoring wells shall be sampled in accordance with the monitoring frequencies specified in
Permit Condition I1L5. for Reuse Systems R-001 and R-002. Quarterly sampling must be reasonably spaced to
be representative of potentially changing conditions.

Monitoring Alternate Well Name and/or Depth Aquifer New or

Well ID Description of Monitoring (Feet) Monitored Existing

Location

MWC-01 EN2WS 15 Surficial existing
MWC-02 EN3WS 20 Surficial existing
MWC-03 ENSWA 20 Floridan existing
MWC-04 EN6WA 20 Floridan existing
MWB-01 ENIWS 13 Surficial existing
MWB-02 EN4WS 20 Surficial existing

MWB = Background; MWI = Intermediate; MWC = Compliance
[62-522.600}[62-610.513]

5. The following parameters shall be analyzed for each of the monitoring well(s) identified in Permit Condition(s)

1. 4:

Parameter Compliance Units Sample Type Monitoring

Well Limit Frequency
Water Level Relative to NGVD Report FEET In-situ Quarterly
Nitrogen, Nitrate, Total (as N) 10 MG/L Grab Quarterly
Solids, Total Dissolved (TDS) 500 MG/L Grab Quarterly
Chloride (as Cl) 250 MG/L Grab Quarterly
Sodium 160 MG/L Grab Quarterly
Cadmium S UG/L Grab Quarterly
Lead 15 UG/L Grab Quarterly
Chromium 100 UG/L Grab - Quarterly
-Coliform, Fecal 4 #/100ML Grab Quarterly
- fpH ) 6.5t08.5 SU In-situ Quarterly
Sulfate, Total 250 MG/L Grab Quarterly
Turbidity 1 NTU Grab Quarterly
Specific Conductance Report UMHO/CM Grab Quarterly
Temperature (C), Water Report DEG.C Grab Quarterly

(62-522.600(11)(b)] [62-601.300(3), 62-601.700, and Figure 3 of 62-601][62-601.300(6)] [62-601.300(7)] [62-
520.300(9)]

6. 1f the concentration for any constituent listed in Permit Condition II1. 5. in the natural background quality of the
ground water is greater than the stated maximurn, or in the case of pH is also less than the minimum, the
representative natural background quality shall be the prevailing standard. [62-520.420(2))

File No. FLA012773-002-DW2P 8

247



FACILITY:

248

Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773

PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

7.

11

14.

In accordance with Part D of Form 62-620.910(10), water levels shall be recorded before evacuating wells for
sample collection. Elevation references shall include the top of the well casing and land surface at each well site
(NGVD allowable) at a precision of plus or minus 0.1 foot. [62-6/0.513(2), ]

Ground water monitoring wells shall be purged prior to sampling to obtain representative samples. [62-
601.700(5)]

Analyses shall be conducted on unfiltered samples, unless filtered samples have been approved by the
Department's Southwest District Office as being more representative of ground water conditions. [62-
520.30009)]

. Ground water monitoring parameters shall be analyzed in accordance with Chapter 62-601, F.A.C. [62-

620.610(18)]

Ground water monitoring test results shall be submitted on Part D of Form 62-620.910(10). For reuse or land
application projects, results shall be submitted with the DMR for each month listed in the following schedule.
The subrmitted results shall be for each year during the period of operation allowed by this permit in accordance
with Permit Condition I.B.8. [62-522.600(10) and (11)(b)] [62-601.300(3), 62.601.700, and Figure 3 of 62-
601] [62-620.610(18)]

SAMPLE PERIOD REPORT DUE DATE
January — March April 28
April - June July 28
July - September October 28

October — December January 28

. If any monitoring well becomes damaged or cannot be sampled for some reason, the permittee shall notify the

Department’s Southwest District Office immediately and a written report shall follow within seven days detailing
the circumstances and remedial measures taken or proposed. Repair or replacement of monitoring wells shall be
approved in advance by the Department's Southwest District Office. [62-522.600][62-4.070(3)]

. The Permittee shall provide verbal notice to the Department's Southwest District Office as soon as practical after

discovery of a sinkhole within an area for the management or application of wastewater, wastewater residuals
(sludges), or reclaimed water. The Permittee shall immediately implement measures appropriate to control the
entry of contaminants, and shall detail these measures to the Department’'s Southwest District Office in a written
report within 7 days of the sinkhole discovery. [62-4.070(3)]

All piezometers and wells not part of the approved ground water monitoring plan are to be plugged and
abandoned in accordance with Rule 62-532.500(4), F.A.C., unless there is intent for their future use. [62-
532.500(4))

1V. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

Part IV Rapid Infiltration Basins (R-001)

1. All ground water quality criteria specified in Chapter 62-520, F.A.C., shall be met at the edge of the zone of
discharge. The zone of discharge for this project shall extend horizontally 100 feet from the application site or to
the facility’s property line, whichever is less, and vertically to the base of the surficial aquifer. [62-520.20023)]
[62-522.400 and 62-522.410]
2. Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-
610.518]
File No. FLA012773-002-DW2P 9

248




249

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco
3. The annual average hydraulic loading rate to the rapid infiltration basins shall be limited to a maximum of 4.8

inches per day (as applied to the entire bottom area). [62-610.523(3)]

Rapid infiltration basins normally shall be loaded for 7 days and shall be rested for 7 days. Infiltration ponds,
basins, or trenches shall be allowed to dry during the resting portion of the cycle. [62-670.523(4)]

Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain percolation
capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. [62-
610.523(6) and (7)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are
required. [62-610.514 and 62-610.414]

Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches shall
be reported as an abnormal event to the Department's Southwest District Office within 24 hours of an occurrence.
The provisions of Rule 62-610.800(9), F.A.C., shall be met. [62-610.800(9)]

Part II Slow-Rate/Restricted Access System (R002)

8.

10.

I1.

12.

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-
610.418(1)]

The annual average hydraulic loading rate to fhe sprayfield shall be limited to a maximum of 2.0 inches per week.
The hydraulic loading rate shall not produce surface runoff or ponding of the applied reclaimed water. [62-
610.423(3) and (4)]

The crops or vegetation shall be periodically harvested and removed from the project area. [62-610.310(3)(d)
and 62-610.419(1)(b)]

Dairy cattle whose milk is intended for human consurnption shall not be allowed on the project area for a period

of 15 days after the last application of reclaimed water. No restrictions are imposed on the grazing of other
cattle. [62-610.425]

Trrigation of edible food crops is prohibited. [62-610.426]

V. OPERATION AND MAINTENANCE REQUIREMENTS

1.

File No. FLA012773-002-DW2pP

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter
62-699, F.A.C., this facility is a Category 1II, Class C facility and, at a minimum, operators with appropriate
certification must be on the site as follows:

A Class C or higher operator % hour/day for 5 days/week and a weekend visit. The lead/chief operator must be
Class C, or higher.

[62-620.630(3)] [62-699.310] [62-610.462]

An operator meeting the lead operator classification level of the plant shall be available during all periods of

plant operation. “Available” means able to be contacted as needed to initiate the appropriate action in a timely
manner. [62-699.311(1)]

10

249



250

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLA012773
PERMITTEE:  Florida Water Services Corporation COUNTY: Pasco

3. A certified operator shall be on-site and in charge of each required shift and for periods of requircd staffing time
when the lead operator is not on-site. A certified operator shall be on call during periods the plant is unattended.
[62-699.311(5), 07-05-01]

4. The application to renew this permit shall include an updated capacity analysis report prepared in accordance
with Rule 62-600.405, F.A.C. [62-600.405(5)]

5. The application to renew this permit shall include a detailed operation and maintenance performance report
prepared in accordance with Rule 62-600.735, F.A.C. [62-600.735(1)]

6. The permittee shall maintain the following records and make them available for inspection on the site of the
permitted facility:

a. Records of all compliance monitoring information, including all calibration and maintenance records and all
original strip chart recordings for continuous monitoring instrumentation and a copy of the laboratory

certification showing the certification number of the laboratory, for at least three years from the date the
sample or measurement was taken;

b. Copies of all reports required by the permit for at least three years from the date the report was prepared;

c. Records of all data, including reports and documents, used to complete the application for the permit for at
least three years from the date the application was filed;

d. Monitoring information, including a copy of the laboratory certification showing the laboratory certification
number, related to the residuals use 2nd disposal activities for the time period set forth in Chapter 62-640,
F.A.C., for at least three years from the date of sampling or measurement;

e. A copy of the current permit;

f. A copy of the current operation and maintenance manual as required by Chapter 62-600,. F.A.C.;

g. A copy of the facility record drawings;

h. Copies of the licenses of the current certified operators; and

i. Copies of the logs and schedules showing plant operations and equipment maintenance for three years from
the date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the
signature and certification number of the operator(s) and the signature of the person(s) making any entries;
date and time in and out; specific operation and maintenance activities; tests performed and samples taken;
and major repairs made. The logs shall be maintained on-site in a Jocation accessible to 24-hour inspection,
protected from weather damage, and current to the last operation and maintenance performed.

[62-620.350)

V1. SCHEDULES

The permittee shall abide by the following schedule:

Action Required: Schedule:
1 | Establish a percolation/evaporation pond resting and No later than June 1, 2004
rotating schedule.

File Na. FLAO12773-002-DW2P 11

250



251

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLA012773
PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS
This facility is not required to have a pretreatment program at this time. [62-625.500]
VIII. OTHER SPECIFIC CONDITIONS

1. If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit,
the permittee shall submit an application for renewal, using Department Forms 62-620.910(1) and (2), no later
than one-hundred and eighty days (180) prior to the expiration date of this permit. [62-620.410(5)]

2. Florida water quality criteria and standards shall not be violated as a result of any discharge or land application of
reclaimed water or residuals from this facility. [62-610.850(1)(a) and (2)(a)][62-640.700(2)(D)]

3. Inthe event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms
of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighbornng developed areas
at the Jevels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional
maintenance or modifications of the permitted facilities) shall be taken by the permittee. Other corrective action
may be required to ensure compliance with rules of the Department. Additionally, the treatment, management,
use or land application of residuals shall not cause a violation of the odor prohibition in Rule 62-296.320(2),
F.A.C. [62-600.410(8) and 62-640.400(6)]

4. The deliberate introduction of stormwater in any amount into collectior/transmission systems designed solely for
the introduction (and conveyance) of domestic/industrial wastewater; or the deliberate introduction of stormwater
into collection/transmission systems designed for the introduction or conveyance of combinations of storm and
domestic/industrial wastewater in amounts which may reduce the efficiency of pollutant removal by the treatment
plant is prohibited, except as provided by Rule 62-610.472, F A.C. [62-604.130(3)]

5. Collection/transmission system overflows shall be reported to the Department in accordance with Permit
Condition IX. 20. [62-604.550] [62-620.610(20)]

6. The operating authority of a collection/transmission system and the permittee of a treatment plant are prohibited
from accepting connections of wastewater discharges which have not received necessary pretreatment or which

contain materials or pollutants {other than normal domestic wastewater constituents):

a. Which may cause fire or explosion hazards; or

b. Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action
or pH levels; or

¢.  Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or
treatment; or

d.  Which result in treatment plant discharges having temperatures above 40°C.
[62-604.130(4))

7. The treatment facility, storage ponds, rapid infiltration basins, and/or infiltration trenches shall be enclosed with a
fence or otherwise provided with features to discourage the entry of animals and unauthorized persons. [62-
610.518(1)] fand 62-600.400(2)(b)]

8. Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled to

a Department approved Class I landfill or to a landfill approved by the Department for receipt/disposal of
screenings and grit. [62-701.300(1)(a)]

File No. FLAQ12773-002-DW2P 12

251



v

FACILITY:

252

Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO12773

PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

9. The permittee shall provide adequate notice to the Department of the following:

a. Any new introduction of pollutants into the facility from an industrial discharger which would be subject to

Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C. if it were directly discharging those
pollutants; and

b. Any substantial change in the volume or character of pollutants being introduced into that facility by a source
which was identified in the permit application and known to be discharging at the time the permit was issued.

Adequate notice shall include information on the quality and quantity of effluent introduced into the facility
and any anticipated impact of the change on the quantity or quality of effluent or reclaimed water to be
discharged from the facility.

[62-620.625(2)]

IX. GENERAL CONDITIONS

1.

¥ile No. FLAGL2773-002-DW2P

The terms, conditions, requirements, limitations and restrictions set forth in this permit are binding and
enforceable pursuant to Chapter 403, Florida Statutes. Any permit noncompliance constitutes a violation of
Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, permit revocation and
reissuance, or permit revision. [62-620.610(1)]

This permit is valid only for the specific processes and operations applied for and indicated in the approved
drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications or

conditions of this permit constitutes grounds for revocation and enforcement action by the Department. [62-
620.610(2)]

As provided in Subsection 403.087(6), F.S., the issuance of this permit does not convey any vested rights or any
exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of
personal rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not a
waiver of or approval of any other Department permit or authorization that may be required for other aspects of
the total project which are not addressed in this permit. [62-620.610(3)]

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title,
and does not constitute authority for the use of submerged lands unless herein provided and the necessary title or
leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust Fund
may express State opinion as to title. [62-620.610(4)]

This permit does not relieve the permittee from liability and penalties for harm or injury to human health or
welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor
does it allow the permittee to cause pollution in contravention of Florida Statutes and Department rules, unless
specifically authorized by an order from the Department. The permittee shall take all reasonable steps to
minimize or prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of this
permit which has a reasonable likelihood of adversely affecting human health or the environment. It shall not be
a defense for a permittee in an enforcement action that it would have been necessary to halt or reduce the
permitted activity in order to maintain compliance with the conditions of this permit. [62-620.610(5)]

If the permittee wishes to continue an activity regulated by this permit after its expiration date, the permittee shall
apply for and obtain a new permit. /62-620.610(6)]

The permittee shall at all times properly operate and maintain the facility and systems of treatment and control,
and related appurtenances, that are installed and used by the permittee to achieve compliance with the conditions
of this permit. This provision includes the operation of backup or auxiliary facilities or similar systems when
necessary to maintain or achieve compliance with the conditions of the permit. [62-620.6/0(7)]

13

252



>
‘

FACILITY:

253

Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773

PERMITTEE: Florida Water Services Corporation COUNTY: Pasco

8.

10.

12.

13.

14,

15.

File No. FLLAQ12773-002-DW2P

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the )
permittee for a permit revision, revocation and reissuance, or terrination, or a notification of planned changes or
anticipated noncompliance does not stay any permit condition. [62-620.6/0(8)]

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, including
an authorized representative of the Department and authorized EPA personnel, when applicable, upon
presentation of credentials or other documents as may be required by law, and at reasonable times, depending
upon the nature of the concern being investigated, to:

a. Enter upon the permittee’s premises where a regulated facility, system, or activity is located or conducted, or
where records shall be kept under the conditions of this permit;

b. Have access to and copy any records that shall be kept under the conditions of this permit;
c. Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and

d. Sample or monitor any substances or parameters at any location necessary to assure compliance with this
permit or Department rules.

[62-620.610(9)]

In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other
information relating to the construction or operation of this permitted source which are submitted to the
Department may be used by the Department as evidence in any enforcement case involving the permitted source
arising under the Florida Statutes or Department rules, except as such use is proscribed by Section 403.111,
Florida Statutes, or Rule 62-620.302, Florida Administrative Code. Such evidence shall only be used to the

extent that it is consistent with the Florida Rules of Civil Procedure and applicable evidentiary rules. [62-
620.610(10))

. When requested by the Department, the permittee shall within a reasonable time provide any information

required by law which is needed to determine whether there is cause for revising, revoking and reissuing, ar
terminating this permit, or to determine compliance with the permit. The permittee shall also provide to the
Department upon request copies of records required by this permit to be kept. If the permittee becomes aware of
relevant facts that were not submitted or were incorrect in the permit application or in any report to the

Department, such facts or information shall be promptly submitted or comrections promptly reported to the
Department. [62-620.610(11)}

Unless specifically stated otherwise in Department rules, the permittee, in accepting this permit, agrees to comply
with changes in Department rules and Florida Statutes after a reasonable time for compliance; provided,
however, the permittee does not waive any other rights granted by Florida Statutes or Department rules. A
reasonable time for compliance with a new or amended surface water quality standard, other than those standards
addressed in Rule 62-302.500, F.A.C,, shall include a reasonable time to obtain or be denied a mixing zone for
the new or amended standard. [62-620.610(12)]

The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in
accordance with Rule 62-4.052, F.A.C. [62-620.610(13)]

This permit is transferable only upon Department approval in accordance with Rule 62-620.340, F A.C. The

permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the
Department. [62-620.610(14)]

The permittee shall give the Department written notice at least 60 days before inactivation or abandonment of a

wastewater facility and shall specify what steps will be taken to safeguard public health and safety during and
following inactivation or abandonment. [62-620.610(15)]

14

253



254

s

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773

PERMITTEE:  Florida Water Services Corporation COUNTY: Pasco

16. The permitiee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, 62-
620.420 or 62-620.450, F.A.C,, as applicable, at least 90 days before construction of any planned substantial
modifications to the permitted facility is to commence or with Rule 62-620.300 for minor modifications to the

permitted facility. A revised permit shall be obtained before construction begins except as provided in Rule 62-
620.300, FA.C. [62-620.610(16)]

17. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or
activity which may result in noncompliance with permit requirements. The permittee shall be responsible for any
and all damages which may result from the changes and may be subject to enforcement action by the Department
for penalties or revocation of this permit. The notice shall include the following information:

a. A description of the anticipated noncompliance;

b. The period of the anticipated noncompliance, including dates and times; and
¢. Steps being taken to prevent future occurrence of the noncompliance.

(62-620.610(17)]

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246, Chapters 62-
160 and 62-601, F.A.C,, and 40 CFR 136, as appropriate.

a. Monitoring results shall be reported at the intervals specified clsewhere in this permit and shall be reported

on a Discharge Monitaring Report (DMR), DEP Form 62-620.910(10).

b. If the permittee monitors any contaminant more frequently than required by the permit, using Department
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of
the data submitted in the DMR.

c. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean unless
otherwise specified in this permit.

d.

Any laboratory test required by this permit shall be performed by a laboratory that has been certified by the
Department of Health (DOH) under Chapter 64E-1, F.A.C., where such certification is required by Rule 62-
160.300(4), F.A.C. For domestic wastewater facilities, the on-site test procedures specified in Rule 62-

160.300(4), F.A.C., shall be performed by a laboratory certified test for those parameters or under the
direction of an operator certified under Chapter 62-620, F.A.C.

Under Chapter 62-160, F.A.C,, field procedures for sample collection and laboratory methods shall be
performed by following the protocols described in DEP-SOP-001/01 (January 2002). Alternate field
procedures and laboratory methods may be used where they have been approved according to the
requirements of Rules 62-160.220, 62-160.330, and 62-160.600, F.A.C.

[62-620.610(18)]

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements

contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days
following each schedule date. [62-620.6/0(19))

20. The permittee shall report to the Department any noncompliance which may endanger health or the enyironment.
Any information shall be pravided orally within 24 hours from the time the permittee becomes aware of the
circumstances. A written submission shall also be provided within five days of the time the permittee becomes
aware of the circumstances. The written submission shall contain: a description of the noncompliance and its
cause; the period of noncompliance including exact dates and time, and if the noncompliance has not been

File No. FLAC12773-002-DW2P 15

254



FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER:
PERMITTEE: Florida Water Services Corporation COUNTY:

255

FLA012773
Pasco

corrected, the anticipated time it is expected to continue; and steps taken or planned to reduce, climinate, and
prevent recurrence of the noncompliance.

a.

1.

The following shall be included as information which must be reported within 24 hours under this condition:

Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation
or results in an unpermitted discharge,

2. Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

3. Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the
permit for such notice, and

4.

Any unauthorized discharge to surface or ground waters.

b.  Oral reports as required by this subsection shall be provided as follows:

1.

For unauthorized releases or spills of treated or untreated wastewater reported pursuant to subparagraph
a.4 that are in excess of 1,000 gallons per incident, or where information indicates that public health or
the environment will be endangered, oral reports shall be provided to the STATE WARNING POINT
TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24 hours from the time

the permittee becomes aware of the discharge. The permittee, to the extent known, shall provide the
following information to the State Warning Point;

a) Name, address, and telephone number of person reporting;
b) Name, address, and telephone number of permittee or responsible person for the discharge;
¢} Date and time of the discharge and status of discharge (ongoing or ceased);

d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic

wastewater);
¢) Estimated amount of the discharge;
f) Location or address of the discharge;
g} Source and cause of the discharge;
h) Whether the discharge was contained on-site, and cleanup actions taken to date;

i) Description of area affected by the discharge, including name of water body affected, if any; and

))  Other persons or agencies contacted.

Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be

provided to the Department within 24 hours from the time the permittee becomes aware of the
circumstances.

c. Ifthe oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department shall waive the written report.
[62-620.610020)]

File No. FLAO12773-002-DW2p 16

255



] ——— '

I W T - - -

256

a

FACILITY: Palm Terrace Gardens WWTF PERMIT NUMBER: FLAO012773
PERMITTEE:  Florida Water Services Corporation COUNTY: Pasco

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX. 18. and 19.
of this permit at the time monitoring reports are submitted. This report shall contain the same information
required by Permit Condition IX. 20 of this permit. [62-620.610(21)]

22. Bypass Provisions.

a. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, unless
the permittee affirmatively demonstrates that:

1. Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of

reasonable engineering judgment to prevent a bypass which occurred during normal periods of
equipment downtime or preventive maintenance; and

3. The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit.

b. If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Departmeny, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated
bypass within 24 hours of learning about the bypass as required in Permit Condition IX. 20. of this permit.
A notice shall include a description of the bypass and its cause; the period of the bypass, including exact
dates and times; if the bypass has not been corrected, the anticipated time it is expected to continue; and the

steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

c. The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee

demonstrates that it will meet the three conditions listed in Permit Condition IX. 22. a. 1. through 3. of this
permit.

d. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to
the provisions of Permit Condition IX. 22. a. through c. of this permit.

[62-620.610(22)]

23. Upset Provisions

a. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly
signed contemporaneous operating logs, or other relevant evidence that:

1. Anupset occurred and that the permittee can identify the cause(s) of the upset;
2. The permitted facility was at the time being properly operated;
3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. of this permit; and

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this
permit.

b. In any enforcement proceeding, the permittee seeking to establish the occurrence of an upset has the burden
of proof.

File No. FLA012773-002-DW2P 17

256



S T Y T I T O TEE T O W T .-

FACILITY: Palm Terrace Gardens WWTF
PERMITTEE: Florida Water Services Corporation

257

PERMIT NUMBER: FLAO12773
COUNTY: Pasco

c. Before an enforcement proceeding is instituted, no representation made during the Department review of a
claim that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

File No. FLLA012773-002-DW2P

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

yilcya

Timothy J "P.E.
Water Faghlitfés Administrator

Southwest District
3804 Coconut Palm Drive
Tampa, FL 33619-1352

18

257



